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(Note) This illustration shows the Molleton Type.
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OFFSET PRESS

RYOBI 3300MR
RYOBI 3300CR

PARTS LIST

% CRESTLINEZ, XET 7 2V EOREHEETT.

3% CRESTLINE is the registered trade name of Accel Graphic Systems, Inc
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ZORUNE, Va—btHRBEEBENEFHEZOI B L) TIVET,
Z®—v Y Z bE, RYOBI 3300MR HAHHICE “EA b F AT,
RYOBI3300CR ATV VA N T A 2 A4 77 LB LTHET.
RYOBI 3300MR & RYOBI 3300CR A MIZONTIE, fbi# LT
WEHRA, RN—YDEIXOBICE, ZTEERSZSV.

PREFACE

Thank you for purchasing our offset press.

In this parts list, “MOLLETON TYPE” means an exclusive part for
the RYOBI 3300MR and “CRESTLINE TYPE” means an exclusive
part for the RYOBI 3300CR.

For the parts that are common to both the RYOBI 3300MR and
the RYOBI 3300CR, there is no note. Please be careful when
ordering any parts.

A\ 25 /WARNING

IRIFSHBAZRDRER "3 — 4 BRROXE, [CRESNITERBUADIRDR
I, $BXTIC CEDTIRITNBNTLEE L), EIBORIROINET /NI HO
F9, BPIDHH - RERBESIRY -2V YDTNEI DT, BITEICTE
B<rEE0Y,

Never replace any parts other than the consumables shown in the machine
operation edition “3-4 Replacing the Supplies” in the operation manual. The
replacement should be done by a service technician who has special
knowledge and technical expertise through training, so consult the dealer who

you purchased the machine from.




How to use the parts list

1. Section number

This parts list is divided into machine sections and each section has a number.

(Example) Section number

53417 250

= = The section number

—[—// The machine model number

* This number includes both the machine model number and
the section number.

2. How to use the parts list

1) To find the part number(when ordering the part)

Find the section number needed

Part to replace on this illustration of the machine.
755 530 756
570 40 787 531 758 560 552 360 356 350
¢ 365
110 210 290 611 170 580 355
5341 25 113 585

8 & /  cownenrs R & L/ secmiow noex.
e —— —
. m— e
b e e
B
" e e—— -
vevan m—— »

2) To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

To find the section number and
the position identification number
use the part number index at the
end of this manual
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The section with the % mark indicates the exclusive parts of the Molleton Type and the Crestline Type.

:i:;fj yavd Section name ';;g:
IRy FER D <|Bed section[>
5341 Z 110 Ry Four—AL4 Bed FIAME <<« ccvvrrrrmmmmmnsnnm e a e 8
5341 Z 170 Ry TRE PUMP PIPING -+ rmesmnmrremns e 12
JAFHERD> <|Main section[>
5341 Z 210 FE1RAN 15t CYHNAEr Pressure ---«- -« txrresrrrereeenre 16
5341 Z 220 E2RAN 2nd cylinder pressure «--ocroerrosseee e 20
5341 Z 230 23 0] IMpression cylinder -« :«coooreesensamrie 24
5341 Z 240 SLIR Blanket Cylinder «---rerremersrren e 26
5341 Z 250 BE MIAIN QFIVE - v v oerrermemeen e e ettt 30
5341 Z 260 $ Ldg CaMm SRAFt v ovrrr e 32
5341 Z 290 BT L — LA AN FTAIME -+ vr o orrerrtemen e ee et e 34
< RIRER D> <|Feeder section[>
5341 Z 310 BEs Paper feed fable oo orrerereersrr 36
5340 Z 312 FHREXMR G Multi-size paper pile board -+« -rreeoreerii 38
5341 Z 315 Ja4=-F—-—TJ0L—LA FEEAET fTAME ~- v v vrrrrrmrrereeeneeneaee et 40
5341 Z 320 NR=—N—HAFK PAPEr QUIGR -+« rrreerreeeessssssss s 42
5341 Z 330 9433 VB SUCHON AFIVE <+ - err s 46
5341 Z 350 Jq4—-FO—-5— FEEA FOIEE ++ v v vv e rrrmee e ettt anteianeaaes 50
5341 Z 355 T4 = —HK— Feeder BOAM -« rrrrrerinar e 54
5341 Z 356 AFxvka-—-35-— SKiT FOI@E <+ v v vrrrrremee et et aaee e 58
5341 Z 360 R—=N— Y= 3 Paper INSErtiOn ««-«««rrwwwvrmerrnesertsssri 60
5341 Z 365 4R Paper feed drum «--------oo e 64
5341 Z 370 HKiEARRE Paper feed table lifting -~ «rcrooreerernes 68
5341 Z 380 INA FOv kO=)L/A—.T7 14— FLs\— Height control bar. Feed lever ««--«:--tooooromemeoreees 72
a4 ¥, KED> <Jink, Water section[>
531 Z 510 Av¥TL—AL K FEREE +ssreressmsesesensesereseeenieecas e anenes 76
5341 Z 511 AoXFxT7FrF INK FOUNBAIN -+ v v rrrrerrmnmerncreeeien e ees 78
5341 Z 512 BiEzn—>5— OSCIIALING FONlEr «+ - rereerrreseeniretee i 82
5341 Z 513 VR bR INK OSCIIAting FOIEr -+ «cccvrrrrmvreramsannsssseeeecenen 86
5341 Z 514 JF—LO—F5— PP 90
5341 Z 520 BEL/AN— OPEration [@VEr «--««----xrnrmreeessssesinsess s 94
%5341 Z 530 kI+oFoa—3—(FL k224 TF) Water fountain roller (Molleton Type) -----wereerereee 96
*5341 Z 535 KI+—Ld—5— (BILb2AAT) Water form roller (Molleton Type) «+-«-rxrreeeeeeernoeens 100
%5341 Z 536 kO—5— (DLARSAVEA4T) Water roller (Crestling Type) «errrr-eorererememeeenaanss 104
5341 Z 537 Lgi1gYn—5— 15t SQUEEZE FOIIEE ---vr-rr v remerrneen et 108
5341 Z 540 RER Plate CYINAer- - ---crremmmeeremmomesrisenrnni 110
5341 Z 542 &£ 2 RER 2nd plate Cylinder «-----«-----wvrrrrrri 114
5341 Z 552 E2AVUXTL—L DN INK FTAME v eerorernrsrsareanemreaeinin et 118
5341 Z 560 L2 VX TAHUTY Ond INK FOUNTAIN - -rvrrmrrrrmemreernarn e ieenennenien 120
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:ezh/oi/ff 5 avsg Section name ;;g/e
5341 Z 562 g24%x0—-5— D11 TRK FOMEE - - v oo vemeee e etene e eeie it 124
5341 Z 564 E24 5BE0—5— 2nd ink oscillating roller -+« +worereriren 128
5341 Z 566 L2+ —-LO—~F5— DA FOFIM FOIE < -- v vremeerrnrnsieneneeciiaee e 130
5341 Z 570 E2EELN— 2nd Operation lever ««-------wwssrssierrtirri 132
*5341 Z 580 &2 kT4 TFrO0—5— (EIFS247)  2nd water fountain roller (Molleton Type)-«----ooev- 134
%5341 Z 582 2 kI+—L0O—5— (BILbDEA4T) 2nd water form roller (Moligton Type) «r-«ce--eeeereees 138
*5341 Z 584 EokO—5—(HLARAFSA24247) 2nd water roller (Crestling Typg) -«---re-reerrereereees 142
5341 Z 585 g2y —-s5— 2Nd SQUERZE TOIIEE -+ +- - = +rvresrrsnreearri et 146
JBEEHD> <|Electrical section>
5341 Z 611 A Y 2 X CONEPO| DOX  + v v rrerreeremrmree e anaaineeeiateenes 148
5341 7 614 S IHEARY IR SUb CONIOL BOX -+« rvverreremenenenenmeiaraae e 150
5341 Z 620 BAEANRIL OPeration Panel -« -xserereerrrs 152
5340 Z 630 BESKREREE Static ElMINALOE =« rorererrsrar e 154
TR RED <|Accessories section >
5341 Z 650 N E & ACOBSBOTIEE <-ossssesrseasessissisessentstereicaseaeeeans 156
5341 Z 652 N 3o WOTK OFQANIZEE -« -v e sessesssss s 158
HRimED> <|Lubrication section >
5341 Z 655 #asm (OPS) Lubrication (OPS) <« cerrrseererarmmmienessaree 160
5341 Z 656  #ih (NOPS) Lubrication (NOPS) ---+------osersssssscssrinecs 162
JhN—8, FDHD> <]Cover section, etc.[>
5341 Z 680 F=TA -4 — TAPE INSEHEEE <+« orreerseress e res et 166
5341 Z 710 H/8— (OPS) COVEr (OPS) -+ rrrrrmennraeremiinaraii e 168
5341 Z 720 H/8— (NOPS) CoOVer (NOPS) - -orrrrenrererrnniatiniiianaiaiians 172
%5341 Z 750 E1REHNN— (EL VEAT) 1st safety cover (Molleton Type) -«-«ovvroememerernreaes 176
*5341 Z 751 BI1RLEAN—(I LR RS 84TF) 1st safety cover (Crestling Type) -------oooomseeeees 180
*5341 Z 755 FeN— (ENb2EA4T) Safety bar (MOIIEION Type) -« +rrrsrertrrermernerenien 184
*5341 Z 756 EoRehN— (FELbERAT) 2nd safety cover (Molleton Type) ««-«eererrereenense 188
*5341 Z 757 FELN— (HLARFSA2147T) Safety bar (Crestling Type) «orerosrrremmrmineeesens 192
*5341 Z 758 BOREAN—(HLALSA2AATF) 2nd safety cover (Crestiing Type) ---ecverrrrerrreeress 196
5341 Z 830 NYE—T L —RE POWAEr SPFaY LRIt -« vvrmrrrensmrsessrrenaeriieeees 200
5341 Z 840 LARA—INUF Register PUNCH <« oorrrrmm e 202
<\ BEIRER D> <|Delivery section[>
5341 Z 860 BE oL — L Delivery frame «««-«-rcwessrrrmrssmiss e 204
5341 Z 870 ExEheh . fEEHE Drive shaft. Driven shaft «-----o-ovroooemeoromaeenn 208
5321 Z 872 BE#KTC Chain delivery gripper --«-«««-wcroosrsrsireesanr e 212
5341 Z 880 HHE & Delivery table dolly - -rrveerrrnmrrens 214
5341 Z 890 & FIFER &) Delivery JHtIng - «ccvveoorrrmmmrrrerrsar e 218
5341 Z 892 HA4 FHAF Slde QUILR «++vr e mrrrerrrrss s 222
5341 Z 895 Ny HAF Back QUIAE -+« e rre e 226

I RESHRSID

<|Part number index[>
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IV a2 VRS

T - 3 D
ANY RS T - ;eEaC/Ts;gN Soeroy NUMBER] 534172 110 |
BED FRAME Ao BRIMETIERLCE KeboT ks BRTERLT i
because they are available only as a set.
N g5 2a/PART M Hben/coMPONENT PARTS M o NAME i
1 5300 61 124-1 Hhn“- COVER 1
PAVA, DTEN ,ZYUkK° D U.S.A.,CANADA,JAPAN
1 5340 61 461 hn“- COVER 1
2 9642061414 FANIRIN M6X14 SMALL PAN-HEAD SCREW M6X14 4
4 9716060014 ESH“hvz M6 PLAIN WASHER Mé 4
5 97974-1 F3OA TRANSFORMER 1
5 97975 F502A TRANSFORMER 1
PAVA, NTAN ,ZYk° D U.S.A.,CANADA,JAPAN
6 5330 13 111 2Y559 b BRACKET 6
7 9670102008 YL M10X20 HEXAGON SOCKET BOLT M10x20 24
8 9670051001 JryYbkcibk M5X10 HEXAGON SOCKET BOLT M5X10 10
9 5327 41 113-1 Yi#k°-3- SUPPORTER 4
10 5341 11 110-1 A“YEb BED 1
11 9642051014 FAN32H™ M5X10 SMALL PAN-HEAD SCREW M5X10 10
12 9710050014 NY RV HN 2R M5 SPRING WASHER M5 14
13 5341 15 112-1 E-=-3-H)N%- MOTOR COVER 1
14 9672081214 gYh7& bk MB8X12 HEXAGON HEAD BOLT M8X12 4
15 9710080008 AN R9NHANR M8 SPRING WASHER M8 4
16 9716080014 ES9vhvz M3 PLAIN WASHER M8 4
18 5340 15 111 2°-1- PULLEY 1
19 9684060608 FA2DN M6X6 SET SCREW Mé6Xé6 2
20 95101001-1 £-8- 1.5KW 3PH MOTOR 1,5KW 3PH 1
PAYN,NTEAN U.S.A.,CANADA
20 97038-1 £-%- 1.5KW 3PH 200v MOTOR 1.5KW 3PH 200V 1
22 5341 61 151-2 A1oNN=3=-9“349} INVERTER BRACKET 1
23 95103006 1oN\“"-2 FR-Z024-1.5K INVERTER FR-2024-1.5K 1
23 95103011 1JNY=-8- FR-A220 INVERTER FR-A220 1
CED39 FOR CE SPEC.
24 9670041608 VoYbBc b M4X16 HEXAGON SOCKET BOLT M&X16 4
25 5341 61 154=-1 1NN =-3hpnN - INVERTER COVER 1
25 5341 61 155 TIONN === INVERTER COVER 1
CEY39 FOR CE SPEC.
26 9670061208 VYL M6X12 HEXAGON SOCKET BOLT Mé6X12 4
27 9710030008 NNy AN R M3 SPRING WASHER M3 4
28 9642031414 FANIRIN M3X14 SMALL PAN-HEAD SCREW M3X14 4
29 5340 11 113 IVS5Yb BRACKET 1
PAUN, NTAN U.S.A.-,CANADA
29 5340 11 114 2Y259h BRACKET 1
CEY3Y FOR CE SPEC.
30 95147 IVVD09N SR-=7W-2 BUSHING SR-7W-2 1
PAYh, DAV ’ U.S.A.,CANADA
30 98899 INYIIIY SR-6P3-5 BUSHING SR-6P3-5 1
CED3Y FOR CE SPEC.
31 5340 61 423 2V559h BRACKET 1
33 99953-1 772 SP101A-1123HBT FAN SP101A-1123HBT 1
34 5290 14 120 IVPYEAN-R JACK BASE 6
35 9660100014 7Yt M10 HEXAGON NUT M10 6
36 5340 76 001 F1bn° o OIL PAN 2
37 5341 16 111 "X TRAY 1
38 9716050014 LS9 hv s M5 PLAIN WASHER M5 2
39 99776 J1b3- BKO=-C1947H01 NOISE FILTER BKO-C1947H01 1
CED39 FOR CE SPEC.
40 9642042014 FANI2HN M4LX20 SMALL PAN-HEAD SCREW M&4X20 1
CEJ39 FOR CE SPEC.
41 9710040008 NN REMHN 2R M4 SPRING WASHER M4 4
42 9660040014 TYh M4 HEXAGON NUT Mé& 4
43 9670051608 YyYrhtlbh M5X16 HEXAGON SOCKET BOLT M5X16 4
CEJ39 FOR CE SPEC.




W kW - B A N4 *lzﬁ:‘/a,‘/g%
ANYRNTL-4 ervay Snotiom NUMBER[ 53412 110 |

BED FRAME Ae—7 OBZRBRIATIBRLTEIRHAOT, o FBFTELLTLESW.
¥hen ordering items marked X ,indicate the set number
because they are available only as a set.

No EPEE/SET M st / PART NAME %

# 5% &%/ PART Mo #&%ES/ COMPONENT PARTS M Qty

44 9660050014 FYE M5 HEXAGON NUT M5 4
CE239 FOR CE SPEC.

10
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o ar

SECTION
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PUMP PIPING

12
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PUMP PIPING

7V a v
SECTION

k7Y avES

| 5341z 170 |

SECTION NUMBER

Av—7 OBGRERTCRBELTCXERADT, €y FEBTEXLTLEEIY,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

N 55 Fe/SEEr™n BaeE/coMPONENT PARTS Mo o L AME o
5290 16 200-3 Hh°27° ASSY PUMP ASSY 1
3,7,12,21-27,29-37,52-57,59-62
91100-2 IP-H°27)° ASSY AIR PUMP ASSY 1
29,61,62
1 5341 17 127 h=-A2 10X17X730 HOSE 10X17X730 1
2 921211 fi=-ARNYOFN 16 HOSE BAND 16 5
3 5290 34 152-1 ZWJ7° NIPPLER 2
4 9670052008 JEYERE“ bt M5X20 HEXAGON SOCKET BOLT M5X20 2
5 5290 17 120 IP-R-ZFI AIR TERMINAL 1
6 97054 £-8- SCL-KR 550W MOTOR SCL=KR 550U 1
7 5290 16 311 il |} BOTTLE 2
8 90904 ANy ¥~- 5X5X28 KEY 5X5X28 1
9 9710050014 NN RY“H™2R M5 SPRING WASHER M5 7
10 9642051014 FANI2IN M5X10 SMALL PAN-HEAD SCREW M5X10 1
11 9672051214 aWho2E“Ibd M5X12 HEXAGON HEAD BOLT M5X12 4
12 9664050014 F3HFYhk M5 WING NUT M5 2
13 9710060008 NN RYNHANR M6 SPRING WASHER M6 4
14 9716060014 ESYvhn 2 M6 PLAIN WASHER Mé 4
15 5290 17 113 AN TP VALVE 1
16 9684061608 FARDIN M6X16 SET SCREW M6X16 1
18 5330 16 112-1 AU PULLEY 1
60HZ 60H2
18 5340 16 113 AR PULLEY 1
50HZ 50H2
19 90101 VAN b A-35 V-BELT A-35 1
60HZ 60HZ
19 90102 VANLE A-36 V-BELT A-36 1
50HZ 50H2
21 5290 16 315 ywhnza WASHER 2
22 5290 16 313 JTILR- FILTER 2
23 91240 20-AN=WI°0N 3/4 NIPPLE 3/4 5
24 91233 45 Ik 3/4 ELBOW 3/4 1
25 5290 16 316 M SCREW 2
26 5290 16 314 Y YA INY A SPRING 2
27 5290 16 312 N PACKING 2
28 9672081614 oYhoti“ bk M8X16 HEXAGON HEAD BOLT M8X16 4
29 5290 16 215-1 IP-K°7° AIR PUMP 1
30 91237 ZU7°h 1/8 NIPPLE 1/8 1
31 91236 H™ 1/8 ELBOW 1/8 1
32 5290 16 411 neq7e PIPE 1
33 91241-1 y5ybr 1/8X1/74 SOCKET 1/8X1/4 1
34 5290 16 415=-2 JAMW NOZZLE 1
35 91234 bR 3/4 ELBOW 3/4 1
36 5290 16 212 ¥pPYJ° CAP 2
37 91231 IYW3y1 3/4X3/8 BUSHING 3/4X3/8 2
38 5341 17 123 Hh=-A 9X15X500 HOSE 9X15X500 2
39 9410301608 A7°YoavE®ey 3X16 SPRING PIN 3X16 2
40 5300 17 114 AEC MM SPINDLE 1
41 5340 16 421 Ki-A 15X22X1000 HOSE 15X22X1000 1
42 9642055014 FANI2IY M5X50 SMALL PAN-HEAD SCREW M5X50 6
43 9650052014 IWY5323% M5X20 SCREW M5X20 2
44 5300 12 224 J°L-F PLATE 2
45 5300 17 117 YIZ(P1HENY =) KNOB (IVORY) 2
45 5310 17 117 YIZ(IV3597) KNOB (BLACK) 2
46 5300 17 116 hnv - COVER 2
47 5290 17 115 AJ° 09" SPRING 2
48 5300 17 112 AC° PN SPINDLE 1
49 91212 w=ANNDO MY 25 HOSE CLAMP 25 2
50 5290 17 111 NI VALVE 1

13
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PUMP PIPING

IV aV IV avES
SECTION SECTION NUMBER
Av—7 ORBRMETRBRL TEFEAOT, ¥y FEFTELLTLLE L,

When ordering items marked % ,indicate the set number
because they are available only as a set.

[ 53417 170 |

£y +ES /SET M

L PART NAME %

N sgm#s/PART M el COMPONENT PARTS M 'ty
51 5290 17 119 7%27° CLAMP 3
52 91251 23941 WHhYI° 6 OIL CUP 6 1
53 5290 16 412-1 ¥pwI° CAP 1
54 90502 0-Y29% P-46 O0-RING P-46 1
55 91150 -l WICK 1
56 5290 16 414 Kb b BOTTLE 1
57 5290 16 413 TYE NUT 1
58 5340 16 423 h=-R2 10X17x800 HOSE 10X17X800 1
59 91232 TANATILKY 3/4 ELBOW 3/4 1
60 91200 K=AZWI°I PT3/4 HOSE NIPPLE PT3/4 1
61 5290 16 226 7%=~ PULLEY 1
62 9670081608 yEYbrE“IbF M8X16 HEXAGON SOCKET BOLT M8X16 1
63 5341 17 125 h-Aa 9X15X350 HOSE 9X15X350 2
64 5330 17 127 -2 10x17x1080 HOSE 10X17X1080 1
65 9660060014 TYF M6 HEXAGON NUT Mé 1

14
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o aHBE
SECTION NUMBER

o3

SECTION

CRR SR (Y

1ST CYLINDER PRESSURE

16
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1ST CYLINDER PRESSURE

7V av
SECTION

S YAEYE 31
SECTION NUMBER
A7 OBSIIERTRBELTEZEHAOT, £y FRETEXLTLESY,

¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

| 5341z 210 |

N e/ Pantm Hoen/COMPONENT PARTS Mo ! NAME o
5340 21 130 F3HL1E®S ASSY PIN ASSY 2
27,28,35
5341 21 110 hLUAY - ASSY CAM LEVER ASSY 2
33,34
5341 21 150 F™MbLNAN= ASSY LEVER ASSY 2
11,12
5341 22 110 P-4L ASSY ARM ASSY 1
52-54
5341 22 120 FIok1E®D ASSY PIN ASSY 2
27,28,62
5341 22 150 P-4L ASSY ARM ASSY 1
52-54
5341 22 300-1 FIAoLT1INT ASSY SHAFT ASSY 1
67,68,72
1 9721070008 E-Yo9% E-7 E-RING E-7 3
2 5341 21 151 1230 LINK 2
3 9670061208 yEYbE“iIbh M6X12 HEXAGON SOCKET BOLT Mé6X12 4
4 9716060014 ESYNh vz M6 PLAIN WASHER M6 é
5 9670041008 JYEURENLE MAX10 HEXAGON SOCKET BOLT M&4X10 8
6 5341 21 222 JULJTENINSHY b BRACKET 1
7 9670061608 VEYrE“ b M6X16 HEXAGON SOCKET BOLT Mé6X16 [A
8 5330 21 662 hnv- COVER 2
9 5290 29 412 héLa=-5-FT114o CAM ROLLER WASHER 4
10 9721100008 E-N2% E-10 E-RING E-10 4
11 5341 21 140 oM LAY - LEVER 2
12 5290 26 112 A2 BUSHING 2
13 5341 21 562 ARY PN STUD 2
14 9710100008 ¥ ANz M10 SPRING WASHER M10 4
15 9660100014 96 M10 HEXAGON NUT M10 4
16 9670065508 yEYEEHENILF M6X55 HEXAGON SOCKET BOLT M6X55 2
17 5340 21 147 FrS1LUNY=ARYNO - STOPPER 2
18 5300 33 561-1 teu PIN 2
19 90628 ATWIOLE®T SSP-4 SNAP PIN SSP-4 4
20 9660040014 TYWE M4 HEXAGON NUT M4 8
21 9710040008 NN REVANR M4 SPRING WASHER M4 8
22 97632 Ju/J1bFY AS-05N AC115V SOLENOID AS-0O5N AC115V 1
23 91710001 ANG =8 = SPACER 4
24 5290 38 141-1 AJCYygn SPRING 2
25 9721050008 E~Y>92% E-5 E-RING E-5 2
26 5341 21 220 oo LINK 1
27 9410301208 AZ°yygvEey 3X12 SPRING PIN 3X12 4
28 9660080014 TUbF M8 HEXAGON NUT M8 12
29 9710080008 NN YV hHhv M8 SPRING WASHER M3 4
30 5341 21 130-1 YEP ASSY POINTER ASSY 2
31 5290 51 822 YYALNYVAY b} SPRING STUD 3
32 5290 33 514-1 YYALNYA SPRING 3
33 5341 21 120 hLbnv - CAM LEVER 2
34 5290 21 612 A3 BUSHING 2
35 5340 21 132 Ee> PIN 2
36 9670051608 YEYRENILE M5X16 HEXAGON SOCKET BOLT M5X16 6
37 5341 21 511 ARY LN STUD 2
38 9672089508 a¥hatiNlbd M8X95 HEXAGON HEAD BOLT M8X95 4
39 5290 22 222 YPARFYAY A SPRING HOLDER 8
40 5330 22 221 YPAREINPA SPRING [A
41 5321 22 121 wh b BOLT 4
42 9670082508 Y59prH“bd M8X25 HEXAGON SOCKET BOLT M8X25 9
43 5341 22 224 Ay gnang BRACKET 4
44 9721120008 E-Y29% E-12 E-RING E-12 2
45 5332 22 451 P-4 ARM 2

17
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1ST CYLINDER PRESSURE

IV av
SECTION

AT—7 ORERMRTRBELTEIVAOT, £y PEBSTEIXL TSV,

When ordering items marked % ,indicate the set number

because they are available only as a set.

IV avES

SECTION NUMBERF5341Z 210 |

No. igggg ggngN %ﬂ%ﬁ/ PART NAME 1
au o {#%&S/ COMPONENT PARTS M Qty
46 5341 21 172-1 E°D PIN 2
47 5341 22 142 AZYPN STUD 2
48 5341 21 210 Yo7 LINK 1
49 5341 21 212 YL/TENIN 559 b BRACKET 1
50 90784 £o2-0Y2FYL M8 LOCK NUT M8 4
51 90678 J71> UIYh FU02SC FINE U-NUT FUD2SC 2
52 91169 IIbK™ PEF-4 ELBOW PEF-4 2
53 5341 22 111 P-4 ARM 2
54 5341 22 161 bl BUSHING 2
55 5341 22 141 AZYR™ STUD 2
56 9710120008 NN ptR M12 SPRING WASHER M12 2
57 9660120014 FYL M12 HEXAGON NUT M12 2
58 5341 21 260-1  P“o1bLP=-4L ASSY ARM ASSY 1
59 5341 23 114 ANC -% - SPACER 1
61 5290 21 161 A72°009%ny SPRING STUD 1
62 5341 22 121 E°o PIN 2
63 5300 22 316-1 Ab5-l SCALE 1
64 5290 22 318 LA SCREW 1
65 5300 22 317 J°L-t PLATE 1
66 5300 22 313 ANTPI (PN Y -) DIAL (IVORY) 1
66 5310 22 313 ANTPIL(INSYT) DIAL (BLACK) 1
67 5341 22 311-1  F39&19%7 SHAFT 1
68 9410301608 A7°Usg%E°y 3X16 SPRING PIN 3X16 4
69 5341 22 314 nb CAM 1
70 5290 29 115 AR BUSHING 2
71 5341 22 315 hé CAM 1
72 5290 22 320 f1=lb WHEEL 1
73 5341 22 316-1  AN°-%- SPACER 1
74 5290 22 330 YA PAWL 1
75 9710050014 NNRYN AN M5 SPRING WASHER M5 2
76 9642052514 FANIRIN M5X25 SMALL PAN-HEAD SCREW M5X25 2
77 5341 21 133 T PALFYAYY Y] A SPRING STUD 1
78 97630 YL/ AS-05N 115V SOLENOID AS-O5N AC115V 1
79 5330 21 672 te PIN 1
80 90692 ¥50%2 L10 FLUSH SPRING L10 1
81 5290 29 312 $hANR WASHER 1
82 9710060008 N“RYNH R M6 SPRING WASHER M6 1
83 9660060014 FYb M6 HEXAGON NUT M6 1
85 9716050014 E29%n 2z M5 PLAIN WASHER M5 2
86 9642050514 FANIRIN M5X5 SMALL PAN-HEAD SCREW M5X5 2
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SECTION NUMBER

N 25 FE/3E0 " BaEE/componenT ParTs M N AME o
5340 21 130 FI39LT1E®D ASSY PIN ASSY 1
~ 4,5,13
5341 21 110 hLbn“- ASSY CAM LEVER ASSY 1
11,12
5341 21 170 Fo“bLNY- ASSY LEVER ASSY 1
31,39

1 9721050008 E~-Y29% E=5 E~RING E-5 3
2 9716060014 E>9“h 2 M6 PLAIN WASHER Mé 3
3 5341 21 251 Voo LINK 1
4 9660080014 TYr M8 HEXAGON NUT M8 4
5 9410301208 AJ°HyougvE°ey 3X12 SPRING PIN 3X12 1
6 9710080008 AN RY“h™2 M8 SPRING WASHER M8 1
7 5341 21 130-1 Yt ASSY POINTER ASSY 1
8 5290 51 822 YYALPYAY:F) SPRING STUD 2
9 5290 33 514-1 YA NYA SPRING 1
10 9721100008 E-Y>7% E-10 E-RING E-10 2
11 5341 21 120 DLLAN - CAM LEVER 1
12 5290 21 612 A3 BUSHING 1
13 5340 21 132 teo PIN 1
14 9670051608 YEYErHE™ILS M5X16 HEXAGON SOCKET BOLT M5X16 3
15 5341 21 511 ARYM™ STUD 1
16 9670061208 YUkt bh M6X12 HEXAGON SOCKET BOLT Mé6X12 2
17 9660040014 TYh M4 HEXAGON NUT Mé& 4
18 9710040008 NNRYNANR M4 SPRING WASHER M4 4
19 5341 21 222 YOI INS5Y b BRACKET 1
20 5300 33 561-1 te PIN 1
21 90628 AFTYWIOLE®L SSP-4 SNAP PIN SSP-4 2
22 97630 Jyu1bY AS-05N 115V SOLENOID AS-05N AC115V 1
23 91710001 ANG -4 - SPACER 2
24 5341 21 230 YLITENMDT LINK 1
25 9721070008 E-Y29% E-7 E-RING E-7 2
26 5341 21 240 AMLP -4 ARM 1
27 5341 21 242 AIY L™ STUD 1
28 9670061608 JYHYbEILE M6X16 HEXAGON SOCKET BOLT M6X16 2
29 5330 21 662 s - COVER 1
30 5290 29 412 hto-5-FT140 CAM ROLLER WASHER 2
31 5341 21 180 FaMLLAN - LEVER 1
32 9670065508 YEYRENILE M6X55 HEXAGON SOCKET BOLT M6X55 1
33 5340 21 147 FYOTLLUNN=RAPYNC - STOPPER 1
34 5290 38 141-1 ALY SPRING 1
35 5290 29 313 ywhanz WASHER 2
36 90342003 AZTUHIL ANPYIIN BEARING 2
37 5341 21 152-1 Y LINK 1
39 5290 26 112 A3 BUSHING 1
40 5341 21 562 ARYP™ STUD 1
41 9710100008 N“ryvhvzx M10 SPRING WASHER M10 3
42 9660100014 Yk M10 HEXAGON NUT M10 3
43 90784 2JR2-0Y23FYb M8 LOCK NUT M8 2
44 9721120008 E-Y29% E-12 E-RING E-12 2
45 5341 22 451-1 -4 ARM 2
46 5341 21 172-1 t°o PIN 2
47 9670041008 YEubE“ILF M4X10 HEXAGON SOCKET BOLT M4X10 4
48 5341 22 142 ARYPN STUD 2
49 5327 22 471 hb CAM 2
50 9684060608 PARIN MEX6 SET SCREW M6X6 4
51 5290 52 422 Eeo PIN 2
52 5327 22 472 9P7b SHAFT 1
53 9670083508 yyYybrk“Ibd M8X35 HEXAGON SOCKET BOLT M8X35 4
54 5341 22 225 AJC)ovAang BRACKET 2
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No. iéggg SRQTMN %ﬁgﬂ/ PART NAME @ﬁ

o () #k&S/ COMPONENT PARTS Mo Q'ty
55 5341 22 453 AR PYAVK) SPRING HOLDER 4
56 5341 22 452 AzZeyyon SPRING 2
57 5321 22 121 firbb BOLT 2
58 91330009 oYhok bt M8X120 HEXAGON BOLT M8X120 2
59 5341 22 454 A GUIDE 2
60 9716050014 E349Yh 2 M5 PLAIN WASHER M5 2
61 9642050514 FANIRIN M5X5 SMALL PAN-HEAD SCREW M5X5 2
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st HFS /SET M

RISTE

PART NAME

No g=&3/PART M #&®5/ COMPONENT PARTS M i
5340 23 2312  A7°UYI“H“1FN ASSY SPRING GUIDE ASSY 1
26,27
5340 23 2342-1 7“35%Ybh ASSY BRACKET ASSY 1
1,16
5341 23 210 S5YJF ASSY SHAFT ASSY 1
24,28,29
1 90324036 AN PO NEEDLE BEARING HK1516.2RSAS1 3
2 91630 FT1Y2 IR12X15X16.5 INNER RACE IR12X15X16.5 3
3 5290 29 311 FWhnz WASHER 2
4 5340 23 237 ARYNC - STOPPER 2
5 9670061608 YEYERE“MIbE M6X16 HEXAGON SOCKET BOLT M6X16 2
6 90699 urvwhk M5 U-NUT M5 6
7 5480 23 221 RN - HOLDER 6
8 5340 23 240 PYRNOYA GRIPPER 6
9 9648030614 ¥3522I% M3X6 SMALL FLUSH HEAD SCREW M3X6 6
10 5480 23 222 teo PIN é
11 5480 23 223 AIC Y gn SPRING 6
12 9410501208 AJ°yuonEey 5X12 SPRING PIN 5X12 6
13 90179 avYhorPTYEhrArIOY M5X8 SET SCREW M5X8 6
14 9670051608 YEYbE“IbE M5X16 HEXAGON SOCKET BOLT M5X16 6
15 5480 23 224-1 HHo -2~ SUPPORTER 6
16 5340 23 234-1 INSHYb BRACKET 1
17 9670062008 yEYbRENIbe M6X20 HEXAGON SOCKET BOLT M6X20 2
18 90900 - 5X5X16 KEY 5X5X16 1
19 5341 23 112 PYRNOINY SHAFT 1
20 5341 23 111-1 AN~ CYLINDER 1
21 90181 QWh2PTvE45329" M4LX8 SCREW M4X8 A
22 5340 23 236 J°L-b PLATE 2
23 5340 23 238 AbUI°L-baL SPACER 4
24 5340 23 211 IP7b SHAFT 1
25 9721070008 E-29% E=7 E~RING E=-7 1
26 5300 45 243 A2 BUSHING 1
27 5340 23 231 FUARIFYAY LK § SPRING GUIDE 1
28 9411502500 F-N°=-LE°> 5X25 TAPER PIN 5X25 1
29 5341 23 220 IVNYYNC -P =, GRIPPER ARM ASSY 1
30 5290 29 412 hta=-5=-F142 CAM ROLLER WASHER 1
31 5290 29 411 h&to-5- CAM ROLLER 1
32 5340 23 212 teo PIN 1
33 5340 23 233 YYALYA SPRING 1
34 5341 23 232 Yavg BLOCK 1
35 90247 %951 MB1010DU BUSHING MB1010DU 7
36 9670052008 yEYbH“Ibd M5X20 HEXAGON SOCKET BOLT M5X20 2
37 9660060014 TYF M6 HEXAGON NUT Mé 1
38 9710060014 N“RYNAN R M6 SPRING WASHER Mé 1
39 9670051001 yEYbE©Ibr M5X10 HEXAGON SOCKET BOLT M5X10 é
40 5330 23 115 ST BEARING COVER 1
41 90474 ANPULIY 6008VVCM BEARING 6008VVCM 1
42 5290 24 127 N 7 BOLT 3
43 5330 23 113 FWANR WASHER 3
L4 5341 23 115 Wy GEAR 1
45 90303004 AN =bANPYI9%6007VVCM BALL BEARING 6007VVCM 1
46 5341 54 515 ANPYINEY T BEARING COVER 1
47 5341 23 113 ANC =H - SPACER 1
48 9684060608 PARIN MOX6 SET SCREW M6X6 2
49 5341 23 311 PYFNORL CAM 1
50 5341 23 312 ANC -4 - SPACER 1
51 9670063508 VYHEYERENILE M6X35 HEXAGON SOCKET BOLT M6X35 2
52 9716060014 CSY“hatr M6 PLAIN WASHER M6 2
53 91040 IV <A-9JO, A-M6X1.0 GREASE NIPPLE A-M6X1.0 3
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¥hen ordering items marked ,indicate the set number
because they are available only as a set.

No §L§§§ ggngN %ﬁ%ﬂ/ PART NAME @ﬁ
on o #H%x%&S/ COMPONENT PARTS Mo . . Q’'ty
5322 24 230 2537° ASSY CLAMP ASSY 1
68,70-72
5340 24 220 719989 FIV55YbHLAY- QUICK SET BLANKET HOLDER ASSY 1
9,10,79.,80
5340 75 820-1 hn“- ASSY COVER ASSY 1
18,81-88
5341 24 100-1 I2%5259hDUDEN- ASSY BLANKET CYLINDER ASSY 1
62,64,65
5341 24 550 129V 5-3-JP7+ ASSY INDICATOR SHAFT ASSY 1
16,32,33,90
1 5290 24 253 AN NUT 1
2 5340 24 213 FYYERIIN BRACKET 2
3 5310 24 211 CAWAN SHAFT 2
4 5430 24 125 FYE NUT 4
5 5430 24 124-1  #&“lbb . BOLT 4
6 9670063508 yEYrih bk M6X35 HEXAGON SOCKET BOLT M6X35 4
7 9684060608 FARDN M6X6 SET SCREW M6X6 7
8 5341 24 214 2V359¢h BRACKET 2
9 5340 24 215 h¥on BRACKET 4
10 9670051001 yyy bkt M5X10 HEXAGON SOCKET BOLT M5X10 9
11 5320 24 240 FIY30YR2 TENSION KNOB 1
12 5290 24 251 AZ2°4non SPRING 3
13 5290 29 313 PN WASHER 3
14 5330 24 351 il DIAL 1
15 5330 24 349-2 YIZ(I%397) KNOB (BLSCK) 1
15 5336 24 349-1 YIZ(PAh Y-) KNOB (IVORY) 1
16 5340 24 560 {oI%V5-3-P7F ASSY INDICATOR SHAFT ASSY 1
17 5300 33 538 YT (PAHNY-) KNOB (IVORY) 1
17 5310 33 538 YIZ(IN3Y2) KNOB (BLACK) 1
18 9648041014 ¥523x3% M4X10 SMALL FLUSH HEAD SCREW M4X10 6
19 5290 35 131-1 R2°4yuo™ SPRING 1
20 9721070008 E-U2I7% E-7 E-RING E-7 1
21 5341 24 570 ASTENNND SLIDE PLATE 1
22 5340 24 541 IV359¢h BRACKET 1
23 5300 21 424 2°L-t PLATE 1
24 97303 ATYF Vv-15-1C26 SWITCH V-15-1C26 1
25 9642040814 FANIRIN M4X3B SMALL PAN-HEAD SCREW M4X8 2
26 9710040014 NNRYANR M4 SPRING WASHER M4 2
27 5341 24 563 Y359k BRACKET 1
28 9642031614 FANIRIN M3X16 SMALL PAN-HEAD SCREW M3X16 2
29 9670061208 YEYbEt bk M6X12 HEXAGON SOCKET BOLT Mé6X12 5
30 5341 24 580 IV559h BRACKET 1
31 5330 24 341 N9V I HOUSING {
32 5330 24 344 F“7 GEAR 1
33 9410301608 A2°UooNE®D 3X16 SPRING PIN 3X16 2
34 9670081608 Y5y bkt bbb M8X16 HEXAGON SOCKET BOLT M8X16 1
35 5340 24 122 2YoP- WASHER 1
36 5341 24 123 hé CAM 1
37 5341 54 515 NNPYDINAYT BEARING COVER 2
38 90210 AVPYSIY 6206LLBC2P6  BALL BEARING 6206LLBC2P6 2
39 9670052008 Yyybhti© bk M5X20 HEXAGON SOCKET BOLT M5X20 2
40 5341 24 131 NPV HOUSING 1
41 5330 24 312 h5- COLLAR 3
42 5330 24 311 27 GEAR 1
43 5330 24 319-2 *“7?ik1-lb GEAR WHEEL 1
44 9672051214 oYhI& bk M5X12 HEXAGON HEAD BOLT M5X12 2
45 5330 24 321 YavYg BLOCK 1
46 9648040814 ¥52323% M4X38 SMALL FLUSH HEAD SCREW M4X8 2
47 5330 24 322 1%y -3~ INDICATOR 1
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N ghss/PART M

48 91298 gV Yy-azZ¥2°l Cchr*2 NIPPLE C-TYPE 1
49 90477 ASAbANPYDIIN T8-16 THRUST BEARING T8-16 1
50 5330 24 317 V7 GEAR 1
52 5330 24 314-1 %7 GEAR 1
53 90700 urvytr M8 U~-NUT M8 1
54 90688 ¥5N%2r L8 BELLEVILLE SPRING L8 4
55 5330 24 316-1  7“35Yt BRACKET 1
56 5330 24 315 7 GEAR 2
57 9410301208 A72°Uyg9%E°y 3X12 SPRING PIN 3X12 2
58 5330 24 318 CAWAN SHAFT 1
59 5330 24 313 %359t BRACKET 1
60 5330 23 113 ghhptr WASHER 6
61 5341 24 112 7 GEAR 1
62 5341 24 121-1_ o¥72¢h SHAFT 1
64 5341 24 111 V505 9Yb0N08N - BLANKET CYLINDER 1
65 9686081508 FAzIY M8X15 SET SCREW M8X15 1
66 5340 24 112-1  AN“D NAME PLATE 1
67 90730 N°-h-E"39 1.6X5 RIVET 1.6X5 2
68 5322 24 231 2522° CLAMP ASSY 2
69 5322 24 271 745059 PUN-1"2 BLANKET PUN TYPE 1
70 5322 24 232 2527° CLAMP 2
71 5290 24 233 IN305YEPARDY BLANKET FIXING SCREW 12
72 5290 24 234 V5059 bARIY BLANKET FIXING SCREW 8
73 5340 24 263 PyaN-u-t UNDER SHEET 1
74 5340 24 262 7V505YF PUN-AMZA BLANKET PUN TYPE 1
75 5340 24 267 PoAN-3-b UNDER SHEET 1
76 5340 24 266 V5059t BLANKET (T=1.9MM) 1
77 5340 54 113 JYIRN=-FN7 GEAR ' 1
78 5290 24 127 o A BOLT 3
79 5340 24 221 t¥IhIo™ BRACKET 2
80 9648051014 #5225 M5X10 SMALL FLUSH HEAD SCREW M5X10 8
81 9410201008 A7°Uog9%E°y 2X10 SPRING PIN 2X10 2
82 5340 74 125 ANND NAME PLATE 1
83 9716060014 ES4“hvzx M6 PLAIN WASHER M6 1
84 5340 75 834-1 E°D PIN 1
85 5290 38 235 (AR FYA SPRING 1
86 5340 75 830-1 7%“a¥7 BLOCK 1
87 5340 75 821-1  hn“- COVER 1
88 5340 75 833-1 7%“aY7 BLOCK 1
89 5341 24 113 ANPYDINANN - BEARING COVER 1
90 5341 87 429 ANC -1 - SPACER 1
91 5330 24 128-2 109 y-3~- INDICATOR 1
92 90672 agYhI?73YEsNbE M8X16 BOLT M8X16 1
93 5290 24 252 IYE NUT 1
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N e aa/bArT M  Hhee/COMPONENT PARTS o “OME o
5341 25 110 GWOMNOINT ASSY DRIVE SHAFT ASSY 1
1,2,7-9
5341 25 120 2P7b ASSY SHAFT ASSY 1
17,18,26,27

1 5330 25 117-3 %“7? GEAR 1
2 9410602508 AJ2°0INEe D 6X25 SPRING PIN 6X25 1
3 9642051014 FAN32I% M5X10 SMALL PAN-HEAD SCREW M5X10 7
4 9710050014 NNV prr M5 SPRING WASHER M5 7
5 5341 25 115 ANPUSIIVNANN - BEARING COVER 1
6 90207 ANVPYIIY 6203LLB BEARING 6203LLB 2
7 9411602500 T-N°=-LE°Y 6X25 TAPER PIN 6X25 1
8 5341 25 112 L] ek i GEAR 1
9 5341 25 111 FRobvoang DRIVE SHAFT 1
10 90900 - S5X5X16 KEY 5X5X16 1
11 5341 25 113 ANPYDIIV RIS - BEARING HOLDER 1
12 5341 25 114 ANPUIIZVN AN - BEARING COVER 1
13 9670065508 YEYbE“IbE M6X55 HEXAGON SOCKET BOLT M6X55 3
14 5341 25 211 V70 -14- PULLEY 1
15 5430 11 219 Bhnvnz WASHER 1
16 9670081608 YoUbmclbh M8X16 HEXAGON SOCKET BOLT M8X16 1
17 5341 25 122 2P7Fh SHAFT 1
18 9410402508 AJ°UDo%Ee D 4X25 SPRING PIN 4X25 1
19 9670051208 YoYbE“IbE M5X12 HEXAGON SOCKET BOLT M5X12 3
20 5341 25 121 2559 BRACKET 1
21 5341 25 125 ARYp™ STUD 2
22 5327 33 221 ant- COVER 1
23 90204 N =bANPYS2™ 6001212 BALL BEARING 60012z 1
24 5340 53 275 PAHh5- COLLAR 1
25 9684050508 FARI™ MS5X5 SET SCREW M5X5 2
26 5330 25 123-1 NN h1-bF P- GEAR 1
27 9411402500 T-N°-C°D 4X25 TAPER PIN 4X25 1
28 90214 wv=bAarrPyYso™ 600022 BALL BEARING 60002z 1
30 5327 33 217 ANC -4 - SPACER 1
31 9723220008 C-YuIo% c-22 C-RING C-22 2
32 5321 43 118 ANC -4~ SPACER 1
33 91609 fv=lbavrYoo™ 6900212 BALL BEARING 690022 2
34 5321 43 116 V7 GEAR 1
35 9670051001 YyUb&ribh M5X10 HEXAGON SOCKET BOLT M5X10 2
36 5341 25 126 ARY PN STUD 1
37 5341 25 160 hn“- ASSY COVER ASSY 1
38 9721070008 E-YOI% E-7 E-RING E-7 2
39 9670061208 YEYbENILE MEX12 HEXAGON SOCKET BOLT Mé6X12 2
40 9642031614 FANIRIN M3X16 SMALL PAN-HEAD SCREW M3X16 2
41 5341 25 150 IV559b BRACKET ASSY 1
42 97303 ATYF V=-15-1C26 SWITCH V-15-1C26 1
43 97380 P72Fr-3- VAM21 ACTUATOR VAM21 1
44 5300 21 424 2°L-F PLATE 1
45 5341 25 116 ANC =Y SPACER 1
46 5340 25 213 Yo -2- SUPPORTER 1
47 5290 23 113 gWpan R WASHER 2
48 9670064508 VOYbENILE M6X45 HEXAGON SOCKET BOLT M6X45 2
49 5340 25 215 ANC =Y - SPACER 1
50 5340 25 212 70 == PULLEY 1
51 90211 RN =pANPYIIN 6202712 BALL BEARING 6202712 1
52 9723350008 C-Yo9% C-35 C-RING €-35 1
53 5340 25 214 ARYEN STUD 1
54 900938 vACiLE 3v 800 V-BELT 3v 800 1
55 9660080014 Yk M8 HEXAGON NUT M8 1
56 9710080008 nN“yvHvzr M8 SPRING WASHER M8 1

31



_ s o a &S
hey™ g €oar SECTION NUMBER 53417 260

SECTION

CAM SHAFT

32



IS A

CAM SHAFT

IV av
SECTION

w7y a VES

[ 534121 260 |

SECTION NUMBER

R7—7 OBSZIHBERITRBBLTEERAOT, £y FEFTEXLTLEETL,
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No o b &F /SET N
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PARTS

PART NAME
No

F1i1E34
Q’ty

1 9670063508 Yyybk“lbh M6X35 HEXAGON SOCKET BOLT M6X35 3
2 5330 35 234 V559t BRACKET 1
3 5330 35 233 2% 259th BRACKET 1
4 9716060014 ES%“hv zx M6 PLAIN WASHER Mé 3
5 9670061208 YyYbktibh M6X12 HEXAGON SOCKET BOLT MéX12 6
6 9660060014 TYh M6 HEXAGON NUT Mé 1
7 9710060008 NV ryvatR M6 SPRING WASHER Mé 7
8 5330 35 235 ho- COLLAR 1
9 9710050014 N“RY“AN2R M5 SPRING WASHER M5 3
10 5330 35 232-1 1=l WHEEL 2
11 5330 35 231 E°> PIN 1
14 5330 26 223-3 hé CAM 1
15 5290 26 222 h5- COLLAR 1
16 5330 26 224-3 hi CAM 1
17 5330 26 221 hba» - HOLDER 1
18 5330 26 225-2 h& CAM 1
19 9642051014 FANIxO M5X10 SMALL PAN-HEAD SCREW M5X10 3
20 5290 25 115 ANPUIIZN AN - BEARING COVER 1
21 90207 A“PYSI™ 6203LLB BEARING 6203LLB 2
22 5330 26 121 CAPAN SHAFT 1
23 5341 26 230-1  né CAM 1
24 9684060608 PARIN M6X6 SET SCREW M6X6 2
25 5330 25 113 hilbah - HOLDER 1
26 5290 25 114 ANPUDIVNHAND - BEARING COVER 1
27 9670064508 YoYrR“NIbh M6X45 HEXAGON SOCKET BOLT M6X45 3
28 5330 24 522 AJ°n5Yth SPROCKET 1
29 5330 26 211 RILAN - HOLDER 1
30 5330 26 216 hé CAM 1
31 5290 26 213 A3 BUSHING 1
32 90690 Nhayvpnzr M10 E2MY SPRING WASHER M10 (LEFT) 2
33 90710 aYh23Yr M10 _E3NY HEXAGON NUT M10 (LEFT) 2
34 90849 g->-F¥1-> RS37-1 137P CHAIN RS37-1 137°P 1
35 90856 INI1OPYIIRS3I7-1(1/2" JOINT LINK RS37-1(1/2") 1
36 5290 23 113 YA WASHER 2
37 9670066008 yyYba bk M6X60 HEXAGON SOCKET BOLT Mé6Xé60D 2
39 5340 35 235 ARYPN STUD 1
40 9710100008 n“zr4vpatzx M10 SPRING WASHER M10 1
41 9660100014 39 M10 HEXAGON NUT M10 1
42 9722100008 c-u32" ¢-10 C-RING C-10 1
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because they are available only as a set.

No ;“r;"nbfg EEETNQN LSRR PART NAME ﬁ!}ﬁ
an o HWik&%/ COMPONENT PARTS M Q’ty
1 5341 29 111-5 #ho¥7b-4 MAIN FRAME 1
2 9670082008 JyEwb&“lbh M8X20 HEXAGON SOCKET BOLT M8X20 10
3 9670062008 yyybhc bbb M6X20 HEXAGON SOCKET BOLT M6X20 8
4 5310 29 232 AT- STAY ‘ 1
5 9670061208 YoUbENE M6X12 HEXAGON SOCKET BOLT M6X12 4
6 5341 29 115 -4 FRAME 1
7 5341 29 231 AT - STAY 1
8 9648040814 93320 M4X8 SMALL FLUSH HEAD SCREW M&4X38 20
9 5341 36 561-1 AF- STAY 1
10 5341 36 562 2 el GUIDE 5
11 5340 36 563-1 I7“54¥9Y¢ BRACKET 1
12 9670051001 Yyybmtlbb M5X10 HEXAGON SOCKET BOLT M5X10 2
13 97805 to%- ORE-S5 PHOTO SENSOR ORE-S5 1
14 9710030008 NNV pvzr M3 SPRING WASHER M3 2
15 9642031414 FANI2IN M3X14 SMALL PAN-HEAD SCREW M3X14 2
16 5341 29 112-6 #o¥7b-4 MAIN FRAME 1
17 5341 29 120 2b-4 FRAME 1
18 5341 61 411 V259 BRACKET 1
19 9642051014 Favazxd™ M5X10 SMALL PAN-HEAD SCREW M5X10 4
20 9710050014 N2y N™2r M5 SPRING WASHER M5 4
21 5327 61 412 IVI59b BRACKET 1
22 5340 55 115 AT- STAY 1
23 5341 87 562 hvq ™ GUIDE 5
24 5341 87 561 ANThNAT- GUIDE STAY 1
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$1998° 1

PAPER FEED TABLE

o ar
SECTION

s arES
SECTION NUMBER

5341z 310
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$1993%(

PAPER FEED TABLE

IV av

SECTION

A7 — 7 OBRZIIHRETRBBLTEIHAODT, ky FESTCEXLTLESL,
¥hen ordering items marked
because they are available only as a set.

sy e vES

| 53417 310

|

SECTION NUMBER

%X ,indicate the set number

A Y 8l / coMPONENT PARTS fo BT NAME B
5310 31 120-1 F=o2NWI2YP(INSYT) TABLE FOOT (BLACK) 4
24=-28
5330 31 130 59F ASSY LATCH ASSY 2
36,39-41
5330 31 160 Ln“- ASSY LEVER ASSY 2
L1,42,45,46
5330 31 220-1 FI-2 ASSY CHAIN ASSY 2
13-16
1 9660080014 Y M8 HEXAGON NUT M8 12
2 9710080008 NN zrg“hAvg M8 SPRING WASHER M8 12
3 5330 31 212 ARYEN STUD 4
4 5341 31 211 ARk B VES | GUIDE RAIL 1
5 5341 31 213 AYTENL=1b GUIDE RAIL 1
é6 5330 35 232-1 K=l WHEEL é
7 5290 29 312 BWhhz WASHER 4
8 9722100008 c-yyo™ ¢-10 C-RING C-10 4
9 5330 31 218 h5=- COLLAR 12
10 5330 31 211-1 L=l RAIL 2
11 9670064508 YEYRk©Ibd M6X45 HEXAGON SOCKET BOLT M6X45 12
12 5330 31 118 ARY PN STUD 8
13 5330 31 221 YENTUDT JOINT LINK é
14 9414100614 J4E°D 1X6 SPLIT PIN 1Xé6 12
15 90111002 F1I-2 RS37-1 35p CHAIN RS37-~-1 35P 6
16 5330 31 232 Ee> PIN 6
17 90318 KN =ANPYDIN 6087212 BALL BEARING 608217 14
18 90654 GS=-Y29% GS-8 GS-RING GS-8 6
19 9684050508 FARI™ M5X5 SET SCREW M5X5 2
20 5330 31 268 A3 BUSHING 2
21 5310 31 215 S%7+h SHAFT 1
22 9648061214 ¥35329% M6X12 SMALL FLUSH HEAD SCREW M6X12 é
23 5330 31 111-1 F=2%b TABLE 2
24 5310 31 121-1 F=2NLI2YE(IVN3YT) TABLE FOOT (BLACK) 4
25 9642030614 FALIRIN M3X6 SMALL PAN-HEAD SCREW M3X6 8
26 5290 31 122 AFM1hF o FIXING PLATE 4
27 9710030008 NMRYVHAN2R M3 SPRING WASHER M3 8
28 9660030014 TYb M3 HEXAGON NUT M3 8
29 9670061208 JyEYbE“Ibh M6X12: HEXAGON SOCKET BOLT Mé6X12 4
30 5330 31 216 AV} BLOCK 2
31 9660060014 TYb M6 HEXAGON NUT Mé 6
32 9672065014 avhat“ bt M6X50 HEXAGON HEAD BOLT M6X50 2
33 9670061201 VEWbh“ibd M6X12 HEXAGON SOCKET BOLT Mé6X12 2
34 5330 31 112-1 INSH5Yp BRACKET 2
35 9710060008 NMRYNHAN2R M6 SPRING WASHER Mé 8
36 5330 31 116 AT - ' STAY 4
27 5330 31 113-1 2“559} BRACKET 2
38 5300 59 331 tew PIN 2
39 5330 31 140 S59F LATCH 2
40 5330 31 150 297 LATCH 2
41 9410301608 AZ°yoonEey 3X16 SPRING PIN 3X16 8
42 5330 31 180 P-4 ARM 2
43 5330 31 181 v}/ LINK 2
L4 90626 G=-N2I9% G-8 G-RING G-8 8
45 5330 31 161 397 b SHAFT 2
46 5330 31 170 L™ - LEVER 2
47 5300 59 132 YYEEFYAY 1 'E SPRING HOLDER 2
48 5300 59 133 A2 SPRING P
49 9721040008 E-Y2I9% E-4 E-RING E-4 4
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MULTI-SIZE PAPER PILE BOARD

IV aV
SECTION

v avES [53407 312

SECTION NUMBER

Av—7 OBERBETHBELTEEHAOT, £y PEBSTEILTLEEY,
When ordering items marked % ,indicate the set number
because they are available only as a set.

%, 1 B2 /SET N B PART NAME BB

N mesa/PArT M Mags/COMPONENT PARTS No Oty
5341 31 510 No/o%2053%1 ASSY PAPER TABLE ASSY 2

1-14,18

1 9648042514 $532I% M4X25 SMALL FLUSH HEAD SCREW M4X25 10
2 91319007 E7229%4.1X16 WOOD SCREW 4.1X16 4
3 5341 31 512 J°L-b PLATE 2
4 5341 31 514 J°L=-Fb PLATE 2
5 5341 31 515 J°L-F PLATE 2
6 5341 31 513 J°L-Ft PLATE 2
7 5341 31 511 RN =" BOARD 2
8 9710040014 N9V M4 SPRING WASHER M4 10
9 9660040014 FUE M& HEXAGON NUT Mé& 10
10 9660030014 TYF M3 HEXAGON NUT M3 8
11 9710030014 N ZI H % M3 SPRING WASHER M3 8
12 5290 31 122 aF{hron FIXING PLATE 4
13 9642030614 FANI2IOY M3X6 SMALL PAN-HEAD SCREW M3X6 8
14 5341 31 516 2Yb FOOT 2
18 9716040014 E39“h "z M4 PLAIN WASHER M4 2
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I{-3%-7b-L

FEEDER FRAME

®¥I7Vav
SECTION

7y a VEBE

[ 53412 315 |

SECTION NUMBER

A< —7 O RBMATIHBELTEEFHADT, £y PEBTEILTLESL.

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

N 55 FE/35E " B3EE/componenT ParTS R T NAME e
1 5341 31 001 71=-3AN-Jb-4 FEEDER FRAME 1
2 9670081608 YEYRENILE M8X16 HEXAGON SOCKET BOLT M8X16 12
3 9670052008 JyEYrE*ILF M5X20 HEXAGON SOCKET BOLT M5X20 4
4L 5330 29 234 AT - STAY 3
5 5310 32 410 AT - STAY 1
6 5310 29 232 AT - STAY 2
7 5341 31 002-1 T1=-3%=JbL-4 FEEDER FRAME 1
8 5341 31 003-1 J1=-3%=-Jb~-4 FEEDER FRAME 2
9 5310 55 315 AT - STAY 1

10 9670081208 YyEYrR®ILE M8X12 HEXAGON SOCKET BOLT M8X12 é

a1



53412 320

o a B
SECTION NUMBER

o ar

SECTION

I\O_’\O_n\\,{t\\\

PAPER GUIDE
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NO L O —hN PN

PAPER GUIDE

IV
SECTION

When ordering items marked
because they are availahle only as a set.

S VYL 2

| 5341z 320

|

SECTION NUMBER

A7—7 OB RAITRBELTEEHAOT, vy P ESTEXLTLEETN,
% ,indicate the set number

N Su'FE/380: e BRER/ omponenT ParTs Mo AME e
5290 32 420-3 toR-I%aP-ASSY CENTER BLOWER ASSY 1
4,91,92,94-96

5290 32 430-3 toR-TV0P-ASSY CENTER BLOWER ASSY 1
7,92-96

5330 32 560 Y1 t7y25% ASSY GUIDE MOVING SCREW ASSY 2
13,20,21

5330 32 570 AN 221)RIN ASSY GUIDE MOVING SCREW ASSY 2
13,20,21,26,27

5330 32 580-1 ANAN LFENPIINOINTASSY DRIVE SHAFT ASSY 2
26,27,33

1 9642040414 FANIRIN M4LX4 SMALL PAN-HEAD SCREW M&X4 6
2 9716040014 ES¥ vz M4 PLAIN WASHER M4 12
3 5290 32 451-1 J-ren°L-3- SHEET SEPARATOR 4
4 5290 32 429-1 to2-7%07P- CENTER BLOWER 1
5 91316004 29P53392IN 5X27 KNOB 5X27 6
6 5290 32 440-2 I-bbN°L-3- SHEET SEPARATOR 2
7 5290 32 439-1 tOR-7%0P- CENTER BLOWER 1
8 5341 32 531 y NIV 0P~ SIDE BLOWER 1
9 9642051014 FAaNa25™ M5X10 SMALL PAN-HEAD SCREW M5X10 25
10 9710050014 AN 29N HN 2R M5 SPRING WASHER M5 33
11 5300 58 143-1 RILIN - HOLDER 4
13 5330 32 566 RN SCREW 4
14 9721120008 E-Y22% E=-12 E-RING E-12 4
15 5341 32 532 FyYEINQYT BLOCK 2
16 9642050814 FANIRIN M5XS8 SMALL PAN-HEAD SCREW M5X8 2
17 5330 32 563 YT GUIDE 2
18 9716050014 E349“h“ 2 M5 PLAIN WASHER M5 4
19 5290 38 121 A3 BUSHING 4
20 5300 32 571 A2°ghYh SPROCKET 4
21 9410302008 A7°Yyogvgey 3X20 SPRING PIN 3X20 7
22 5300 32 569 PAFY LN BRACKET 4
23 9642040814 FTANIRIN M4LXS8 SMALL PAN-HEAD SCREW M4XS8 8
24 5341 32 717 IVSHYb BRACKET 1
25 5290 17 113 NN o VALVE 1
26 5300 32 574 FWNP GEAR 4
27 9410301608 A7°YI%E°T 3X16 SPRING PIN 3X16 4
28 90804 F1-J RS25-1 83P CHAIN RS25-1 83p 2
29 90852 NI MYDI2 RS25C1/4"™) JOINT LINK RS25 (1/4") 2
30 9642053014 FANI29Y M5X30 SMALL PAN-HEAD SCREW M5X30 8
31 5330 32 575 Yavg BLOCK 4
32 9721070008 E-Y29“ E=7 E-RING E-7 2
33 5330 32 576-1 SAE SHAFT 2
34 5300 12 220-1 NOFYRH(PTHENY=) HANDLE (IVORY) 2
34 5310 12 220 NOMML(INDYT) HANDLE (BLACK) 2
35 5300 12 223 INYYIC (PLHNY =) GRIP (IVORY) 2
35 5310 12 223 WIZ(INSYT) KNOB (BLACK) 2
36 9650052014 VY3329 M5X20 SCREW M5X20 3
37 5300 12 224 7°L-t PLATE 3
38 5341 32 510-1 AYTF“NASSY GUIDE ASSY A
39 5300 32 550 hY 1 p» GUIDE 1
40 5341 32 520-1 HNTP“ASSY GUIDE ASSY 1
41 9670081608 yyYprh“bt M8X16 HEXAGON SOCKET BOLT M8X16 2
42 5290 32 112 ho- COLLAR 1
43 5290 32 115 7=4 ARM 1
44 5310 32 111 AT - STAY 1
45 5290 32 126 AN LABEL 1
46 5290 32 125 A= SCALE 1
47 5290 32 123-1 Y=z KNOB 1
48 5290 32 141 W= KNOB 2
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NS =NO —hN A RN

PAPER GUIDE

IV av
SECTION

7V avES
SECTION NUMBER

[ 5341z 320 |

kv — 7 ORBRIHUETRBELTCEEFLAOT, £y FEBTEXLTLETWN.

When ordering items marked

because they are available only as a set.

X ,indicate the set number

Mo ;%-;E,ng ISDE\gTN&N %ﬁﬁ%ﬁ‘/ PART NAME it
&l an 0 #E%/ COMPONENT PARTS N Q'ty
49 5290 32 211-2 #pp3“- HOLDER 1
50 5290 32 117 AbYne - STOPPER 2
51 5290 32 113 h3- COLLAR 1
52 90603 CE-U2I% CE-12 CE-RING CE-12 5
53 5290 32 122 ARt - COVER 1
54 5290 32 121 A2°4YooN SPRING 1
55 5290 32 114 F-4 ARM 1
56 9710040008 NNRYNHANR M4 SPRING WASHER M4 8
57 9642041014 FANI2DN M4X10 SMALL PAN-HEAD SCREW M4X10 4
58 5310 32 118 , %7+t SHAFT 1
59 5310 32 116 ANTENART - GUIDE STAY 1
60 5341 32 130-1 I170%1 1t ozd MICRO SIDE GUIDE 1
61 9672062003 aYhot Ik M6X20 HEXAGON HEAD BOLT M6X20 1
62 5290 32 212-3 2J°b-t PLATE 1
63 5341 32 172 ybnvY27%ar- BLOMWER 1
64 5340 32 713 PPV BLOCK 2
65 5290 32 216 Y= KNOB 1
66 5290 32 213 %a%72 BLOCK 1
67 5290 32 214 WAL NV SPRING 1
68 5341 32 171 PRI NP P BLOWER 1
69 5341 32 719 fi-2 10X17x2000 HOSE 10X17x2000 1
70 5340 32 716 fi-29%Y HOSE HOLDER 4
71 5341 32 173 fi-2 8X13.5X960 HOSE 8X13.5X960 1
74 5290 83 351 123~ CONNECTOR 1
76 5340 32 714 ANC Y- SPACER 2
77 5290 83 357 fi-2 10X17x1500 HOSE 10X17X1500 1
78 5341 32 718 fi-2 10X17x230 HOSE 10X17X230 1
79 91211 F-ANNOEN 16 HOSE BAND 16 2
80 5340 17 114 AECOPNM SPINDLE 1
81 5290 17 115 AZ°4yoon SPRING 1
82 5300 17 116 ANS - COVER 1
83 5300 17 117 YIZT(PAH™NY-) KNOB (IVORY) 1
83 5310 17 117 YIZ(IN3Y7) KNOB (BLACK) 1
84 9648041014 #5329 M4X10 SMALL FLUSH HEAD SCREW M4X10 4
85 5341 32 140-1 17081 1h%91d MICRO SIDEWAY 1
86 5341 32 533 PR PA "V SIDE BLOWER 1
89 5290 32 217 Y= KNOB 1
90 5341 32 174 fi-2 8X13.5X1260 HOSE 8X13.5X1260 1
91 5290 32 422-1 ®y3-7%0P- CENTER BLOWER 1
92 5290 32 426 I7-JA% AIR NOZZLE 2
93 5290 32 432-1 ®03-J%o7- CENTER BLOWER 1
94 90510 0-429“ P-6 0-RING P-6 2
95 9710030008 NNRYVHANR M3 SPRING WASHER M3 6
96 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3Xé 6
97 9642041614 FANIRIN M4X16 SMALL PAN-HEAD SCREW M4X16 4
2

98 91191

F=-ANNOMFY 15

HOSE BAND 15
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49335709

SUCTION DRIVE

IV av
SECTION

S CEYS i

| 5341z 330

SECTION NUMBER

A—7 ORZRIHETRBBLCEFHAOT, £y PEBTEIL TS,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

N 2% FE/S5E M BEEE/component PARTS M. NAME o
5290 33 2132-1 P-4 ASSY ARM ASSY 1
20,28
5290 33 2152-1 P-4 ASSY ARM ASSY 1
20,31
5330 33 1102-2 hLun™=- ASSY CAM LEVER ASSY 1
3,55
5330 33 140 YOIASSY LINK ASSY 1
64,68
5330 33 210-1 $9335P-L9P7F ASSY SUCTION ARM SHAFT ASSY 1
20,26-28,31,66
5330 33 41012 ULNY- ASSY LEVER ASSY 1
3,54
5330 33 430 JOIASSY LINK ASSY 1
52,68
5330 33 4402-1 LAN=- ASSY LEVER ASSY 1
3,6
5330 37 1102z NTIJ>hLbN™=- ASSY HEIGHT CONTROL CAM LEVER ASSY 1
3,56
5341 33 200-1 39353279k ASSY SUCTION FOOT ASSY 1
16-20,25-28,31,66
1 5290 35 136-1 YAV SPRING 1
2 9721100008 E~-yoo% E-10 E~RING E-10 2
3 5290 37 123 A3 BUSHING 4
4 9642051014 FANIRIN M5X10 SMALL PAN-HEAD SCREW M5X10 3
5 9710050014 NNy p™N2R M5 SPRING WASHER M5 8
6 5330 33 440-1 v - LEVER 1
7 5330 33 453 hé CAM 1
8 5290 33 455 Ao Yyygn SPRING 1
9 5340 33 452 ARY PN STUD 1
10 9710100008 N rgvpvzr M10 SPRING WASHER M10 2
11 9660100014 FYh M10 HEXAGON NUT M10 2
12 5290 33 142-1 AT U INARY PN SPRING STUD 1
13 5290 33 431 teo PIN 1
14 9710060008 NN rYNHVNZR M6 SPRING WASHER Mé 2
15 9660060014 TYE M6 HEXAGON NUT M6 2
16 9411503000 F-N°-t°> 5X30 TAPER PIN 5X30 1
17 5290 33 230-2 7»-4 ARM 1
18 9684050508 FARDIN M5XS5 SET SCREW M5XS5 4
19 5290 29 314 PARS- LOCK COLLAR 2
20 5290 33 214 A3 BUSHING 2
21 9721050008 E-2I9% E=-5 E-RING E-5 1
22 5300 54 161-1 AT YD INARY PN SPRING STUD 1
23 90514 0-429% p-12 O-RING P-12 24
24 5341 33 317 S KNOB 12
25 5341 33 221-1 $935337Yr3PI b SUCTION FOOT SHAFT 1
26 5310 33 211-1 SA WA SHAFT 1
27 9411503200 F-N°~LE°2 5X32 TAPER PIN 5X32 3
28 5290 33 213-1 P-4 ARM 1
29 5290 33 314 ¥9h- SUCKER 12
30 5341 33 316-1 39335709 SUCTION FOOT 12
31 5290 33 215-1 P-4 ARM 1
32 5290 29 210 AR BUSHING 2
33 9642051614 TAMIRIN M5X16 SMALL PAN-HEAD SCREW M5X16 4
34 9660080014 TYbh M8 HEXAGON NUT M8 1
35 9710080008 NNy Hvzr M8 SPRING WASHER M8 1
36 5290 34 142 AAYEW STUD 1
37 9660050014 TWh M5 HEXAGON NUT M5 3
38 5330 34 110 LA™ - LEVER 1
39 5290 21 123 E°> PIN 1
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$¥79359t%9

SUCTION DRIVE

7V aVv
SECTION

vy avES

SECTION NUMBER

[ 5341z 330 |

AT—7 ORRRUETCRIBELTEEHAOT, £y bHEBTEXLTEEN.

When ordering items marked
because they are available only as a set.

% ,indicate the set number

N mh e/ PART M e/ COMPONENT PARTS RART NAME o
40 5290 29 312 ywhang WASHER 1
41 9721070008 E-Y22% E=7 E-RING E-7 10
42 5300 57 052 v/ LINK 1
43 5290 37 434-1 AJ°ygn SPRING 1
44 5290 21 161 Y UARINYAY L) SPRING STUD 1
45 91211 h=ANNORY 16 HOSE BAND 16 1
46 5290 34 151 AR TP VALVE 1
47 9670062008 yEwhk©c bk M6X20 HEXAGON SOCKET BOLT M6X20 2
48 5290 34 153 Hw-A 7.8X18X310 RUBBER HOSE 7.8X18X310 1
49 5290 34 130 LN - LEVER 1
50 5290 34 141-1 NowFy PACKING 1
51 9716050014 ES39“h“2 M5 PLAIN WASHER M5 2
52 5330 33 420-1 Yo7 ASSY LINK ASSY 1
53 91213 H=ANNTIEFN 19 HOSE CLAMP 19 2
54 5330 33 410 L™ - LEVER 1
55 5330 33 110-2 hsubn™- CAM LEVER 1
56 5330 37 110 L™ - LEVER 1
57 5330 33 121-1 ARY PN STUD 1
58 5290 38 141-1 YA VA SPRING 1
59 5290 29 313 FWwhhz WASHER 1
60 5330 38 130 Yoo LINK 1
61 5330 38 142 259FE° PIN 1
62 5290 21 643 A7 Yyoon SPRING 2
63 5290 21 641 ATOYSINRAY PN SPRING STUD 1
64 5330 33 130-1 Y2 ASSY LINK ASSY 1
65 5290 33 141 teo PIN 1
66 5330 33 240-1 P-4 ARM 1
67 5290 34 152-1 ZwJ°l NIPPLER 2
68 5300 45 243 A2 BUSHING 4
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FEED ROLLER

€oar
SECTION
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SECTION NUMBER
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I1-tvo-3-

FEED ROLLER

IV av
SECTION

AT—7 OBBZRIRIATRBELTCEFTHAOT, €y FEFTEXL TS,

¥hen ordering items marked % ,indicate the set number

because they are available only as a set.

TN, |

53412 350

|

SECTION NUMBER

N 2 F2/35E " B3EE/component parts Moo | AME i
oo y
5330 35 310 J21-b%0=5- ASSY FEED ROLLER ASSY 1
69,70,81,83
5330 35 330Z-1 o-5- ASSY ROLLER ASSY 6
36,129
5330 35 370 AIN(271-b%0-5- ASSY Z2ND FEED ROLLER ASSY 1
' 69,70,75
5330 35 460-2 23152FY9F ASSY DOUBLE SHEET DETECTOR ASSY 1

7,13,14,25,39,61,89-101,103-109,115,122-128,130

9670061208

YoYbB“hIbh M6X12

HEXAGON SOCKET BOLT Mé6X12

9716060014

ESY“ntzr M6

PLAIN WASHER M6

1

2

4 5330 35 231 e PIN

6 5330 35 232-1  #k1=W WHEEL

7 9710040014 NNRYWHN R M4 SPRING WASHER M4
8 9642041014 FANd29N M4X10 SMALL PAN-HEAD SCREW M4X10
11 5330 35 235 h5- COLLAR

12 5341 35 233 2%559¢h BRACKET

13 9710060008 NN RYNHN2R M6 SPRING WASHER M6
14 9660060014 FYL M6 HEXAGON NUT Mé
18 5330 35 361-1 Y= KNOB

19 5330 35 351-1  ARYp™ STUD
20 9710080008 N“RY“H 2 M8 SPRING WASHER M8
21 9660080014 FYF M8 HEXAGON NUT M8
22 5430 35 224 A7°YUoo SPRING
23 5330 35 362 t°o PIN
24 5430 35 212 TANNR LEAF SPRING
25 9710040008 N“RY“PN 2R M4 SPRING WASHER M4
27 9684050508 PARI™ M5X5 SET SCREW M5X5
29 9410301008 AZ°4yyonE°y 3X10 SPRING PIN 3X10
30 5330 35 354-2 0-35-bLN“- LEVER

31 9670051008

YEYrs“bh M5x10

HEXAGON SOCKET BOLT M5X10

32 5340 35 391

LA™ -

LEVER

33 9721100008 E-U22% E-10 E-RING E-10

34 5330 35 341-1 13)\“z LEAF SPRING

35 90204 fv=-ANPYDIY 600122 BALL BEARING 60012z

36 5330 35 330-1 0-5- ROLLER

37 5340 35 381 PAPAN SHAFT

38 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3X6
39 9710030014 NhrY™pvg M3 SPRING WASHER M3

40 5341 35 554 N3-3- RETAINER

41 5330 35 551-2 UY3-3-2%559Yp RETAINER BRACKET

42 5290 32 452 Y= KNOB

43 5340 35 353 CAAN SHAFT

44 9660100014 FTYb M10 HEXAGON NUT M10

45 9710100014 n“ry“nrz M10 SPRING WASHER M10

46 5330 35 225 AZYpN STUD

47 9723280008 C-4>2™ Cc-28 C-RING C-28

48 5330 35 222 ho- COLLAR

49 9670051608 YoYbrE“IbE M5X16 HEXAGON SOCKET BOLT M5X16
50 5330 35 223 ¥4 GEAR

51 5330 35 221 HlbA™ = HOLDER

52 5330 35 224 AZ2°asvyt SPROCKET

53 9670041008

YyYbhRNILE M4X10

HEXAGON SOCKET BOLT M4X10

54 9722120008 c-4y3I2™ ¢c-12 C-RING C-12

55 9642051014 FAra23™ M5X10 SMALL PAN-HEAD SCREW M5X10 1
56 5330 35 552 2°b-F PLATE

57 9716040014 ESY“h 2 M4 PLAIN WASHER M4

58 5340 35 451-1  tud TRAY

59 5300 75 D16 IV559h BRACKET

60 5300 75 017 2V 359+h BRACKET

-‘—-"—‘N\N\.H'—‘J-\—é—é-—*b—‘—\—é—\—*——‘LNWLNWO\—‘O\N(X)NN-—‘NNN\JNNNJ-\-I-\NNWN-‘—*O\W-—\—)NN
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71-t%0-3-

FEED ROLLER

7V avs
SECTION

A2—7 ORRREATRBELTEERAOT, ¥y PEFTEXL TS,
WKhen ordering items marked % ,indicate the set number
because they are available only as a set.

vy v a vES

| 5341z 350 |

SECTION NUMBER

N &b EZ/SET Mo gEast / PART NAME J
85 %ES/ PART N #rcEFS/ COMPONENT PARTS M Qty
61 9710050014 nhry“pvr M5 SPRING WASHER M5 17

62 5330 35 323-2

QP-N\°-N°-pAN T "

LOWER PAPER GUIDE

.

63 5330 35 322

INS559¢F

BRACKET

64 9670061608

YyY bkt bk M6X16

HEXAGON SOCKET BOLT M6X16

65 5340 35 722

N“zny

SPRING STUD

66 9670052008

YyYbENILE M5X20

HEXAGON SOCKET BOLT M5X20

67 90840

F1- RS25 48P

CHAIN RS25 48P

68 90852

SN310bYS7 RS25(1/4'")

JOINT LINK RS25 (1/4")

69 5300 58 145

A7°a’yYth

SPROCKET

70 9410301608

A7°UsI7VE°y 3X16

SPRING PIN 3X16

71 5330 35 422

teo

PIN

72 5330 35 312

N AFZAY NG

BEARING COVER

73 90214

fv-pavrys2™ 60007z

BALL BEARING 60002z

74 5330 35 410 PAN P SHUTTER
75 5330 35 371 0-3- ROLLER
76 5340 35 321 2V559¢b BRACKET

77 9642042514

FANIRIN M4LX25

SMALL PAN-HEAD SCREW M4X25

78 95302001

YLUJ1bPY MS-35J163

SOLENOID MS-35J163

79 5330 35 424-1 429 LINK

80 9721040008 E-YoI2% E-4 E-RING E-4

81 5330 35 311 PAWAN SHAFT

82 5330 35 421 E°> PIN

83 5290 36 214 N7 GEAR

84 5290 21 521 A2°Ho9" SPRING

85 9410401408 A7°)I%E°D 4X14 SPRING PIN 4X14
89 5330 35 462-1 E°D PIN

90 5330 35 463-1 h5- COLLAR

91 5330 35 465 L SCREW

92 5330 35 467-2 J7°L-b PLATE

93 5330 35 468 J°b-t PLATE

94 5430 35 311-2  #b3a“- HOLDER

95 5340 21 175 TANN R FLAT SPRING

96 5430 35 314 ANe - - SPACER

97 5430 35 321-1  #b3“- HOLDER

98 5430 35 322 E°o PIN

99 5522 53 191 n“z SPRING
100 5430 35 324-1 Y<=2 KNOB
101 5430 35 332 e PIN
103 9642032514 FANIRIN M3X25 SMALL PAN-HEAD SCREW M3X25
104 9660040014 TYb M4 HEXAGON NUT M4
105 9660030014 TYF M3 HEXAGON NUT M3

106 9642040614

FANIxIN M4LX6

SMALL PAN-HEAD SCREW M4Xé

107 95117 329hN\M=- AP-B . TERMINAL COVER AP-B
108 90307 AN =ANPUSIN 6057212 BALL BEARING 6052z
109 95119 A1YF 71-15G6S-B SWITCH Z-15GS-B

110 5330 35 352 ARYLN STUD

111 5330 35 461 AT - STAY

112 5330 35 464 P SCREW

113 9710120008

NNrYVHAv 2 M12

SPRING WASHER M12

114 9672123514

aYhatvibk M12X35

HEXAGON HEAD BOLT M12X35

115 5330 35 466 Un™- LEVER
116 5290 21 316 A2°0ooN SPRING
117 5330 35 430 SYF LATCH

118 9721070008

E-Y2I% E-7

E-RING E-7

119 90200

FV-ACPUSIN 607212

BALL BEARING 60722

120 9721050008

E-Yo2" E-5

E-RING E-5

121 5330 35 441 ARYRN STUD
122 9642051614 FANIxIN M5X16 SMALL PAN-HEAD SCREW M5X16
123 5330 35 472 2V559+h BRACKET

-aN._\_\_.:._\__\_.\__\_\N_)._\N_\_\._\w_\-\j_.\N_\..)._\._a._\_x._\._\__\_\Na_\._\_.\_\._\[\)_\._\,;\_;_.\_\,;.\UJALNN—\—\N—‘J.\—‘
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e A ARl 5341z 350 |
SECTION SECTION NUMBER

FEED ROLLER A7 —7 OBRIBBETRBELTEELAOT, £y FEHEBTEXLTLLESTL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

No. ﬁgzgg EEETMN T PART NAME @ﬁ

an o #Hi&S/ COMPONENT PARTS N Q'ty
124 5330 35 473 2V 359¢h BRACKET 1
125 5640 36 223 W3 SPRING 1
126 9642041514 FANIRIN M4AXT5 SMALL PAN-HEAD SCREW M4X15 1
127 9642040814 FANIRON M4AXE SMALL PAN-HEAD SCREW M4X8 2
128 9642033014 FAraRIN M3X30 SMALL PAN-HEAD SCREW M3X30 2
129 90301005 AZVPYDIIN 600122PS2K BALL BEARING 6001zzPS2K 6
130 9670062001 YEY bkt Ibh M6X20 HEXAGON SOCKET BOLT Mé6X20 1
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FEEDER BOARD

oar
SECTION

o3 ES :
SECTION NUMBER

53417 355
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JL =N = hFN =Y

FEEDER BOARD

IV avs
SECTION

¥hen ordering items marked
because they are available only as a set.

 YAEYE

| 5341z 355

SECTION NUMBER

Av—7 ORRREZTCRBELTEIHAOT, £y FEFTTEXLTLESL,
% ,indicate the set number

N EntEZ/SET M
L  #mE%S/PART M

BRETH

k&S / COMPONENT PARTS

PART NAME
No

s
Qty

5340 35 310

721-b%0-5- ASSY

FEED ROLLER ASSY

1

117,118,120

5340 35 72012 hLbi™- ASSY LEVER ASSY 1
107,109

5341 35 740z Y27 ASSY LINK ASSY 1
94,108

5341 35 820 FilbAN~ ASSY HOLDER ASSY 1

9-14,21,123

5341 35 840-1

A“TEN ASSY

GUIDE ASSY

16,54-56,63,64,74-77,121

5341 35 850-1

h“1h" ASSY

GUIDE ASSY

14,54-56,62-64,74,75,83,121

5341 35 910-1

hedPIb ASSY

CAM SHAFT ASSY

—

9721100008

E-U22% E-10

E-RING E-10

9642030314

FANIRIN M3X3

SMALL PAN-HEAD SCREW M3X3

9710030014

N“RY“HNR M3

1,3-6
1 5341 35 913 T2930x3% BOLT
2 5327 22 473 AbYne - STOPPER
3 9410401408 A2°UoI%E°Y 4X14 SPRING PIN 4X14
4 5341 35 911 TIY329P7h SHAFT
5 5341 35 912-1 F2930hs CAM
6 9410402008 AJ°1oygnk°y 4X20 SPRING PIN 4X20
7 5290 29 115 A3 BUSHING
8
9
10

SPRING WASHER M3

1

4

1

1

2

2

1

1

3

2
11 5341 35 882 A2°02N(PYNNZ39) SPRING (FOR THICK PAPER) 2
12 5341 35 892 2N BOLT 1
13 5341 35 891 WAL YA RN GUIDE 1
14 9721050008 E-U2I9™ E-5 E-RING E-5 4
15 9660100014 FYb M10 HEXAGON NUT M10 2
16 9710100014 ntzx4vptzr M10 SPRING WASHER M10 2
17 5640 36 146 cemvytb PIVOT 2
18 5341 35 922-1 T09327-4 ARM 1
19 5341 35 925 IT7E°D PIN 2
20 5341 35 924 AT= STAY 1
21 9642031014 FAarazxdI" M3X10 SMALL PAN-HEAD SCREW M3X10 1
22 5341 35 521-3 7bL-4 FRAME 1
23 5430 35 314 ANC =Y - SPACER 1
24 5640 23 136 AbYne - STOPPER 1
25 90200 fiv-bANPYSIN 6071212 BALL BEARING 607212 3
26 5341 35 812 ey PIN 2
27 9670053508 YyYbhE“ Ik M5X35 HEXAGON SOCKET BOLT M5X35 12
28 9684050508 PARIN M5X5 SET SCREW M5X5 7
29 5341 35 784 FAR5- LOCK COLLAR 1
30 5341 35 782 I3037%av7 BLOCK 1
31 5300 58 513 h5- LOCK COLLAR 1
32 5430 39 614 HpI™ - HOLDER 1
33 9721070014 E-U2I% E-7 E-RING E-7 7
34 9670051608 Y5Ybhht bk M5X16 HEXAGON SOCKET BOLT M5X16 10
35 91609 A -ANPYSIN 690022 BALL BEARING 690027 2
36 5341 35 921 F293y0-5- ROLLER 1
37 5341 35 923-1 F00307-=4 ARM 1
38 5330 35 536 F7-7°0-3- TAPE ROLLER 1
39 5341 35 535-2  JJA“PAMLM(1EYE=4%D) BELT (1SET=4PCS) 1
40 9670052008 Yyy bkt bk M5X20 HEXAGON SOCKET BOLT M5X20 1
41 5341 35 753 ARYRN STUD 1
42 5330 35 783 ANC =Y~ SPACER 1
43 9670103008 Yyybmtibh M10X30 HEXAGON SOCKET BOLT M10X30 2
44 5321 43 117 ANe -9 SPACER 2
45 90214 fiv-ANPYUOIN 600072 BALL BEARING 6000zz 4
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FA=AN =N = pW

FEEDER BOARD

IV avs
SECTION

wrY 3 vES

[ 53412 355 |

SECTION NUMBER

Av—7 OBZREETRBELTCEFHAOT, £y FESTEXLTESL.
Khen ordering items marked % ,indicate the set number
because they are available only as a set.

N £4'Fa/PART M B2/ COMPONENT PARTS pART NAME o
46 5290 29 312 FWhanzg WASHER 3
47 5341 35 770 P-4 ARM 1
48 5341 35 822 INSH59h BRACKET 1
49 5330 35 792 YA NV SPRING 1
50 5341 35 823 Iv1eib DIAL 1
51 90692 52 L10 FLUSH SPRING L10 1
52 9710050014 NN YN A™ R M5 SPRING WASHER M5 15
53 9642050514 FANIRD™ M5X5 SMALL PAN-HEAD SCREW M5X5 1
54 9716060014 ES9“Nh 2 M6 PLAIN WASHER Mé 2
55 5290 54 338 YUARINE A SPRING 2
56 9642020514 FANaxI™ M2X5 SMALL PAN-HEAD SCREW M2X5 4
57 5341 35 795 IO" BOLT 2
58 5330 35 797 LR - LEVER 3
59 5341 35 791 ASTEM NN - BAR 1
60 5341 35 842-1 AC—NO —pN AP PAPER GUIDE 5
61 9648031014 5323 M3X10 SMALL FLUSH HEAD SCREW M3X10 10
62 5341 35 870-1 hANThY ASSY GUIDE ASSY 1
63 91929 A2°Yoon ST-6 SPRING ST-6 2
64 9710020014 NNV HN 2 M2 SPRING WASHER M2 4
65 5341 35 750-1 FINNYINSHYL ASSY BRACKET ASSY 1
66 90308 KN =LANPYDI2N 606212 BALL BEARING 6061712 1
67 9721040008 E-UYII% E-4 E-RING E-4 1
68 5341 35 754 AIYEW STUD 1
70 5330 54 521 129Ny =-3- INDICATOR 1
71 5330 24 349-2 YIZ(IW35YT) KNOB (BLSCK) 1
71 5336 24 349-1 YIZ(PAHNY =) KNOB (IVORY) 1
72 9684060608 PARIY M6X6 SET SCREW M6X6 3
73 5341 35 824 FgInnzg SPRING 1
74 90652 6S-Uoo2“ GS-5 GS-RING GS-5 2
75 5430 39 118 W=z KNOB 4
76 5341 35 793-1 HKLIN - HOLDER 1
77 5341 35 860-1 h“1F™ ASSY GUIDE ASSY 1
78 5640 33 613 AN =Y - SPACER 1
79 5341 35 821 A ne - BAR 1
80 5341 35 844 Hiho -~ SUPPORTER 5
81 5341 35 843 WY1k +PY7F GUIDE CATCH 5
82 5341 35 534-1 AT - STAY 2
83 5341 35 851-1 HwibaN - HOLDER 1
84 9660080014 TYh M8 HEXAGON NUT M8 1
85 9710080008 M r4“hvze M8 SPRING WASHER M8 1
86 9670061408 YEYbhNIbE M6X14 HEXAGON SOCKET BOLT M6X14 2
87 5341 35 761-2 I3hN-hd JOGGER CAM 1
88 5341 35 742 APYN® ~ STOPPER 2
89 9710040008 NN RYNANR M4 SPRING WASHER M4 4
90 9642040614 FTANIRIN M4LX6 SMALL PAN-HEAD SCREW M&X6 4
91 5341 35 762 I BOLT 1
92 9660060014 TYUF M6 HEXAGON NUT M6 1
93 9710060014 NN HANR M6 SPRING WASHER Mé 1
94 5341 35 740 o7 LINK 1
95 5290 89 324 ATOUDINARYPN SPRING STUD 1
96 5290 54 542-1 Y UARIN A SPRING 1
97 5290 21 641 AFC YOV ARY N SPRING STUD 1
98 5341 35 511-2 7JbL-4 FRAME 1
99 9670051001 vyhyracIbh M5X10 HEXAGON SOCKET BOLT M5X10 6
100 5330 35 561 J°L=-b PLATE 2
101 5340 35 555 UF=F=(HAHRNZTIV) RETAINER (FOR THIN PAPER) 4
101 5340 35 556 JF-F-(PYH“Z39) RETAINER (FOR THICK PAPER) 2
101 5340 35 557 Y5-F-(PYHNZ39) RETAINER (FOR THICK PAPER) 2
102 9642030614 FANIRDIY M3X6 SMALL PAN-HEAD SCREW M3Xé6 8
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L A A YV av “E7‘~‘/3‘/§"=5.'
J1-3% ==t A . mor oy uMmpER L5341Z 355 |

A2—7 OBERBMETRBELTEIVAOT, £y FESTEXLTLEEL,
FEEDER BOARD ¥hen orden:inguuitems marked % ,indicate the set number
because they are available only as a set.

No ty b &S /SET N B2t PART NAME %

S ES/ PART M %S/ COMPONENT PARTS N Q’ty
103 5330 35 552 J°L=-F PLATE 4
104 5330 35 551-2 Y5-F=-9%359¢ RETAINER BRACKET 4
105 5290 32 452 YIZ KNOB 4
106 5341 35 562 g=->-N“-9% SHAFT 1
107 5290 31 214 A3 BUSHING 1
108 5340 52 606 A3 BUSHING 1
109 5340 35 720 LU - LEVER 1
110 5340 35 711 ARYp™ STUD 1
111 9642051014 FAYI2I™ M5X10 SMALL PAN-HEAD SCREW M5X10 14
112 5341 35 533-2 AW_TbP® GUIDE 1
113 5341 35 532 2%avg BLOCK 2
114 5341 35 539 A Bl A GUIDE BAR 1
115 5341 35 538-1 ANpRANT PN GUIDE 4
116 5340 35 535 YYARIFY A SPLING 4
117 5300 58 145 AZ2°05vYh SPROCKET 1
118 9410301608 A2°YI%E°D 3X16 SPRING PIN 3X16 1
119 5330 35 312 ANPUITINDNN - BEARING COVER 2
120 5330 35 311 %7 SHAFT 1
121 5341 35 801 Ar=ib SCALE 2
123 5341 35 883 A7 IN(DANNZTD) SPRING (FOR THIN PAPER) 2
124 9670081208 VEYpbicibh M8X12 HEXAGON SOCKET BOLT M8X12 1
125 9670066508 Y5Yhti“iIbk M6X65 HEXAGON SOCKET BOLT M6X65 4
129 9642031414 FANI2RIY M3X14 SMALL PAN-HEAD SCREW M3X14 2
130 5340 35 454 V559 F BRACKET 1
131 97834-1 toY%- OAS-61LD-2 ASSY SENSOR OAS-61LD-2 ASSY 1
132 5341 35 536 1Ry GUIDE 1
133 9660050014 FTYb M5 HEXAGON NUT M5 2
134 5341 35 781-1 PIONPARATYL- SCREW 1
135 5290 89 219 AR BUSHING 1
136 9721040014 E-U09% E-4 E-RING E-4 1
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A¥Yba-5 t7¥a¥ SECTION NUMBER 53411 356

SK1D ROLLER SECTION
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A¥Ybrao-5-

SKID ROLLER

IV av
SECTION

VRN,
SECTION NUMBER

[ 5341z 356

|

AY—7 OBZBRIATRBELTEILADT, £y PEFTTEXLTLEZL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

No. %ngg ggngN %ﬁ%ﬂ/ PART NAME @ﬁ
b da o t8%¥S/ COMPONENT PARTS Mo Qty
5340 35 910 A¥Yb“o-5 ASSY SKID ROLLER ASSY 1
1-12
5340 35 920 A¥Yhb“o-5 ASSY SKID ROLLER ASSY 1
1-8,10-12,21
5430 36 620-1 E°2 ASSY PIN ASSY 2
19,20
5430 36 640-1 E°D ASSY PIN ASSY 4
3,4
5430 36 650-1 A¥Yb“n-5- ASSY SKID ROLLER ASSY 2
1,2,5-8,10-12,19,20
5430 36 660-1 A*Yh“o-5- ASSY SKID ROLLER ASSY 2
1-8,10-12
1 5430 36 622-1  #®ijpAn- HOLDER 6
2 90741 JIoNENLE M5X10 KNOB BOLT M5X10 6
3 5430 36 641-1  E°D PIN 4
4 90218 fv-WANPYSIN 6002 BALL BEARING 6002 4
5 5430 36 624-1 P-4 ARM 6
6 9710060008 N“RY“HN 2R M6 SPRING WASHER M6 6
7 9662060014 FYF M6 HEXAGON NUT Mé 6
8 5430 36 623-1  Abyne- STOPPER 6
9 NBH -624S t¥rA2°uson SPRING 1
10 9716050014 E39%h 2 M5 PLAIN WASHER M5 6
11 9710050008 NNRG¥H™2R M5 SPRING WASHER M5 6
12 9672051014 aYhgk bk M5X10 HEXAGON HEAD BOLT M5X10 6
13 5341 35 574 A¥YbNog-5-mhbIN - HOLDER 1
14 9684060608 PARIN M6X6 SET SCREW MéX6 3
15 5330 35 573-1 "R BOSS 2
16 5290 32 141 Y2 KNOB 2
17 5341 35 571 A¥Ybto-3-9No" SHAFT 1
18 5341 35 572 AFYbto-5-nt- BAR 2
19 90212 FN=-bANPUSIN 629 BALL BEARING 629 2
20 5430 36 621-1 LE°Y PIN 2
21 5340 35 921 AZ°uoon SPRING 1
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PAPER INSERTION

o ar
SECTION
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SECTION NUMBER
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N =N°=12%-53D

PAPER INSERTION

IV avs
SECTION

Av—7 OBRSIEMETRBELTEELADT, £y PEETCELLTLESYL,

¥hen ordering items marked % ,indicate the set number

because they are available only as a set.

v avES

| 53412 360

SECTION NUMBER

N 2 FE/SE M BERR/ compoNENT PARTs Mo oT NAME X
5290 43 11212 %P ASSY GEAR ASSY 2
34,35
5340 36 210-1 oP?1-F"0-5- ASSY LOWER FEED ROLLER ASSY 1
4L1-43
5340 36 380 AMYICILIAN - ASSY STOP FINGER ASSY 1
50-53,56
5341 36 300 wINIYF-F=-I%55Y+ ASSY RETAINER BRACKET ASSY 1
22,64,66
5341 36 310 P-4L ASSY ARM ASSY 1
1,17,18,24
5341 36 53172-2 ?YnN°-21-F+*p-5- ASSY UPPER FEED ROLLER ASSY 1
3,4
1 5340 36 414 Y1 GUIDE 1
2 9670052008 yEYbE“ibd M5X20 HEXAGON SOCKET BOLT M5X20 5
3 90202 KN =ANPYDIN 62411 BALL BEARING 6241711 2
4 5341 36 531-2 PYNC -1 -b -5~ UPPER FEED ROLLER 1
5 5290 36 354 RN SCREW 1
6 9684050508 PARIN M5X5 SET SCREW M5X5 5
7 9411403000 F=-N°-t°2 4X30 TAPER PIN 4X30 2
8 5290 36 321 v PIN 2
9 5290 52 244 YOALNYVAY L} SPRING STUD 1
10 5290 51 123-1 YYAL YA SPRING 1
11 9648051614 ¥332RI™ M5X16 SMALL FLUSH HEAD SCREW M5X16 4
12 5330 36 314-1 A2 BUSHING 2
13 5340 36 340-1 T1=FNNN = FEED LEVER 1
14 90200 W =pANPYHOoY 607212 BALL BEARING 607722 1
15 9721050008 E-YJ2% E-5 E-RING E-5 1
16 5290 29 314 FAHS- LOCK COLLAR 1
17 5330 36 312 ?=-4 ARM 1
18 5341 36 311 Sadwl SHAFT 1
19 5341 36 315 woN3YT-F- RETAINER 2
20 9670041008 vyEYbRrIbh M4AX10 HEXAGON SOCKET BOLT M&4X10 6
21 9642051014 TANM229™ M5X10 SMALL PAN-HEAD SCREW M5X10 1
22 90897 N°=-h-t™3% 1.6X3.2 RIVET 1.6X3.2 6
23 5290 36 353 13NN R LEAF SPRING 1
24 5330 36 313 P-4 ARM 1
25 5330 36 370 his CAM 1
26 5290 36 355-1 A2 yoon SPRING 1
27 5340 36 344-1 FYb NUT 1
28 9670043508 YEYRENILEF M4X35 HEXAGON SOCKET BOLT M4X35 1
29 5300 36 352 P KNOB 1
30 91169 bE™ PEF-4 ELBOW PEF-4 2
21 9660100008 FYb M10 HEXAGON NUT M10 2
32 9710100008 N r¥vhAvze M10 SPRING WASHER M10 2
33 5290 36 112-1 ARY PN STUD 2
34 5290 37 123 A3 BUSHING 2
35 5290 43 112 N7 GEAR 2
36 5290 29 311 ywpnz WASHER 2
37 9721100008 E-Yo2% E-10 E~RING E-10 2
38 9670051608 YEYbE“IbE M5X16 HEXAGON SOCKET BOLT M5X16 2
39 5330 36 211 ANPIUDINKRILAN - HOUSING 1
40 90352 AN =ANPYOIN 698212 BALL BEARING 698717 2
41 5290 36 214 FWp GEAR 1
42 9410301608 A2y ovE®y 3X16 SPRING PIN 3X16 1
43 5340 36 220-1 a-5- ROLLER 1
44 5310 36 215 FANS- LOCK COLLAR 1
45 9716050014 ESY“hNR M5 PLAIN WASHER M5 4
46 90813 AN RFYI2RIY M5X10 SCREW M5X10 4
47 5290 36 212 ANPYI IV RN ~ HOUSING 1
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N° =N =12%-530

PAPER INSERTION

7 VaV
SECTION

sV a &S
SECTION NUMBER

[ 53412 360

|

*v—r OBREREUETRBELTEEHAOT, £y FESTEXLTLLE S,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

s &S /SET N

PART NAME

N g&m%8/PART e/ COMPONENT PARTS M i
oo 7
48 9721070008 E-UDI E-7 E-RING E=-7 2
49 5330 36 392 A3 BUSHING 2

* 50 5330 36 381-1 397b SHAFT 1
51 9410303008 AZ°yoovtEes 3X30 SPRING PIN 3X30 1

% 52 5340 36 382 210N - FINGER 6
53 9410251608 A7°1I%E°Y 2.5X16 SPRING PIN 2.5X16 7
54 9649051008 *9™ M5X10 SCREW M5X10 2
55 5341 36 413 gP=-N°=-NC -ANTP™ LOWER PAPER GUIDE 1

56 5330 36 383 hé CAM 1
57 5330 36 391 YA NV SPRING 1
58 5290 37 433 AJ° YT INhy SPRING STUD 1
59 5340 36 411-1 AT - STAY 1
60 5300 54 332 h>- COLLAR 1
61 5330 36 384 ARY ™ STUD 1
62 5290 21 164 AINLAPYN® - RUBBER STOPPER 1
63 9710050008 NSrYSH™N R M5 SPRING WASHER M5 3
64 5341 36 316 HwIINF-F=I2%55Y b RETAINER BRACKET 3
66 5341 36 314 TEREL A RETAINER 1
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PAPER FEED DRUM

o ar
SECTION
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$¥199b%9

PAPER FEED DRUM

Xrvay vV VES [ 53417 365

SECTION SECTION NUMBER

because they are available only as a set.

X7—7 ORFREITRBBELTEEHAOT, Ly FHEFTEXLTLESY.
¥hen ordering items marked % ,indicate the set number

N S5 F2/358 "  B2EE/component PARTS ML NAME s
5340 23 2311 AICYL VAN PN ASSY SPRING GUIDE ASSY 1
33,34
5340 23 2321 JYaYg ASSY BLOCK ASSY 1
L5, 46
5340 36 510-1 V1=V =p234 FEEDER DRUM 1
20,35,36,40,42,60
5340 36 5102-1 721~-3“-b“54L ASSY FEEDER DRUM ASSY 1
15,20,35,36,40,42,60
5340 36 530 397k ASSY SHAFT ASSY 1
21,24,25
5341 36 620 7%aY7 ASSY BLOCK ASSY 1
79,80
5341 36 630 F351%2 ASSY SHAFT ASSY 1
77,78,81,82
1 9670051608 yEybk“ibd M5X16 HEXAGON SOCKET BOLT M5X16 13
2 90643 NEH“h™ 2 B5S TOOTHED LOCK WASHER B5 4
3 5340 36 515 31 HOLDER 1
L 5341 36 516-4& INYYN°=AVN=-2 GRIPPER BASE 1
5 9670051001 vyrybtcibb M5X10 HEXAGON SOCKET BOLT M5X10 12
6 5480 23 223 YAR YA SPRING 7
7 5480 23 222 te o PIN 7
8 5480 23 221 HIpAN - HOLDER 7
9 90699 Urvwhk M5 U-NUT M5 7
10 5341 36 550 INYYNC - GRIPPER 7
11 5340 36 555-1 AC-pNO=RPYNO - PAPER STOPPER 7
12 9670031008 yeEwbkc b M3X10 HEXAGON SOCKET BOLT M3X10 7
13 5290 29 315 FANS - LOCK COLLAR 1
14 9684050508 PARI™ M5X5 SET SCREW M5X5 1
15 5300 54 152 A3 BUSHING 2
16 5340 23 237 AbYpne - STOPPER 2
17 9670061608 yHEYErE“M L M6X16 HEXAGON. SOCKET BOLT M6X16 2
18 5290 29 311 ywpnag WASHER 2
19 91630 T1Y2 IR12X15X16.5 INNER RACE IR12X15X16.5 2
20 90324036 Z=FNpANPYIIN NEEDLE BEARING HK1516.2RSAS1 2
21 5340 23 211 397h SHAFT 1
22 9660060014 TYk M6 HEXAGON NUT Mé 1
23 9710060008 NN RYNANR M6 SPRING WASHER Mé 1
24 9411502500 F=-N°-E°2 5X25 TAPER PIN 5X25 1
25 5340 36 540 -4 ARM 1
26 5290 29 411 hLto-5- CAM ROLLER 1
27 5290 29 412 hta=->-FT140 CAM ROLLER WASHER 1
28 5340 23 212 teo PIN 1
29 5480 23 224-1 Bk =B SUPPORTER 7
30 9410501008 AJ%yuonges 5X10 SPRING PIN 5X10 7
31 90179 aYho?PFVY+rArIY M5X8 SET SCREW M5X8 7
32 9721070008 E-YJ9% E-7 E-RING E=7 1
33 5340 23 231 YR FYAY R SPRING GUIDE 1
34 5300 45 243 A3 BUSHING 1
35 5340 36 512-1 7 et | WHEEL 1
36 9411504500 F-N°-E°2 5X45 TAPER PIN 5X45 4
37 5340 36 517 A et R GUIDE WHEEL 4
38 5340 36 518 HwNA BOSS 4
39 9684060608 PARIN M6X6 SET SCREW M6X6 8
40 5340 36 514 KT1=-lbLoR- WHEEL CENTER 2
41 9660100014 TYF M10 HEXAGON NUT M10 1
42 5340 36 513-1 H1= WHEEL 1
43 5290 23 113 Ywpnr WASHER 7
44 5290 24 127 wN b b BOLT 7
45 90441 %931 0812 BUSHING 0812 1
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PAPER FEED DRUM

kI Vav
SECTION

When ordering items marked
because they are available only as a set.

kv aVET

[ 53417 365 |

SECTION NUMBER

AT—7 OBRRIBITRBELTEIEAOT, £y FEBTEXLTLLIV.
X ,indicate the set number

No. %ngg ERETMN %%%ﬁ/ PART NAME K

an o &S/ COMPONENT PARTS M Q’ty
46 5340 23 232 7%av7 BLOCK 1
47 5340 23 233 A2°0oo™ SPRING 1
48 9670061208 YyUbivibh Mé6X12 HEXAGON SOCKET BOLT Mé6X12 6
49 5290 25 114 ANPYIIVNANN - BEARING COVER 1
50 90302004 KN -WASPYDIY 62032ZCM BALL BEARING 6203Z7ZCM 2
51 5341 36 523 h CAM 1
52 5340 36 521 ANC =Y - SPACER 2
53 9670064508 YoYbhNIbh M6X45 HEXAGON SOCKET BOLT M6X45 4
54 90904 AN U¥- 5X5X28 KEY 5X5X28 1
55 5341 36 573 AZYP® STUD 1
56 5330 24 515 1oV -2- INDICATOR 1
57 9716050014 E39“ntzr M5 PLAIN WASHER M5 1
58 5290 23 112 47 GEAR ' 1
59 5341 36 522 AT CAM 1
60 5340 36 511-1  2¢7+F SHAFT 1
61 5330 24 522 AZ2°asvt SPROCKET 1
62 5340 36 571 HlbAN - HOLDER 1
63 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 1
64 5341 36 572 hbIN - HOLDER 1
65 5340 87 117 firA BOSS 1
66 5340 87 126 Ar=h SCALE 1
67 5340 36 524 hé CAM 1
68 9710040008 NYRY“HAN2R M4 SPRING WASHER M4 2
69 9642040814 FANIRIN M4LX8 SMALL PAN-HEAD SCREW M4X8 2
70 9642041014 FANI2IY M4X10 SMALL PAN-HEAD SCREW M4X10 2
71 9710040014 NMRY“HANR M4 SPRING WASHER M4 2
73 5340 21 175 1an™ 2 FLAT SPRING 2
74 5300 22 317 2°bL-t PLATE 1
75 9650064014 Y5325 M6X40 SCREW M6X40 1
76 5300 22 313 ANAPL(PAHNY=) DIAL (IVORY) 1
76 5310 22 313 ANTPIL(INSYT) DIAL (BLACK) 1
77 5341 36 632 3F1Yt RATCHET 1
78 9410302008 A7°uygvteey 3x20 SPRING PIN 3X20 1
79 5341 36 621 2%avY2 BLOCK 1
80 9410402008 A7°U9%E°D 4X20 SPRING PIN 4X20 2
81 9410301608 A7°4o9%E°Y 3X16 SPRING PIN 3X16 1
82 5341 36 631 FAYAN SHAFT 1
83 9670081208 YEYbkEthbh M8X12 HEXAGON SOCKET BOLT M8X12 1
84 5340 87 116 NYaP-~ WASHER 1
85 9670050808 YyYbhs“Ibh M5X8 HEXAGON SOCKET BOLT M5X8 2
86 5341 36 613 ANPUSINANN - BEARING COVER 1
87 5330 55 121-1  A2°Yyuo™ SPRING 1
88 90678 771> UIYE FUO2SC FINE U-NUT FUD2SC 1
89 5341 36 611 P-4 ARM 1
90 5341 36 612 3L FULCRUM PIN 1
91 9710100008 N“zx4“pvzx M10 SPRING WASHER M10 1
92 5341 36 651 Ag=l SCALE 1
93 5341 36 652 A5=L32D SCALE INDICATOR 1
94 9716060014 ESY“n“zr M6 PLAIN WASHER M6 2
95 91040 oW -2Z97° A-M6X1.0 GREASE NIPPLE A-Mé6X1.0 2
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PAPER FEED TABLE LIFTING

IV aVv

SECTION

Av—7 OBFZIEGTRBELTEFHAOT, £y FEFTTEXLTLEET L,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

sy avgES
SECTION NUMBER

| 5341z 370

|

No ty bES /SET No SRR PART NAME %k
g & &S/ PART N &S/ COMPONENT PARTS N Q’ty
5290 37 310-2 S5FxYbt ASSY RACHET ASSY 1
51,53,54,66
5290 37 310z-1 5FxYbt ASSY RATCHET ASSY 1
51,53,54,65,66
5290 37 610 94-4LFVP ASSY WORM GEAR ASSY 1
1-6
5300 37 810 NJFMb ASSY (P1h“Y-) HANDLE ASSY (IVORY) 1
67-70
5310 37 510 %7 ASSY GEAR ASSY 1
12,28-30,46
5310 37 5102 AMANLENP ASSY BEVEL GEAR ASSY 1
12,28-31,46
5310 37 710 AN{PHNA72°0yYh ASSY TABLE MOUNTING SPROCKET ASSY 1
16,18,50,74
5310 37 720 F%7? ASSY GEAR ASSY 1
11-13
5310 37 7202 NJFNILISYF ASSY HANDLE CLUTCH ASSY 1
10-13
5310 37 730 AN{PHENAT°05Yh ASSY TABLE MOUNTING SPROCKET ASSY 1
15,16-18,50,74
5310 37 810 NP IL(IN5Y2) ASSY HANDLE (BLACK) ASSY 1
67-70
5341 37 210 P-L ASSY ARM ASSY 1
52,57,58
5341 37 230 P-L ASSY ARM ASSY 1
57,58
1 5290 37 612 CAWAN SHAFT 1
2 9410302008 AZ2°Uygnt°y 3X20 SPRING PIN 3X20 1
3 5290 37 614 ¥*7? GEAR 1
4 5290 37 611 IV359F BRACKET 1
5 9410302508 AZeyyontEey 3X25 SPRING PIN 3X25 1
6 5290 37 613 ¥*7 GEAR 1
7 9670063508 YUYbRE“IbE M6X35 HEXAGON SOCKET BOLT Mé6X35 2
8 5341 37 331 AZYPN STUD 1
9 5290 37 814 WA PYA SPRING 1
10 5290 21 612 A3l BUSHING 1
* 11 5310 37 723 fi*A BOSS 1
* 12 5290 37 313 ¥ 7 GEAR 2
13 9410401608 A2°Uo9%E°D 4X16 SPRING PIN 4X16 1
14 5310 37 724 n3- COLLAR 1
15 5290 37 722 ¥v7 GEAR 1
16 9410503208 A7°Uyog%E°y 5X32 SPRING PIN 5X32 3
17 5290 37 721 n3- COLLAR 1
18 5310 37 711 PARAS SHAFT 1
19 9722120008 c-4yoa™ c-12 C-RING C-12 1
20 5290 29 210 A3 BUSHING 2
21 9710050008 N“ryvhp*zr M5 SPRING WASHER M5 4
22 9642051614 FANIRIN M5X16 SMALL PAN-HEAD SCREW M5X16 4
23 9642050514 FANIRIN M5X5 SMALL PAN-HEAD SCREW M5X5 1
24 9648041014 #5329 M4X10 SMALL FLUSH HEAD SCREW M4X10 1
25 5290 33 534 AZ2° 9N SPRING 1
26 9721100008 E-Y22% E-10 E-RING E-10 2
27 5290 37 314 hpnz WASHER 2
* 28 5310 37 516 ™A BOSS 1
* 29 5290 37 515 ¥“7 GEAR 1
* 30 5290 37 512 V7 GEAR 1
31 5290 26 112 A3 BUSHING 1
32 5310 37 511 AZYRN STUD 1
33 9710100008 n“yvparzx M10 SPRING WASHER M10 2
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PAPER FEED TABLE LIFTING

IV avs
SECTION

Iy avES

[ 53412 370 |

SECTION NUMBER

*v—a@%ﬂﬁﬁﬁfﬁﬁﬁbféiﬁ&wf,ﬂyb&%ﬁﬁibf(ﬁém.
When ordering items marked
because they are available only as a set.

% ,indicate the set number

N SaEe/PART M e COMPONENT PARTS RART NAME o
34 9660100014 F9yr M10 HEXAGON NUT M10 2
35 5300 33 538 YIZ(PAHNY=-) KNOB (IVORY) 1
35 5310 33 538 WIZ(IN3YT) KNOB (BLACK) 1
36 9721070008 E-U2o9™ E-7 E-RING E-7 6
37 5290 29 313 Fwhahg WASHER 3
38 5341 37 320 VRV 9:TA CAM 1
39 5300 37 411 ARYEN STUD 1
40 5341 37 130-1 YJIASSY LINK ASSY 1
41 5290 37 432 SYF LATCH 1
42 5290 37 431 ARY PN STUD 1
43 5290 37 151-1 A7 Yugw SPRING 1
L4 5341 37 711 A7°Ysavny SPRING STUD 1
45 9721040008 E-UoI™ E-4 E-RING E-4 1
46 9410402008 AJoHyovEey 4X20 SPRING PIN 4X20 3
L7 5290 37 434-1 A2° g™ SPRING 1
48 5290 37 433 A7°4a%hy SPRING STUD 1
49 91250 F1hhwI° 1/4" OIL CUuP 1/4" 1
50 5290 37 712 A7°a59b SPROCKET 1
51 5290 37 313-1 FWN7 GEAR 1
52 5290 37 232 A3 BUSHING 1
% 53 5290 37 311-1 HNA BOSS 1
54 5290 37 312 SFxYbhR1-Ib RATCHET WHEEL 1
55 5290 37 240-1 YA PAWL 1
56 5290 37 251-1 A2°ULo™ SPRING 1
57 5341 37 220 -4 ARM 1
% 58 5290 37 231 I59F CLUTCH 1
59 5290 37 211 AJY L™ STUD 1
60 5290 37 233-1 YAV SPRING 1
61 5290 21 164 INLARYNG - RUBBER STOPPER 1
62 5290 37 421-1 ARY RN STUD 1
63 9710080008 NNV pr2 M8 SPRING WASHER M8 1
64 96600808014 TYHF M8 HEXAGON NUT M8 1
65 5290 37 123 A2 BUSHING 1
66 9410401808 AI°UINECL 4X18 SPRING PIN 4X18 2
67 5300 37 811 NI PN LEIRI(PTHNY =) HANDLE BODY (IVORY) 1
67 5310 37 811 NP LRI RI(IN5YT) HANDLE BODY (BLACK) 1
68 5300 37 815 JOU=b(PLHNY=) PLATE (IVORY) 1
68 5310 37 815 2°L=-F(IN5YT) PLATE (BLACK) 1
69 5300 37 820 NIEMW(PARNY =) HANDLE C(IVORY) 1
69 5310 37 820 NIFML(INSWT) HANDLE (BLACK) 1
70 9648051014 35323 M5X10 SMALL FLUSH HEAD SCREW M5X10 2
71 9642051014 FAaN323™ M5X10 SMALL PAN-HEAD SCREW M5X10 2
72 9710050014 RERAY AP SPRING WASHER M5 2
73 5290 21 641 RIC U INRAY PN SPRING STUD 1
74 5290 37 713 A2°%°a59yb SPROCKET 1
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NMPIDFO=W. 71PN -

HEIGHT CONTROL BAR.FEED LEVER

IV av
SECTION

Iy e VES

| 53417 380

SECTION NUMBER

AY— 7 OBRRBEETRBELTEEEADT, £y FEBTEXLTLESL,
When ordering items marked % ,indicate the set number
because they are available only as a set.

N ZaEe/5R " EREE/component parTs Mo N AME o
5330 38 210z N{ID2b%9P-4L ASSY HEIGHT CONTROL DPRIVE ARM ASSY 1
19,20

1 5290 32 454 Wz KNOB 2
2 5310 38 351 NS - BAR 1
3 9660060014 TYE M6 HEXAGON NUT Mé 2
4 9710060008 NNREVHAN2R M6 SPRING WASHER M6 2
5 5290 38 321 ARY W STUD 1
6 5290 38 310-1 vnn - LEVER 1
7 9721040008 E-NJ9% E-4 E-RING E-4 2
8 5310 44 314 Ay=lb SCALE 1
9 5290 38 330 LAWY= LEVER 1
10 5290 38 341 ARAYpW STUD 1
11 9670061208 YEYbrHE“Ibh M6X12 HEXAGON SOCKET BOLT Mé6X12 2
12 9716060014 ESH“hvzr M6 PLAIN WASHER Mé 3
13 5330 38 240 TINS5y BRACKET 1
14 9721070008 E-N2I9% E=7 E~-RING E-7 3
15 5290 29 313 YWwhvzg WASHER 1
16 5290 38 232 2312k JOINT 1
17 5330 38 220-1 129V -8~ INDICATOR 1
18 5290 38 322-2 AJ2°4Yoo™ SPRING 1
19 5330 38 210 vn™ - LEVER 1
20 5290 38 121 A3 BUSHING 1
21 5290 29 312 Fwhanzg WASHER 1
22 9642050814 TANI2IN M5XS8 SMALL PAN-HEAD SCREW M5X8 1
23 9710050008 NNV HNR M5 SPRING WASHER M5 2
24 5290 38 238 1NN 2 FLAT SPRING 1
25 5290 38 233 vavg BLOCK 1
27 9410201008 AJ°yoantkes 2x10 SPRING PIN 2X10 1
28 9410301608 AZ°HYLonE®y 3X16 SPRING PIN 3X16 1
29 5300 38 234-1 RIM SCREW 1
30 5290 38 236 PR KNOB 1
31 9650051614 QY5323 M5X16 SCREW M5X16 1
32 9670041008 Y5YrENILE MAX10 HEXAGON SOCKET BOLT M4X10 4
33 9710040008 NN rYNHA™N2R M4 SPRING WASHER M4 4
34 97632 YL/ TPy AS-0O5N AC115V SOLENOID AS-05N AC115V 1
35 5300 33 561-1 E°> PIN 1
36 90628 ATWI°LE®y SSP-4 SNAP PIN SSP-4 2
37 9660040014 TYh M4 HEXAGON NUT M4 4
38 5290 35 113 h>- COLLAR 2
39 5330 57 151 IVSHYh BRACKET 1
40 91710001 ANO =4 = SPACER 2
41 5340 52 632 o9 LINK 1
42 9721100008 E~-Y22% E-10 E-RING E-10 1
43 5290 21 521 Y OUALFYA SPRING 1
44 5290 29 311 yWhh 2 WASHER 1
45 9642041014 FANI2IY M4X10 SMALL PAN-HEAD SCREW M4X10 2
46 9710040014 NY2YNANR M4 SPRING WASHER M4 2
47 5330 33 620 -4 ARM 1
48 5290 84 991 Lo5YP-L ARM 1
49 5290 33 512 ANG =Y - SPACER 1
50 5290 33 515 SVUF LATCH 1
51 5290 33 511 ARYUBW STUD 1
52 9710100008 nYa2yvavr M10 SPRING WASHER M10 1
53 9660100014 FYbd M10 HEXAGON NUT M10 1
54 9660050014 TYF M5 HEXAGON NUT M5 1
55 9672052514 aYha&“lIbb M5X25 HEXAGON HEAD BOLT M5X25 1
56 9670062008 YEYbrErIbF M6X20 HEXAGON SOCKET BOLT M6X20 4
57 96572-1 57° M2SA-5301 LAMP M2SA-5301 1
58 98338004 LED¥19 1

LED BULB
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SECTION

7V aVES
SECTION NUMBER| 534112 38044

A —7 ORARBETCRBELTEFHAOT, £y FESTEXL TSV,
When ordering items marked % ,indicate the set number
because they are available only as a set.

N §h'Ee ST BB/ COMPONENT PARTS g ART NAME 6@5
59 96571 527° LAMP 1
60 5341 61 241-1 IVS5Yt BRACKET 1
61 96589 ATYF AJ4LS534 SWITCH AJ4534 1
62 9642051014 a3y M5X10 SMALL PAN-HEAD SCREW M5X10 2
63 96519 A1YF AVWLO1-R SWITCH AVW&4&01-R 1
64 5486 35 198-1 YA PV SPRING 1
65 5290 33 454 AIOUDINARAY PN SPRING STUD 1
66 5340 53 161 ANC —Y = SPACER 3
67 9715050014 t39“ANg M5 PLAIN WASHER M5 1
68 9710050014 NS¥“hAv e M5 SPRING WASHER M5 1
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12%7L-4 IV aV 53417 510
SECTION SECTION NUMBERr ‘
INK FRAME Ar—7 ORGRUETCRBELTEERAOT, £y FEFTEXLTLLEIL,
When ordering items marked % ,indicate the set number
because they are available only as a set.
N ty +EF /SET N ST ] PART NAME %k
0 BaES/ PART M &S/ COMPONENT PARTS M Q'ty

1 5341 55 131-2 ATF- STAY 1
2 5341 55 121 ANt - COVER 1
3 9670051008 Yoybk“ibk M5X10 HEXAGON SOCKET BOLT M5X10 5
4 5341 55 132 AT - STAY 1
5 5341 55 133 AT - STAY 1
6 5341 55 111-2 10%7L-4 INK FRAME 1
7 5340 53 272 ARV BUSHING 1
8 5341 55 112-1 412%7b-=4 INK FRAME 1
9 9670062008 Yy bhNILE M6X20 HEXAGON SOCKET BOLT Méx20 8
10 9670082508 YyYbhttibh M8X25 HEXAGON SOCKET BOLT M8X25 4
11 5341 55 314 E°> PIN 2
12 9670062508 YEY BN LE M6X25 HEXAGON SOCKET BOLT Mé6X25 4
13 5341 55 312 e PIN 1
14 5332 55 311 97027b=-4 FRAME 1
15 9710120008 NSRY“HAN2R M12 SPRING WASHER M12 2
16 9660120014 FTYb M12 HEXAGON NUT M12 2
17 91250 T{bhvIe 1/4" OIL CcUP 174" 2
18 5341 61 418 IV559b BRACKET 1
19 97825 eoY- SENSOR 1
20 9710030008 N“RY“HN2R M3 SPRING WASHER M3 2
21 9642031414 FANIRIN M3X14 SMALL PAN-HEAD SCREW M3X14 2
22 5341 55 313 te> PIN 1
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Iy vES
SECTION NUMBER

v r¥Vav
SECTION

Ae—7 ORFRUIATRBBLTCEIHAOT, £y FFEBTEXLTLEE L,
¥hen ordering items marked ,indicate the set number
because they are available only as a set.

10%¥71272 | 5341z 511 |

INK FOUNTAIN

N gh'ea/SEfim™e  Hees/coMPONENT PARTS M . NAME o
5290 51 04272-2 ARkbAN~- ASSY HOUSING ASSY 1
40,44
5310 51 090 Ln“=-%“2 ASSY LEVER BOSS ASSY 1
L, 47
5322 51 000-3 10%9&“,742F720-5-ASSY INK,FOUNTAIN ROLLER ASSY 1
3,4,11-13,15,16,28,42,43,45
5322 51 010-3 AMY-AASSY BASE ASSY 1
3,4,11-13,15,16
* 5322 51 030-1 12%7427>a0-5- ASSY INK FOUNTAIN ROLLER ASSY 1
28,42 ,43,45
5322 51 300-1 12%7P-Aba-5- ASSY INK FIRST ROLLER ASSY 1
94-96
5330 51 050-1 vn™ - LEVER 1
38,98,100
5330 51 080 LY =(7%5972) ASSY LEVER (BLACK) ASSY 1
48,51
5336 51 080 vac=-(?1t“Y->) ASSY LEVER (IVORY) ASSY 1
48,51
5340 51 04112 N995 ASSY BUSHING ASSY 1
40,41
5340 51 060z 77U7=-4L ASSY ARM ASSY 1
31,32
5340 51 110-1 ANIR-gpNYHPIF ASSY DUCTOR DRIVE SHAFT ASSY 1
70,85,86,92,93
5340 51 1402 INgRA-g-5- ASSY DUCTOR ROLLER ASSY 1
76,78
5340 51 2321 gy ASSY LINK ASSY 1
68,69
1 90510 0-Y9% p=-6 O-RING P-6 18
2 5340 51 017 12%F39L 129" INK FEED VOLUME CONTROL SCREW 18
3 5340 51 020 PAVES A BLADE 1
4 9670082008 yEYbkcIbd M8X20 HEXAGON SOCKET BOLT M8X20 6
5 5340 51 043-2 2%559h BRACKET 1
é6 5290 51 081-1 ARYPW STUD 1
7 9710080008 NN z¥“hv2r M8 SPRING WASHER M8 1
8 9660080014 TYhF M8 HEXAGON NUT M8 1
9 9670052008 JyWhk“ bk M5X20 HEXAGON SOCKET BOLT M5X20 4
10 5300 45 243 AR BUSHING 2
* 11 5340 51 012-2 A12FUK“VY913 INK FOUNTAIN SIDE PLATE 1
12 9642051814 FAN229" M5X18 SMALL PAN-HEAD SCREW M5X18 5
13 9710050008 NN RYVHANR M5 SPRING WASHER M5 10
14 5290 51 017 Eeo PIN 2
% 15 5322 51 011=-3 A“-=A BASE 1
* 16 5340 51 013-2 1FYRNYIT1R INK FOUNTAIN SIDE PLATE 1
17 9684050508 FARIN M5X5 SET SCREW M5X5 6
18 5340 51 044-2 22359 BRACKET 1
19 5290 51 047 ARY LW STUD 2
20 5340 51 040-1 Yz KNOB 2
21 5290 51 048 IYavg BLOCK 2
22 5290 51 049 1TAINN R LEAF SPRING 2
23 9670050608 vyEybrE“Ibd M5X6 HEXAGON SOCKET BOLT M5Xé 2
24 5290 51 083 YA NYA SPRING 1
25 5290 51 082 YA PAWL 1
26 9684060608 FARI™ M6X6 SET SCREW M6X6 2
27 5300 33 538 WIZ(PMIH™NY=) KNOB (IVORY) 1
27 5310 33 538 YIZ(INSYT) KNOB (BLACK) 1
28 9648041014 333" M4X10 SMALL FLUSH HEAD SCREW M4X10 5
29 9721120008 E-Y29% E-12 E-RING E-12 1
30 9660050014 TYh M5 4

HEXAGON NUT M5
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Av—7OBRRBETRBELTEIHAOT, £y FHEFTEIXLTLIES L.
When ordering items marked % ,indicate the set number
because they are available only as a set.

[ 5341z 511 |

N ShEe/PArT M e/ COMPONENT PARTS o RT NAME o
31 5340 51 060 F249P-4 FEEDING ARM 1
32 5290 33 214 A2 BUSHING 1
33 5290 51 064 YRV SPRING 1
34 5290 51 070 YA PAWL 1
35 5290 51 063-1 E°o PIN 1
36 5340 51 053-2 SFivb&1-Ib RATCHET WHEEL 1
37 5290 52 422 tes PIN 3
28 5330 51 051-3 Yoo RING 1
29 9648051614 #5329 M5X16 SMALL FLUSH HEAD SCREW M5X16 6
40 5290 51 043 A3 BUSHING 2
41 5340 51 041 INTOY BUSHING 1
% 42 5330 51 033 ANC —-Y - SPACER 2
% 43 5322 51 031-1 12¥7)42520-5- INK FOUNTAIN ROLLER 1
44 5290 51 042-2 ARL&KLEAN- HOUSING 1
45 90584 +14Y> IR12X16X16 INNER RACES IR12X16X16 1
46 91706 NIH9I1759F HF1616 ONE WAY CLUTCH HF1616 1
47 5310 51 091 LN =ih“ A LEVER BOSS 1
48 5330 51 093-1 vn™ - LEVER 1
49 90371 ASAPIYIP~- AST1101 THRUST WASHER AS1101 1
50 9721100008 e~y E-10 E-RING E-10 1
51 5300 57 133 “ENY(PAHRNY =) GRIP (IVORY) 1
51 5340 51 094 “ENY(ITINDYT) GRIP (BLACK) 1
52 5290 52 423-1 teo PIN 1
53 5327 51 180-1 PAREX]) BRACKET 1
54 9716050014 ES59“h“v2 M5 PLAIN WASHER M5 5
55 9642051014 FANJx3IY M5X10 SMALL PAN-HEAD SCREW M5X10 5
56 5300 51 160 9239F CLUTCH 1
57 9721070008 E-o9 E-7 E-RING E-7 2
58 5327 51 183 Vo9 LINK 1
59 9721040008 E-Y29 E-4 E-RING E-4 3
60 5290 21 162 Y OAR WY/ A SPRING 1
61 9642040814 FANIRON M4LX8 SMALL PAN-HEAD SCREW M4X8 3
62 90628 AFwWI°oLE®y SSP-4 SNAP PIN SSP-4 1
63 97606-1 Ju/1FY AS-03A AC115V SOLENOID AS-03A AC115V 1
64 9660040014 TYE M4 HEXAGON NUT M4 3
65 9710040008 NSRBYhY e M4 SPRING WASHER M4 3
66 5290 21 521 YOARI VI A SPRING 1
67 5327 51 182 teo PIN 1
68 5290 21 212 A3 BUSHING 2
69 5340 51 232 AL Wi/ LINK 1
70 9411402500 F-N°-E°D 4X25 TAPER PIN 4X25 1
71 5290 51 135 n3- COLLAR 2
72 5290 51 133 Y VAR MYA SPRING i
73 5330 51 132 SYF LATCH 2
74 5340 51 131 ANGR P~ DUCTOR ARM 2
75 90627 G-I G-7 G-RING G-7 2
76 90331 wN=-pANPYS2™ 607DDU BALL BEARING 607DDU 2
77 5340 51 142 Ivga-n-5=-3%7+t DUCTOR ROLLER SHAFT 1
78 5340 51 140 ANGR-Q=-5 - DUCTOR ROLLER 1
79 5290 51 134 YUALNYA SPRING 1
80 5290 37 433 A7 U I%hy SPRING STUD 1
81 5290 51 123-1 Y YA MY SPRING 1
82 5340 51 313-1 A3 BUSHING 4
83 5290 51 122 E°o PIN 1
84 90200 KN =pANPYo™ 607212 BALL BEARING 60722 1
85 5290 51 120-3 LNY-ASSY LEVER ASSY 1
86 5330 51 111 3P b SHAFT 1
87 5330 29 314 FARS- LOCK COLLAR 2
88 9670062008 yEYbi©Ibd M6X20 HEXAGON SOCKET BOLT Mé6X20 2
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12%724072

INK FOUNTAIN

w7V av
SECTION

N VAEYE 3 |

53417 511

SECTION NUMBER

Av—7 ORBHESTRBELTEZEHAOT, v FHEFGTEXL TS,

¥hen ordering items marked

because they are available only as a set.

,indicate the set number

N mhEe/PhRT M e/ COMPONENT PARTS g RT NAME o
89 5330 51 112-3 7?-4L ARM 2
90 9680051208 PARDI™ M5X12 SET SCREW M5X12 2
91 5340 51 136-1 AT - STAY 1
92 5340 51 150 IS3YFP =6 CLUTCH ARM 1
93 9410402008 AF°UDIvE®Y 4X20 SPRING PIN 4X20 1
94 5322 51 310-1 1%7P-Aba-5- INK FIRST ROLLER 1
95 5290 51 312 Fwn7y GEAR 1
96 9410302508 A7°UYDIVECD 3X25 SPRING PIN 3X25 1
97 5341 51 054 hnw - COVER 1
98 5340 51 052-1 L™ - LEVER 1
99 5430 51 537 Eoy“Nhh g PLAIN WASHER 2
100 9648040814 ¥3329% M4LXS8 SMALL FLUSH HEAD SCREW M4X8 3
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7 ¥vav Y3 VES
SECTION SECTION NUMBER

Rv—7 OBBRHURTIBELCEELAOT, £y FEBTEXLTLESL.
¥hen ordering items marked % ,indicate the set number

19350-5- { 53412 512 |

OSCILLATING ROLLER

hecause they are available only as a set.

Mo EeFE/SET M BEE®/ omponenT parTs Mo LT VAME i
5290 51 640-2 JFE°PRINPNYIHL ASSY DOG & CAM 1
22,23
5300 51 63171=-2 X3LkbA%- ASSY HOUSING ASSY 1
17,25
5300 51 64112 ARHLAN=- ASSY HOUSING ASSY 1
17,19
5322 51 630-3 F3L-T109%0-5~- ASSY OSCILLATING ROLLER ASSY 1
14,17-20,24-26,77
5322 51 900-3 AoL-T129%0-5- ASSY OSCILLATING ROLLER ASSY 1
164,17-26,51,77
5322 51 920-2 3PJb ASSY SHAFT ASSY 1
21-23,51
5340 51 210-1 hLIPIE ASSY CAM SHAFT ASSY 1
32,33,57
5340 51 43172-2 P-4 ASSY ARM ASSY 1
L3,44
5340 51 530 *JE°D ASSY SET PIN ASSY 2
64,65,69,70
5340 51 540 42E°> ASSY SET PIN ASSY 2
64,70,74
1 9660060014 TYF M6 HEXAGON NUT Mé 4
2 9670061608 JyEYRENILE M6X16 HEXAGON SOCKET BOLT M6X16 4
3 5290 88 170 *RIN SCREW 2
4L 9410301008 A2°yuovE®y 3X10 SPRING PIN 3X10 2
5 5290 52 535 £°o PIN 2
6 5340 51 522-2 I“3H5Ybhnv- BRACKET COVER 2
7 5340 51 521-1 INS5Yp BRACKET 2
8 90601 CE-Y29% CE-8 CE-RING CE-8 2
9 90318 wv=pArPYoo2™ 608212 BALL BEARING 608712 6
10 9670062008 yEYbkh“ bk M6X20 HEXAGON SOCKET BOLT Mé6X20 15
12 5340 51 550 12¥%¥P1FMbO=-5~- INK IDLE ROLLER 1
13 5340 53 175 F2-7%(7%L=) TUBE (GRAY) 2
14 5322 51 610-2 S1AV=*3L-T127%0-5- RIDER OSCILLATING ROLLER 1
15 5290 29 315 PARS- LOCK COLLAR 2
16 5322 51 931 IVSHYp BRACKET 2
17 5290 51 642-2 A3 BUSHING 2
18 5300 51 644 FANS- LOCK COLLAR 2
19 5300 51 641 ARWEHELIN - HOUSING 1
20 5322 51 643 SA N SHAFT 2
21 5322 51 921 SRS SHAFT 1
22 5290 51 622-2 hi CAM 1
23 5290 51 632-2 YA PAWL 1
24 5300 51 633-2 7J°bL-F PLATE 1
25 5300 51 631=-2 A3WhKLE™- HOUSING 1
26 91254 gV j=-A=WJ°%) NIP-B6 NIPPLE NIP-B6 1
28 5290 51 521 A3 BUSHING 2
30 5340 51 524-1 IVS5H5YE BRACKET 2
31 5290 51 231-1 A3Yp™ STUD 1
32 5290 51 212-2 %7 GEAR 1
33 5340 51 211-1 hLavI2b CAM SHAFT 1
34 5340 51 214-1 A3 BUSHING 2
35 5340 51 213 ANgR-h{ DUCTOR CAM 1
36 5340 51 219 ho- COLLAR 1
37 9723370008 cC-Yyu9™ Cc=-37 C-RING C-37 1
38 91626 AN =AN?YDI2Y 6904212 BALL BEARING 6904177 2
39 5340 51 217 AN = - SPACER 1
40 5341 51 216 WP GEAR 1
41 5340 51 435-3 A3 BUSHING 1
42 5290 51 433 SAWA SHAFT 1
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95o0-3-

OSCILLATING ROLLER

IV aV
SECTION

vV e VES

[ 53412 512 |

SECTION NUMBER

AT—r ORGRBETRBHELTEEHAOT, €y PESTEXLTLLETL,

When ordering items marked

because they are available only as a set.

% ,indicate the set number

<, &S /SET N Ao Bk PART NAME B
N gazs/PART M g/ COMPONENT PARTS M 'ty
43 5290 51 432 AR BUSHING 1
L4 5340 51 431-2 P-4 ARM 1
45 5290 51 437-1 h5- COLLAR 1
46 90230 T4 IR 10X13X12.5 INNER RACE IR 10X13X12.5 1
47 5340 51 436-2 LE°J PIN 1
48 5340 51 434 AV ENA BRACKET 1
49 9684050508 FARIN MS5X5 SET SCREW M5X5 6
50 9670063508 VYR RM b M6X35 HEXAGON SOCKET BOLT M6X35 1
519 9410302008 A7°yg%E°es 3X20 SPRING PIN 3X20 1
52 9642051614 FANIRINY M5X16 SMALL PAN-HEAD SCREW M5X16 4
53 9684060608 PARIN M6X6 SET SCREW M6Xé6 4
54 9710060008 NN RENHAN R M6 SPRING WASHER M6 1
55 9710050008 N a¥“hvz M5 SPRING WASHER M5 5
56 9660050014 FYbh M5 HEXAGON NUT M5 1
57 9410403208 A7°YavE®es 4X32 SPRING PIN 4X32 1
58 9721070008 E-YoI9“ E-7 E-RING E-7 1
59 9410303008 AJ°UogvtEes 3X30 SPRING PIN 3X30 1
60 5330 51 622 F1=-72%(o%b=) L=10 TUBE (GRAY) L=10 1
61 5340 51 560-1 12%?21F o=~ INK IDLE ROLLER 1
62 5340 51 510-2 1o*P1h“ho-5- INK IDLE ROLLER 1
63 5340 51 527 IVSHYE BRACKET 1
64 9410201008 A7°yygvkEes 2X10 SPRING PIN 2X10 6
65 5340 51 532 Yavo BLOCK 2
66 90703 Uuswhk Mé U-NUT Mé 2
67 5290 38 235 A7 Yoo SPRING 2
68 5321 51 564 4y LINK 2
69 5340 51 531 F vV PIN 2
70 5300 56 091 Wz KNOB 4
71 5330 51 563 *IN SCREW 4
72 5330 51 564 P-4 ARM 2
73 5290 54 338 AR NFVA SPRING 2
74 5340 51 541 *vE°Y PIN 2
75 5340 51 526 IVSH5Yp BRACKET 1
77 9648040814 #5323 M4XS8 SMALL FLUSH HEAD SCREW M&4XS8 2
78 5340 51 570 12%P1M M bO-5~- INK IDLE ROLLER 1
79 9662060014 Y M6 HEXAGON NUT Mé 1
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12%¥49720-5-

INK OSCILLATING ROLLER

VgV
SECTION

Av—7 OPZRINITCRIBELTCEIHADT, vy FEFTEILTLEEL,

When ordering items marked % ,indicate the set number

because they are available only as a set.

2y avES

[ 53412 513

SECTION NUMBER

N 2u'F2/350 " EEEE/componenT PARTS Mo NAME .
5340 51 4231-2 A3WKbAN=- ASSY HOUSING ASSY 2
16,17
5340 51 44012 P-L ASSY ARM ASSY 1
42,43
5340 51 45112 ARPEHELIN - ASSY HOUSING ASSY 2
16,49
5340 53 42012 P=-4L ASSY ARM ASSY 1
43,76
5341 51 300-1 9b-F122%0-5~ ASSY OSCILLATING ROLLER ASSY 1
20-22 )
5341 51 400-1 A5L-T129%a-5- ASSY OSCILLATING ROLLER ASSY 1
20-22,46,47
5341 52 500-4 A1>%a-35-too%“39Y97F INK ROLLER CLEANUP ATTACHMENT 1
8,54-58,61-63
5341 52 520 hesP2bh ASSY CAM SHAFT ASSY 1
67-69
1 9670061608 YEYrENIbF M6X16 HEXAGON SOCKET BOLT M6X16
2 9660060014 TYF M6 HEXAGON NUT M6
3 5290 52 535 t°> PIN
4 5340 51 522-2 IVSH5YbhANN- BRACKET COVER
5 5290 88 170 2RIV SCREW
6 9410301008 A7°4yyontE®L 3X10 SPRING PIN 3X10
7 5340 51 521-1 AL AN BRACKET
8 9670062008 vEYbHENIbE M6X20 HEXAGON SOCKET BOLT M6X20 2
9 90318 AN =ANPYOIY 60821 BALL BEARING 608712
10 5340 51 510-2 ~12%¥P1b“la-5- INK IDLE ROLLER
11 5340 53 175 F1=-7N(I"L=) TUBE (GRAY)
12 5290 51 521 A3 BUSHING
13 5340 51 550 12%¥7P1FNbO-5~- INK IDLE ROLLER
14 5340 51 525-1 AL AN BRACKET
15 5290 51 427 FYOEEFYAY S VI SPRING STUD
16 5290 51 043 AR BUSHING
17 5340 51 423-2 ARHILIAN - HOUSING
18 5290 51 423 v - COVER
19 9648051014 #5323 M5X10 SMALL FLUSH HEAD SCREW M5X10 1
20 5341 51 410-1 12¥43L=-T127%0-5- INK OSCILLATING ROLLER
21 5341 51 412 FN7 GEAR

22 9411405000 F-nN°-t°y 4X50 TAPER PIN 4X50

23 5290 24 275 PN WASHER

24 5340 51 422-1 J°bL-t PLATE

25 9670061208 VYRRt IbE M6X12 HEXAGON SOCKET BOLT Mé6X12
26 5290 51 414 1=l WHEEL

27 9710100008 N“zxivptzx M10 SPRING WASHER M10
28 90701 uryt M10 U-NUT M10

29 90610 BE-UJ2% BE-60 BE-RING BE-60

30 5290 29 313 LA WASHER

31 5290 51 424-1  ROM SCREW

32 5290 51 426 7% av7 BLOCK

33 9660080014 FYb M8 HEXAGON NUT M8

34 9710080008 N“RIVHNR M8 SPRING WASHER M8
35 5341 53 431 7 aY7 BLOCK

37 5322 53 433-2 E°y PIN

38 90230 F4Y> IR _10X13X12.5 INNER RACE IR 10X13X12.5

39 5290 51 437-1 h3- COLLAR '

40 9710050008 N“2Y“Hv2r M5 SPRING WASHER M5 1
41 9660050014 7Y+ M5 HEXAGON NUT M5

42 5340 51 440 P-4 ARM

43 5290 37 123 A3 BUSHING

44 5340 51 442-1  E°D

PIN

KLV ENE-SENES ES ESESI LN LNV TN PN e N B LY BV Eo S B To N [NV EaC LN VT3 01 NN B B 1AV B EVR g ST Bod IS AR NI TART 50N o o
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INK OSCILLATING ROLLER

7V a
SECTION

S TAENE 1

[ 53417 513 |

SECTION NUMBER

Av—7 OBRRBETRBELTEIHADT, Ly FBITEIXLTLLEEL,
When ordering items marked % ,indicate the set number
because they are available only as a set.

No %ngg EEQTMN %ﬁ%ﬂ/ PART NAME Jliso

at 0 %S/ COMPONENT PARTS M Q’ty
45 5340 51 425 vav7g BLOCK 2
46 5340 51 413 V7 GEAR 1
47 9411402500 T-N°-E°Y 4X25 TAPER PIN 4X25 1
48 5340 51 421-1  2°bL-} PLATE 1
49 5340 51 451 ARHLIN - HOUSING 2
50 5341 51 421 HLRN-FYYS13 PLATE 1
51 9642051014 FAT223Y M5X10 SMALL PAN-HEAD SCREW M5X10 10
52 5340 52 517-1 7%359¢t BRACKET 1
53 9670051001 YyybEt b M5X10 HEXAGON SOCKET BOLT M5X10 4
54 9410302508 A7°UsI%E®y 3X25 SPRING PIN 3X25 2
55 5340 52 516 E°> PIN 2
56 5340 52 519 (AR FYA SPRING 2
57 5340 52 524-1_ 7%L-t" BLADE 1
58 5310 52 523 J°L-+h PLATE 1
59 9650052014 VY5329 M5X20 SCREW M5X20 1
60 5300 52 121 DY = (21" =-) LEVER (IVORY) 1
60 5310 52 121 L -(2%3972) LEVER (BLACK) 1
61 5341 52 510-1  1>%0-5-£29%39Y9% INK ROLLER CLEANUP ATTACHMENT 1
62 9710040008 NN pN2R M4 SPRING WASHER M4 6
63 9642041014 FANI2OY M4X10 SMALL PAN-HEAD SCREW M4X10 6
64 5340 52 518-1  7“55Yt BRACKET 1
65 9684050508 FARI™ M5X5 SET SCREW M5X5 3
66 5300 12 224 J°L-t PLATE 1
67 9410302008 A7°yyg%t°y 3x20 SPRING PIN 3X20 3
68 5340 52 522 hi CAM 2
69 5341 52 521 CARAN SHAFT 1
70 5290 29 115 A3 BUSHING 1
71 9721070008 E-No9% E-7 E-RING E-7 1
72 9716050014 ES9“n™ &k M5 PLAIN WASHER M5 1
73 5341 52 522 W PAR PV A SPRING 1
74 5330 82 673 A2V KA - SPRING HOLDER 1
75 90601 CE-Yo2% CE-38 CE-RING CE-8 4
76 5340 53 420 P-4 ARM 1
77 5290 29 315 FAh5- LOCK COLLAR 1
78 5290 89 422 N SCREW 1
79 5300 75 112 E°o PIN 1
80 5290 51 425 7%ov?7 BLOCK 2
81 5330 55 631 HLIAN-rNYH12 PLATE 1
82 5290 51 429 299%- WASHER 6
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> N =)

€IV aV €7y s vES
SECTION SECTION NUMBER
kv—7 OREHBETHBEL TEFHAOT, £ P FFTEXL TS,

¥hen ordering items marked ,indicate the set number
because they are available only as a set.

J%-L0-5- | 5341z 514 |

FORM ROLLER

N 2% F2/350 0"  BEEE/component ParTs ML N AMP a%
oa 0 Q'ty
5290 51 730-1 2RI ASSY SCREW ASSY 3
46-48
5290 52 130 TA-4L0=-5=-ANPYSINP-4 FORM ROLLER BEARING ARM (L) 4
16,17,28
5322 51 700z PYN°-Jx~-Lao-5- ASSY UPPER FORM ROLLER ASSY 1
3,4
5322 51 81012 gpP-74-4Lo-5- ASSY LOWER FORM ROLLER ASSY 1
3,49
5340 51 700z PWI°24-4Lo-5- ASSY TOP FORM ROLLER ASSY 1
3,45
5340 51 720 3P7F ASSY SHAFT ASSY 3
12,15
5340 52 130 ?-4L ASSY ARM ASSY 2
16,17,28
1 5290 51 736 FADS- LOCK COLLAR 6
2 9684060608 FARIY M6X6 SET SCREW M6X6 0
3 90205 wN=1bANPY9% 6001LLB BALL BEARING 6001LLB 6
4 5322 51 700 PYN°-J4-4La-5~- UPPER FORM ROLLER 1
5 5330 51 712 F1-=-2%(2L=) TUBE (GRAY) 3
6 5290 51 742 HLAN = HOLDER 3
7 5290 51 830 IVS59h BRACKET 1
8 5290 51 822 AJ°yoavny SPRING STUD 4
9 5300 51 842-1 AJoYgn SPRING 2
10 9660060014 IYh M6 HEXAGON NUT Mé 3
11 9684061608 FARI™ M6X16 SET SCREW M6X16 3
12 5290 51 722 W=z KNOB 3
13 5290 51 735 Eeo PIN 3
14 5290 51 821-1 PAV PPN BRACKET 2
15 5340 51 721 o-5-IP7b ROLLER SHAFT 3
16 9410302508 A7°%youonkEey 3X25 SPRING PIN 3X25 6
17 5290 52 115 U3/ LINK 6
18 5290 52 112 FARS- LOCK COLLAR 4
19 9684051208 FPARIY M5X12 SET SCREW M5X12 8
20 5300 52 122-2 ULAN=(PAHENU-) LEVER {(IVORY) 2
20 5310 52 122-2 ULNAN=(I%V35Y7) LEVER (BLACK) 2
21 5300 12 224 7°L-¢ PLATE 2
22 5341 51 740 IVSH5Yh BRACKET 1
23 5340 52 161-1 PAEY:TA CAM 2
24 9660080014 TYF M8 HEXAGON NUT M8 6
25 9710080008 NS zrY¥vhHvr M8 SPRING WASHER M8 6
26 5290 51 738 AV PNVA BUSHING 3
27 90204 wN=ANPYD 2N 6001212 BALL BEARING 600122 6
28 5290 51 737 teo PIN 6
30 5290 51 740 PAFP 1 BRACKET 1
31 5341 52 141-1 PAEYTA CAM 2
32 5340 52 111-1 9P SHAFT 2
33 5290 51 732 AT YN RARY PN SPRING STUD 8
34 5290 51 744 PAN S NI A BUSHING 3
35 5290 52 119-1 YAV A SPRING 2
36 9410302008 AJ°yyantEey 3X20 SPRING PIN 3X20 2
37 9723280008 C-Yyso™ c-28 C-RING C-28 4
38 90364 AN=ANPYIN 6902712 BALL BEARING 690271 4
39 5340 52 132 ANC -4 - SPACER 2
40 5341 52 131 PITFMLFEN? GEAR 2
41 5340 52 117 ANC —Y— SPACER 2
42 9410502508 A7°YoonE®e 5X25 SPRING PIN 5X25 4
43 5290 51 123-1 YA NIA SPRING 6
44 5290 51 731-1 INSHY b BRACKET 1
45 5340 51 700 FYJ°24-La~5~- 1

TOP FORM ROLLER
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FORM ROLLER

¥IVavs
SECTION

S VAERE
SECTION NUMBER

| 53417 514

AT —7 OBERMETRBELTEFHAODT, £y FESTEXLTLEIL.
When ordering items marked % ,indicate the set number
because they are available only as a set.

No. étggg EEETMN %ﬂ@ﬁ/ PART NAME @ﬁ
i 0 #kES/ COMPONENT PARTS M Q’ty
46 5290 51 083 T YAR PYA SPRING 3

* 47 5290 51 733-1 2% SCREW 3

* 48 90401 AF=lbtv-1b 3/16 STEEL BALL 3/16 3
49 5322 51 810 g?-724-4L0-5- LOWER FORM ROLLER 1
50 9650052014 3323 M5X20 SCREW M5X20 2
51 5290 53 121 A2°439%hy SPRING STUD 2
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OPERATION LEVER

IV av
SECTION

Av—7 DBRRURATCRBBELCXIELADT, oy FEFSTEXLTLES V.

¥hen ordering items marked X ,indicate the set number

because they are available only as a set.

AR YL 3

| 53412 520

SECTION NUMBER

No. ﬁtggg/ggngN BEEH PART NAME @&
i 0 %S/ COMPONENT PARTS Mo Q’ty
5341 52 200 YoBoNg ASSY SHAFT ASSY 1
8,12,15,22,23
1 5290 22 318 /N SCREW
2 5310 52 212 Hi*A BOSS
3 5290 52 213-1  bn“- LEVER
4 5296 33 525-1  #®“-=12%Yv7°(I%592) BALL GRIP (BROWN)
4 90758 —FMyarg 32(2%392) BALL GRIP 32 (BLACK)
5 5310 52 214 19Ny -2- INDICATOR
6 9710030008 N“RY¥pv M3 SPRING WASHER M3
7 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3Xé6
8 9410502508 AZ°40yg%E°T 5X25 SPRING PIN 5X25
9 9721070008 E-Yo2™ E-7 E-RING E-7
10 5341 52 301 y2>2 LINK
11 5341 52 231 E°> PIN
12 5341 52 220 P-4 ARM
13 9710060008 Ny ntzr M6 SPRING WASHER M6
14 9660060014 FYb M6 HEXAGON NUT M6

15 9410503208

AZ°Yysongey 5X32

SPRING PIN 5X32

16 5290 21 161

A2°0u9%hy

SPRING STUD

17 5290 51 123-1 A72°yyo9™ SPRING

18 9660080014 FYb M8 HEXAGON NUT M8
19 9710080008 N“ ¥ p 2 M8 SPRING WASHER M8
20 5340 52 271-1  23Yp™ STUD

21 5341 52 260 P-4 ARM

22 5341 52 211 Yo4ong SHAFT

23 5341 52 240 P-4 ARM

24 9660050014 JYb M5 HEXAGON NUT M5

25 9710050008

NMRYVHANR M5

SPRING WASHER M5

26 9716050008

E39“hvx M5

PLAIN WASHER M5

27 90203

HN-ANPYIIN 625212

BALL BEARING 625217

28 9670051608

YYYRE“IbE M5X16

HEXAGON SOCKET BOLT M5X16

29 9684050508

PARIN M5X5

SET SCREW M5X5

30 5341 52 250 ATYFNL SWITCH CAM
31 5300 21 424 2°L-t PLATE
32 5341 52 215 ATYFINSHYH SWITCH BRACKET

33 9642051014

FAr3x3% M5X10

SMALL PAN-HEAD SCREW M5X10

34 95118 PIF11-3- VAL?Z ACTUATOR VALZ

35 97303 ATYF Vv-15-1C26 SWITCH Vv-15-1C26

36 9642032514 FANIRON M3X25 SMALL PAN-HEAD SCREW M3X25
37 98501 hnv-360010-1 COVER 360010-1

[RS1EN1 1N 1011, ] JEEY NN BN 1 QY PN BUEY JERN PPN SN JUEY JEEN JIEN pEEY pEPY piry puey gicN §, 91 18] 1,01 IS99 1ONT £V FIN] FiN] £10] [5V] 250Y JEEY PIE JEEY JERN JEEN
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ZAN740F700-~5-
(ELESR17°)

WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

IV aV
SECTION

kv—7 OMFRHUIATRBBLTEILADT, o P EFTEXLTLLEIL,

¥hen ordering items marked % ,indicate the set number

because they are available only as a set.

w7V vES

[ 53412 530

SECTION NUMBER

No %ngg EEETMN EHTEE PART NAME @&

o 0 %5/ COMPONENT PARTS N Qty

5300 53 250-4 ZA“SK“PLFEPYI° ASSY WATER BOTTLE CAP ASSY 1
48-53

5322 52 3111 IEN9%“? ASSY GEAR ASSY 1
10,11

5327 52 380 ox-Lk1-Ib_ASSY WORM WHEEL ASSY 1
20,21,36,128

5327 52 410-1 ?-4 ASSY ARM ASSY 1
17,18

5327 52 420 HF“AASSY BOSS ASSY 1
25,26

5327 53 009 P-4L ASSY ARM ASSY 1
15,16

5340 51 080 LN*-(9%392) ASSY LEVER (BLACK) ASSY 1
37,38

5340 52 3202 hebn™ = ASSY CAM LEVER ASSY 1
78,86

5340 53 1702-1 0-5- ASSY ROLLER ASSY 1
119,120

5341 52 330 JE“9P-4L ASSY ARM ASSY 1
94,95,104,117

5341 52 3711 JEN0U32 ASSY LINK ASSY 1
76,87

5341 53 12012 IJrY9U37 ASSY LINK ASSY 1
6,7

5346 51 080 LAN-(P1#k"=) ASSY LEVER (IVORY) ASSY 1

37,38

1 9721100008 E-U22 E-10 E-RING E-10 3
2 5290 29 311 ghnnz WASHER 3
3 9670061208 YyYbEtibh M6X12 HEXAGON SOCKET BOLT Mé6X12 3
4 9721070008 E-YoI% E-7 E-RING E-7 5
5 5290 29 313 YA WASHER 4
6 5300 45 243 A3 BUSHING 2
7 5341 53 120 ANV LINK 1
8 5322 52 314-1 E°D PIN 1
9 5341 52 313 arY9ns CAM 1
10 5322 52 311 S GEAR 1
11 5290 37 123 A3 BUSHING 1
12 5340 52 312 ARYUPN STUD 1
13 9710100008 n“ry¥vprzr M10 SPRING WASHER M10 1
14 9660100014 Y+ M10 HEXAGON NUT M10 1
15 5327 53 110 P=4 ARM 1
16 5290 37 514 A3 BUSHING 1
17 5327 52 411 F-4 ARM 1
18 90355010 N091125YF HFL 1226 ONE WAY CLUTCH HFL 1226 1
19 5480 53 222 Ee> PIN 1
20 5327 52 381 24 -Lik1-1b WORM WHEEL 1
21 90241 7“v91 MB1220DU BUSHING MB1220DU 1
22 5341 53 153 INI95 BUSHING 1
23 9648051614 #5329 M5X16 SMALL FLUSH HEAD SCREW M5X16 8
24 5341 53 154 nyoer WASHER 1
25 5327 52 421 A BOSS 1
26 90436 N09I1925YF HF1216 ONE WAY CLUTCH HF1216 1
27 90371 ASALIYIP- AS1101 THRUST WASHER AS1101 1
28 5327 53 154 CAPAN SHAFT 1
29 9670041608 YoYbt bk M4X16 HEXAGON SOCKET BOLT M4X16 1
30 5340 53 160-3 0-5- ROLLER 1
_ 31 90679 #5n%x L12 SPRING L12 3
32 5290 29 222-1_ A3l BUSHING 3
33 5322 52 357-1  RA2°Yyyon 2

SPRING
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ZANI40720-5~
(EWb2R17°)

WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

7 ¥Vav
SECTION

vy a VES

[ 5341z 530 |

SECTION NUMBER

A7 —2 ORSRERCRBELTEELAOT, £y PEFTEXLTLEZL,
Khen ordering items marked X ,indicate the set number
because they are available only as a set.

No %E;gg ggngm g%gg/COMPONENT PARTS ﬁART NAME @g
34 5327 56 124 WAL PIAS V) SPRING STUD 1
35 9684050508 PX2IN M5X5 SET SCREW M5X5 11
36 9410401608 A7°USI%E°D 4X16 SPRING PIN 4X16 1
37 5340 51 093-1  bLn“- LEVER 2
38 5300 57 133 ¥V Y (PAHRNY =) GRIP (IVORY) 1
38 5340 51 094 —FNY(N397) GRIP (BLACK) 1
39 5290 52 423-1  E°D PIN 1
40 5341 53 218 IN35Yt BRACKET 1
41 5327 58 410 V359t BRACKET 1
42 5330 53 376 fi-2 9X12X280 HOSE 9X12X280 1
43 9710050008 NN HNzx M5 SPRING WASHER M5 10
44 9642051014 FAN32IY M5X10 SMALL PAN-HEAD SCREW M5X10 6
45 5300 82 520-1 I9“549h BRACKET 1
46 5322 53 217-1  Abuyne- STOPPER 1
47 5330 53 251-1 ZA“H“Hib BOTTLE 1
48 5300 53 256-2 N°YFD PACKING 1
49 9721030050 E-J7" E-3 E-RING E-3 3
50 5300 53 254-3 JI“LN°YED RUBBER PACKING 1
51 5290 53 255 AZ2°0ogn SPRING 1
52 5300 53 253 e PIN 1
53 5300 53 252-1 %tv7° CAP 1
54 9670053508 Yyyhicibh M5X35 HEXAGON SOCKET BOLT M5X35 2
55 5640 23 136 AbYNn© - STOPPER 1
56 5430 35 314 ANC =Y - SPACER 1
57 5327 52 376 AbYn© - STOPPER 2
58 9670040808 YEYRENIbE M4X38 HEXAGON SOCKET BOLT M4X8 4
59 9670052508 vy bkt Ibh M5X25 HEXAGON SOCKET BOLT M5X25 2
60 5341 52 374 2%559+h BRACKET 1
61 5341 52 373 o9%=-4 WORM 1
62 5327 52 375 7%av7z BLOCK 1
63 5327 52 372 1OFNYIRIIN KNOB 1
64 9642030814 FANIRIN M3X38 SMALL PAN-HEAD SCREW M3X8 12
65 9710030008 NN pt2 M3 SPRING WASHER M3 12
66 5327 53 184-2 I7“54Yt BRACKET 6
67 5327 53 181-1_  921Nn°- WIPER 6
68 5327 53 183 Pl NUT 6
69 5341 53 211 V559 BRACKET 2
70 9642052014 FArax3Y M5X20 SMALL PAN-HEAD SCREW M5X20 4
71 5341 52 346-1  A72°4Jo9% SPRING 1
72 5300 53 214-1  E°D PIN 2
73 5300 53 213 Y2 KNOB 2
74 5300 53 216 F=-ANNOPEY HOSE CLAMP 1
75 5341 53 197 fi-A 9X12X220 HOSE 9X12X220 1
76 5340 52 606 »3W BUSHING 2
78 5340 52 320 ALLAN = CAM LEVER 1
79 90200 wv-ANPYSIN 607122 BALL BEARING 607227 1
80 9721050008 E-Y2I9" E-5 E-RING E-5 1
81 5341 52 322 AU STUD 1
82 9010080008 NN ptr M8 SPRING WASHER M8 1
83 9660080014 TYF M8 HEXAGON NUT M8 1
84 5290 21 161 A2°409% 0y SPRING STUD 2
86 5290 37 513-1 A3W BUSHING 1
87 5341 52 371 o2 L INK 1
88 5327 51 180-1_ 7%55Yt BRACKET 1
89 9716050014 E39Nh zr M5 PLAIN WASHER M5 3
90 5300 51 160 72597 CLUTCH 1
91 5327 51 183 29 L INK 1
92 9721040008 E-NJ9% E-4 E-RING E-4 3
93 5290 21 162 A2°Noo™ 1

SPRING
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ZANI40F00-5~
(EWLFOR17°)

WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

€rvav 7Y 3 VES [ 5341z 530

SECTION SECTION NUMBER

AT—7 OBFRARTRBELTEILADT, £y BB TEXLTLESL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

N GaEe/PART M B/ COMPONENT PARTS M . NAME i
94 9410402008 A7°YyonE°y 4X20 SPRING PIN 4X20 2
95 5340 52 350 P-4 ARM 1
96 5290 29 315 FANS- LOCK COLLAR 3
97 5341 52 344-1 297 HOOK 2
98 5341 52 343-1 7-4 ARM 1
99 5341 52 348 Eeo PIN 1
100 5341 52 347 FADS - LOCK COLLAR 1
101 5322 52 353-3 7P-4 ARM 1
102 9670062008 vyrybktibh M6X20 HEXAGON SOCKET BOLT Mé6X20 1
103 9684060608 PARIN M6X6 SET SCREW Mé6X6 1
104 5340 52 341 IP7b SHAFT 1
105 5341 52 342-2 7P-4L ARM 1
106 9660040014 TYh M4 HEXAGON NUT M4 3
107 9710040008 NMrYNhANr M4 SPRING WASHER Mé& 3
108 5290 21 521 AR A SPRING 1
109 5341 53 182 AT - STAY 1
110 97606-1 JU/1FY AS-03A AC115vV SOLENOID AS-03A AC115V 1
111 9642040814 TANIRIN M4LXE8 SMALL PAN-HEAD SCREW M4X8 4
112 90628 ATYI°E®D SSP-4 SNAP PIN SSP-4 1
113 5290 51 135 h>- COLLAR 2
114 5341 52 345-1 A7 yyan SPRING 1
115 5340 52 354-1 3P7b SHAFT 1
116 5322 52 355-1 teu PIN 1
117 5341 52 360 I59F?P=14 ARM 1
118 9721050050 E-YJ9“ E-5 E-RING E-5 2
119 91627 FSY-IAYPYIIV606HZZMC3 BALL BEARING 606HZZMC3 2
120 5340 53 170-1 o-5- ROLLER 1
121 5340 53 175 F1-7N(I2%L=) TUBE (GRAY) 1
122 9410201850 AJ°UyovnEe 2X18 SPRING PIN 2X18 1
123 5340 53 174 IP7b SHAFT 1
124 5322 53 163-1 1=~ NEWMOL 1
125 5341 53 190 IANTINR WATER FOUNTAIN ASSY 1
126 9670051001 vyEYbrESILF M5X10 HEXAGON SOCKET BOLT M5X10 Z
127 9670051208 VyHEYRE©ILE M5X12 HEXAGON SOCKET BOLT M5X12 1
128 9410251608 A7°YyygvEey 2.5X16 SPRING PIN 2.5X16 1
129 9410121450 A7 YuavtE°ey 1.2X14 SPRING PIN 1.2X14 1
130 5327 51 182 E°o PIN 1
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ZIANIt-40-3-
(EWFDB17°)
WATER FORM ROLLER

(MOLLETON TYPE)

€oar
SECTION

o a3 &S
SECTION NUMBER

53417 535
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ZAYI%-4L0-5-
(EWbOR17°)

WATER FORM ROLLER
(MOLLETON TYPE)

I VaV
SECTION

VAR Y,

| 53417 535

SECTION NUMBER

kv — 7 ORFIIUIZTRBBELTEILADT, vy FEFSTEXLTLEE L,
Khen ordering items marked % ,indicate the set number
because they are available only as a set.

No y {5 /SET N B PART NAME %k
aES/ PART N Hi&S/ COMPONENT PARTS N Q’ty
5290 51 730-1 RI“ ASSY SCREW ASSY 1
58-60
5322 53 350z-1 ZA“J74-L0-5- ASSY WATER FORM ROLLER ASSY 1
63,64
5340 53 170z-1 o0-5- ASSY ROLLER ASSY 1
3,4
5340 53 220-1 ZAVIHSN3Z0~-5- ASSY WATER OSCILLATION ROLLER ASSY 1
1-4,7
5341 53 340 N“PUYDIVP-L ASSY BEARING ARM ASSY 2
25,39,50
5341 53 410 ZAVNAIVU-F127%0-5-ASSY WATER OSCILLATING ROLLER ASSY 1
15-17
5341 53 440 NoIN 2% ASSY HOUSING ASSY 1
OPS OPS
11,12
5341 53 450 nNoY*2% ASSY HOUSING ASSY 1
NOPS NOPS
11,12
1 5340 53 222 PANS- LOCK COLLAR 2
2 9684050508 Az M5X5 SET SCREW M5X5 8
3 91627 AN =pANPYIIV606HZZMC3 BALL BEARING 606HZZIMC3 2
4 5340 53 170-1 0-35- ROLLER 1
5 5340 53 175 F1-7% (2 b-) TUBE (GRAY) 1
6 5322 53 163-1 Z1-%-b NEWMOL 1
7 5340 53 221 FAPAN SHAFT 1
8 9670041008 Y5y bkt Ibh M4X10 HEXAGON SOCKET BOLT M4X10 4
9 9670051208 YoYbR“IbE M5X12 HEXAGON SOCKET BOLT M5X12 4
10 5341 53 451 b =-2°p-t PLATE 2
11 5341 53 441-1 0-3-N9d“o 2% ROLLRE HOUSING 2
12 5290 37 121 A3 BUSHING 2
13 5341 53 452-1 hn*- COVER 2
14 9648040814 #3539 M4X8 SMALL FLUSH HEAD SCREW M4X38 4
15 5341 53 411 ZANEIL-F1OI%0=-5~ WATER OSCILLATING ROLLER 1
16 5341 53 412 S GEAR 1
17 9410402508 AJ2°UDINEC Y 4X25 SPRING PIN 4X25 1
18 5430 43 123 E3YN vz PLAIN WASHER 2
19 90610 BE-Y>2% BE-60 BE-RING BE-60 2
20 5341 53 414 [ AN O el | DRIVE WHEEL 1
21 9710100008 Nryvhpvzr M10 SPRING WASHER M10 1
22 9660100014 YL M10 HEXAGON NUT M10 1
23 5290 29 315 FABS- LOCK COLLAR 2
25 5341 53 341 AVPUIINP=L BEARING ARM 2
26 9684060608 FARIY M6X6 SET SCREW Mé6X6 9
27 5341 53 281 7U=-hé4 CAM 2
28 5322 52 355-1 E°J PIN 4
29 5341 53 271 FA39FSPTL SHAFT 1
30 5341 53 454 PONPAMAZUL- SCREW 2
31 5341 53 453 PINPALIN QYT BLOCK 2
32 9410302008 A7°Yoo%E°y 3X20 SPRING PIN 3X20 2
33 5340 53 275 FAhS- COLLAR 1
34 9723240008 C-4yoI™ Cc-24 C-RING C=-24 2
35 91625 FY=bANPUDIN 690122 BALL BEARING 690172 2
36 5340 53 274 ANC -4~ SPACER 1
37 5341 53 273 PIRNLEN? GEAR 1
39 5290 51 737 £eo PIN 2
40 5341 53 152 AR EPYA BUSHING 1
41 9710080008 N“ry“Hpvzr M8 SPRING WASHER M8 2
42 9660080014 FYb M8 HEXAGON NUT M8 2
43 5300 52 121 LAY = (PN =) 1

LEVER (IVORY)
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ZANIA-L0-5-
(EWESR17°)

WATER FORM ROLLER

(MOLLETON TYPE)

7V av
SECTION

kv s ES

[ 53412 535 |

SECTION NUMBER

Av—7 OBBRBITRBBLTEFELAOT, Ly FHEBTEXLTLLIV.
¥hen ordering items marked
because they are available only as a set.

,indicate the set number

N y bES /SET N
BHRES/ PART N

%ﬁ%ﬁ/
%5/ COMPONENT PARTS

PART NAME
No

ik 4
Q’ty

43 5310 52 121 LAY =(IN3597) LEVER (BLACK)
44 5300 12 224 7°L-b PLATE

45 9650052014 b¥53129" M5X20 SCREW M5X20
46 5341 53 151 PAN VA BUSHING

47 5290 51 732 A7 UJINARRYEN SPRING STUD
48 5300 51 842-1  AJ2°4Yoo™ SPRING

49 5300 51 841 A7 UIINARYEN SPRING STUD

50 9410302508

A7°YyI%E°Dy 3X25

SPRING PIN 3X25

1

2

2

1

2

2

2

2

51 5290 51 822 A2°UI%hy SPRING STUD 2
52 5290 51 123-1  A2°4oyo% SPRING 2
53 9660060014 FYb M6 HEXAGON NUT Mé 1
54 9684061608 FARIN M6X16 SET SCREW Mé6X16 1
56 5290 51 735 E°o PIN 1
57 5290 51 731-1  7“349¢t BRACKET 1
* 58 90401 AF-btr-Ib 3/16 STEEL BALL 3/16 1
59 5290 51 083 A2°0oo% SPRING 1
*x 60 5290 51 733-1 2% SCREW 1
61 5341 53 312 n3- COLLAR 2
62 5322 53 352-1 Z1-%-lb NEWMOL 1
63 90461 wiv-LAYPYD7% 6001HDDU BALL BEARING 6001HDDU 2
64 5322 53 350-1 ZAN74-40-5- WATER FORM ROLLER 1
65 5330 51 712 F1-7“(2%b=) TUBE (GRAY) 1
66 5290 51 740 V559t BRACKET 1
67 5300 17 117 YIZ (2L =) KNOB_ (IVORY) 1
67 5310 17 117 YI(ON597) KNOB (BLACK) 1
69 5340 53 344 CARAN SHAFT 1
70 5332 53 738 Jo ROLLER 2
71 5290 51 742 hba®t - HOLDER 1
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ZA%0-5- €rVav vV aVES [ 5341z 536 |
(PLAFSIIB(T°) SECTION SECTION NUMBER
WATER ROLLER kv —7 ORGERBFTRBEL TEEHAOT, £y P FFTEXL TS,
¥hen ordering items marked % ,indicate the set number
(CRESTLINE TYPE) because they are available only as a set.
ty FES /SET N TR PART NAME %
No BEES/ PART N ’I‘Iﬁi&%/COMPONENT PARTS N Q’ty
5300 53 250-4 ZAVEMNFMRLFEPYIC ASSY WATER BOTTLE CAP ASSY 1
78-83
5332 58 280 F3I94390-7- ASSY METERING ROLLER ASSY 1
20,109
5332 58 290 F39Y39a-7- ASSY METERING ROLLER ASSY 1
1.,2,19,20,109
5341 53 340 ANPYLINP-L ASSY BEARING ARM ASSY 2
61,63,66
5341 53 550 P ASSY GEAR ASSY 1
87,97
5341 53 570-1 *“7 ASSY GEAR ASSY 1
88,108
5341 53 600-1 A9L-T1292%0-5~- ASSY OSCILLATING ROLLER ASSY 1
1-13
5341 53 620 DP7b ASSY SHAFT ASSY 1
7,9,10,12
5341 53 630-1 F32Y390-5- ASSY METERING ROLLER ASSY 1
1,2,19-21
5341 53 640-1 F301)3%90-5- ASSY METERING ROLLER ASSY 1
20,21
1 5290 29 315 FANS- LOCK COLLAR 11
2 9684050508 PARDN M5X5 SET SCREW M5X5 18
3 5290 51 642-2 A3l BUSHING 3
4L 5290 53 336 Vb NUT 2
5 5321 51 641 AR AN - HOUSING 1
6 5341 53 622 2N SCREW 2
7 5341 53 621 CAPAS SHAFT 1
8 5341 53 610-1 #JL~-F129%0-5- OSCILLATING ROLLER 1
9 5290 51 922-2 FE°Pxy¥™ CAM 1
10 9410302008 AZ2°0oovEey 3x20 SPRING PIN 3X20 1
11 5321 51 631 ARRILAN - HOUSING 1
12 5290 51 632-2 YA PAWL 1
13 91254 gNy=-AZWJ°k NIP-B6 NIPPLE NIP-Bé 1
14 9670061208 YoWbET e M6X12 HEXAGON SOCKET BOLT MéX12 8
15 5341 53 515 AT~ STAY 1
16 5341 53 513 AT - STAY 1
17 9660060014 FTYE Mé HEXAGON NUT Mé 2
18 9680062508 PARDIN M6X25 SET SCREW Mé6X25 2
19 5341 53 631-1 I¥7+h SHAFT 1
20 90461 Fr=-bAvPys2y 6001HDDU BALL BEARING 6001HDDU 8
21 5341 53 650-1 ¥39Y390-5- ASSY METERING ROLLER ASSY 1
22 9670051608 YyYbETIbr M5X16 HEXAGON SOCKET BOLT M5X16 8
23 5341 53 527 J°L-b PLATE 2
24 5341 53 525-1 AZYp™ STUD 2
25 9410301208 A7°NoovkeD 3X12 SPRING PIN 3X12 2
26 5341 53 524 ARY PN STUD 2
27 5341 53 526 g yyJe GRIP 2
28 9670040608 YEUrKivibh M4X6 HEXAGON SOCKET BOLT M4X6 2
29 5340 21 175 13NN % FLAT SPRING 2
30 5430 35 314 ANC =Y~ SPACER 4
31 9684060608 FAIN M6X6 SET SCREW MéX6 3
32 5341 53 523 AZYL™ STUD 2
33 5341 53 528 SFIYb RATCHET 2
34 5341 53 522 LA SCREW 2
35 9670062008 YEwbEcibh M6X20 HEXAGON SOCKET BOLT M6X20 2
36 9670052508 YyYUMRNILE M5X25 HEXAGON SOCKET BOLT M5X25 2
37 5341 53 521 7Yoo BLOCK 2
38 5340 54 633 ANC =4 - SPACER 2
39 5290 38 235 YA PYVA SPRING 2
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ZR%0-3-
(FLAF312817°)

WATER ROLLER
(CRESTLINE TYPE)

€IV Y vy e /ES 53412 536

l

SECTION SECTION NUMBER
Av—7 OBRBRBEETHBELTEEHADT, £y FEFTEXLTLEEL.
¥hen ordering items marked ,indicate the set number
because they are available only as a set.

ty t&F /SET N IR PART NAME gk
No S &S/ PART Nu ﬁﬁ&‘.&%‘/COMPONENT PARTS Mo Q’ty
40 5341 53 516 22 av2 BLOCK 2
41 9670051001 YyUbE©IbE M5X10 HEXAGON SOCKET BOLT M5X10 4
42 5341 53 552 FUPANN- GEAR COVER 1
43 5341 53 517 AZYP® STUD 2
44 90240 %931 1210 BUSHING 1210 2
45 5341 53 512 ZANIb-4 FRAME 1
46 9710060008 NS YN nt2R M6 SPRING WASHER M6 4
47 90924 77039k Mé DOMED CAP _NUT M6 4
48 5341 53 514 AZYLN STUD 2
49 90302 FN=ANPYIIN 62611 BALL BEARING 626217 2
50 9721040008 E-UDIN E-4 E-RING E-4 2
51 9710080008 NN YN AN M8 SPRING WASHER M8 2
52 9660080014 JYF M3 HEXAGON NUT M8 5
53 5341 53 312 ho= COLLAR 2
54 5341 53 661 IV559h BRACKET 2
55 5290 51 822 A2°UsI%hy SPRING STUD 2
56 5290 21 161 AZ°HD9%hY SPRING STUD 2
57 5290 21 143-1  2A2°4oo" SPRING 2
58 5341 53 662 A3Y L™ STUD 2
59 5300 51 841 A7 YoV ARY LN SPRING STUD 2
60 5300 51 842-1 A2°yyo“ SPRING 2
61 5290 51 737 E°o PIN 2
62 5290 51 732 AJ°UDINR3YLN SPRING STUD 2
63 9410302508 RA7°UyIVE®y 3X25 SPRING PIN 3X25 2
64 5332 53 738 Jo ROLLER 2
65 5341 53 151 AP RV BUSHING 1
66 5341 53 341 ANPUDINP-L BEARING ARM 2
67 5290 29 311 Y vz WASHER 5
68 9721100008 E-Y22" E-10 E-RING E-10 2
69 5341 53 598 2“559¢h BRACKET 1
70 5327 58 410 V359t BRACKET 1
71 5330 53 376 -2 9X12X280 HOSE 9X12Xx280 1
72 5341 53 599 fi-A 9X12X140 HOSE 9X12X140 1
73 5300 82 520-1 272%“5459t BRACKET 1
74 5322 53 217-1_ AtYn°- STOPPER 1
75 9710050014 NYrY¥“ptR M5 SPRING WASHER M5 2
76 9642051014 FAN3kIY M5X10 SMALL PAN-HEAD SCREW M5X10 2
77 5330 53 251-1  ZA“K“MIb BOTTLE 1
78 5300 53 256-2 N°Y*y PACKING 1
79 9721030050 E-Y2I7% E-3 E-RING E-3 3
80 5300 53 254-3 J2“LN°YED RUBBER PACKING 1
81 5290 53 255 A2°4yo9" SPRING 1
82 5300 53 253 E° PIN 1
83 5300 53 252-1 ¥pvJ° CAP 1
84 5341 53 511 ZANIb-4 FRAME 1
85 90178 PARDY M5X5 SET SCREW M5X5 6
86 5341 53 580-2 ZA“J)%-L0-3- WATER FORM ROLLER 1
87 90355005 009I1959F FC-12 ONE WAY CLUTCH FC-12 1
88 5341 53 571-1  %“7? GEAR 1
89 5341 53 532-1 2% SCREW 1
90 9723220008 c-4yo% ¢c-22 C-RING C-22 2
91 91609 KN =1ANPYSIY 690022 BALL BEARING 69002z 2
92 5321 43 118 ANC -4 - SPACER 1
93 5321 43 116 %7 GEAR 1
94 5341 53 531 AZYPN STUD 1
95 5341 53 560 ZANI240700-5- WATER FOUNTAIN ROLLER 1
96 5341 53 562 no- COLLAR 1
97 5341 53 551 V7 GEAR 1
98 5341 53 596-1_ I“559+b BRACKET 2
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Zxv0-5-
(FLAF5T13217°)
WATER ROLLER

(CRESTLINE TYPE)

I Vav
SECTION

When ordering items marked
because they are available only as a set.

vV ES [ 5341z 536

SECTION NUMBER

Ae—7 OBBRARTRBBELTEXEHAOT, vy FHEFTEXLTLHEEL,
% ,indicate the set number

No %Eﬁfg ggﬁTmM #EEE/COMPONENT PARTS ﬁART NAME gg
99 90651 GS-YoI9" GS-6 GS-RING GS-6 4
100 5341 53 590-1 =ZA%7%“% ASSY WATER FOUNTAIN ASSY 2
101 5341 53 597 U= KNOB 4
102 5341 53 671 -2 10X13Xx430 HOSE 10X13X430 1
103 90730 N°=-H-t"39 1.6X5 RIVET 1.6X5 2
104 5341 74 061 AMAND NAME PLATE 1
105 5341 53 152 PAVEFVA BUSHING 1
106 5332 53 574 F-ANNTRN HOSE CLAMP 2
107 9670051208 Jyyyrht bk M5X12 HEXAGON SOCKET BOLT M5X12 4
108 90355010 0391 175YF HFL 1226 ONE WAY CLUTCH HFL 1226 1
109 5332 58 270 F394390-5- METERING ROLLER 1

107



53411 537

o a kB
SECTION NUMBER

€oav

SECTION

-5-

1ST SQUEEZE ROLLER

EXSEELRLE
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AN1UHS Ya-5-

1ST SQUEEZE ROLLER

IV v
SECTION

w7V a vES

| 53417 537

SECTION NUMBER

Ke—7 OMIRBEATRBELTCEIILAOT, £y FESTEXLTLEEW,

¥hen ordering items marked

because they are available only as a set.

X ,indicate the set number

No. %LEEE gRngN FIETEET PART NAME {EE
m o &S/ COMPONENT PARTS N Qty
5332 53 740 oh“Yo-5- ASSY SQUEEZE ROLLER ASSY 1
1,12
5341 53 900 AN{19kMYa-3-eYh 1ST SQUEEZE ROLLER SET 1
1-14

1 5332 53 750 Rt og-5- SQUEEZE ROLLER 1
2 5341 53 582 AN{1g=-3-9%359¢F 1ST ROLLER BRACKET 1
3 5341 53 583 AV110-5=-2 359+ 1ST ROLLER BRACKET 1
4 5341 53 586 FNPHANN - GEAR COVER 1
5 5522 51 117 2°L-*h PLATE 2
6 9662050014 FYbr M5 HEXAGON NUT M5 2
7 9684051208 FAzO™ M5X12 SET SCREW M5X12 2
8 9670051008 YEybkhibk M5X10 HEXAGON SOCKET BOLT M5X10 2
9 9672041614 aYhak bk M4X16 HEXAGON HEAD BOLT N4X16 4
10 9710040008 NYRY“AN2R M4 SPRING WASHER M4 5
11 9642040814 FANIRIN M4XS SMALL PAN-HEAD SCREW M4X8 1
12 91627 HN-WANPYIIV606HZZMC3 BALL BEARING 606HZZMC3 2
13 9716040014 ESY“h 2 M4 PLAIN WASHER M4 4
14 9410301008 A7°yuyg E°y 3x10 SPRING PIN 3X10 2
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53411 540

SECTION NUMBER

o aHS

€oiar

SECTION

NIFND

PLATE CYLINDER
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e ¥IVav 7Y avES [ 5341z 540 |

SECTION SECTION NUMBER
PLATE CYLINDER ATy OBRUERTESRLC b 0T, o FRTALT (et
because they are available only as a set.
N wuEE/ 35" BEEE/component PaRTs Moo NAME o
5340 54 610-1 29527° ASSY CLAMP ASSY 1
9,16,22,25,26,28,30,31,33,35-42,46,47,53
5340 54 620-2 A“-A ASSY BASE ASSY 1
25,31
5340 54 640-2 A\“-A ASSY BASE ASSY 1
25,43
5340 54 660-3 2527° ASSY CLAMP ASSY 1
9,16,18,22,25-30,32-34,36,37,43,46,48,50,51
5340 54 670-1 JAZ=-F-17527° ASSY PLATE TAIL EDGE CLAMP ASSY 1
1-3,6~12,14-17
5340 75 840-1 Hn“- ASSY COVER ASSY 1
b,5,13,19-21,23,24+,44,45
5340 75 850-1 AF- ASSY STAY ASSY 1
20,21
5341 22 410-1 P-4 ASSY ARM ASSY 1
56,57,103
5341 22 420-1 P-4 ASSY ARM ASSY 1
56,57,103
5341 52 2807-1 hiL ASSY CAM ASSY 1
86,87
5341 52 290Z-1 hL ASSY CAM ASSY 1
87,100
1 5290 54 669-1 AJ7°YILI“RZYL® SPRING STUD 2
2 5290 35 131-1 A2°4oo" SPRING 2
3 5340 54 680 F-W2327° TAIL EDGE CLAMP 1
4 5340 75 852-1 AT- STAY 1
5 5340 74 125 ANND NAME PLATE 1
6 9414161014 29kt 1.6X10 SPLIT PIN 1.6X10 4
7 5290 54 413 YA PYA SPRING 2
8 5340 54 674 YIZ KNOB 2
9 9670052008 Voyybistibh M5X20 HEXAGON SOCKET BOLT M5X20 16
10 5340 54 675 Eeont=-panThn2ryn SCREW 2
11 9660060014 FTYh M6 HEXAGON NUT Mé 1
12 5340 54 677 Ceonr-anq PIN BAR BASE 1
13 9648041014 ¥22329% M4xX10 SMALL FLUSH HEAD SCREW M&4X10 4
14 9670051001 Yyybatibr M5X10 HEXAGON SOCKET BOLT M5X10 24
15 5340 54 673-2 H“1b® GUIDE 1
16 5290 54 338 WPAR PV SPRING 3
17 5340 54 678-2 H“1b™ GUIDE 1
18 9648040814 95229 M4LX8 SMALL FLUSH HEAD SCREW M4X8 4
19 5340 75 853-1 2J°L-} PLATE 1
20 5340 75 851-1 AT- STAY 1
21 5340 75 832-1 E°o PIN 2
22 5290 51 083 AJ°UoN SPRING 8
23 9410201008 A2°4yygvkey 2X10 SPRING PIN 2X10 2
24 5340 75 834-1 E°U PIN 1
25 5340 54 628 JIPFE°D PIN 4
26 9670051808 YoYbkcibh M5X18 ~ HEXAGON SOCKET BOLT M5X18 8
27 5340 54 623 7%27° CLAMP 1
28 5340 54 627 %Yoy BLOCK 4
29 5340 54 664-2 7327° CLAMP 1
30 5340 54 629-1 oY7E°29% BRACKET 4
31 5340 54 621-2 A“-A BASE 1
32 5340 54 651-1 #“lbt BOLT 2
33 5340 54 633 ANC =4 - SPACER 8
34 5340 54 663-2 7537° CLAMP 1
35 5340 54 661-3 27327° CLAMP 1
36 9410401408 A2°YyonkE°y 4X14 SPRING PIN 4X14 12
37 5340 54 626-1 0Y72E°D LOCK PIN 4
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SECTION SECTION NUMBER
AT —7 ORRIHMETRBELTCEFHAOT, &y FESTEXLTLESW.

When ordering items marked % ,indicate the set number
because they are available only as a set.

L) [ 5341z 540 |

PLATE CYLINDER

N mEEe SEEr™e  BBEB/ .oMPONENT PARTS LART NAME 5
38 9648040514 #3223 M4LX5 SMALL FLUSH HEAD SCREW M&X5 2
39 5340 54 631-1 19V y-2- INDICATOR 2
40 5340 54 622-2 9527° CLAMP 1
41 5340 54 662-3 9527° CLAMP 1
4?2 5340 54 632-1 1F$AE°0 PIN 2
43 5340 54 641-2 A“-A BASE 1
L4 5290 38 235 A2°Yyogn SPRING 1
45 9716060014 ES8“h 2 M6 PLAIN WASHER M6 1
L6 90178 PARI™ M5X5 SET SCREW M5X5 8
47 9684050508 FARI™ MEX5 SET SCREW M5X5 8
L8 5340 54 645 J°L-t PLATE 1
49 5340 54 639 7°L-t PLATE 1
50 5340 54 644-1 J°L-b PLATE 1
51 5340 54 652-1 Y NUT 2
52 5330 35 792 YA A SPRING 2
53 5340 54 636 oy BOLT 2
54 5341 21 160-1 PYS1LP-LASSY ARM ASSY 1
55 9670082508 YhEYbENILE M8X25 HEXAGON SOCKET BOLT M8X25 1
56 91170 =wJ°lL PFF-4 NIPPLE PFF-4 2
57 5341 22 411-1 P-4 ARM 4
58 5290 33 514-1 Y UARIINE A SPRING 1
59 5290 21 161 AJ°UDI%hy SPRING STUD 1
60 9684060608 FARIN M6X6 SET SCREW M6X6 4
61 5341 54 513 yNga9Yy BUSHING 1
62 5341 54 523 to¥-2%559b BRACKET 1
63 97837 FOBYAIYWF GXL-N12F PROXIMITY SWITCH GXL-N12F 1
64 5340 54 634-1 Ar-lb SCALE 2
65 9670041008 Yy Wbk ibh M4X10 HEXAGON SOCKET BOLT M4X10 0
66 9410301008 A7°UyovEeL 3X10 SPRING PIN 3X10 1
68 5340 54 657-1 e GUIDE 1
69 5340 54 655 v avg BLOCK 2
70 5340 54 637-1 Eeu PIN 2
71 5290 24 251 A2°Yyon SPRING 2
72 90599 2%ws32 MB1206DU BUSHING MB1206DU 1
73 5340 54 656-1 AN ™ GUIDE 1
74 5340 54 635-1 2°L-t PLATE 2
75 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3X6 2
76 5340 54 646-1 A=l SCALE 2
77 5340 54 654-1 ho5- COLLAR 1
78 5327 54 653 BAAx SHAFT 1
79 9717120008 Tzgvhpnzr M12 CORRUGATED WASHER M12 1
80 9716040014 CoYvNhvr M4 PLAIN WASHER M4 2
81 5341 54 521 ATYFI°L-1 PLATE 1
82 90603 CE-Y2I9“ CE-12 CE-RING CE-12 1
83 5340 54 638-1 wh b BOLT 2
84 5290 29 314 FAHS- LOCK COLLAR 2
85 9721070008 E-Y29" E-T7 E-RING E-7 3
86 5341 52 280-1 hi CAM 1
87 5290 33 214 A3 BUSHING 2
89 90900 ¥~ 5X5X16 KEY 5X5X16 1
90 91633 KN =-ANPYD oY 62067Z2CM BALL BEARING 62067271CM 1
92 5341 54 514 INgok BUSHING 1
93 5341 54 515 ANPYDINEAY T BEARING COVER 2
94 91632 KS=pANPYI9Y 6007Z2CM BALL BEARING 600722CM 1
95 5340 54 111-4 NnOb%9 PLATE CYLINDER 1
96 5340 54 113 JY AN =Y GEAR 1
97 5330 23 113 ywpanzg WASHER 3
98 9672061214 aYhaik“ bk M6X12 HEXAGON HEAD BOLT M6X12 3
99 5341 54 511 397 SHAFT 1
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PLATE CYLINDER
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SECTION

Y aVvERS

SECTION NUMBERI 53412 540

AT—2 ORZTREURTRBELTCEITADT, £y PEBTEXLTLHEIL,
When ordering items marked % ,indicate the set number
because they are available only as a set.

©, 1 &% /SET N YA PART NAME o
N zhZa/BarT M  WEES/ COMPONENT PARTS Mo Qty
100 5341 52 290-1 hé CAM 1
101 9715050014 ESYvhvk M5 PLAIN WASHER M5 2
102 5341 54 512 PARS- LOCK COLLAR 1
103 5341 22 412 A3 BUSHING 2
104 90242 %932 MB1210DU BUSHING MB1210DU 1
105 9642040614 FANIRIN M4LX6 SMALL PAN-HEAD SCREW M4X6 4
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2ND PLATE CYLINDER

¥ av
SECTION

¥hen ordering items marked
because they are available only as a set.

Y avES

| 534127 542

SECTION NUMBER

A—7 ORZRBETRBELTEEFHAOT, &y PR TELLTLLET L,
% ,indicate the set number

No vy} &S /SET N BT PART NAME %k
Hm&ES PART N %5/ COMPONENT PARTS M Qty
5327 54 660-1 9527° ASSY CLAMP ASSY 1
1-13,15,16,34-37,101
5340 54 610-1  2537° ASSY CLAMP ASSY 1
3-5,7,9,11,14-23,35,36,39,101
5340 54 620-2 A“-A ASSY BASE ASSY 1
5,23
5340 54 640-2 A“-2 ASSY BASE ASSY 1
1,5
5340 75 850-1 AT- ASSY STAY ASSY 1
102,104
5341 22 430-1 P-4 ASSY ARM ASSY 1
87,88,129
5341 22 440-1 P-4 ASSY ARM ASSY 1
87,88,130
5341 54 670-1 RAZ-F-WI57° ASSY PLATE TAIL EDGE CLAMP ASSY 1
35,36,48,61,112-122,132
5341 75 840 hiY=- ASSY COVER ASSY 1
102-111
1 5340 54 641-2 AW=-R BASE
2 5340 54 651-1_ &“It BOLT
3 5290 51 083 WAL VA SPRING
4 5340 54 633 A SPACER
5 5340 54 628 QIPTECY PIN
6 5340 54 663-2 9537° CLAMP
7 9670051808 Y5YUbitIbh M5X18 HEXAGON SOCKET BOLT M5X18
8 5340 54 623 2532° CLAMP
9 5340 54 627 % avg BLOCK
10 5340 54 664-2  7527° CLAMP
11 5340 54 629-1  a¥7E°09% BRACKET
12 9648040814 $53x9% M4XS8 SMALL FLUSH HEAD SCREW M4X8
13 5327 54 645 7°b-+ PLATE
14 9684050508 FARI™ M5X5 SET SCREW M5X5
15 5340 54 626-1  aovzt°y LOCK PIN
16 9410401408 A2°UDIVECY 4X14 SPRING PIN 4X14 1
17 5340 54 661-3 2537° CLAMP
18 9648040514 ¥5229" M4X5 SMALL FLUSH HEAD SCREW M4X5
19 5340 54 631-1 1o9%5-3- INDICATOR
20 5340 54 622-2 9507° CLAMP
21 5340 54 662-3 9527° CLAMP
22 5340 54 632-1 1FFAE®D PIN
23 5340 54 621-2 A“-2 BASE
24 5330 54 521 19853~ INDICATOR
25 90720 Y239k ANO2 LOCK NUT ANOZ2
26 90721 a¥29Y%9v- AW02 LOCK WASHER AWO2
27 90368 ASAPIYIP- AS1102 THRUST WASHER AS1102
28 90480 ASARANPYSIY AXK1102 THRUST BEARING AXK1102
29 5330 54 519-1 Y (I“5972) KNOB (BLACK)D
29 5336 54 519-1 YIZ(PAH“U-) KNOB (IVORY)
30 9642040814 FARIRION M4XS SMALL PAN-HEAD SCREW M4X38
31 9710040008 N“RYNH 2R M4 SPRING WASHER M4
32 90949 NS 1ObR“ 229 M6X20 BINDING SCREW M6X20
33 5327 54 558 AZeyyogn SPRING
34 5340 54 644-1 J°L-}t PLATE
35 9670052008 vyyY bkt bk M5X20 HEXAGON SOCKET BOLT M5X20 1
36 5290 54 338 A2°WooN SPRING
37 5340 54 652-1  3Yth NUT
38 5330 35 792 A2°0oo SPRING
39 5340 54 636 fribb BOLT
40 9670062008 yyybhktibh M6X20 HEXAGON SOCKET BOLT Mé6X20

NNNNO\D—‘—*—‘—’—‘-—‘—‘NW—-‘—‘—‘—‘N-—‘—-‘NN—\NJ.\J.\—\.L\.L\—\J.\-\OO—‘.L\WOON—*
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2ND PLATE CYLINDER

vV aY 7Y aVES 5341z 542 |
SECTION SECTION NUMBER

A7 —7 ORRIEETCRBELTEFHAOT, £y PEBSTEXL TS,
When ordering items marked % ,indicate the set number
because they are available only as a set.

* V&S /SET N Y2 PART NAME BX

N 2uFE/5E0 "  E2EE/coMPONENT PARTS Mo Qty
41 5327 54 5561 NI PYHRSTENINSHY b BRACKET 1
4?2 5330 54 517 ARYPY STUD 2
43 5340 54 634-1 A=l SCALE 2
44 9670041008 vEYrRNIbE M4X10 HEXAGON SOCKET BOLT M4X10 8
45 9410301008 AZ°UyyovtEey 3X10 SPRING PIN 3X10 1
46 5340 54 639 2°L-t PLATE 1
47 5340 54 656-1 hY1k® GUIDE 1
48 9670051001 vyhybk“Ibb M5X10 HEXAGON SOCKET BOLT M5X10 14
49 5340 54 635-1 J°bL-F PLATE 2
50 9642040614 TANIRIN MLX6 SMALL PAN-HEAD SCREW M4X6 A
51 5341 54 646-1 Ay=ib SCALE 1
52 5340 54 654-1 ho- COLLAR 1
53 90599 7vwy1 MB1206DU BUSHING MB1206DU 1
54 9717120008 FZyvhpNgr M12 CORRUGATED WASHER M12 1
55 5327 54 653 IP7+h SHAFT 1
56 90603 CE-1oI2“ CE-12 CE-RING CE-12 1
57 5340 54 655 vavg BLOCK 2
58 5340 54 637-1 teo PIN 2
59 5290 24 251 A%y gn SPRING 2
60 5340 54 638-1 wN bk BOLT 2
61 9414161014 oyE°es 1.6X10 SPLIT PIN 1.6X10 4
62 5327 54 135 R GUIDE 1
63 9642051014 FAavax3™ M5X10 SMALL PAN-HEAD SCREW M5X10 2
64 9710050008 NN Avr M5 SPRING WASHER M5 é
65 5327 54 711 il BOLT 1
66 5327 54 722 AN DIAL 1
67 9410301208 AI°yoonkEey 3X12 SPRING PIN 3X12 2
68 9648051014 5323 M5X10 SMALL FLUSH HEAD SCREW M5X10 é
69 5327 54 121 ANPYITVNHNN - COVER 2
70 91632 KN =juANP YN 600722CM BALL BEARING 600722ICM 1
71 5341 54 611-2 NOb“9 PLATE CYLINDER 1
72 9715050014 Eoy“h 2 M5 PLAIN WASHER M5 2
73 5327 54 712 AY-I7% SLEEVE 1
74 9410402508 AZ%YDINECPT 4X25 SPRING PIN 4X25 1
75 5341 54 612 BUWEREE % GEAR 1
76 5341 54 713 P i o PLATE 1
77 5341 54 714 Eeo PIN 3
78 5327 54 723 ¥ KEY 1
79 5327 54 721 KNIk BOLT 1
80 5341 54 551 97 +h SHAFT 1
81 90900 ¥- 5X5X16 KEY 5X5X16 4
82 91633 FN=-IANPYDIY 62062ZCM BALL BEARING 62062ZCM 1
83 5341 54 552 FANRS- LOCK COLLAR 1
84 9684060608 PARD™ MEX6 SET SCREW M6X6 3
85 5341 54 553 A3 BUSHING 2
86 9670051608 yeEybE“Ibh M5X16 HEXAGON SOCKET BOLT M5X16 8
87 5341 22 431-1 ?-4 ARM 2
88 5341 22 432-1 A3 BUSHING 2
90 9642052514 FANI23IN M5X25 SMALL PAN-HEAD SCREW M5X25 4
91 5327 54 554 vavg BLOCK 2
92 5341 21 190-1 pYOTLP-L ASSY ARM ASSY 1
93 9670083008 yEYbh“Ibd M8X30 HEXAGON SOCKET BOLT M8X30 1
94 9721070008 E-Joo™ E-T7 E-RING E-7 1
95 5290 33 514-1 A72°4Hyouon SPRING 1
96 5290 21 161 A7° U o%hy SPRING STUD 1
97 5341 54 724 AEUNND SCALE 1
98 90897 Ne-h-t%39 1.6X3.2 RIVET 1.6X3.2 4
99 9660080014 TYF M8 HEXAGON NUT M8 1
100 5341 54 613 A= SCALE 1
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| 53417 542

|

SECTION NUMBER

AT—7 OWGERBITRBELTEFIHAOT, £y PEBETEXLTLES L.

¥hen ordering items marked

because they are available only as a set.

X ,indicate the set number

No. %ngg EEETMN %%%ﬁ/ PART NAME ik

il an 0 #%%%/ COMPONENT PARTS Mo Q’ty
101 90178 PARIN M5X5 SET SCREW M5X5 8
102 5340 75 832-1 E°y PIN 2
103 5340 74 125 FINND NAME PLATE 1
104 5340 75 851-1 AT~ STAY 1
105 9648041014 #5323 M4X10 SMALL FLUSH HEAD SCREW M4X10 4
106 5340 75 853-1 27°b-t PLATE 1
107 5340 75 852-1 A7- STAY 1
108 5290 38 235 AZ°yyon SPRING 1
109 9410201008 A2°yygvE°y 2X10 SPRING PIN 2X10 2
110 5341 75 834 E° PIN 1
111 9716060014 ESY“n™zr M6 PLAIN WASHER M6 1
112 5290 54 669-1  A7°US9%A3YL™ SPRING STUD 2
113 5290 35 131-1  A72°Yyyo™ SPRING 2
114 5340 54 680 T-12527° TAIL EDGE CLAMP 1
115 5290 54 413 AR PP SPRING 2
116 5340 54 674 Y= KNOB 2
117 5341 54 680 2V 359% BRACKET 1
118 5340 54 677 Eeonn-3n1 PIN BAR BASE 1
119 5340 54 673-2  h“1b™ GUIDE 1
120 5340 54 678-2 h“1bM GUIDE 1
121 9642041014 FAN32RIN M4X10 SMALL PAN-HEAD SCREW M4X10 2
122 9710040014 ANRYVANR M4 SPRING WASHER M4 2
124 5341 54 559 AbYne - STOPPER 1
125 9670040508 VEY RN ILE M4XS5 HEXAGON SOCKET BOLT M4&X5 1
126 5340 54 657-1  h“1b™ GUIDE 1
127 5340 54 646-1  A5-1 SCALE 1
129 91170 ZY7°L PFF-4 NIPPLE PFF-4 1
130 91169 Ibik™ PEF-4 ELBOW PEF-4 1
131 90479 ASAPIYIP- WS81102 THRUST WASHER WS81102 1
132 5340 54 675 Eeond - rnaay™ SCREW 1
133 90242 2“Y31 MB12100U BUSHING MB1210DU 1
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N2 12%¥7U-4 ervay coorion NUMBER| 53417 552 |

2ND INK FRAME A7—7 OBIHUITIBHELTCEETHADT, ¥y FEFTEXL TSV,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

N BeEa/Panrn Haen/COMPONENT PARTS Mo | OME o
1 5310 55 315 AT - STAY 1
2 5341 55 114-5 12%7bL-4 INK FRAME 1
3 5340 53 272 PRV YA BUSHING 1
4 9670081608 JyEWbENILd M8X16 HEXAGON SOCKET BOLT M8X16 6
5 9670082508 YHEYbRENILE M8X25 HEXAGON SOCKET BOLT M8XZ25 4
6 5290 55 314 teo PIN 2
7 5341 55 113-4 12%¥7L-4 INK FRAME 1
8 5290 55 313-1 teo PIN 1
9 5341 55 311 707L-4 FRAME 1

10 9710120008 NN RYVNA™NR M12 SPRING WASHER M12 2

11 9660120014 TYhF M12 HEXAGON NUT M12 2

12 91250 T1ILbhYI2° 174" OIL CUP 1/4" 2

13 5290 55 312 teo PIN 1

14 5341 55 315-1 AT - STAY 1

15 5290 89 619 CDAINND NAME PLATE 1

16 5341 55 316 hn™ - COVER 1

17 9670051008 YEYbrE“ILF M5X10 HEXAGON SOCKET BOLT M5X10 2
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2ND INK FOUNTAIN

IV av

SECTION

VAL 3

SECTION NUMBER

AX3— 7 OBRARUIATRBBELTEILAOT, £y PHEFTEXLTLE SV,
¥hen ordering items marked
because they are available only as a set.

| 53417 560

,indicate the set number

N E7tES/SET M
0 g@gE&4E/PART M

R BT

£
HBK%ES/ COMPONENT PARTS

PART NAME
Na

ke
Q’ty

5290 51 0422-2

ARKLIAN - ASSY

HOUSING ASSY

1

96,101

5322 51 010-3 A“-RASSY BASE ASSY 1
17,64,51-53,57,59

5327 51 320 %P ASSY GEAR ASSY 1
3-6

5327 56 000-2

1OFYF ASSY

INK FOUNTAIN ASSY

17,44,51-53,57,59,94,99,100

5327 56 030 12%740F750-5~- ASSY INK FOUNTAIN ROLLER ASSY 1
94,99,100

5327 56 050 12%F39L1U2I% ASSY RING ASSY 1
93,111,118

5327 56 060z 42YP-4L ASSY ARM ASSY 1
84,86

5327 56 080 SFIYMNIPNMIL ASSY RATCHET HANDLE ASSY 1
84,85

5330 51 080 LAN=-(I%3972) ASSY LEVER (BLACK) ASSY 1
75,76

5336 51 080 LAY~ (PIK“Y-) ASSY LEVER (IVORY) ASSY 1

75,76

5340 51 0412

IN995 ASSY

BUSHING ASSY

96,98

5340 51 140z

av23-g-5- ASSY

DUCTOR ROLLER ASSY

21,23

5341 56 100-1

BNIR-gbPN99PI ASSY

DUCTOR DRIVE SHAFT ASSY

14-19,26-30,32,33,36-43,117

5341 56 110-1

JPIb ASSY

SHAFT ASSY

16,19,32,33,43

5341 56 300-1

12%77-Abo-5- ASSY

INK FIRST ROLLER ASSY

12,13,25
1. 9722100008 c-4>o% c-10 C-RING C-10 1
2 5321 43 117 ANC -4 - SPACER 1
3 9723220008 C-4og™ c-22 C-RING C-22 2
4 5327 51 321 ¥ 7 GEAR 1
5 91609 fv=bANPYSIY 6900212 BALL BEARING 690022 2
6 5321 43 118 ANC -4 - SPACER 1
7 5327 51 323 AZYPN STUD 1
8 9710080008 N“gvavzr M8 SPRING WASHER M8 3
9 9660080014 TYb M8 HEXAGON NUT M8 3
10 9648051614 #3329 M5X16 SMALL FLUSH HEAD SCREW M5X16 12
11 5340 51 313-1 A3 BUSHING 2
12 5341 56 310-1 0-5- ROLLER 1
13 5290 51 312 ¥N7? GEAR 1
14 5290 51 122 Ee> PIN 1
15 90200 FV=LANPYSIN 6071212 BALL BEARING 607122 1
16 5290 51 120-3 ULNA“-ASSY LEVER ASSY 1
17 9710050008 NV A% M5 SPRING WASHER M5 10
18 9660050014 FYh M5 HEXAGON NUT M5 4
19 9410402208 A7°UDoNE®D 4X22 SPRING PIN 4X22 1
20 90627 G-YuI9" G-7 G-RING G-7 2
21 90331 KN =pANPYIIN 607DDU BALL BEARING 607DDU 2
22 5341 56 142 FAPAN SHAFT 1
23 5340 51 140 3V 93-0-5-~ DPUCTOR ROLLER 1
24 9410301250 A7°Uo9%E°D 3X12 SPRING PIN 3X12 1
25 9410302508 AZ°UyonE°ey 3X25 SPRING PIN 3X25 1
26 5290 51 133 AR PYA SPRING 1
27 5290 51 135 n5- COLLAR 2
28 9721040008 E-U2I2" E-4 E-RING E-4 2
29 5290 29 315 PANS- LOCK COLLAR 4
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2ND INK FOUNTAIN

IV aVv YV avES
SECTION SECTION NUMBER
A7 —7 OBHIBRATHEHEL TEFHAOT, £y PESTEXLTLEE L,

When ordering items marked % ,indicate the set number
because they are available only as a set.

[ 53412 560 |

No. fg-;abgg }S)gﬁTNuN %B:'ﬁ':%ffli/ PART NAME ﬂ;&
T 0 %S/ COMPONENT PARTS M @'ty
30 9684050508 Px23% M5X5 SET SCREW M5X5 10
31 5290 29 220-1_ A3 BUSHING 2
32 5341 56 120 I59F7-4 CLUTCH ARM 1
33 9410402008 A72°UsoVE° Y 4X20 SPRING PIN 4X20 1
34 5327 56 124 AR VARV SPRING STUD 1
35 5290 51 123-1  A72°4yy7% SPRING 1
36 5290 51 134 AZ2°Hoo™ SPRING 1
37 5330 51 132 SV% LATCH 2
38 5290 51 131-2 7?-4 ARM 2
39 9670062008 YyYhticibh M6X20 HEXAGON SOCKET BOLT M6X20 2
40 5290 51 112-2 7-4 ARM 2
41 5341 56 136-1 AT- STAY 1
42 9680051208 FARD™ M5X12 SET SCREW M5X12 2
43 5327 56 111 CARAN SHAFT 1
* 44 5340 51 020 2 b= BLADE 1
45 5340 51 044-2 I 5591 BRACKET 1
46 5290 51 081-1 AZYHL™ STUD 1
47 5290 51 082 P PAWL 1
48 5290 51 083 AR YA SPRING 1
49 5340 51 040-1 Y== KNOB 2
50 5300 45 243 A2Rju BUSHING 2
% 51 5340 51 013-2 123Uk V72143 INK FOUNTAIN SIDE PLATE 1
% 52 5322 51 011-3 A“-2 BASE 1
* 53 5340 51 012-2 12%Yw V213 INK FOUNTAIN SIDE PLATE 1
54 5340 51 043-2 I35t BRACKET 1
55 9670052008 YyybsNcibhk M5X20 HEXAGON SOCKET BOLT M5X20 5
56 5290 51 017 E°> PIN 2
57 9642051814 FAYIRIN M5X18 SMALL PAN-HEAD SCREW M5X18 5
58 5340 51 017 12¥F39e129% INK FEED VOLUME CONTROL SCREW 18
59 9670082008 vyyybht bk M8X20 HEXAGON SOCKET BOLT M8X20 6
60 90510 0-4u9% P-6 0-RING P-6 18
61 5341 56 180 V559t BRACKET 1
62 5327 51 182 £eo PIN 1
63 5290 21 521 AR PV SPRING 1
64 90628 ATYI°E®D sspP-4 SNAP PIN SSP-4 1
65 5330 55 550 F-4 ARM i
66 9721070008 E-Y29% E-7 E-RING E-7 1
67 5327 51 183 427 LINK 1
68 97606-1 JU/TFY AS-03A AC115V SOLENOID AS-03A AC115V 1
69 5290 21 162 A2°4o9™ SPRING 1
70 9642040814 FANIRIN M4LXS SMALL PAN-HEAD SCREW M4X38 3
71 9716050014 ESY“a™zr M5 PLAIN WASHER M5 3
72 9642051014 FAvaxIN M5X10 SMALL PAN-HEAD SCREW M5X10 2
73 9710040008 NVRYNANR M4 SPRING WASHER M4 3
74 9660040014 TYE M4 HEXAGON NUT M4 3
75 5330 51 093-1  bLn“- LEVER 1
76 5300 57 133 ZFNY(PAHRNY-) GRIP (IVORY) 1
76 5340 51 094 ZFNY(INIYT2) GRIP (BLACK) 1
77 5327 56 095 AZY LN STUD 1
78 9410301608 A7°YyopIntE°y 3X16 SPRING PIN 3X16 1
79 5330 55 522 A2°Uoon SPRING 2
80 5340 51 096 To209A FEEDING GRIPPER 1
81 9684060608 PXRIY M6X6 SET SCREW M6X6 2
82 5330 55 521-3 SFrVYtik -l RATCHET WHEEL 1
83 9721120008 E-UoI" E-12 E-RING E-12 1
84 5327 56 093 A3 BUSHING 2
85 5327 56 090 SFIYRNSPNM RATCHET HANDLE 1
86 5327 56 060 12U7-4 ARM 1
87 5330 55 523 AU A FEEDING GRIPPER 1
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IV av
SECTION

vV avES

| 53417 560

SECTION NUMBER

Xv—7 OPHBBITCRIBELTEILAOT, £y bHEFTEXLTLEEL,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

No #Lfﬁﬁ SET M EREREFR PART NAME @&
: HaEES/ PART M &S/ COMPONENT PARTS N Q’'ty
88 5290 51 063-1 E°D PIN 1
89 5290 51 048 7%av2 BLOCK 2
90 5290 51 047 AZYPN STUD 2
91 5290 51 049 1INV R LEAF SPRING 2
92 9670050608 YyYUbttibh M5Xé6 HEXAGON SOCKET BOLT M5Xé 2
93 5327 56 051-1 Yoo RING 1
94 9648041014 #3129 M4X10 SMALL FLUSH HEAD SCREW M4X10 5
95 5300 33 538 YRZ (AN Y-) KNOB (IVORY) 1
95 5310 33 538 YIZ(IN3YT) KNOB (BLACK) 1
96 5290 51 043 AR BUSHING 2
97 5290 52 422 [ PIN 1
98 5340 51 041 V995 BUSHING 1
* 99 5330 51 033 ANC -4~ SPACER 2
%100 5327 56 031 12%722570-5~- INK FOUNTAIN ROLLER 1
101 5290 51 042-2 AZWKpAN- HOUSING 1
102 5340 51 097 AbYne - STOPPER 1
103 9648051014 #5323 M5X10 SMALL FLUSH HEAD SCREW M5X10 4
104 5290 51 414 H1=lb WHEEL 1
105 9710100014 n“zyvnrz M10 SPRING WASHER M10 1
106 90701 uryhk M10 U-NUT M10 1
107 5341 61 133 N°zIb PANEL 1
108 9710050014 NM VAV R M5 SPRING WASHER M5 1
109 96559 A1YF C1520AT-BW SWITCH C1520AT-BW 1
JUALS1DR17° CRESTLINE TYPE
109 96559 A1YF C1520AT-BH SWITCH C1520AT-BW 2
EWboR12° MOLLETON TYPE
110 96560 A1YF C1500AT-BW SWITCH C1500AT-BM 1
111 5340 51 052-1  bn“ - LEVER 1
112 5327 56 097 ARYEN STUD 1
113 5327 56 098 AbYne - STOPPER 1
114 5341 61 134 2°L-t PLATE 1
JUARST1OR17° CRESTLINE TYPE
115 5327 56 186 ANC =Y - SPACER 3
116 9642053514 FANIRON M5X35 SMALL PAN-HEAD SCREW M5X35 3
117 5430 51 537 E39%n™2 PLAIN WASHER 2
118 9648040814 $32x9% M4XS8 SMALL FLUSH HEAD SCREW M4X38 3
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SECTION SECTION NUMBER

A2~ ORJIBRTRBELTEIHADT, Ly PESTEXLTLEEL,
Khen ordering items marked % ,indicate the set number

3N{212%0-5- 53412 562 |

2ND INK ROLLER

because they are available only as a set.

No 5 b &S /SET N RISTEY PART NAME ik
5% &S/ PART N #k&S/ COMPONENT PARTS N Q’ty
5290 51 2327-1 Y27 ASSY LINK ASSY 1
32,33
5290 51 640-2 FTE°PRINMNYIHL ASSY DOG & CAM 2
6,9
5300 51 63172-2 ARKLAN- ASSY HOUSING ASSY 2
8,10
5300 51 6411 ARWHILAN - ASSY HOUSING ASSY 2
10,13
5322 51 600-3 btYI7°43L-F1072%0-35- TOP OSCILLATING ROLLER ASSY 1
1,5-15,35
5322 51 620-2 0-5-IP7F ASSY SHAFT ASSY 1
5,6,9,15
5322 51 630-3 #9L-F127%0-5- ASSY OSCILLATING ROLLER ASSY 2

1,7,8,10-14,35

5322 51 900-3

1ob-TF127%0-5- ASSY

OSCILLATING ROLLER ASSY

1,5-14,27,35

9672061614

oYhok bk M6X16

HEXAGON HEAD BOLT M6X16

9660060014

FTYb M6

HEXAGON NUT M6

5322 51 920-2 2?7k ASSY SHAFT ASSY 1
5,6,9,27
5327 56 210 heoPIh ASSY CAM SHAFT ASSY 1
30,39-40
5341 56 4311 IEV9P-L ASSY ARM ASSY 1
41,43
1 5322 51 610-2 S513“-43b-F1207%0-5- RIDER OSCILLATING ROLLER
2 5290 51 623 29h FOOT
3 9710050008 N“ YAV M5 SPRING WASHER M5
4 9660050014 FYr M5 HEXAGON NUT M5
5 9410302008 AJ2°UoygnE°y 3X20 SPRING PIN 3X20
6 5290 51 622-2 hé CAM
7 5300 51 633-2 7°bL-t PLATE
8 5300 51 631-2 A3WkLIA™- HOUSING
9 5290 51 632-2 YA PAWL
10 5290 51 642-2 X321 BUSHING
11 91254 gNYy=-AZYJ°Ib NIP-B6 NIPPLE NIP-B6
12 5300 51 644 PARS- LOCK COLLAR
13 5300 51 641 ARWHLIN - HOUSING
14 5322 51 643 CARAN SHAFT
15 5322 51 621 PARAN SHAFT
16
17
18
19
20

W] ==l Nl =] oo | SO = B N B IS NN N R R ON NV N

5290 51 522 23591 BRACKET

9670062008 Y5YbEtIbh M6X20 HEXAGON SOCKET BOLT M6Xx20

90601 CE-YJI™ CE-8 CE-RING CE-38
21 5290 51 521 A3 BUSHING
22 5322 51 510 1o¥0~-5- INK DISTRIBUTOR ROLLER
23 5322 51 931 Y559t BRACKET
24 9710060008 NNRYVDAN2R M6 SPRING WASHER M6
25 5290 29 315 FANS- LOCK COLLAR
26 9684050508 PARIN M5X5 SET SCREW M5X5
27 5322 51 921 CARAN SHAFT
28 9670061208 YEYbs“Ibh M6X12 HEXAGON SOCKET BOLT Mé6X12
29 5327 57 313 hé CAM
30 5327 56 212 V7 GEAR
31 9721070008 E-Y22% E-7 E-RING E-7
32 5290 21 212 A3 BUSHING

JUARST1OR17° CRESTLINE TYPE
32 5290 21 212 A3 BUSHING 2
b8 12° MOLLETON TYPE

33 5290 51 232-1 422 LINK 1
34 5327 57 314 E°o PIN 1
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SECTION SECTION NUMBER

A2—7 OWRIIRETRBELTEFHAOT, ¥y FEFTTENLTLLEEL,
When ordering items marked % ,indicate the set number
because they are available only as a set.

N wEER/PhRr N e/ COMPONENT PARTS f R NAME K
35 9648040814 ¥35323™ M4LXS8 SMALL FLUSH HEAD SCREW M4X8 4
36 9642051614 TAMIRI™ ME5X16 SMALL PAN-HEAD SCREW M5X16 4
37 5327 29 210 A3 BUSHING 2
38 5290 51 213-2 hbi CAM 1
39 9410403208 AJ°YuoVE®D 4X32 SPRING PIN 4X32 1
40 5310 51 211-1 Al SHAFT 1
41 5341 56 431 grNoP-4L ARM 1
42 5290 51 435 A3 BUSHING 1
43 5290 51 432 A3 BUSHING 1
44 5290 51 433 I¥Ib SHAFT 1
45 5290 51 437-1 ho- COLLAR 2
46 90230 +1Yy IR 10X13X12.5 INNER RACE IR 10X13X12.5 2
47 5341 56 436 Jat° PIN 1
48 5290 51 434-1 IVShYh BRACKET 1
49 9684060608 PAZRIN MO6X6 SET SCREW M6X6 2
50 9410303008 AJ°YysgvngEey 3X30 SPRING PIN 3X30 1
51 5341 56 438 Wb BOLT 1
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2ND INK OSCILLATING ROLLER

IV aVv
SECTION

Iy g VRS

| 53412 564

J

SECTION NUMBER

Av—7 OMBRPIATCRBELTEFHADOT, &y bEHEETEXLTLEIV.

¥hen ordering items marked

because they are available only as a set.

X ,indicate the set number

No ;tz-{:bﬁ’% SET N Maats PART NAME ﬂ;?&
R ES/ PART N k&S / COMPONENT PARTS M Q’ty
322 51 400-2 A10¥49L=-F1290~-5~-ASSY INK OSCILLATING ROLLER ASSY 1
17,18,20-22
5340 51 4237-2 ARWKlbAN- ASSY HOUSING ASSY 2
5,6
5341 57 500-4 1o%0-5-t59%“39VY9F INK ROLLER CLEANUP ATTACHMENT 1
24,25,28-34
5341 57 520 0-5-to3%399P7F ASSY INK ROLLER CLEANING SHAFT ASSY 1
40,45-47
1 5290 51 426 2%oY7g BLOCK 2
2 5290 51 424-1 =™ SCREW 4
3 9648051014 #5229 M5X10 SMALL FLUSH HEAD SCREW M5X10 6
4 5290 51 423 v - COVER 2
5 5290 51 043 A3 BUSHING 2
6 5340 51 423-2 AZWLikLIAN- HOUSING 2
7 9670061208 Y5YbE“ILE M6X12 HEXAGON SOCKET BOLT Mé6X12 5
8 5290 29 313 YA WASHER 4
9 90610 BE-Y>2% BE-60 BE-RING BE-60 4
10 5290 51 425 7%av2 BLOCK 2
11 5327 56 421 2°L-+t PLATE 1
12 9710050008 N“gvpvr M5 SPRING WASHER M5 6
13 9642051014 FANIxO" M5X10 SMALL PAN-HEAD SCREW M5X10 7
14 5290 51 414 fi1=l WHEEL 1
15 9710100008 n“ry¥vprzr M10 SPRING WASHER M10 1
16 90701 urvyk mM10 U-NUT M10 1
17 9411403200 T-N°-E°> 4X32 TAPER PIN 4X32 1
18 5290 51 413 27 GEAR 1
19 5340 51 422-1 7J°L-b PLATE 1
20 5322 51 410-2 A10¥13b-F122%0-5- INK OSCILLATING ROLLER 1
21 5290 51 412 ¥ 7 GEAR 1
22 9411405000 F-N°-E°> 4X50 TAPER PIN 4X50 1
23 5290 51 427 AICUIINARRYPN SPRING STUD 2
24 5340 52 524-1  7“b-b™ BLADE 1
25 5310 52 523 7°b-t PLATE 1
26 5341 57 518-1 3“120-5-t29“399%55YF 2ND ROLLER CLEANING BRACKET 1
27 9670051001 yyybhdtivh M5X10 HEXAGON SOCKET BOLT M5X10 4
28 5327 57 517 E°o PIN 2
29 9410303008 A2°yygnE°y 3X30 SPRING PIN 3X30 2
30 5340 52 519 A2°Uuyom SPRING 2
31 9642041014 FANIRIN M4X10 SMALL PAN-HEAD SCREW M&X10 6
32 9710040014 NS REVHN2R M4 SPRING WASHER M4 6
33 5341 57 510-2 A12>%a0-35-t22o“39 INK ROLLER CLEANING TRAY 1
34 9670061608 Y5YbRENILE M6X16 HEXAGON SOCKET BOLT Mé6X16 2
35 5341 57 519-1 3%120-5-t29“397%35YF 2ND ROLLER CLEANING BRACKET 1
37 9710050014 N“ ¥ hH x M5 SPRING WASHER M5 1
38 9716050014 E592n™zr M5 PLAIN WASHER M5 1
39 9684050508 PARIN M5X5 SET SCREW M5X5 1
40 9410302008 AZ2°uoy9nE°y 3X20 SPRING PIN 3X20 3
41 5330 24 341 NoyNoon HOUSING 1
42 9721070008 E-U2I9% E-7 E-RING E-7 1
43 5300 82 221 YA NV SPRING 1
44 5300 59 132 WARPYAL N F A SPRING HOLDER 1
45 5327 57 521 CAAN SHAFT 1
46 5340 52 522 hé CAM 2
47 5341 57 530 12¥0-5-£o9%39bN" = LEVER 1
49 5290 51 429 Y91 - WASHER 4
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Xv—7 ORRRIAZTRBBELTEFHAOT, £y FEBSTEXLTLEEL,
Khen ordering items marked % ,indicate the set number
because they are available only as a set.

N 5% R/ BREE/componenT PARTS Moo~ NAMP o
& & J
5290 51 730-1 2% ASSY SCREW ASSY 2
1-3
5290 52 120 DA=4L0-5=-ANPYIIVP-4 FORM ROLLER BEARING ARM (S) 2
10,39,46
5290 52 130 73-4L0-5-\“PUII P-4 FORM ROLLER BEARING ARM (L) 2
10,38,46
5322 51 700z PYNC-74-L0o-5- ASSY UPPER FORM ROLLER ASSY 1
11,43
5322 51 8101z Q?-74-Lo-5- ASSY LOWER FORM ROLLER ASSY 1
11,12
1 5290 51 733-1 RIN SCREW 2
2 5290 51 083 YOARINY A SPRING 2
* 3 90401 AF-bkn=lIb 3/16 STEEL BALL 3/16 2
5 9684060608 FARIN M6X6 SET SCREW M6X6 14
6 9660080014 TYh M8 HEXAGON NUT M8 4
7 9710080008 NvrYyvhrzr M8 SPRING WASHER M8 4
8 5290 51 738 AL VLA BUSHING 2
9 90204 KN =pANPYso™ 6001212 BALL BEARING 600122 4
10 5290 51 737 E°o PIN 4
11 90205 KN =pANPYSIY 6001LLB BALL BEARING 6001LLB 4
12 5322 51 810 g?-74-4La-5- LOWER FORM ROLLER 1
13 5290 51 736 FARS- LOCK COLLAR 4
14 5290 51 742 KRN - HOLDER 2
15 5290 51 830 IVSH5Yb BRACKET 1
16 5290 51 822 YUALYVAY L) SPRING STUD 2
17 9660060014 TYh M6 HEXAGON NUT M6 2
18 9684061608 PARIN M6EX16 SET SCREW M6X16 2
19 5290 51 123-1 A2 Hygn SPRING 4
20 5290 51 735 te PIN 2
21 5290 51 821-1 V559 BRACKET 1
22 5290 51 744 VAN WYV BUSHING 2
23 9650052014 Y5325 M5X20 SCREW M5X20 3
24 5300 12 224 PARVE PLATE 3
25 5300 17 117 YIZ(PLHENY =) KNOB (IVORY) 2
25 5310 17 117 YIZ(IV3597) KNOB (BLACK) 2
26 9410302008 AZ°yyavntes 3X20 SPRING PIN 3X20 3
27 5310 51 721 1%74-4La-5-2%7F SHAFT 2
28 5300 51 740 IVSHYp BRACKET 1
29 5290 51 732 ATC YDV RAY PN SPRING STUD 6
30 5327 56 842 A% yyon SPRING 4
31 5300 51 841 ATCUDINARY PN SPRING STUD 2
32 9723280008 cC-4Yoo9% c-28 C-RING C-28 2
33 5340 52 131 PTINMLFENTP GEAR 1
34 90364 KN =pANPYDIN 6902217 BALL BEARING 690272 2
35 5340 52 132 ANC =4 - SPACER 1
36 5340 52 117 ANC == SPACER 1
37 5327 57 140 hé CAM 2
38 5290 52 115 U3/ LINK 2
39 5290 52 114 o7 LINK 2
40 5290 52 112 PANS - LOCK COLLAR 2
41 9684050508 PARIN M5X5 SET SCREW M5X5 4
42 5300 52 122-2 ULNN~-(PALKNMY=) LEVER (IVORY) 1
42 5310 52 122-2 LAY =(7%3597) LEVER (BLACK) 1
43 5322 51 700 PYNC =D =-La-5~- UPPER FORM ROLLER 1
44 5300 51 731-1 INSH5Yp BRACKET 1
45 5340 52 111-1 IPITF SHAFT 1
46 9410302508 AJ°Yya%E®y 3X25 SPRING PIN 3X25 4
47 9410502508 A7%yoonEeL 5X25 SPRING PIN 5X25 2
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2ND OPERATION LEVER

IV av
SECTION

X7 —7 OBZ IR TRBELTEFHAOT, £y FESTEXLTLESL,
¥hen ordering items marked
because they are available only as a set.

7V avES

| 5341z 570 |

SECTION NUMBER

% ,indicate the set number

N mh'Ea/Panrn  wen/COMPONENT PARTS Mo o | AME o
5341 57 200 Jyoypun“- ASSY OPERATING LEVER ASSY 1
12,13,16,19

1 5327 57 257 AN PN BRACKET 1
2 9710050014 AN REVHNR M5 SPRING WASHER M5 2
3 9642051014 Favaxs™ M5X10 SMALL PAN-HEAD SCREW M5X10 2
4 95118 P72F11-3~- VALZ ACTUATOR VALZ 2
5 97303 ATYF V-15-1C26 SWITCH V-15-1C26 2
6 9710030008 AN RYN /R M3 SPRING WASHER M3 4
7 9642034014 FANa3xIN M3IX40 SMALL PAN-HEAD SCREW M3X40 2
8 5290 22 318 RIM SCREW 1
9 5327 57 212 wN A BOSS 1
10 5310 52 214 109V =R~ INDICATOR 1
11 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3Xé6 2
12 5327 57 220 7?-4 ARM 1
13 9410502508 A7°YuonEes 5X25 SPRING PIN 5X25 3
14 5290 29 314 FAHS~ LOCK COLLAR 2
15 9684050508 FARIN M5X5 SET SCREW M5X5 6
16 5327 57 211 FAPL SHAFT 1
17 98501 nr-360010-1 COVER 360010-1 2
18 5341 57 280 ATYFhL CAM 1
19 5341 57 240 Jovghi CAM 1
20 5290 52 213-1 LW - LEVER 1
21 5296 33 525-1 KN =M YYI° (IN59) BALL GRIP (BROWN) 1
21 90758 ZFEWNYANT 32(TN597) BALL GRIP 32 (BLACK) 1
22 9721070008 E-ND9% E-7 E-RING E-7 4
23 5290 29 312 YWhh 2 WASHER 2
24 5327 57 232 o2 LINK 2
25 9722120008 c=-4YoI™ Cc-12 C-RING C-12 2
26 5327 57 250-2 héL ASSY CAM ASSY 1
27 5310 57 054 74-4La-3-Y2o2E°D PIN 2
28 5327 57 262 ARY P STUD 2
29 9710080008 nNYNHhv 2 M8 SPRING WASHER M8 7
30 9662080014 TYhF M8 HEXAGON NUT M8 é
31 9660080014 TYh M8 HEXAGON NUT M8 3
32 9721040008 E-U2I9% E-4 E-RING E-4 4
33 5341 57 271 127 LINK 2
34 5327 57 272-1 ARYPW STUD 2
35 5322 52 291 hi CAM 2
36 5327 57 260-2 hiL ASSY CAM ASSY 1
37 9670051608 Jy5Ybt“bEF M5X16 HEXAGON SOCKET BOLT M5X16 1
38 5322 52 292 ARY PN STUD 1
39 5327 57 292 ARYpW STUD 1
40 5327 57 243 ARYPW STUD 1
41 5310 52 250 Lt - LEVER 1
L2 5327 57 244 ARY PN SPRING STUD 1
43 5290 52 119-1 YYALNYA SPRING 1
44 9660050014 TYE M5 HEXAGON NUT M5 1
45 9716050014 ESY“hANR M5 PLAIN WASHER M5 1
46 90203 KN =ANPYIIN 625212 BALL BEARING 62521 1
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2ND WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

IV av
SECTION

AT —7 OHMARBIATRBBELTEIELADT, vy FESTEXLTLHEIL,

When ordering items marked % ,indicate the set number

because they are available only as a set.

kv e vES

[ 5341z 580 |

SECTION NUMBER

No. ty bES /SET N TR PART NAME Llikd
& %S/ PART M #nk%ES/ COMPONENT PARTS N Qty
5300 53 250-4 ZA“K“MLFEFPYIC WATER BOTTLE CAP ASSY 1
111-116
5327 52 410-1 P-4 ASSY ARM ASSY 1
52,53
5327 52 425 LY - ASSY (9%35972) LEVER ASSY (BLACK) 1
70,71
5327 52 426 NN - ASSY (PAikMY=) LEVER ASSY (IVORY) 1
70,71
5327 57 320 LA“- ASSY LEVER ASSY 1
3,6
5327 57 380 9f-4Liki1-Ib _ASSY WORM WHEEL ASSY 1
55,56,69,120
5327 57 420 H“A ASSY BOSS ASSY 1
58,59
5327 58 110-1 P-4 ASSY ARM ASSY 1
51,66
5340 53 170Z-1 0-5- ASSY ROLLER ASSY 1
13,16
5341 57 340 Jr“9P-4L ASSY ARM ASSY 1
19,20,34,35
5341 57 350 22 ASSY LINK ASSY 1
9,32
5341 58 12212 Y22 ASSY LINK ASSY 1
9,50
1 9721100008 E-Y29" E-10 E-RING E-10 2
2 5290 29 311 BN At R WASHER 2
3 5327 57 330 bi%- ASSY LEVER ASSY 1
4 90200 AN =ANPYDIN 6071212 BALL BEARING 60722 1
5 9721050008 E-YJ2“ E-5 E-RING E-5 1
6 5290 37 513-1 *3 BUSHING 1
7 5341 52 322 AZYLN STUD 1
8 9710080008 NNRY“NAN R M8 SPRING WASHER M8 1
9 5340 52 606 A3 BUSHING 4
10 5290 29 313 LA N WASHER 3
11 9721070008 E-Uo9% E-7 E-RING E-7 4
12 9721050050 E-U2I% E-5 E-RING E-5 2
13 91627 A -ANPYIIVN606HZZMC3 BALL BEARING 606HZZMC3 2
14 5340 53 174 PAWAN SHAFT 1
15 9410201850 AJ2°YooNECy 2X18 SPRING PIN 2X18 1
16 5340 53 170-1 0-5- ROLLER 1
17 5340 53 176 F1-2 (2 b-) TUBE (BLUE) 1
18 5322 53 163-1 Z-1-%-lb NEWMOL 1
19 9410402008 A7°UsI%E°y 4X20 SPRING PIN 4X20 2
20 5341 57 370-1 959FP-4L ASSY CLUTCH ARM ASSY 1
21 5290 21 161 A2°4Uu2%hy SPRING STUD 1
22 5322 52 357-1_ A2°4yuo™ SPRING 1
23 5290 29 315 FAND- LOCK COLLAR 3
24 5341 52 348 E°> PIN 1
25 9721040014 E-Y2I% E-4 E-RING E-4 3
26 5290 51 135 ho=- COLLAR 2
27 5290 51 134 WAL FYA SPRING 1
28 5330 51 132 397 LATCH 2
29 5340 52 342 P=4 ARM 2
30 5340 52 354-1  2¢7Fh SHAFT 1
31 5322 52 355-1 E°J PIN 1
32 5341 57 351 Y29 LINK 1
33 5290 37 433 ALY AS V) SPRING STUD 1
34 5340 52 350 7=4 ARM 1
35 5341 57 341 CARAN 1

SHAFT




avq2 ZANI105700-5-

(EWb2317°)

2ND WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

t7¥vav
SECTION

AT —7 OWERMETRBELTEFVAOT, £y FHEBTEXLTLETVL.
When ordering items marked % ,indicate the set number
because they are available only as a set.

IV e vES

[ 5341z 580

SECTION NUMBER

N mEEe/PhRT M e/ COMPONENT PARTS RART NAME o
oo Y

36 9648051614 ¥35339% M5X16 SMALL FLUSH HEAD SCREW M5X16 8

37 5290 29 220-1 A3 BUSHING 2

38 9684050508 FARI™ M5X5 SET SCREW M5X5 13

39 9670061608 VyYbrENIbF M6X16 HEXAGON SOCKET BOLT M6X16 1

40 5322 52 353-3 7-4L ARM 1

41 9670053508 yyybENIbF M5X35 HEXAGON SOCKET BOLT M5X35 4

42 5327 52 376 ARYNC = STOPPER

43 9670040808 YEYrENILF M4X8 HEXAGON SOCKET BOLT M4XS8

44 5640 23 136 ARYNO - STOPPER

45 5430 35 314 ANG ¥ = SPACER

L6 5327 57 374 PASL P BRACKET

47 5341 57 373 9% -4 WORM

48 5327 57 375 ARV BLOCK

49 5327 52 372 1OTNYIRI IV KNOB

50 5341 58 122 129 LINK

51 5327 58 120-1 P-4 ASSY ARM ASSY

52 5327 52 411 7=-4 ARM

53 90355010 09I 1759F HFL 1226 ONE WAY CLUTCH HFL 1226

54 5480 53 222 ke PIN

55 5327 57 381 9t =-Lk1-1b WORM WHEEL

56 90241 I%vw31 MB1220DU BUSHING MB1220DU

57 5310 53 155-1 A3 BUSHING

58 5327 57 421 YA BOSS

59 90436

No9I125YF HF1216

ONE WAY CLUTCH HF1216

60 90371

AS3AMIYIP- AS1101

THRUST WASHER AS1101

61 5327 53 154

CARAN

SHAFT

62 9670041608

YhYybhtibh M4AX16

HEXAGON SOCKET BOLT M4X16

63 5327 53 150-1

ZANJ243700-5-

WATER FOUNTAIN ROLLER

64 90679 512 L12 SPRING L12
65 5290 29 222-1_ A3W BUSHING

66 5290 37 514 A3 BUSHING

67 5290 37 233-1 A2°4oo™ SPRING

68 5290 41 114-1

A2°039%hy

SPRING STUD

69 9410401608

A7°YINE°D 4X16

SPRING PIN 4X16

70 5327 52 422

bn™ -

LEVER

71 5300 57 133

ZENY(PAENY-)

GRIP (IVORY)

71 5340 51 094

ZEN(INSYT)

GRIP (BLACK)

72 5430 33 324 E°> PIN

73 5341 56 180 V359t BRACKET

74 5327 51 182 Eeo PIN

75 5290 21 521 A2°Uyon SPRING

76 90628 ATYICECSD SSP-4 SNAP PIN SSP-4

77 5330 55 550 P-4 ARM

78 5327 51 183 Vo2 LINK

79 97606-1 YUJ1FY AS-03A AC115V SOLENOID AS-03A AC115V
80 5290 21 162 WAL PV A SPRING

81 9716050014

ES¥“h“ 2 M5

PLAIN WASHER M5

82 9710050008

nNhzx4vptr M5

SPRING WASHER M5

83 9642052514

FANIRIN M5X25

SMALL PAN-HEAD SCREW M5X25

84 9642040814

FANIRIN M4LXE

SMALL PAN-HEAD SCREW M4X8

85 9710040008

NN YN 2 M4

SPRING WASHER M4

86 9660040014

YL M4

HEXAGON NUT M4

87 9642030814 FAN2RIN M3X8 SMALL PAN-HEAD SCREW M3X8 1
88 9710030008 NN YV hpv e M3 SPRING WASHER M3 1
89 5327 53 183 TYb NUT

90 5327 53 181-1_ 921n°- WIPER

91 5327 53 184-2 I 54Yb BRACKET

92 5300 53 213 Y2 KNOB

93 5300 53 214-1 t°O PIN

1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
5
3
3
3
3
2
2
6
6
6
1
1




avq2 ZANI40700-5-
(EWF>217°)

2ND WATER FOUNTAIN ROLLER

(MOLLETON TYPE)

vIVaV ¥V avES |
SECTION SECTION NUMBER
kv—7 ORZIBEFTRBEL THEHAOT, €y FHEBTELLTLLEEL,

When ordering items marked % ,indicate the set number
because they are available only as a set.

53412 580 |

N EuEE/0E M ERER/ omponenT parTs o N AME %

on ¥
94 5341 58 190-1 ZAWINR ASSY WATER FOUNTAIN ASSY 1
95 5327 58 182 AT- STAY 1
96 9642053014 FAar323™ M5X30 SMALL PAN-HEAD SCREW M5X30 4
97 9710050014 AN RYNH% 2 M5 SPRING WASHER M5 6
98 5341 58 211 IVSHYp BRACKET 1
99 9670051001 YEYrAE“ILE M5X10 HEXAGON SOCKET BOLT M5X10 4
100 5341 58 413-2 %3459t BRACKET 1
101 5341 58 212 IVSH5EYpE BRACKET 1
102 5322 53 214-1 tew PIN 1
103 9670050808 JyEybrH“bbt M5X8 HEXAGON SOCKET BOLT M5XS8 1
104 5300 53 216 h=ANND PN HOSE CLAMP 1
104 5332 53 574 h=—ANN Y HOSE CLAMP 1
105 5330 53 376 h-A 9X12X280 HOSE 9X12X280 1
106 5341 56 182 h>- COLLAR 3
107 5322 53 217-1 AMUNC - STOPPER 1
108 5341 58 410-1 IVSHYp BRACKET 1
109 5300 82 520-1 INS5Yb BRACKET 1
110 5330 53 251-1 ZANENMU BOTTLE 1
111 5300 53 256-2 N°Y+D PACKING 1
112 9721030050 E-Y2I7% E=-3 E-RING E=-3 3
113 5300 53 254-3 3I“LN°Y9+D RUBBER PACKING 1
114 5290 53 255 Y AR WAL SPRING 1
115 5300 53 253 teo PIN 1
116 5300 53 252-1 Fpwoe CAP 1
117 5290 51 133 A7 Yo SPRING 1
118 9642051014 FAraxd™ M5X10 SMALL PAN-HEAD SCREW M5X10 2
119 5341 58 414 fi-A 10X13X250 HOSE 10X13X250 1
120 9410251608 AJ°Yo9%E°y 2.5X16 SPRING PIN 2.5X16 1
121 9410121450 A7°YIVE®SY 1.2X14 SPRING PIN 1.2X14 1
122 5341 52 347 FANS- LOCK COLLAR 1
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'Y =2w - - N o aBS
awq2 ZA“I74-L0-7 o3 SECTION NUMBER 53417 582

(EWbIR17°)
2ND WATER FORM ROLLER SECTION

(MOLLETON TYPE)
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2N 12

22N I1-L0-3-

(EWb>2172°)

2ND WATER FORM ROLLER

(MOLLETON TYPE)

IV av
SECTION

S VAEYE
SECTION NUMBER

| 53417 582

Av—7 OBGRUFTRBBELTEIHADT, ) FESTEXLTLESL.,

When ordering items marked X

because they are available only as a set.

,indicate the set number

No %ég?g ggﬁTmM gﬁgg/COMPONENT PARTS &ART NAME gg
5290 51 730-1  #9“ ASSY SCREW ASSY 1
43-45
5322 53 350Z-1 ZA“J74-40-5- ASSY WATER FORM ROLLER ASSY 1
8,9
5322 53 410-2 0-5- ASSY ROLLER ASSY 1
63-65
5341 58 130 JPJ2F ASSY SHAFT ASSY 1
L6,47,54,58
5341 58 4202 P-4L ASSY ARM ASSY 1
34,40
1 9670052508 YyYUbK“ bk M5X25 HEXAGON SOCKET BOLT M5X25 4
2 5340 53 344 CARAN SHAFT 1
3 5341 58 333 2V559%h BRACKET 2
4 5290 38 238 TR R FLAT SPRING 2
5 9710050014 N“Y“HAN2R M5 SPRING WASHER M5 2
6 9642050814 FANI2IN M5X8 SMALL PAN-HEAD SCREW M5X8 2
7 5341 58 332 U= KNOB 2
8 90461 FiY=-bArPyY 9" 6001HDDU BALL BEARING 6001HDDU 4
9 5322 53 350-1 =ZA“J7%-L0-5- WATER FORM ROLLER 2
10 5340 53 361 F1-9N (7" Ib=) TUBE (BLUE) 1
11 5322 53 352-1 Z1-%-Ib NEWMOL 1
12 5290 51 736 FAH5- LOCK COLLAR 2
13 9684060608 PARIN M6X6 SET SCREW M6X6 5
14 5341 58 312-1 74-4L0-3-7“35Y9¢ FORM ROLLER 1
15 9716050014 E39“ n™ 2 M5 PLAIN WASHER M5 2
16 90203 At =ANPYDIIN 625712 BALL BEARING 62572 2
17 9670051001 YyYrs“ bk M5Xx10 HEXAGON SOCKET BOLT M5X10 2
18 5322 53 331 E°> PIN 4
19 5290 51 742 hlbAN - HOLDER 1
20 5341 58 340-1_ 92%“559Yt BRACKET 1
21 9660060014 TYr M6 HEXAGON NUT Mé 2
22 9684061608 PARIN M6X16 SET SCREW Mé6X16 1
23 5300 82 255 2O SCREW 2
24 5290 52 244 AJ°UTo%hy SPRING STUD 2
25 5290 37 433 (AR PYAS P SPRING STUD 2
26 5300 51 842-1 A2°4yyo™ SPRING 2
27 5322 53 433-2 E°Y PIN 2
28 5290 51 437-1 h3- COLLAR 2
29 90230 F1Y> IR 10X13X12.5 INNER RACE IR 10X13X12.5 2
30 9710050008 NN Y%AV M5 SPRING WASHER M5 2
31 9660050014 FYL M5 HEXAGON NUT M5 2
32 9670062508 YUYUbRETILE M6X25 HEXAGON SOCKET BOLT Mé6X25 2
33 5322 53 432 teo PIN 1
34 5290 37 123 A3 BUSHING 2
35 5341 58 431 IV559h BRACKET 1
36 9710080008 N“R9%nvx M8 SPRING WASHER M8 1
37 9660080014 FYh M8 HEXAGON NUT M8 1
38 5300 82 256 2% SCREW 2
39 5300 56 075 AR PVA SPRING 2
40 5341 58 420 P-4 ARM 2
41 5341 58 311 2%559+F BRACKET 1
42 5290 51 735 E°> PIN 1
43 5290 51 733-1 2™ SCREW 2
44 5290 51 083 WYAR PV SPRING 2
45 90401 AF-lbk*-lb 3/16 STEEL BALL 3/16 2
46 5322 53 170 hé CAM 2
47 5340 53 271 F1h59FIPIL SHAFT 2
48 5340 53 275 FARS- COLLAR 1
49 9684050508 PARDN M5X5 SET SCREW M5X5 2
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aN(2 ZANI*-LO-5-
(EL+2R17°)

2ND WATER FORM ROLLER

(MOLLETON TYPE)

7 ¥Vav
SECTION

IV avES 5341z 582

|

SECTION NUMBER

Av—7 OBBRIARTRBELTEFHAOT, £y bEFTEXL T S,
When ordering items marked % ,indicate the set number
because they are available only as a set.

+y &S /SET N R PART NAME g
No B a %S/ PART M ﬁﬁ&%/COMPONENT PARTS Nu Qty
50 9723240008 C-UIg% C-24 C-RING C-24 2
51 5340 53 274 ANC =Y~ SPACER 1
52 91625 fV=bANPYIIY 690122 BALL BEARING 69012z 2
53 5340 53 273 PAENILEND GEAR 1
54 5322 53 140 hé CAM 2
55 5300 52 121 LAY = (PLKRNY-) LEVER (IVORY) 1
55 5310 52 121 LIN=-(IV397) LEVER (BLACK) 1
56 9650052014 IbY¥33235% M5X20 SCREW M5X20 2
57 5300 12 224 7°bL-t PLATE 2
58 9410302008 A72°Yog%E°y 3x20 SPRING PIN 3X20 5
59 9410502508 A7°Yo 7%ty 5X25 SPRING PIN 5X25 2
61 9648051614 $¥5329" M5X16 SMALL FLUSH HEAD SCREW M5X16 4
62 5340 53 413-1_ %794 BUSHING 2
63 5322 53 411-2 ZA“3IL-F1o7%0-5- WATER OSCILLATING ROLLER 2
64 9410402508 AJ°UDIVE°Y 4X25 SPRING PIN 4X25 2
65 5322 53 412 N7 GEAR 2
66 5290 51 414 1=l WHEEL 1
67 9710100008 nhx¥vptz M10 SPRING WASHER M10 1
68 90701 urwt M10 U-NUT M10 1
69 5341 58 341-1  I7“3549Y¢t BRACKET 1
70 5300 17 117 YIZ(PIHENY-) KNOB (IVORY) 1
70 5310 17 117 YIZI(INOY7) KNOB (BLACK) 1
71 9715050014 E59“n 2z M5 PLAIN WASHER M5 2
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SECTION

o3 ES
SECTION NUMBER

534117 584
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sV a Vv kY aVES
SECTION SECTION NUMBER
Av—7 OBBRUETEBELTEEHADT, £y FEBSTEXLTIREEY,

¥hen ordering items marked X ,indicate the set number
because they are available only as a set.

AN(2 ZA“0-3-
(JLAFFTIR17°)

2ND WATER ROLLER
(CRESTLINE TYPE)

| 53412 584 |

Mo SeFR/SEE ™ BREE/component parTs Mo L AME o
5300 53 250-4 ZANHA“MLFEPYIC ASSY WATER BOTTLE CAP ASSY 1
76-81
5332 58 280 F39Yy390-5- ASSY METERING ROLLER ASSY 1
31,113
5332 58 290 F391Y39g-5- ASSY METERING ROLLER ASSY 1
2,29-31,113
5341 53 630-1 F39U390-5- ASSY METERING ROLLER ASSY 1
2,29-32
5341 53 640-1 ¥394Y39%90~->- ASSY METERING ROLLER ASSY 1
31,32
5341 53 720 2% ASSY SCREW ASSY 2
45,46,62
5341 53 750 %P ASSY GEAR ASSY 1
87,100
5341 53 770-1 *“? ASSY GEAR ASSY 1
88,112
5341 53 800-1 AL0-F1o7%0-5- ASSY OSCILLATING ROLLER ASSY 1
1-13
5341 53 820 IPIb ASSY SHAFT ASSY 1
7,9,10,12
5341 53 840 *3JE°> ASSY PIN ASSY 2
37-39
1 5330 51 566=-1 n>- COLLAR 2
2 9684050508 PARI™ M5X5 SET SCREW M5X5 o
3 5290 51 642-2 AR BUSHING 2
4L 5290 53 336 TV NUT pd
5 5321 51 641 ARLEHLIAN - HOUSING 1
6 5341 53 622 RN SCREW 2
7 5341 53 821 SAPL SHAFT 1
8 5341 53 610-1 FIL=-F1o9%a=5~ OSCILLATING ROLLER 1
9 5290 51 922-2 7FE°7xIV CAM 1
10 9410302008 AJ°yygvnteey 3X20 SPRING PIN 3X20 1
11 5321 51 631 AR EAN - HOUSING 1
12 5290 51 632-2 i PAWL 1
13 91254 JN)-A=97°l) NIP-B6 NIPPLE NIP-B6 1
14 5323 53 544 E°> PIN 2
15 5341 53 873 7?=4 ARM 2
16 9716060014 ES8“h“2 M6 PLAIN WASHER Mé6 2
17 90308 AN=NAYPYoN 6061212 BALL BEARING 60622 2
18 9670061208 Jy5YbE©IbrF M6X12 HEXAGON SOCKET BOLT Mé6X12 6
19 5300 58 513 h5-~ LOCK COLLAR 2
20 5332 53 738 Jo ROLLER 2
21 5341 53 151 PAY VA BUSHING 1
22 9670082508 yEyhrk“ibd M8X25 HEXAGON SOCKET BOLT M8X25 2
23 9670053008 YEWbhk“ b M5X30 HEXAGON SOCKET BOLT M5X30 4
24 5341 53 875 2%Yavo BLOCK 2
25 9670052008 Yy bkh“h bk M5X20 HEXAGON SOCKET BOLT M5X20 8
26 5341 53 874 AN VI BLOCK 2
27 9660060014 FYr M6 HEXAGON NUT Mé 2
28 91331012 JyrybE©ILF M6X30 SOCKET BOLT M6X30 2
29 5290 29 315 FANS- LOCK COLLAR 9
30 5341 53 631-1 S Ay SHAFT 2
31 90461 wNv-bAvPYI2Y 6001HDDU BALL BEARING 6001HDDU 8
32 5341 53 650-1 F¥391Y39p-5- ASSY METERING ROLLER ASSY 1
33 5330 51 563 RIN SCREW 2
34 5321 51 564 UVl LINK 2
35 5341 53 832 vavs BLOCK 1
26 5290 54 338 YPARINEA SPRING 2
37 5341 53 841 taE°y PIN 2
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AN{2

ZAv0-3-

(FLAL3T12317°)
2ND WATER ROLLER

(CRESTLINE TYPE)

VsV
SECTION

AR YE 3=

[ 53412 584

I

SECTION NUMBER

AT —7 ORKRBRATRBELTEELAOT, £y FESTEIXLTLESL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

No. g-lzg-/nbgg EEETNQN ﬁﬂﬂ%ﬁi/ PART NAME ﬂ;ﬂl

LT 0 #RZE2/ COMPONENT PARTS M Q’ty
38 5300 56 091 Y2 KNOB 2
39 9410201008 AZ°YoygvtE°y 2x10 SPRING PIN 2X10 2
40 5430 35 314 AN -Y - SPACER 4
41 9684060608 PARDN M6X6 SET SCREW Mé6X6 4
42 9670040608 yEybrk bk M4X6 HEXAGON SOCKET BOLT M4X6 2
43 5340 21 175 12NN % FLAT SPRING 2
44 5341 53 723 AZYLEN STUD 2
45 5341 53 722 T-N°-E°D TAPER PIN 2
46 9410201208 AJ°UoINESY 2X12 SPRING PIN 2X12 2
47 9670051608 YYbENILE M5X16 HEXAGON SOCKET BOLT M5X16 8
48 5341 53 527 7°L-t PLATE 2
49 5341 53 713 AT - STAY 2
50 5341 53 712 ZAN2b-4 FRAME 1
51 9670062008 YYbK IbE M6X20 HEXAGON SOCKET BOLT M6X20 4
52 9670061608 yyybitibh M6X16 HEXAGON SOCKET BOLT MéX16 4
53 5341 53 871 2%av72 BLOCK 2
54 5341 53 717 AZYPN STUD 2
55 9670051001 YyYbE“ bk M5X10 HEXAGON SOCKET BOLT M5X10 9
56 90598 J%y32 MB0810DU BUSHING MBO810DU 2
57 5341 53 872 %ay2 BLOCK 2
58 9670062508 YyYbriNILE M6X25 HEXAGON SOCKET BOLT Mé6X25 2
59 9670065008 VEYERHt bk M6X50 HEXAGON SOCKET BOLT Mé6X50 2
60 5341 53 523 AZYLN STUD 2
61 5341 53 528 3F1Yt RATCHET 2
62 5341 53 721 20 SCREW 2
63 5341 53 752 FUFPANN- GEAR COVER 1
64 9710060008 NN ¥V ptzr M6 SPRING WASHER M6 2
65 90924 772039k Mé DOMED CAP NUT M6 2
66 5341 53 876 v av7 BLOCK 2
67 5290 53 175 AR FY A SPRING 2
68 5341 58 413-2  I7“54Yt BRACKET 1
69 5341 53 799 fi-A 10X13X230 HOSE 10X13Xx230 1
70 5341 58 410-1  7%559Y+h BRACKET 1
71 5330 53 376 -2 9X12X280 HOSE 9X12X280 1
72 5300 82 520-1 7I7“3459Yt BRACKET 1
73 5322 53 217-1_ AbYn°- STOPPER 1
74 9710050014 NVRYVANR M5 SPRING WASHER M5 2
75 9642051014 FANI2IN M5X10 SMALL PAN-HEAD SCREW M5X10 2
76 5300 53 252-1  %¢Y7° CAP 1
77 9721030050 E-Y2I% E-3 E-RING E-3 3
78 5300 53 253 E°o PIN 1
79 5290 53 255 WAL PV SPRING 1
80 5300 53 254-3  2“LN°YFD RUBBER PACKING 1
81 5300 53 256-2 N°Y#D PACKING 1
82 5330 53 251-1 ZA“#“FPIL BOTTLE 1
83 5341 53 831 7 a%? BLOCK 1
84 5341 53 711 ZANIb=4 FRAME 1
85 90178 FARI™ M5X5 SET SCREW M5X5 6
86 5341 53 780-2 ZA“J4-L0-3- WATER FORM ROLLER 1
87 90355005 No911959YF FC-12 ONE WAY CLUTCH FC-12 1
88 5341 53 771-1_ *“7 GEAR 1
89 5290 29 311 ghntz WASHER 3
90 5341 53 532-1 =*9% SCREW 1
91 9723220008 c-Y22% Cc-22 C-RING C-22 2
92 91609 fv-bANPUDIY 690072 BALL BEARING 690027 2
93 5321 43 118 ANC -y - SPACER {
94 5341 53 741 ¥“? GEAR 1
95 5341 53 531 AZYL™ STUD 1
96 9710080008 N4 ph2r M8 SPRING WASHER M8 1
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AN{2 ZA%0-5-
(FLRF519817°)

2ND WATER ROLLER
(CRESTLINE TYPE)

IV a v
SECTION

AKY—7 OMRERUITRIBELTCEIHAOT, £y FESTEXLTLEEL,
¥hen ordering items marked
because they are available only as a set.

sy avES

| 53417 584 |

SECTION NUMBER

X ,indicate the set number

N 5% Ea/Pant | Buea/cCoOMPONENT PARTS Moo | OME o
97 9660080014 FYF+ M8 HEXAGON NUT M8 1
98 5341 53 760 ZANIAoTo0-5- WATER FOUNTAIN ROLLER 1
99 5341 53 562 ho- COLLAR 1
100 5341 53 751 FWN7? GEAR 1
101 5341 53 596-1 AL DN BRACKET 2
102 90651 GS-Y29% GS-6 GS-RING GS-6 4
103 5341 53 590-1 TANINR ASSY WATER FOUNTAIN ASSY 2
104 5341 53 597 Wz KNOB 4
105 5341 53 671 -2 10X13X430 HOSE 10X13X430 1
106 90730 Ne-h-t*39 1.6X5 RIVET 1.6X5 2
107 5341 74 061 ATAND NAME PLATE 1
108 5341 53 152 AV ENYA BUSHING 1
109 5330 53 175 F1-2N(I%b=) L=8 TUBE (BLUE) L=8 1
110 5332 53 574 w=ANNDPY HOSE CLAMP 2
111 9670051208 YEYbHE“ILE M5X12 HEXAGON SOCKET BOLT M5X12 4
112 90355010 029I1959YF HFL 1226 ONE WAY CLUTCH HFL 1226 1
113 5332 58 270 ¥39Y390-5- METERING ROLLER 1
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AN {291 o-5-

2ND SQUEEZE ROLLER

€oar
SECTION

o a ke
SECTION NUMBER

53417 585
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2N {29% Yo-5-

2ND SQUEEZE ROLLER

IV av
SECTION

IV avES [ 5341z 585

SECTION NUMBER

A7 —7 ORZRPZTRBELTEFHAOT, £y bBSTEXLTLLEE .

¥hen ordering items marked

because they are available only as a set.

%X ,indicate the set number

ty FEB /SET N R PART NAME %
No & ES/ PART M ﬁﬁ%ﬁ/COMPONENT PARTS N Q’ty
5332 53 740 Jh“Yo-5- ASSY SQUEEZE ROLLER ASSY 1
1,17
5341 53 720 2RI ASSY SCREW ASSY 2
11,12,16
5341 58 500 av{2yw“Yyo-5-tYth 2ND SQUEEZE ROLLER SET 1
1-18
1 5332 53 750 k™ Ya-5- SQUEEZE ROLLER 1
2 5341 53 584 AN(20-5=-2%35Y¢h 2ND ROLLER BRACKET 1
3 5341 53 585 AN120-35-2"559+F 2ND ROLLER BRACKET 1
4 5522 51 117 7°b-+F PLATE 2
5 9662050014 TYF M5 HEXAGON NUT M5 2
6 9684051208 PARI™ M5X12 SET SCREW M5X12 2
7 9670051008 yyYbricIbh M5X10 HEXAGON SOCKET BOLT M5X10 2
8 9670061608 Y5YbrEtIbh M6X16 HEXAGON SOCKET BOLT M6X16 4
9 5341 57 518-1 3%“120-5-t2I%397“55YF 2ND ROLLER CLEANING BRACKET 1
10 5341 57 519-1 A3“120-35-toI%397%559YF 2ND ROLLER CLEANING BRACKET 1
11 5341 53 722 T-n°-t°y TAPER PIN 2
12 9410201208 A7°Uy9NE°y 2X12 SPRING PIN 2X12 2
13 5430 35 314 ANC -4 - SPACER 4
14 9684060608 FARIN M6X6 SET SCREW Mé6X6 4
15 5341 53 528 5FIYh RATCHET 2
16 5341 53 721 /I SCREW 2
17 91627 AN =AY PYOIVN606HZZMC3 BALL BEARING 606HZZMC3 2
18 9410301008 A2°yog%E°y 3X10 SPRING PIN 3X10 2
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53417 611

o alHBE
SECTION NUMBER

oar

SECTION

BAENIFNYIR

CONTROL BOX
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eIFN3HENYIA

CONTROL BOX

7V av
SECTION

Xv—7 ORBIIHBTRBELTEFHAOT, &y P EBTELLTLESIL,

¥hen ordering items marked % ,indicate the set number

because they are available only as a set.

LIV VES

[ 53417 611

|

SECTION NUMBER

No. v P EFS /SET N e PART NAME ik
& %ES/ PART N &S/ COMPONENT PARTS N Q’ty
5341 61 616 Y-baoto-5 SHEET CONTROLLER 1
10,11
5341 61 617 -h312t0-5 SHEET CONTROLLER 1
CEJ3Y FOR CE SPEC.
10,11
1 5290 61 135-1  3SA™b{(x1I%) LABEL(ENGLISRH) 1
_ CES3Y FOR CE SPEC.
1 5663 74 131 AN (ZFITI™) LABEL (JAPANESE) 1
YUk JAPAN
2 5340 61 991-2 F50A(30Y9) 230-260V_ TRANSFORMER (1PH) 220-380V 1
3 9642051014 FAN323N M5X10 SMALL PAN-HEAD SCREW M5X10 4
4 9710050008 N“r¥p 2 M5 SPRING WASHER M5 4
5 5341 61 111 ELE“IHRNYIA CONTROL BOX 1
9 97190 JU- DSP1-DC24V RELAY DSP1-DC24V 12
CE3V FOR CE SPEC.
9 97190 Y- DSP1-DC24V RELAY DSP1-DC24V 11
CEY301AMT FOR NON CE SPEC.
10 5341 61 803 P-ROM P-ROM 1
10 5341 61 804 P-ROM P-ROM 1
CEJ3Y FOR CE SPEC.
11 5341 61 615 i BOARD 1
13 5341 61 631-1_  HYL-#“-b" RELAY BOARD 1
13 5341 61 632-1  YbL-#“-p" RELAY BOARD 1
CE23Y FOR CE SPEC.
14 97192 JU- G6A-274P-DC24V RELAY G6A-274P-DC24V 15
CE239 FOR CE SPEC.
14 97192 JU- G6A-274P-DC24V RELAY G6A-274P-DC24V 14
CEJ321hM 1 FOR NON CE SPEC.
16 5341 61 112 BIFNIHNYIZAANN - CONTROL BOX COVER 1
20 99777 1J7%o%- 100003170 CONDENSER 10000MICRO 1
21 98982 ATY3N1 BA-211T TERMINAL BA-211T 1
22 98504003 7°0793- NRF110-3A CIRCUIT PROTECTOR NRF110-3A 1
23 98705003 5224 TRANSFORMER 1
25 5290 61 633 ?-2t> 300MM GROUND WIRE 300MM 1

CEJ39

FOR CE SPEC.
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534171 614

o aBE
SECTION NUMBER

oar

SECTION
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YN E IRV YIA

SUB CONTROL BOX

IV av
SECTION

IV VES

[ 53417 614

|

SECTION NUMBER

X7 —7 OBBIIRITRBELTEEFRAOT, £y PEFTEXLTLEEL,
Khen ordering items marked
because they are available only as a set.

% ,indicate the set number

¥, 1 &% /SET_N BELH PART NAME B
N 56 Fe/ ARt Heea/COMPONENT PARTS M Q'ty
4 95511001 PoF1% 60HZ STABILIZER 60HZ 1
PAYh, hTAN U.S.A.-,CANADA
L 99962 P71+ 60HZ STABILIZER 60HZ F2-15111-294 1
4L 99963 Po>F1* 50HZ STABILIZER 50HZ FZ-15111-394 1
5 9642051014 FAv3235Y M5X10 SMALL PAN-HEAD SCREW M5X10 4
6 9710050008 NN x9“pvz M5 SPRING WASHER M5 4
7 5341 61 121 ¥IVNLIENIHNYIA SUB CONTROL BOX 1
8 99933 vyiwh L-420 SOCKET L-420 1
9 99928 2%0-527° FG-1E GLOW LAMP FG-1E 1
11 98504003 7°0F732- NRF110-3A CIRCUIT PROTECTOR NRF110-3A 1
PAYR,DFTRN ,ZYRCOTANT EXCEPT U.S.A.-,CANADA,JAPAN
12 98504004 7°0593- NRF110-5A CIRCUIT PROTECTOR NRF110-5A 2
PAVA, DAY ,ZUKODTHhY T EXCEPT U.S.A.,CANADA,JAPAN
12 98504004 J°0573- NRF110-5A CIRCUIT PROTECTOR NRF110-5A 1
CEY39 FOR CE SPEC.
17 98947 tneL-32- BNL6 SEPARATOR BNL6 2
19 98982 ADIRAN, BA-211T TERMINAL BA-211T 3
20 98103019 4¥-3LYLU- TH-N12 750W THERMAL RELAY TH=-N12 750W 1
PAYR,hFAN U.S.A.,CANADA
21 98102011 JL- S-N11 AC120V RELAY S-N11 AC120V 1
22 98737 J92x983- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
23 98778 1x93- 1-480707-0 9P CONNECTOR 1-480707-0 9P 1
25 5341 61 123 ARIZAINSHY b CONNECTOR BRACKET 1
27 5341 61 122 OV ENIHRNYIAANN - SUB CONTROL BOX COVER 1
29 5290 61 633 P-At> 300MM GROUND WIRE 300MM 1
CEJ39 FOR CE SPEC.
33 97207 Ju- BMP6-5-0-5-0-4 RELAY BMP6-5-0-5-0-4 1
CE23"9 FOR CE SPEC.
34 95146 h=7°59" HOLE PLUG 2
CEY3IY FOR CE SPEC.
35 5341 61 129 LW EMN TERMINAL 1
CEJ3Y FOR CE SPEC.
36 5663 74 131 AN (ZkuI™N) LABEL (JAPANESE) 1

151



JIOYne zl
OPERATION PANEL
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Yoyne zlb

OPERATION PANEL

IV aV
SECTION

¥hen ordering items marked
because they are available only as a set.

IV 3 VES

| 5341z 620

I

SECTION NUMBER

Xv—7 OFIRI TR BELTEEHAODT, £y FEFTEILTLESY,
X ,indicate the set number

N S FE/8ET My BB/ componenT ParTs N AME o
1 95332003-2 hoo2- NUC-100R2 COUNTER NUC-100R2 1
3 98949004 YIZI CM-2S KNOB CM-2S 1
4 96554 NY? A3SA-4001 BARRIER A3SA-4001 4

CEY3Y FOR CE SPEC.
4L 96554 NMY? A3SA-4001 BARRIER A3SA-4001 2
CEJAO1Hh™M FOR NON CE SPEC.
5 96569 FIRNROAIYFIIAOIVOIN SWITCH BUTTON 2
6 96564 FIRNROAIYFHROAA SWITCH BODY 3
7 5341 61 213 ARYEN STUD 4
8 5341 61 212 YOYKNYIAOSONN - OPERATING BOX COVER 1
9 96559 A1YF C1520AT-BW SWITCH C1520AT-BW 3
JULAPSITIOR1I° CRESTLINE TYPE
9 96559 A1YF C1520AT-BW SWITCH C1520AT-BW 3
EWboR17° MOLLETON TYPE

10 9652031207 F2AIRIN M3X12 SMALL TRUSS SCREW M3X12 4

11 5340 61 224 1OFIINAN =™ INCHING GUARD 1

12 96567 AIHENADARATYFI3IHI0IN SWITCH BUTTON 1

CEY3Y FOR CE SPEC.

12 96568 ASENRIATYFIIVAOIN SWITCH BUTTON 1

13 99305001 wN2=-4 (RTYFYE) VOLUME (WITH SWITCH) 1

15 5341 61 231 JYOYNe 2 OPERATION PANEL 1

15 5341 61 232 yoygne OPERATION PANEL 1

CED3Y FOR CE SPEC.

16 98332005 ATYF AVW311-R-TK676 SWITCH AVW311-R-TKé676 1

17 97729-1 AMYF P1-25/E/SVB SWITCH P1-25/E/SVB 1

18 5341 61 211 YOUYEWYIA OPERATION BOX 1

18 5341 61 311 YOYRWYIRA (PN -) OPERATION BOX (IVORY) 1

19 9642051014 FAava323™ M5X10 SMALL PAN-HEAD SCREW M5X10 6

20 5341 61 261-1 F299Nn° 2 FEEDER PANEL 2

21 96560 ATYF C1500AT-BW SWITCH C1500AT-BW P

22 5330 61 622 e NFER COUNTER 2

23 5327 61 243 e - COVER 1

24 9710050008 NN 4N hA“2 M5 SPRING WASHER M5 6

25 99938 VNN BUZZER 1

26 9710040008 AN 2YNHNR M4 SPRING WASHER M4 7

27 9642041014 FAaNaRIN M4LX10 SMALL PAN-HEAD SCREW M4X10 5

28 98338002 FPWI° AVW3B-TK1372 CAP AVW3B-TK1372 1

CEY39 FOR CE SPEC.

29 99308001 JTAN 1R~ GT=-215J NOISE FILTER GT=-215J 1

30 9642042014 FANazI™ M4X20 SMALL PAN-HEAD SCREW M4X20 2

31 9660040014 TYb M4 HEXAGON NUT M4 2

32 5341 61 134 pPARVES PLATE 1

2LAFSTORLD° CRESTLINE TYPE

33 5341 74 081 AM1IATYF - MAIN SWITCH SEAL 1

CEY3Y FOR CE SPEC.
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IV av v VES
SECTION SECTION NUMBER
Av—7 ORGREZTUBEL TEELAOT, ¥y bEFTEXLTLEEW,

¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

BTN DN I$3IVIF | 5340z 630 |

STATIC ELIMINATOR

No gzzgg ggngN IRt PART NAME @ﬁ
I 0 #x%S/ COMPONENT PARTS N Q'ty
5340 61 895 17O 3+3 ASSY ELECTROSTATIC ELIMINATOR ASSY 1

PAYh, DT AN U.S.A.,CANADA
1,2,4-11
5340 61 915-2 L47“oI%3F¥3 ASSY ELECTROSTATIC ELIMINATOR ASSY 1
1,2,4-11
1 9642051214 FANIRIN MS5X12 SMALL PAN~-HEAD SCREW M5X12 2
2 9710050008 N Y“Hh . M5 SPRING WASHER M5 9
4 98191 PIFYo+IN3F34K2301 200V STATIC ELIMINATOR 200V 1
4 99711001 AT OIN3FIHOERA STATIC ELIMINATOR 1
PAUN, NTAV U.S.A.,CANADA
5 5290 61 916-3 *F1909hYy¥Yyhron MOUNTING BRACKET 1
6 9660050014 FYF M5 HEXAGON NUT M5 9
7 9642053014 FAr1xIY M5X30 SMALL PAN-HEAD SCREW M5X30 2
8 5340 61 891 F10I1n" - BAR 1
PAUN, NTAN U.S.A.,CANADA
8 5340 61 911-1 N1IN“- BAR 1
9 5340 61 914-1 I2“359Yh BRACKET 2
10 5340 61 892 NONN - BAR 1
PAYD, WTAN U.S.A.-,CANADA
10 5340 61 912 NN - BAR 1
11 9670051508 YyYbki“ bk M5X15 HEXAGON SOCKET BOLT M5X15 2
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Y a VvES

JYNIED A [ 53412 650 |
SECTION SECTION NUMBER

Av—7 OFGRUITRBELTEILAOT, £y PESTEIXLTLLETL,

ACCESSORIES Wh:n or:z:ing items@marked x ,indicjat§ the jget, number
because they are available only as a set.

N {z-;l-g’%/SET Na %{S;‘ﬁ':%ffi/ PART NAME liiE=4

0 WamES/ PART N &8/ COMPONENT PARTS Mo Q’ty

5340 25 120-1 nybh“h1-lb ASSY HANDWHEEL ASSY 1

9,34-37

5430 83 100-2

7°520%P~-h0 ASSY

PLUNGER CAN ASSY

1

24-33

5430 83 210-4 7°500%P-hoIOh“R ASSY PLUNGER CAN SHAFT ASSY 1
24-32
1 5310 31 154-1 233%% PILE BOARD 2
2 5290 31 153-1  930%% PILE BOARD 2
3 5290 31 152-1 J30“% PILE BOARD 2
4 5290 31 151-1 239%% PILE BOARD 2
5 5340 65 412 - COVER 1
6 91430 PR3N =(+)100MM DRIVER (+)100MM PLASTIC HANDLE 1
6 91452 PYSINY-(+)100MM * DRIVER (+)100MM WOOD HANDLE 1
PAUh,HTRN U.S.A.,CANADA

7 91431 PR3N =(-)100MM DRIVER (-)>100MM 1
8 96010 NS SPATULA 1
9 5340 25 116-1 Nyb“h1-lb HANDWHEEL 1
10 91531 INMY=-AhND GREASE GUN 1
11 5480 65 313-1 Th“3L2F 13MM T-HANDLE WRENCH 13MM 1
13 91420 oYhIHwN9LoOF 5 ALLEN WRENCH 5 1
14 91421 QYhRZENoLOF 4 ALLEN WRENCH 4 1
15 91422 aYhotNoboF 3 ALLEN WRENCH 3 1
16 91423 gYhot“oboF 2.5 ALLEN WRENCH 2.5 1
17 91400 AN 17X19 WRENCH 17X19 1
18 91401 AN°T 13X17 WRENCH 13X17 1
19 92701006 PYANFANCT 10X13 WRENCH 10X13 1
20 91402 AN°F 8x10 WRENCH 8X10 1
22 91442 B2 OIL GUN 1
23 91532-2 f°x2°41l PUMP OIL 1
24 5430 83 218 RS- COVER 1
25 5430 83 213-3 AYG“ HEAD 1
26 5430 83 216-3 *Fvvd° CAP 1
27 5430 83 214-1 Lo RING 1
28 5430 83 217 UYL NUT 1
29 5430 83 215-1  A7°4yyon SPRING 1
30 90408 AF-lbt -1 3/8 STEEL BALL 3/8 2
31 5430 83 111-1 V3?3 HOLDER 1
32 9723180008 cC-Y>2™ C-18 C-RING C-18 1
33 5430 83 115-1  #w“Flb BOTTLE 1
34 5340 25 121 EAWAN SHAFT 1
35 5300 25 117 2°b-t PLATE 1
36 9650063014 QY5323 M6X30 SCREW M6X30 1
37 9410402508 A2°WIINECY 4X25 SPRING PIN 4X25 1
38 5322 65 111-3 0-5-i#K“Y22 ROLLER BOX . 1
39 5322 65 112 nD-5-t%Y2472 ROLLER BOX COVER 1
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Ve S
SECTION NUMBER

IV av
SECTION

AT—7 ORGREFTRBELTCEIVAOT, £y FESTEXLTLES L,
Khen ordering items marked % ,indicate the set number
because they are available only as a set.

$ENIHRN ¢ [ 53417 652 |

WORK ORGANIZER

No ErtES/SET Mo st / PART NAME sk

BHES/PART M #5%%%5/ COMPONENT PARTS M 0ty

5341 65 200 YN 303N 1 WORK ORGANIZER ASSY 1
1-8

5341 65 201 LAREPENREOAE M EP) WORK ORGANIZER ASSY (IVORY) 1

1-8

1 9642050814 FAN3IRI™ M5X8 SMALL PAN-HEAD SCREW M5X8 4
2 9710050008 N“ VAN M5 SPRING WASHER M5 8
3 9642051014 FANIRIN M5X10 SMALL PAN-HEAD SCREW M5X10 4
4 5320 65 212 IV559F BRACKET 1
4 5346 65 214 IVSH5YR(PTRNY-) BRACKET (IVORY) 1
5 5320 65 211-3 HF¥“303%1 WORK ORGANIZER 1
5 5346 65 211-2 BF 3oV 1(P1t%NY-) WORK ORGANIZER (IVORY) 1
6 9660050014 FYb M5 HEXAGON NUT M5 4
7 5340 65 212 PY FOOT 2
7 5346 65 212 PO(ZARNY-) FOOT (IVORY) 2
8 9670061208 YHUbrE ILE M6X12 HEXAGON SOCKET BOLT Mé6X12 2
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¥191(0PS)

LUBRICATION (OPS)

v av
SECTION

€7V avVES

SECTION NUMBER

| 5341z 655 |

A~ 7 OBSIBRTRBELTEFHAOT, ¥y FHEFTEXLTLELL,

¥hen ordering items marked

sindicate the set number

because they are available only as a set.

Mo ié}?g ggngm %Eg% COMPONENT PARTS ﬁART NAME gg
191331 J-b2°59" PG10ON SEAL PLUG PG10ON 2
2 9642062514 FANIRI™ M6X25 SMALL PAN-HEAD SCREW M6X25 4
3 91161 AY-I% PB-4 SLEEVE PB-4 30
JLAPST1DR17° CRESTLINE TYPE

3 91161 AlJ=-7™ PB-4 SLEEVE PB-4 34
Ebbo3T12° MOLLETON TYPE

4 91160 7°359% PA-4 PLUG PA-4 30
2LARST1DR17° CRESTLINE TYPE

4 91160 7°59% PA-4 PLUG PA-4 34
Ehro317° MOLLETON TYPE

5 9430040500 N°47° (¥-4o) 4X500 PIPE 4X500 1
JUALS1DR1D° CRESTLINE TYPE

5 9430040500 Ne~17° (¥-4u3) 4X500 PIPE 4X500 2
ELb>212° MOLLETON TYPE

6 91172 AY-7% pPB-6 SLEEVE PB-6 5

7 91173 7°59" PA-6 PLUG PA-6 5

8 9431060850 Ne12° (¥1o>) 6X850 PIPE 6X850 1

9 9670061208 YHURKENIbE M6X12 HEXAGON SOCKET BOLT Mé6X12 4

10 91066 TYAZ%-7°559"P- DPB15 PLUNGER DPB15 1

11 5327 66 114 IV 359¢h BRACKET 1

12 9710060008 N“REVHNR M6 SPRING WASHER M6 4

13 9660060014 FYb M6 HEXAGON NUT Mé 4

14 91065 F“A8-2°559“P- DPB16 PLUNGER DPB16 2

15 5327 66 115 2V559¢h BRACKET 1

16 9642051014 FANIRON M5X10 SMALL PAN-HEAD SCREW M5X10 13

17 91062 NAI°N PN PZ=-544 PIPE BAND PZ-544 1

18 91384 NeAI°NOb™ PZ534 PIPE BAND PZ534 1

19 91137 N“OPrN PZ-524 BAND PZ-524 7

20 91180 NeALI°nN“ybr™ Pz2-16 PIPE BAND PZ-16 5

21 91165 N°AI°N Db PZ-14 PIPE BAND PZ-14 2

22 91203 Ik PHD-4 ELBOW PHD-4 6

23 91170 ZY2°Ib PFF-4 NIPPLE PFF-4 3

24 91169 ik PEF-4 ELBOW PEF-4 3

25 91162 ZY2°Ib_PD-4 NIPPLE PD-4 4

26 91186 T1- PKD-6 SEPARATOR PKD-6 1

27 91060 1x23- PR10T CONNECTOR P@Q10T 1

28 9670062508 YUYbE“IbE M6X25 HEXAGON SOCKET BOLT M6X25 2

29 9710050014 NN RYVHNR M5 SPRING WASHER M5 13

30 91355 Y-b7°52" pPG-004 SEAL PLUG PG-004 2

JULALST1U817° CRESTLINE TYPE

31 9430040370 N°17° (¥-4y) 4X370 PIPE 4X370 1

32 9430040380 N°17° (¥-uy) 4X380 PIPE 4X380 1

33 9430040270 N°47° (¥-4y) 4X270 PIPE 4X270 1

34 9430040120 N°17° (¥-uy) 4X120 PIPE 4X120 1

35 9430040200 N°17° (¥-4y3y) 4x200 PIPE 4X200 1

36 9430040620 Ne17° (¥-4yy) 4X620 PIPE 4X620 1

37 9430040520 nNet1J° (¥-uyo) 4X520 PIPE 4X520 1

38 9430040230 Ne17° (¥-uUp) 4X230 PIPE 4X230 1

39 9430040540 N°17° (¥-Uo) 4X540 PIPE 4X540 1

40 9430040330 nNet17° (¥-13y) 4X330 PIPE 4X330 1

41 9430040360 N°17° (¥-12) 4X360 PIPE 4X360 1

P ERPAS MOLLETON TYPE

42 9430040130 Ne~17° (¥-uy) 4X130 PIPE 4X130 1

43 9430040140 Ne12° (¥-1y) 4X140 PIPE 4X140 1

44 9430040170 N°q7° (4-u3) 4X170 PIPE 4X170 1

45 9431060480 N°17° (¥1o2) 6X480 PIPE 6X480 1
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N ~ =2
7Y a v IV avVEBES
SECTION SECTION NUMBER

Akv—7 OB RBEITRBBELCEFLAOT, €y FEBTEXLTLLEEV.
¥hen ordering items marked ,indicate the set number

$192(NOPS) | 53417 656 |

LUBRICATION (NOPS)

because they are available only as a set.

N meEe/ PR et/ COMPONENT PARTS RART NAME o
1 91161 AY=-2% pPB-4 SLEEVE PB-4 30
FGUAFS1DR17° CRESTLINE TYPE
1 91161 AU=7% pPB-4 SLEEVE PB-4 36
TWbORT1T° MOLLETON TYPE
2 91160 7°59% PA-4 PLUG PA-4 30
JUAF510817° CRESTLINE TYPE
2 91160 7°359% PA-4 PLUG PA-4 36
EWboRTT° MOLLETON TYPE
3 9430040170 ne172° (94-y3) 4X170 PIPE 4X170 2
4 91355 5-17°52% pG-004 SEAL PLUG PG-004 4
JLANZT1OR1I° CRESTLINE TYPE
4 91355 y=-17°39% pG-004 SEAL PLUG PG-004 3
EvboRT1D° MOLLETON TYPE
5 9670061208 yeEYbii“bt M6X12 HEXAGON SOCKET BOLT M6X12 4
6 5327 66 116 INS5Yh ' BRACKET 1
7 9710060008 NNV ANR M6 SPRING WASHER Mé 8
8 9660060014 TUEF M6 HEXAGON NUT Mé 8
9 91331 5-1b7°352 PG10ON SEAL PLUG PG1ON 2
10 91068 FWRR-J9555%p~ DPB18 DESTER PLUNGER DPB18 1
11 9642062514 FANIRIY M6X25 SMALL PAN-HEAD SCREW M6X25 6
12 91172 A)=-2% pB-6 SLEEVE PB-6 9
13 91173 7°59% pA-6 PLUG PA-6 9
14 9431060920 Ne17° (F1ol) 6X920 PIPE 6X920 1
15 91065 FW2R-7°555%p- ppPB16 PLUNGER DPB16 1
16 5327 66 115 IVSHYp BRACKET 1
17 91066 FWRARA-J°555%p- pPB15 PLUNGER DPB15 1
18 91332 70A PJD-406 CLOTH PJD-406 1
19 9670062508 yEYRENILE M6X25 HEXAGON SOCKET BOLT Mé6X25 1
20 9670051001 yEWhhk“ibd M5X10 HEXAGON SOCKET BOLT M5X10 2
21 5340 66 111-1 FAWKC TINS5 Y b BRACKET 1
22 91171 Tlbik™ PHD6 ELBOW PHD6 1
23 9670062008 YEYbrENIbF M6X20 HEXAGON SOCKET BOLT M6X20 4
24 91057 $191HK°27° LA-W8D OIL PUMP LA-W8D 1
25 91203 Tlbik™ PHD-4 ELBOW PHD-4 2
26 91170 “WJ°lL PFF-4 NIPPLE PFF-4 1
27 91169 Tk PEF-4 ELBOW PEF-4 6
28 91162 —WJ°lb PD-4 NIPPLE PD=-4 5
JLAPSTIRTD® CRESTLINE TYPE
28 91162 “%J°lL PD-4 NIPPLE PD-4 6
ThboRT1D° MOLLETON TYPE
29 9642051014 FAv323IY M5X10 SMALL PAN-HEAD SCREW M5X10 10
30 91384 NeAIe NN PZ534 PIPE BAND PZ534 1
32 91167 NOALIONNDPY PZ-34 PIPE BAND PZ-34 1
33 91180 NeAIONNIFY PZ-16 PIPE BAND PZ2-16 é
34 91165 NOAIONNbY PZ-14 PIPE BAND PZ-14 2
35 9710050014 AN RYNhH™ R M5 SPRING WASHER M5 10
36 9430040150 Neq47° (¥-4y>»y) 4X150 PIPE 4X150 2
37 9430040130 nNe—q7° (4-9yu)y 4X130 PIPE 4X130 1
38 9430040320 Neq17° (¥-1) 4X320 PIPE 4X320 1
ElbboR1I° MOLLETON TYPE
39 9430040390 Ne~17° (H-1y2) 4X390 PIPE 4X390 1
40 9430040400 Neq17° (¥-142) 4X400 PIPE 4X400 1
41 9430040190 nNeq7° (#$-4yzy) 4X190 PIPE 4X190 1
ELboAR17° MOLLETON TYPE
42 9430040180 Neq7° (#-12) 4X180 PIPE 4X180 1
ELboRTI° MOLLETON TYPE
43 9430040125 Ne17° (¥=-4Y2) 4X125 PIPE 4X125 1
L4 9430040225 Neq7° (¥-12) 4X225 PIPE 4X225 1
45 9430040120 Nes7° (4-12) 4X120 PIPE 4X120 1
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LUBRICATION (NOPS)

7V aVv
SECTION

S AEYE 3=
SECTION NUMBER

[ 53412 656 |

kv—7 ORFIIBRTRIBELTCEEHADT, £y P EBTEXLTLHEEL,
When ordering items marked % ,indicate the set number
because they are available only as a set.

N mhEe/PART M e/ COMPONENT PARTS KT NAME oy
46 9430040330 nNeq47° (¥-42) 4%X330 PIPE 4X330 1
47 9430040250 Ne17° (¥-4yo) 4X250 PIPE 4X250 1
48 9430040290 Ne172° (4-9y2) 4£X290 PIPE 4X290 1
49 9430040240 Ne12° (¥-4Yu) 4X240 PIPE 4X240 1
50 9431060400 nNer7° (F1ou) 6x400 PIPE 6X400 1
51 9431060390 ne47°¢ (¥1ar) 6x390 PIPE 6X390 1
52 9431060650 N°17° (F1a2) 6X650 PIPE 6X650 1
53 9431060790 nNef12° (F1ov) 6X790 PIPE 6X790 1
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F-7°1039-3-

TAPE INSERTER

I7¥av
SECTION

v avES

| 5341z 680 |

SECTION NUMBER

k=7 OPSRIRIATRBELTCEEFRAOT, &y FEFSTEXLTIESV.
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

N 2R EFR/3E0 ™ E3EE/component ParTs M N AME oy
5340 61 923-1 Zo1RYTI3VFTA92ZY COUNTER 1
12-18
5341 61 921 F=7°1oY =8~ TAPE INSERTER 1
1-19

1 5290 61 961 FT=-7°10Y-3-}K28q TAPE INSERTER BODY 1
2 5290 61 964 T=2°kKLAN - TAPE HOLDER 1
3 9642030614 FTANI2IN M3X6 SMALL PAN-HEAD SCREW M3Xé6 6
4 5290 61 963 F=72°hN1p™ TAPE GUIDE 1
5 9716030014 ESyvhvzr M3 PLAIN WASHER M3 2
6 5290 61 965 P-4 ARM 1
7 9670061208 YEYRENILE M6X12 HEXAGON SOCKET BOLT Mé6X12 2
8 5341 89 822 AT - STAY 1
9 9716100014 ESH“ANzr M10 PLAIN WASHER M10 5
10 90630 AFTYIetEey SSp-8 SNAP PIN SSP-8 4
11 9662100014 TYF M10 HEXAGON NUT M10 4
12 5486 61 933-1 IVSH5YE BRACKET 1
13 9642051014 FANIRIN M5X10 SMALL PAN-HEAD SCREW M5X10 2
14 9710050008 AN YV hv 2 M5 SPRING WASHER M5 2
15 5340 61 926 NS5yt BRACKET 1
16 9680050508 PARI™ M5X5 SET SCREW M5X5 2
17 5340 61 925 AR PN STAND 1
18 5290 61 941 hoo3- DC24V COUNTER DC24V 1
19 91551 I-h-7-7° TAPE FOR TAPE INSERTER (200M) 1
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IV av IV e vES
SECTION SECTION NUMBER

Av—7 OBSRURTRBBELTEIVAOT, &y FEBTEXL TS,
When ordering items marked % ,indicate the set number

AN - (OPS) [ 5341z 710 |

COVER (OPS)

because they are available only as a set.

No ;T;Ea,*fg T %Egg/COMPONENT PARTS Mo ¢ " AMP {)E?y(
1 5341 73 010 hn™ - COVER 1
1 5341 73 110 hnt-(f1xo-) COVER {(YELLOW) 1
2 5512 71 114 NYTIOPFYI2INYPNNYYEME5XS8 SMALL BINDING SCREW M5X8 13

' CEY3Y FOR CE SPEC.
2 90813 AT P29 M5X10 SCREW M5X10 13
3 5327 71 015 ARYPW STUD 5
4 5327 73 015 ARYpP™ STUD 1
5 5341 73 031 AN - COVER 1
5 5341 73 131 WA= (PLH™NU=-) COVER (IVORY) 1
6 5327 73 035 ARY W STUD 2
7 5300 72 013 AZY PN STUD 4
8 5341 71 152 nNe rlb PANEL 1
LA MOLLETON TYPE
8 5341 71 154-1 NI (INS0D) PANEL (BROWN) 1
8 5341 71 155 Ne PANEL 1
GLAMSTIRTI® CRESTLINE TYPE
9 9642040414 FANIRIN MLX4 SMALL PAN-HEAD SCREW M4&X4 4
10 9660060014 FYE M6 HEXAGON NUT Mé 1
11 5310 71 157 ARY RN STUD 1
12 5341 71 122 ANPNRDR-ANN - BED CENTER COVER 1
12 5341 71 321 ANYPFNANN = (PN =) BED COVER (IVORY) 1
13 5341 71 112 wOFHhNN - MAIN COVER 1
13 5341 71 311 FOFANN=(P1HRNY =) MAIN COVER (IVORY) 1
14 5327 71 025 ARY D STUD 1
15 5341 71 175 ARY PN STUD 1
16 5341 71 176 cohn™- CD COVER 1
16 5341 71 371 CDANN=(PTHNY=) ¢CD COVER (IVORY) 1
17 5300 71 156 £°o PIN 11
18 5300 71 155 IVS55Yyp BRACKET 7
19 9710050014 NN RYVHN R M5 SPRING WASHER M5 22
20 9642051014 FAN32IY M5X10 SMALL PAN-HEAD SCREW M5X10 16
21 5341 71 150 NN - COVER 1
21 5341 71 350 Ainv-(fxa-) COVER (YELLOW) 1
22 90651 GS-JoI2% GS-6 GS-RING GS=-6 2
23 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 2
24 5341 71 172 RINIHNN - COVER 1
24 5341 71 372 AINIANN = (PTHENY =) COVER (IVORY) 1
25 5341 73 015 hnv- COVER 1
26 9670051001 yEypbk“ibd M5X10 HEXAGON SOCKET BOLT M5X10 2
27 5290 74 087-2 S ANMb(z1a™) LABEL (ENGLISH) 1
27 5290 74 091 SAML(ZhoI™M) LABEL (JAPANESE) 1
28 5290 74 083-2 SANW(xz 1) LABEL (ENGLISH) 3
28 5290 74 093 SANML (ZHDI™N) LABEL (JAPANESE) 3
29 5341 73 051 hns - COVER 1
29 5341 73 171 AN~ (P1k“Y=-,110-) COVER (IVORY,YELLOW) 1
35 98945005 HK=-b7°352% pP-1500 HOLE PLUG DP=-1500 1
JUAFSTDR1D° CRESTLINE TYPE

36 5341 73 014 NS - COVER 1
QUAFSTORT1I° CRESTLINE TYPE

36 5341 73 114 hnv-(1xo-) COVER (YELLOW) 1
JLAFSTOR1I® CRESTLINE TYPE

37 9652030514 F3A22IN M3XS SMALL TRUSS SCREW M3XS5 A
VYA ERPA CRESTLINE TYPE

38 99999 Hw-1b7°52% DP1093 HOLE PLUG DP1093 1
JLAPSTORT1)® CRESTLINE TYPE

39 5341 73 033 hne - COVER 1
JULARSTOR1)° CRESTLINE TYPE

39 5341 73 133 AN =(PLHNY=) COVER (IVORY) 1
JUANSLOR17)° CRESTLINE TYPE
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v -

COVER (OPS)

(oPS)

A vy VES 5341z 710 |
SECTION SECTION NUMBER

Av—/ ORBRERTRBELTEEIRAOT, £y FEBSTEIXL TS,
When ordering items marked % ,indicate the set number
because they are available only as a set.

., 1 &8 /SET N e BHF PART NAME B
N Xu'FE/PEEt "  Hasn/COMPONENT PARTS Mo Q’ty
40 5290 61 135-1 SAML (1Y) LABEL (ENGLISH) 2
41 5341 74 259 AN (ITEK) NAME PLATE (ITEK) 1
42 5290 74 084 AN (ZTIY) LABEL (ENGLISH) 2
L2 5290 74 094 SAML(ZHZI™) LABEL (JAPANESE) 2
43 5290 74 301 AN (z1aN) LABEL (ENGLISH) 1
43 5290 74 302 AN (Z/oIY) LABEL (JAPANESE) 1
43 5290 74 312 SANMG (PN TYIY) LABEL (GERMANY) 1
43 5290 74 313 SAML(I52A2N) LABEL (FRENCH) 1
43 5290 74 314 SANL (AN 12Y) LABEL (SPANISH) 1
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o aBS
SECTION NUMBER

toar

SECTION

(NOPS)
COVER (NOPS)

hne -
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hnt- (NOPS)

COVER (NOPS)

LY tIvavES [ 5341z 720

SECTION SECTION NUMBER
A7 OB REFTRBELTEIHAOT, £y FEBTEXLTLEIL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

N SEFR/PEET™n Bagh/coMPONENT PARTS Moo NAME o
1 5341 71 281 Fr-ohn“- CHAIN COVER 1
2 9710050014 N xYVANR M5 SPRING WASHER M5 2
3 9642051014 FANI2x5™ M5X10 SMALL PAN-HEAD SCREW M5X10 25
5 5341 71 215 ARYPW STUD 5
6 5341 73 041 AN - COVER 1
6 5341 73 141 NN = (PIHEN =) COVER (IVORY) 1
7 5512 71 114 NN LM IRINYPNNYYEMEXS8 SMALL BINDING SCREW M5X8 14
CED3AY FOR CE SPEC.

7 90813 N1 P29 M5X10 SCREW M5X10 3
CEY3Y FOR CE SPEC.

7 90813 NP 223" M5X10 SCREW M5X10 17
CEYIADTH™M 1 FOR NON CE SPEC.

8 90651 GS-1UJI% GS-6 GS-RING GS-6 3

9 5300 71 156 Ee> PIN 11

10 5341 73 025 ARYpW STUD 1

11 9670051001 vyt ibdk M5X10 HEXAGON SOCKET BOLT M5X10 2

12 5341 73 015 hns- COVER 1

13 5341 73 020 hnv - COVER 1

13 5341 73 120 inv-(1xao-) COVER (YELLOW) 1

14 5341 71 272 AN - COVER 1

14 5341 71 472 WNY=(P1HEN1)=) COVER (IVORY) 1

15 9642050814 FTAYIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 6

16 5341 71 271 hn - COVER 1

PAUN,ATAN, 29RO U.S.A.,CANADA,JAPAN
16 5341 71 273 hne - COVER 1
16 5341 71 277-~1 cohn“ - CD COVER 1
CEY3Y FOR CE SPEC.
16 5341 71 373 DN =(P1HENY =) COVER (IVORY) 1
16 5341 71 374 cCOhn“™ - CD COVER 1
ITEK(3-aYNn°) ITEK(EUROPE)

17 5327 71 015 ARY W STUD 1

18 5290 74 074 AN LABEL 1

19 5341 71 275 ARY PN STUD 1

20 9642041614 FTANIRIN MLX16 SMALL PAN-HEAD SCREW M&4X16 2

21 5341 71 219 woNIANN - AUXILIARY COVER 1

21 5341 71 419 KIFANN=(PTHENY =) MAIN COVER (IVORY) 1

22 5340 71 211 hnae - COVER 1

23 9716040014 E38“hvR M4 PLAIN WASHER M4 2

24 9710040008 NLRYNA[N2R M4 SPRING WASHER M4 2

25 9660040014 TYh M4 HEXAGON NUT M4 2

26 5341 71 220 ANN=(INL=) COVER (BLUE)> 1

26 5341 71 230 hne - COVER 1

26 5341 71 420 AN =(P1HN=) COVER (IVORY) i

27 5310 71 157 ARY PN STUD 1

28 9660060014 TYF M6 HEXAGON NUT M6 1

29 5341 71 250 e - COVER 1

29 5341 71 450 nY-(f1xo-=-) COVER (YELLOW) 1

30 5341 71 255 ARYpW STUD 2

33 5300 71 155 AL AN BRACKET 7

34 99923 JPohV-FN PG-47 FAN GUARD PC-47 1

37 5486 78 274-1 AN (ZhOIN) LABEL (JAPANESE) 1

37 5486 78 275-2 SA“W(x12™) LABEL (ENGLISH) 1

38 5341 73 061 v - COVER 1

38 5341 73 181 ANV =(PTHENY=) COVER (IVORY) 1

39 95145 h=-b72°59™ pp-500 PLUG DP-500 1

40 91314005 AYEC DRI 4X6 TAPPING SCREW 4Xé 4

45 5290 74 075 FCC 5% FCC LABEL 1

PAUh,HTIN

U.S.A.,CANADA
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hnt-

(NOPS)

COVER (NOPS)

IV a/
SECTION

When ordering items marked
because they are available only as a set.

IV a VBT

[ 5341z 720 |

SECTION NUMBER

kv—7 OREHBUETHBHELTE ERAOT, v FHEFTEXL TS,
% ,indicate the set number

No %ngg EEETMN %ﬂ%ﬁ/ PART NAME @ﬁ
T o Hx%&s/ COMPONENT PARTS N Q'ty
46 5341 73 033 NS - COVER 1
JLAN3T1DR1I° CRESTLINE TYPE
46 5341 73 133 AN = (PAHRNY-) COVER (IVORY) 1
2LARST1IR17° CRESTLINE TYPE
47 9652030514 F52329% M3X5 SMALL TRUSS SCREW M3X5 2
JUANS12317° CRESTLINE TYPE
48 99999 fi-b7°52% pP1093 HOLE PLUG DP1093 1
gJLALS12817° CRESTLINE TYPE
Z9 5290 74 087-2 3A“b(zfI%) LABEL (ENGLISH) 1
49 5290 74 091 AN (ZFOIN) LABEL (JAPANESE) 1
50 5341 71 216 ANt - COVER 1
50 5341 71 226 J2I2-ANN-(PLHE Y -) CONNECTOR COVER (IVORY) 1
51 5341 75 585 ans- COVER 1
53 5341 71 217 HoN3Innt- AUXILIARY COVER 1
53 5341 71 218 wONIANN-(PAHRNY =) AUXILIARY COVER (IVORY) 1
54 5290 74 084 5ANML (T12N) LABEL (ENGLISH) 3
54 5290 74 094 ANV (ZHSI™) LABEL (JAPANESE) 3
55 5290 74 201 BF91C392°5 L (90KG) LABEL (90KG) 1
56 5290 74 202 BFJ1C390°5 b (120KG) LABEL (120KG) 1
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avq1 roeronnt-
(EWb2R17°)

1ST SAFETY COVER
(MOLLETON TYPE)

IV aV
SECTION

¥hen ordering items marked
because they are available only as a set.

7YV avES l

5341z 750 |

SECTION NUMBER

Av—7 ORFREZTRBELCEERAOT, £y FEBTEXLTLESL,
X ,indicate the set number

N SaFE/S5R " BeE/componenT parTs Mol N AME s
1 9648043014 #5323 M4X30 SMALL FLUSH HEAD SCREW M&X30 4
2 5290 75 031 hé CAM 2
3 9684050508 PARI™ M5X5 SET SCREW M5X5 7
L 5340 75 220 Eoon HINGE 1
5 5290 52 423-1 Eeu PIN 2
6 9642040807 FTANIRIN M4LXS8 SMALL PAN-HEAD SCREW M4X8 16
7 5341 75 151 hns - COVER 1
8 5290 74 082-1 SANMb(z1a™) LABEL (ENGLISH) 6
8 5290 74 092 SAML(ZHI™) LABEL (JAPANESE) 5
9 5341 75 160 Eoo™ HINGE 1

10 5290 52 422 Eeo PIN 8

11 5341 75 111 nv- COVER 1

12 5295 75 040 Eoon HINGE 1

13 5322 75 020-1 Loy HINGE 1

14 9642031414 TAYIRIY M3X14 SMALL PAN-HEAD SCREW M3X14 8

15 9710030008 NN RYVHANR M3 SPRING WASHER M3 6

16 9716030014 ES9“hv2r M3 PLAIN WASHER M3 4

17 97303 ATYF V-15-1C26 SWITCH V-15-1C26 1

PAYR,ATAN, UKD U.S.A.,CANADA,JAPAN

17 98303001 AM1YF S845B20 SWITCH S845B20 2

18 98501 hnv-360010-1 COVER 360010-1 2

19 5290 76 022 ATYFIO L=} SWITCH PLATE 2

20 9710040008 NNRYNANR M4 SPRING WASHER M4 8

21 9660040008 TYh M4 HEXAGON NUT M4 4

22 5295 75 031-1 ATYFhL SWITCH CAM 2

PAN,hT3 ,—Uk°1h 1 EXCEPT U.S.A.,CANADA,JAPAN
23 5295 89 670 TINS5 5Yp BRACKET 1
PAUN, DTN, —Uk®Th 1 EXCEPT U.S.A.,CANADA,JAPAN

24 5290 89 613 ATYFIR SWITCH PLATE 1

25 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 3

26 90652 GS-YJI9™ GS-5 GS-RING GS-5 3

27 9648041014 #5325 M4X10 SMALL FLUSH HEAD SCREW M4X10 8

28 9642041014 FANIRIN M4LAX10 SMALL PAN-HEAD SCREW M4X10 8

29 5290 89 624 ATYF1R PLATE 1

30 9648041514 Y3323 M4LX15 SMALL FLUSH HEAD SCREW M&4X15 2

31 5295 89 660 INSH5Yp BRACKET 1

PAUVA,RTRN , 29RO O1ANA EXCEPT U.S.A.-,CANADA,JAPAN

32 5341 75 211 hnv - COVER 1

33 9648030614 ¥323k3I™ M3X6 SMALL FLUSH HEAD SCREW M3Xé6 32

34 91301 FIoONND HINGE 8

35 5320 89 611 AT - STAY 1

36 5341 89 618 AN™ - COVER 1

37 5341 89 611 AT - STAY i

38 5341 89 648-1 s - COVER 1

CEJ39 FOE CE SPEC.
39 5321 89 612-1 IVNSHYp BRACKET 2
L4 5341 75 212=-2 hAn“- COVER 1
51 9670051608 yEYbE“ILF M5X16 HEXAGON SOCKET BOLT M5X16 2
NP3D FOR NP

52 5321 75 524-1 IVNSHEYp BRACKET 1
NP3% FOR NP

53 5321 75 523-1 hne - COVER 1
NP3Y FOR NP

54 90164 Wl KNOB 1
NP39 FOR NP

55 95338 ATYF WK244XP=-2U SWITCH WK244XP-2U 1
56 5330 75 031 hé CAM 1
57 5330 75 492-1 Eoun HINGE 1
58 5300 53 213 Wiz KNOB 1
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avq1 PoEoANM -
(EWFOR17°)

1ST SAFETY COVER
(MOLLETON TYPE)

¥ av
SECTION

vy e VES
SECTION NUMBER
A7—7 OBRGRBRACRIBHELTEFHAOT, £y PEFTENLTLEZL,

When ordering items marked X ,indicate the set number
because they are available only as a set.

[ 5341z 750 |

©, 1 &% /SET_N RE BT PART NAME BX
N mzzs/PART M BaEY/ COMPONENT PARTS M Q'ty
59 5330 75 120-1 toon HINGE 1
60 5330 75 491-2 An“- COVER 1
61 9642061614 FANIRINY M6X16 SMALL PAN-HEAD SCREW M6X16 1
62 9716060014 E>8“h 2 M6 PLAIN WASHER Mé 1
63 5300 75 112 Ee o PIN 2
64 9716050014 E>8Nh“z2 M5 PLAIN WASHER M5 1
NP39 FOR NP
65 9660050014 TYh M5 HEXAGON NUT M5 1
NP39 FOR NP
66 9660030014 TYr M3 HEXAGON NUT M3 2
67 5341 89 649 CDhIN3IhNN - CD AUXILIARY COVER 1
68 9670060808 yEYybki“ibr M6X8 HEXAGON SOCKET BOLT M6X8 1
69 5341 75 115 wINIHNN - AUXILIARY COVER 1
70 9642040607 FANIRINY M4X6 SMALL PAN-HEAD SCREW M4&4Xé6 2
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A1 PIENOANS-
(FUAFS12817°)
1ST SAFETY COVER

(CRESTLINE TYPE)

IV av
SECTION

¥hen ordering items marked
because they are available only as a set.

IV VES I

53417 751

|

SECTION NUMBER

Av—7 ORGRBFTRBELTEIHADOT, £y PEBTEXLTLES L,
% ,indicate the set number

Mo v b ES /SET N BT PART NAME %
%5/ PART N &S/ COMPONENT PARTS Mo Qty
1 9648043014 ¥53x9" M4X30 SMALL FLUSH HEAD SCREW M4X30 4
2 5290 75 031 hi CAM 2
3 9684050508 FARI™ M5X5 SET SCREW M5X5 7
4 5340 75 220 Eoao™ HINGE 1
5 5290 52 423-1 E°D PIN 2
6 9642040807 FACIRON M4LXS8 SMALL PAN-HEAD SCREW M4X38 8
7 5341 75 152-1  hn“- COVER 1
8 5290 74 082-1 3A“Wb(xz13™) LABEL (ENGLISH) 6
8 5290 74 092 AN (ZHhoIN) LABEL (JAPANESE) 5
9 5341 75 160 coon HINGE 1

10 5290 52 422 t°> PIN 8

11 5341 75 114 A COVER 1

12 5295 75 040 Eoon HINGE 1

13 5322 75 020-1  Eo HINGE 1

14 9642031414 FANIRIN M3X14 SMALL PAN-HEAD SCREW M3X14 6

15 9710030008 N“2¥Nhvx M3 SPRING WASHER M3 4

16 9716030014 E>¥“hn“zr M3 PLAIN WASHER M3 4

17 97303 ATYF Vv-15-1C26 SWITCH V-15-1C26 2

PAVN,NTERN ,Z9H° D U.S.A.,CANADA,JAPAN

17 98303001 AT1YF S845B20 SWITCH S845B20 2

18 98501 hAnr-360010-1 COVER 360010-1 2

19 5290 76 022 ATYFI°L-b SWITCH PLATE 2

20 9710040008 N“YVANR M4 SPRING WASHER M4 8

21 9660040008 JYb M4 HEXAGON NUT M4 4

22 5295 75 031-1  A1YFhé SWITCH CAM 2

PAUH, WFBRN, 2K IIANT  EXCEPT U.S.A.,CANADA,JAPAN
23 5295 89 670 IV359¢h BRACKET 1
PAYR,ATIN,ZYKCOTANY  EXCEPT U.S.A.,CANADA,JAPAN

24 5290 89 613 A1YF1(3R SWITCH PLATE 1

25 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 3

26 90652 GS-UoI9% GS-5 GS-RING GS-5 3

27 9648041014 ¥51323% M4X10 SMALL FLUSH HEAD SCREW M4X10 8

28 9642041014 FANa3RIN M4&X10 SMALL PAN-HEAD SCREW M&X10 8

29 5290 89 624 ATYFAR PLATE 1

30 9648041514 #5323 M4X15 SMALL FLUSH HEAD SCREW M4X15 4

31 5295 89 660 IV559h BRACKET 1

PAYB,NIRN,ZYKRCOTANT EXCEPT U.S.A.,CANADA,JAPAN
32 5341 75 211 hne- COVER 1
33 9648030614 B339 M3X6 SMALL FLUSH HEAD SCREW M3Xé 32
34 91301 FIonro HINGE 8
35 5320 89 611 AT = STAY 1
36 5341 89 618 hin - COVER 1
37 5341 89 611 AT = STAY 1
38 5341 89 648-1 hHhn“- COVER 1
39 5321 89 612-1  I7“5459t BRACKET 1
44 5341 75 212-2  hnt- COVER 1
51 9670051608 YoYLEtIbE M5X16 HEXAGON SOCKET BOLT M5X16 2
NP3 FOR NP

52 5321 75 524-1  I7%5459Yt BRACKET 1
NP39 FOR NP

53 5321 75 523-1  hn“- COVER 1
NP39 FOR NP

54 90164 Y= KNOB 1
NP39 FOR NP

55 95338 AM1YF WK244XP-2U SWITCH WK244XP~2U 1

56 5330 75 031 hé CAM 1

57 5330 75 492-1 o HINGE 1

58 5300 53 213 PR KNOB 1

59 5330 75 120-1  Eoo™ HINGE 1
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2N(1 POESIANS -
(FUAFS12817°)
1ST SAFETY COVER

(CRESTLINE TYPE)

7YV aVv
SECTION

vy e VES
SECTION Nl”ﬁBEf{[4753l;1z 751 J

Av—7 OBRJRUETIBELTEFLADT, ¥y FEFTEXLTLESL.
When ordering items marked % ,indicate the set number
because they are available only as a set.

¥, V&% /SET M BRLH PART NAME T
No go%4/PART M et/ COMPONENT PARTS Mo Q’ty
60 5330 75 491-2 hih“- COVER 1
61 9642061614 FANIRIN M6X16 SMALL PAN-HEAD SCREW Mé6X16 1
62 9716060014 ESYNhh e M6 PLAIN WASHER Mé 1
63 5300 75 112 E°o PIN 4
64 9716050014 ES>8“hvzr M5 PLAIN WASHER M5 1
NP39 FOR NP
65 9660050014 Yk M5 HEXAGON NUT M5 1
NP39 FOR NP
66 9660030014 TYE M3 HEXAGON NUT M3 2
67 5341 89 649 CDhRINIhAN - CD AUXILIARY COVER 1
68 9670060808 Yy bE“IbE M6X8 HEXAGON SOCKET BOLT M6X8 1
69 5341 75 117 woNIANN - AUXILIARY COVER 1
70 9642040607 FANIRINY MLX6 SMALL PAN-HEAD SCREW M4Xé6 2
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Iy s VES

e ont- IV av 53412 755

?(’Elb.lf‘_)ﬂ'f7°) SECTION SECTION NUMBERr l

SAFETY BAR oo oEREASTERRL Ty LetoT, L BTTELLT Ry
(MOLLETON TYPE) because they are available only as a set.

N S5 EE/3R0t"  BeES/COMPONENT PARTS g R NAME o
1 9670063008 yhwbEcIbh M6X30 HEXAGON SOCKET BOLT M6X30 3
2 5341 75 714 ARY PN STUD 2
3 9721040008 E-Y22% E-4 E-RING E-4 2
4 5341 75 720-1 ?-4 ARM 1
5 5341 75 715-1 7Pyt onv- BAR 1
6 5341 75 710 PoENONN- BAR 1
7 5290 29 313 AN WASHER 5
8 9721070008 E-YoI% E=-7 E-RING E-7 10
9 5341 75 050-1 F“phn“- GEAR COVER 1

10 9710050014 N Y hvg M5 SPRING WASHER M5 12

11 9642051014 FAN32I™ M5X10 SMALL PAN-HEAD SCREW M5X10 12

12 5341 75 780 N rhyI2°L-F PLATE 1

13 5480 25 418 A7 gn SPRING 4

14 5341 75 712 Vo2 LINK 2

15 5340 75 712 ARYEN STUD 3

16 5341 75 770 n“rhy°b-t PLATE 1

17 9716050014 ESyvhvzr M5 PLAIN WASHER M5 6

18 9670051008 yyYbRcibh M5X10 HEXAGON SOCKET BOLT M5X10 8

19 5341 75 732 o2 - LINK 1

20 5290 37 433 R7°UTI%ny SPRING STUD 4

21 9684050508 PARI™ M5X5 SET SCREW M5X5 3

22 5340 75 733 ATYFhL SWITCH CAM 1

23 5340 75 718 £y PIN 1

23 5340 75 719 £eo PIN 1

tho Y A5 -AYEY39 FOR SECOND COLOR HEAD
24 5341 75 752 ARY PN STUD 1
25 5341 75 754 P-4 ARM 1
26 9670081208 YyYbtt bk M8X12 HEXAGON SOCKET BOLT M8X12 2
27 5341 75 040 FYPANS - GEAR COVER 1
28 5341 75 030 FYPHNN - GEAR COVER 1
30 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 1
31 9642041014 FAvarIY M4X10 SMALL PAN-HEAD SCREW M&X10 6
32 5341 75 753-1 7%“359b BRACKET 1
33 5341 75 812-1 HAn“- COVER 1
34 5341 75 730 PoEYONN - BAR 1
35 5300 75 016 INS5YE BRACKET 2
36 5300 75 017 IV359F BRACKET 1
37 9710040014 NN 2¥NAN2R M4 SPRING WASHER M4 6
38 5341 75 112-1  Hhn“- COVER 1
39 5341 75 113 PAFE 1N BRACKET 1
47 5341 75 767 ARYp™ STUD 1
CEY39 FOR CE SPEC.

48 5640 34 607 ANC =Y - SPACER 2
CE3Y FOR CE SPEC.

49 5290 76 022 ATYFI°L~-t SWITCH PLATE 1
CEY39 FOR CE SPEC.

50 5290 75 031 hi CAM 1
CEY3V FOR CE SPEC.

51 5341 75 760-1 7Poe™on“- BAR 1
CEY39 FOR CE SPEC.

53 98303001 A1YF S845B20 SWITCH S845B20 1
CEY39 FOR CE SPEC.

54 9670061608 yEYRi“M bt M6X16 HEXAGON SOCKET BOLT M6X16 2
CEY3Y FOR CE SPEC.

55 9642031414 FANI2IY M3X14 SMALL PAN-HEAD SCREW M3X14 2
CE>39 FOR CE SPEC.

56 9710030008 N Y hHvzr M3 SPRING WASHER M3 2
CEY3Y FOR CE SPEC.
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vy avES

|

PoLYONN - VeV | 53412 755
(ELF5317°) SECTION SECTION NUMBER

SAFETY BAR Xv—7 OWRZRP[/TRBHELTETLAOT, Lo FPEESTEXLTLESY,

(MOLLETON TYPE) SIS SR WA TR T L A

N §22§§ EEETMN B EH / PART NAME [

B & o #%=s/ COMPONENT PARTS Mo Q’ty

57 9716030014 54" hte M3 PLAIN WASHER M3 2
CEY3Y FOR CE SPEC.

58 9648041014 #5323 M4x10 SMALL FLUSH HEAD SCREW M&4X10 2
CEDID FOR CE SPEC.

59 5487 51 751 h2- COLLAR 1
CED3IV FOR CE SPEC.

60 9670064008 yrwbacibh M6X40 HEXAGON SOCKET BOLT Mé6X40 1
CEY3AY FOR CE SPEC.

61 98501 Anv-360010-1 COVER 360010-1 1
CED3AV FOR CE SPEC.

62 9660040014 FTYb M4 HEXAGON NUT M4 2
CEY3Y FOR CE SPEC.

63 9721050008 E-Y2I% E-5 E-RING E-5 1
CE339 FOR CE SPEC.

64 5560 52 219 A2°Youon SPRING 2
CEY3AY FOR CE SPEC.

65 9660060014 TYE M6 HEXAGON NUT Mé 1

66 9710060008 NN RYVHANR M6 SPRING WASHER Mé 1

67 9670062808 YEYbEcIbh M6X28 HEXAGON SOCKET BOLT M6X28 2
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avq2 PyeNoAnt-
(ELFOR17°)

2ND SAFETY COVER
(MOLLETON TYPE)

IV av
SECTION

N YAEYS

[ 53411 756

I

SECTION NUMBER

A7—7 ORGBRUEIATRBELTCEIHAOT, £y FEBTEILTLESL,
Yhen ordering items marked % ,indicate the set number
because they are available only as a set.

No ;l!guul‘gg gggTNﬁN Haah PART NAME ﬂ;ﬁ
uf an 0 HWik%&S/ COMPONENT PARTS N Q'ty
1 5327 75 420 toon HINGE 1
2 5341 75 411-1  HAN“- COVER 1
3 5300 75 112 t°o PIN 2
4L 9642040807 TANIRIY M4XS SMALL PAN-HEAD SCREW M&4X8 8
5 5327 75 430 Eoon HINGE 1
6 5290 76 022 ATYFI°L=-1 SWITCH PLATE 2
7 97303 ATYF V-15-1C26 SWITCH Vv-15-1C26 3
PAUH,DFRAN ,ZUEK° D U.S.A.,CANADA,JAPAN
7 98303001 ATYF S845B20 SWITCH S845B20 3
8 9642031414 FANIRIN M3X14 SMALL PAN-HEAD SCREW M3X14 6
9 9710030008 N gY“hHvz M3 SPRING WASHER M3 [
10 9716030014 E29“ntzr M3 PLAIN WASHER M3 6
11 98501 hnv-360010-1 COVER 360010-1 3

PAUN, DTRN, 2V D

U.S.A.,CANADA,JAPAN

12 9648041014 ¥52x9" M4X10 SMALL FLUSH HEAD SCREW M4X10
13 5290 75 031 hé CAM

14 9684050508 PX2I“ M5X5 SET _SCREW M5X5

15 5327 75 423 E°> PIN

16 5340 75 733 ATYFNhL SWITCH CAM

17 9721070008 E-U>9" E-7 E-RING E-7

18 5341 75 762 AZYL™ STUD

19 9670081208 YyYbri“ibE M8X12 HEXAGON SOCKET BOLT M8X12
20 9642053014 FAN2RIN M5X30 SMALL PAN-HEAD SCREW M5X30
21 9710050014 N“ Y%A R M5 SPRING WASHER M5

22 5341 75 070 FAPHNAN- GEAR COVER

23 5327 75 422 E°> PIN

24 5290 52 422 E°> PIN

25 5341 75 412-1_ hn“- COVER

26 5341 75 760-1  7Poe“on“- BAR

27 5290 29 313 ghntz WASHER

28 5340 75 712 AZY PN STUD

29 9670063008

YhYRs“ILE M6X30

HEXAGON SOCKET BOLT M6X30

30 5340 75 723

E°>

PIN

31 5480 25 418

AR PV

SPRING

32 5341 75 770

N“zxns572°L-t

PLATE

33 9716050014

ES¥“h™R M5

PLAIN WASHER M5

34 9670051001

Y5Ybt“ bt M5X10

HEXAGON SOCKET BOLT M5X10

35 5290 37 433

AZ°UyI%ny

SPRING STUD

36 5341 75 031 FAPANN - GEAR COVER

37 9642051014 FANIx9% M5X10 SMALL PAN-HEAD SCREW M5X10
38 5341 75 780 nN“h52°L-t PLATE

39 5341 75 041 FrTPONN - GEAR COVER

40 5341 75 763 V359t BRACKET

41 95338

ATYF WK244XP=-2U

SWITCH WK244XP-2U

42 9642041014 FAN329N M4X10 SMALL PAN-HEAD SCREW M4X10
43 9716060014 E2¥ A R M6 PLAIN WASHER M6

44 5341 75 764 ANC -4 - SPACER

45 5341 75 541 J°bL-t PLATE

46 5341 75 523 V359t BRACKET

47 5341 75 750 PIENONM- ASSY BAR ASSY

48 9670061208

VYEYbKRNIbE M6X12

HEXAGON SOCKET BOLT Mé6X12

49 5341 75 732 Yo7 LINK

50 5340 75 719 e PIN

51 5341 75 522 2V359¢h BRACKET

53 5341 75 532-2 %3549t BRACKET

54 5341 75 530 wEMN HINGE

55 9642061614 FANIRIN M6X16 SMALL PAN-HEAD SCREW M6X16
57 5341 75 540 ExoM HINGE

58 5341 75 511-1  Pye“ohn“- COVER

—A_AA._\_h__\.aa_a_)_\ANLNW._\_.\._\_\Q\_\N(X),L\_\L\NMNNA__;N,_;__\mm_)_;w_.\_.\\owo\
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(EWF2R17°)

2ND SAFETY COVER
(MOLLETON TYPE)

IV aV
SECTION

IV a VES

[ 53412 756 |

SECTION NUMBER

Av—7 ORFBUITHBELTEELAOT, Ly bBFTEXL TS,
When ordering items marked % ,indicate the set number
because they are available only as a set.

N §%E§§ ggaTmN %ﬂzﬁ/ PART NAME ylit-d

& (Y t#&s/ COMPONENT PARTS N Q’ty
59 5300 53 213 YIZ KNOB 1
60 5290 52 119-1 A2 Yyyon SPRING 1
61 5290 74 082-1 2AML(zr1IY) LABEL (ENGLISH) 3
61 5290 74 092 AN (ZRoIN) LABEL (JAPANESE) 3
62 5487 51 751 h5- COLLAR 1

CEY3V FOR CE SPEC.
63 9670064008 vEwbav bk M6X40 HEXAGON SOCKET BOLT M6X40 1
CEY3Y FOR CE SPEC.

64 5341 75 119 woNIANNN - AUXILIARY COVER 1
65 9670060808 vk ti“ibt M6X8 HEXAGON SOCKET BOLT M6X8 1
67 5341 75 116 wovIANNN - AUXILIARY COVER 1
68 5341 75 525 hnv - COVER 1
69 9660040014 TYh M4 HEXAGON NUT Mé& 1
70 9710040014 NNYNHN 2R M4 SPRING WASHER Mé& 1
71 9710030014 NN RYSHNR M3 SPRING WASHER M3 4
72 9642031014 FAavdz3Y M3X10 SMALL PAN-HEAD SCREW M3X10 4
73 5332 61 868 A597°59% JUMPER PLUG 1
74 98912003 J2#*7%- SRCN2A13-5S CONNECTOR SRCN2A13-5S 1
75 5340 75 718 Eeo PIN 1
76 9660060014 TYF M6 HEXAGON NUT Mé 1
77 9710060008 N YV v M6 SPRING WASHER Mé 1
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PoOENONN -
(FLAFZ12817°)
SAFETY BAR

(CRESTLINE TYPE)

kv av
SECTION

 YAEYE

| 53417 757

SECTION NUMBER

R2—7 OBFZRBRBETRBBELCEIHAOT, ¥y FESTEXLTLEEL,

¥hen ordering items marked

because they are available only as a set.

X ,indicate the set number

N &7 hET/SET M RS PART NAME 1%
#5 %S/ PART M HK&%/ COMPONENT PARTS Mo Q’ty
1 9670063008 JyEYbatibh M6X30 HEXAGON SOCKET BOLT M6X30 3
2 5341 75 714 ARYEN STUD 2
3 9721040008 E-Y292%“ E-4 E-RING E-4 2
4 5341 75 720-1 P-4 ARM 1
5 5341 75 715-1 ?ye*on“- BAR 1
6 5341 75 710 Poehont- BAR 1
7 5290 29 313 ghhn g WASHER 5
8 9721070008 E-Yo2" E-7 E-RING E-7 8
9 5341 75 050-1 F“Phn“- GEAR COVER 1

10 9710050014 NIV M5 SPRING WASHER M5 12

11 9642051014 FAava3x9% M5X10 SMALL PAN-HEAD SCREW M5X10 12

12 5341 75 780 n“znsz°uv-+F PLATE 1

13 5480 25 418 T AL NYA SPRING 4

14 5341 75 712 22 LINK 2

15 5340 75 712 ARYLN STUD 3

16 5341 75 770 n“zxhso°L-tH PLATE 1

17 9716050014 oy ntr M5 PLAIN WASHER M5 6

18 9670051008 YEy bRtk M5X10 HEXAGON SOCKET BOLT M5X10 8

19 5341 75 732 o9 LINK 1

20 5290 37 433 A2°Yuovny SPRING STUD 4

21 9684050508 PARIY MS5X5 SET SCREW M5X5 3

22 5340 75 733 ATYFhL SWITCH CAM 1

23 5340 75 718 teo PIN 1

23 5340 75 719 Eeo PIN 1

PhOFYHZ=-AYENTD FOR SECOND COLOR HEAD
24 5341 75 752 ARYpN STUD 1
25 5341 75 754 P-4 ARM 1
26 9670081208 JEYbhENILE M8X12 HEXAGON SOCKET BOLT M8X12 2
27 5341 75 040 FVPhAN- GEAR COVER 1
28 5341 75 030 FNPHNN - GEAR COVER 1
30 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 1
31 9642041014 FANI2OY M4X10 SMALL PAN-HEAD SCREW M4X10 6
32 5341 75 753-1 %559t BRACKET 1
33 5341 75 812-1 hn“- COVER 1
34 5341 75 850 PoRNOAN- ASSY BAR ASSY 1
35 5300 75 016 Y359 BRACKET 2
36 5300 75 017 PAFEPLN BRACKET 1
37 9710040014 NNRYNHANR M4 SPRING WASHER M4 6
38 5341 75 112-1  hn“- COVER 1
39 5341 75 113 V559 BRACKET 1
47 9710060008 NN 9% AN M6 SPRING WASHER M6 3
48 9660060014 7Yk Mé HEXAGON NUT Mé 3
49 5341 75 864 POENONN- SAFTY BAR 1
50 5341 75 863 t°o PIN 2
51 5341 75 767 ARYp™ STUD 1
CED3V FOR CE SPEC.

52 5640 34 607 ANC =Y SPACER 2
CEY39 FOR CE SPEC.

53 5290 76 022 ATYFI°L-F SWITCH PLATE 1
CEJ39 FOR CE SPEC.

54 5290 75 031 hé CAM 1
CEY39 FOR CE SPEC.

55 5341 75 760-1 Pt on“- BAR 1
CED39 FOR CE SPEC.

57 98303001 ATWF $845B20 SWITCH S845B20 1
CEJ39 FOR CE SPEC.

58 9670061608 YEYLENIbE M6X16 HEXAGON SOCKET BOLT M6X16 2

CEZ3Y

FOR CE SPEC.

193



PoEt I -
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SAFETY BAR

(CRESTLINE TYPE)

IV avs IV a VRS
SECTION SECTION NUMBER

[ 534171 757

|

A7—7 OB RBEECRBELTEEHAOT, £y FESTEXLTLEEL.
When ordering items marked % ,indicate the set number

because they are available only as a set.

N mEEE/ PART M e e/ COMPONENT PARTS LART NAME o

& o Q'ty

59 9642031414 TANIRIN M3X14 SMALL PAN-HEAD SCREW M3X14 2
CE39 FOR CE SPEC.

60 9710030008 NNV HAN R M3 SPRING WASHER M3 2
CEY3v FOR CE SPEC.

61 9716030014 tsYvh e M3 PLAIN WASHER M3 2
CEZ39 FOR CE SPEC.

62 9648041014 #5329 M4X10 SMALL FLUSH HEAD SCREW M4X10 2
CEY39 FOR CE SPEC.

63 5487 51 751 ho- COLLAR 1
CEY39 FOR CE SPEC.

64 9670064008 yEWbh“ Ik M6X40 HEXAGON SOCKET BOLT M6X40 1
CEY39 FOR CE SPEC.

66 9660040014 TYF M4 HEXAGON NUT M4 2
CEJ3D FOR CE SPEC.

67 9721050008 E-Y22% E-5 E-RING E-5 1
CEZ39 FOR CE SPEC.

68 5560 52 219 AJC g™ SPRING 2
CED3Y FOR CE SPEC.

69 9670062808 YW bk“ bk M6X28 HEXAGON SOCKET BOLT M6X28 2
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aN{2 PoE ohANN-
(FVAP312217°)
2ND SAFETY COVER

(CRESTLINE TYPE)

7V aV
SECTION

7y a2 ES 53417 758

SECTION NUMBER

Av—7 OBGRHURTRBBELTEIVAOT, £y FHEBTEXLTLLEEL.
When ordering items marked % ,indicate the set number
because they are available only as a set.

No %ZJggg ;gggq)hN e PART NAME 1@&
‘ B an [} HW&S/ COMPONENT PARTS N Q’ty

1 5327 75 420 toon HINGE 1

2 5341 75 411-1 hn“- COVER 1

3 5300 75 112 teo PIN 2

L 9642040807 FANI2IN M4XE8 SMALL PAN-HEAD SCREW M&4X8 8

5 5327 75 430 coon HINGE 1

6 5290 76 022 ATYFI°L-b SWITCH PLATE 2

7 97303 AMWF V-15-1C26 SWITCH V-15-1C26 3

PAYB, DFRN ,ZUiH° D U.S.A.,CANADA,JAPAN

7 98303001 ATYF S845B20 SWITCH S$845B20 3

8 9642031414 FTANIRIY M3X14 SMALL PAN-HEAD SCREW M3X14 6

9 9710030008 NN RYSANR M3 SPRING WASHER M3 6
10 9716030014 ESYvhvzr M3 PLAIN WASHER M3 6
11 98501 amnv-360010-1 COVER 360010-1 3
12 9648041014 5323 M4X10 SMALL FLUSH HEAD SCREW M4X10 6
13 5290 75 031 hé CAM 3
14 9684050508 FARD™Y M5X5 SET SCREW M5X5 9
15 5327 75 423 teo PIN 1
16 5340 75 733 ATYFhL SWITCH CAM 1
17 9721070008 E-YoI" E-7 E-RING E-7 3
18 5341 75 762 ARY Y STUD 1
19 9670081208 y5Wbki“ibh M8X12 HEXAGON SOCKET BOLT M8X12 1
20 9642053014 FANI29Y M5X30 SMALL PAN-HEAD SCREW M5X30 2
21 9710050014 MY Hhv 2 M5 SPRING WASHER M5 8
22 5341 75 070 FCPHANS - GEAR COVER 1
23 5327 75 422 £y PIN 1
24 5290 52 422 teo PIN 2
25 5341 75 413 Py o - COVER 1
26 5341 75 760-1 7Poe“oN%- BAR 1
27 5290 29 313 yepnzx WASHER 2
28 5340 75 712 ARYLW STUD 2
29 9670063008 YoYU bENIbE M6X30 HEXAGON SOCKET BOLT M6X30 3
30 5340 75 723 tey PIN 2
31 5480 25 418 A2°Yygn SPRING 4
32 5341 75 770 n“xhyJ7°L-b PLATE 1
33 9716050014 ESy“ntzr M5 PLAIN WASHER M5 4
34 9670051001 YyywbEribh M5X10 HEXAGON SOCKET BOLT M5X10 8
35 5290 37 433 AJ2°UoI%hy SPRING STUD 3
36 5341 75 031 FUPHNS - GEAR COVER 1
37 9642051014 Favazxa™ M5X10 SMALL PAN-HEAD SCREW M5X10 6
38 5341 75 780 n“ghyo°L-b PLATE 1
39 5341 75 041 FVPHANN - GEAR COVER 1
40 5341 75 763 INS55YL BRACKET 1
41 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 1
42 9642041014 FAYI2IN M4X10 SMALL PAN-HEAD SCREW M&X10 3
43 9716060014 ESY“nvzr M6 PLAIN WASHER Mé 3
44 5341 75 764 ANC =Y — SPACER 2
45 5341 75 541 2°L-Fb PLATE 1
46 5341 75 523 Y559t BRACKET 1
47 5341 75 750 PoEYONY~ ASSY BAR ASSY 1
48 9670061208 Y5Yhktlbh M6X12 HEXAGON SOCKET BOLT Mé6X12 1
49 5341 75 732 o2 LINK 1
50 5340 75 719 £°> PIN 1
51 5341 75 522 IVS5Yb BRACKET 1
53 5341 75 532-2 7“559h BRACKET 1
54 5341 75 530 Eoon HINGE 1
55 9642061614 FANIRIY M6X16 SMALL PAN-HEAD SCREW M6X16 1
57 5341 75 540 coon HINGE 1
58 5341 75 513 PORNONNN - COVER 1
59 5300 53 213 YIZ KNOB 1
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avq{2 PoeNohnNt-
(FLAF312317°)

2ND SAFETY COVER
(CRESTLINE TYPE)

IV av €IV aVES
SECTION SECTION NUMBER
*v—7 OBRHRBETRERLTE FLADT, €y FEFTEXLTL LT,

¥hen ordering items marked % ,indicate the set number
because they are available only as a set.

5341z 758 |

N g5 Fa/PArT e/ COMPONENT PARTS o ART NAME o
60 5290 52 119-1 A7°yoon SPRING 1
61 5290 74 082-1 SAML (1Y) LABEL C(ENGLISH) 3
61 5290 74 092 SANML(ZHIY) LABEL (JAPANESE) 3
62 5487 51 751 ho5- COLLAR 1
CEY3TY FOR CE SPEC.
63 9670064008 yEYbrEc Lt M6X40 HEXAGON SOCKET BOLT M6X40 1
CEY3Y FOR CE SPEC.
64 5341 75 118 wNIhNe - AUXILIARY COVER 1
65 9670060808 YyEybE“ bk M6X8 HEXAGON SOCKET BOLT M6XS8 1
66 5341 75 526 hn- COVER 1
67 9660040014 TYt M4 HEXAGON NUT M4 1
68 9710040014 NM YRR M4 SPRING WASHER M4 q
69 9710030014 NS REVHN 2R M3 SPRING WASHER M3 4
70 9642031014 FaradxI™ M3IX10 SMALL PAN-HEAD SCREW M3X10 4
71 5332 61 868 A307°59" JUMPER PLUG ' 1
72 98912003 J%73- SRCNZ2A13-5S CONNECTOR SRCNZ2A13-5S 1
73 5340 75 718 te> PIN 1
74 9660060014 TYr M6 HEXAGON NUT Mé 1
75 9710060014 N“R¥NANR M6 SPRING WASHER Mé 3
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A2°L-Y9F

POWDER SPRAY DEVICE

IV av
SECTION

IV aVES

| 5341z 830 |

‘SECTION NUMBER

kv — 7 OBRBHETRBELTEIRAOT, £y bEBTEXLTLEE L,

¥hen ordering items marked

because they are available only as a set.

* ,indicate the set number

ty bES /SET N Baaik PART NAME %%

No B@RES/ PART N ﬁ&%%/COMPONENT PARTS Mo Qty
5332 83 030 A2°L-JAM ASSY SPRAY NOZZLE ASSY 1

1,18,35,38,40-43

1 5430 14 445 JANM NOZZLE 2
2 91852 EMZ-bih-A 8X12X240 HOSE 8X12X240 1
3 91238 f-AZY2°I _1/4 HOSE NIPPLE 1/4 3
4 97625 NN ip7“AB21-02-05 100v_VALVE AB21-02-05 100V {
5 91258 -9YJ2°l 174 NIPPLE 1/4 2
6 5430 14 452 U= KNOB 1
7 9662120014 FYF M12 HEXAGON NUT M12 1
8 5430 14 453 LA PYA SPRING 1
9 5430 14 454 Ee> PIN 1
10 5430 14 451 NN VALVE 1
11 91280 YENT T 1/4 PIPE FITTING T 1/4 1
12 91235 AAFA _IE™ 174 ELBOW 1/4 1
13 9672061414 QYh2E bk M6X14 HEXAGON HEAD BOLT Mé6X14 4
14 9710060008 NN RYNAVR M6 SPRING WASHER M6 4
15 9716060014 E39™nv 2k M6 PLAIN WASHER M6 4
16 97023 t-3- RC-20S 100W-N MOTOR RC-20S 100W-N 1
17 5340 83 261 Y= KNOB 1
18 90505 0-4Y>2% pP-16 O-RING P-16 3
19 90511 0-4Yyx2™ pP-20 O-RING P-20 1
20 5430 39 118 Y= KNOB 1
21 9648051014 #5229 M5X10 SMALL FLUSH HEAD SCREW M5X10 2
22 5430 14 437 hbAI™ - HOLDER 1
23 5430 14 435 At rLEPYIC BOTTLE CAP 1
24 5430 14 438 NN ™ BAND 1
25 5430 14 460 7°b-} PLATE 1
26 5430 14 433-1  N°Y%D PACKING 1
27 5430 14 431 Ny BOTTLE 1
28 5430 14 432 ne~3ve° PIPE 1
29 90609 BE-U>2" BE-80 BE-RING BE-80 1
30 5340 83 259 IV359¢h BRACKET 1
31 9670081208 Yyybtihibh M8X12 HEXAGON SOCKET BOLT M8X12 2
32 9710050014 NN RYWANR M5 SPRING WASHER M5 2
33 9672051014 gYh2#ENibh M5X10 HEXAGON HEAD BOLT M5X10 2
34 9670062008 Y5Ybtt bk M6X20 HEXAGON SOCKET BOLT Mé6x20 1
35 5332 83 031 Ee> PIN 2
36 5341 83 033 IVS59b BRACKET 1
37 5341 83 034 V559 +h BRACKET 1
38 5332 83 020 fi-AZY2°l HOSE NIPPLE 1
39 91828 EMZ-lbk-2 8X12X730 HOSE 8X12X730 1
40 5332 83 010 HiLI® - HOLDER 2
41 9716040014 ES9 A 2 M4 PLAIN WASHER M4 2
42 9710040014 NMRENANR M4 SPRING WASHER M4 2
43 9660040014 FTYb M4 HEXAGON NUT M4 2
44 5480 14 428-1 bLn“- LEVER 1
45 5430 32 815 U= KNOB 1
46 9660050014 FYUb M5 HEXAGON NUT M5 1

201



53417 840

o
W
]
___ew
%_N
NZ
mQ
:/m
N
Puw
Z
N O
A
N5
NI
P 0
x
8}
2
o
H o
n)
o
= w
[
[ oW 7}
K -
z QO
my  w
PR « 4

202



IV av vV a VBT
SECTION SECTION NUMBER
k-7 OBRRERTRBHELTEFRAOT, £y PEFTERLTLLIL.

When ordering items marked ,indicate the set number
because they are availahle only as a set.

LINRIA-NCOF | 53417 840 |

REGISTER PUNCH

PART NAME

~ 1 E% /SET N R Bt EH
Ne 5 28/ cOMPONENT PARTS Mo Q'ty

B ZES/ PART N

5110 10 010-4 ULY“AR-N°IFEYL RP22 REGISTER PUNCH SET RP22 1

1-20,23-29,31-45

5110 10 100-4

LINAR-N°TF ASSY

REGISTER PUNCH ASSY

1

1-20,23-29,31-40

5110 10 180-1

N°OFeYb ASSY (A)

PUNCH SET ASSY (A)

1

16,19,29,31

5110 10 190-1

NeFLYh ASSY (B)

PUNCH SET ASSY (B)

16,19,20,23

5110 20 110-1

P-4L ASSY

ARM ASSY

-_—

1,4,40

5340 54 690

LONAR-I-F ASSY

REGISTER MARKING DEVICE ASSY

-—

46-49

1 5110 20 131-1  AIn%D NAME PLATE 1

2 9721080008 E-Y29" E-8 E-RING E-8 8

3 5110 20 121 Eeo PIN 2

4 5110 20 111 P-4 ARM 1

5 5110 20 119 n“z SPRING 2

6 5110 20 112 e PIN 2

7 5110 10 121 2V359¢b BRACKET 2

8 5110 20 132-1  A1n%D NAME PLATE 1

9 9710060008 NVREVHN 2R M6 SPRING WASHER Mé 4

10 9670061208 YyYbm“h bk M6X12 HEXAGON SOCKET BOLT MéX12 &
11 90790 2Yt593929 M3X10 SCREW M3X10 1
12 5110 10 141 hn™ - COVER 1
13 9660030014 FYb M3 HEXAGON NUT M3 1
14 5110 10 110 2°b-t PLATE 1
15 9670052008 yyybkt bk M5X20 HEXAGON SOCKET BOLT M5X20 4
16 9412501400 N1I9E°Y 5X14 PARALLEL PIN 5X14 4
17 5110 20 115 LA SCREW 4
18 5110 20 114-1 2%359%t BRACKET 1

*x 19 5110 20 116-2 n°y¥ PUNCH 2
*x 20 5110 20 118-3 n°o% PUNCH 1
*x 23 5110 10 143-2 3“1A DICE 1
24 5110 20 113-1 2%“349+t BRACKET 1
25 5110 10 171 [l BOARD 1
26 5110 10 122 AT-= STAY 2
27 999438 VWD IY BU-692B BUSHING BU-692B 4
28 9642042014 FANI2IN M4ax20 SMALL PAN-HEAD SCREW M4X20 4

* 29 5110 20 117 N°os¥ PUNCH 1
*x 31 5110 10 142-1 3“1R DICE 1
32 9716050014 E349“hnt & M5 PLAIN WASHER M5 3
33 9710050008 N“¥“hAv2r M5 SPRING WASHER M5 3
34 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X38 3
35 9642041214 FANIRIN M4LXT12 SMALL PAN-HEAD SCREW M4X12 4
36 9710040008 NN pn2R M4 SPRING WASHER M4 4
37 90773 £7229" 4.8X20 WOOD SCREW 4.8X20 4
38 5110 10 123 2°bL-t PLATE 1
39 5110 10 130 Ag-l SCALE 1
40 90730 N°-hH-t%39 1.6X5 RIVET 1.6X5 2
41 5110 20 150 LINAR-LE°D (6MM) PIN (6MM) 1
42 5110 20 160 LINAR-E°DY (6MM) PIN (6MM) 1
43 5110 20 170 LINRA-CE°D (Z2MM) PIN (Z2MM) 1
44 5110 20 180 LINRR-E°D (2MM) PIN (2MM) 1
45 5110 20 140 LINAR-NN- (6MM) BAR (6MM) 1
46 5340 54 692 -t SHEET 1
47 5340 54 693 Ee> PIN 2
48 5340 54 691 y-b SHEET 1
49 9652030614 F5AJRIN M3X6 SMALL TRUSS SCREW M3X6 2
50 5110 20 190 LINAR-NN- (2MM) BAR (Z2MM) 1
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N132b-4

DELIVERY FRAME

IV av
SECTION

7YV asES

[ 53412 860

SECTION NUMBER

AT —7 OBBRERTRBELTEEHAOT, ¥y FEFTEXL TS,

¥hen ordering items marked

because they are available only as a set.

,indicate the set number

M g EFR/SEL N, Hash/ PART NAME %
& . #%%ES/ COMPONENT PARTS M Q'ty
199959 wpat- Nz30120 HOLDER Nz30120 2
2 9660030014 FUb M3 HEXAGON NUT M3 6
3 5341 61 161 F139+9hY LAMP COVER 1
5 9648041514 Y3222 M4X15 SMALL FLUSH HEAD SCREW M&4X15 2
6 9648030614 ¥5322% M3X6 SMALL FLUSH HEAD SCREW M3X6 2
7 99960 541-527° FL15W FLUORESCENT LAMP 15W 1
8 9642050814 FANIRIN M5X8 SMALL PAN-HEAD SCREW M5X8 2
9 9710050014 NN YV Hv 2 M5 SPRING WASHER M5 23
10 5340 61 163-1 5129b92%559F BRACKET 1
11 9670061208 YIYLE“ILE M6X12 HEXAGON SOCKET BOLT MéX12 14
12 5341 87 423 FI-JhN(rY CHAIN GUIDE 2
13 9670063508 YEYLHENIbE M6X35 HEXAGON SOCKET BOLT M6X35 4
14 5321 87 421-1  7%559Fb BRACKET 2
15 5341 87 428 D 2 BOLT 2
16 9662100014 v M10 HEXAGON NUT M10 8
17 9710100008 N r¥vptz M10 SPRING WASHER M10 8
18 5341 86 212-3 CD7b-4 CD_ FRAME 1
19 5321 86 453 0-2- ROLLER 4
20 5321 86 451 E°o PIN &
21 91712 —-FMANPUSIY 4902LL  NEEDLE BEARING 4902LL 4
22 5290 29 316 yhhte WASHER 4
23 5321 86 452 £°o PIN 4
24 5290 52 233 E°> PIN 2
25 98305002 A1YF D4DT1A32N SWITCH D4DT1A32N 2
230V 230V
27 9642051014 FAN 329 M5X10 SMALL PAN-HEAD SCREW M5X10 21
28 5290 89 616 2%359¢F BRACKET ' 2
29 95115 AT1IFANN - SWITCH COVER 2
30 95111 , ATYF 71-15GHW228B SWITCH Z-15GW22B 2
31 9716040014 E34“ht 2 M4 PLAIN WASHER M4 4
32 9642042514 FANIRIN MLX25 SMALL PAN-HEAD SCREW M4X25 8
33 5290 17 117 U= KNOB 1
34 9684050508 PARIN M5X5 SET SCREW M5X5 1
35 9642031014 FAN 229N M3X10 SMALL PAN-HEAD SCREW M3X10 4
36 98891 Jx73- CONNECTOR 1
36 98912005 J%73- CONNECTOR 1
CEY39 FOR CE SPEC.
37 5300 17 116 hnt- COVER 1
38 5290 17 115 A2°yoo™ SPRING 1
39 5320 87 218 -2 10Xx17x220 HOSE 10X17Xx220 1
40 91211 f-ANNOEN 16 HOSE BAND 16 3
41 5341 32 719 #i-2 10X17x2000 HOSE 10X17x2000 1
42 5320 87 217-1 7359+t BRACKET 1
43 5290 17 113 NN p® VALVE 1
44 5290 17 114 AE°D ML NEEDLE 1
45 5321 89 522-1  I7“55Yt BRACKET 1
45 5321 89 523 V5591 BRACKET 1
CEY39 FOR CE SPEC.
46 9660060014 TYE M6 HEXAGON NUT M6 8
47 9710060008 NN aY“p 2 M6 SPRING WASHER M6 4
48 5341 87 429 ANC -Y - SPACER 6
49 5290 86 413 PA YA BUSHING 2
50 9670081608 YyYbmrlbh M8X16 HEXAGON SOCKET BOLT M8X16 2
51 9670083508 YIUbErIbE M8X35 HEXAGON SOCKET BOLT M8X35 4
52 9710080008 Nt a¥vnptz M8 SPRING WASHER M8 5
53 9660080014 TYE M8 HEXAGON NUT M8 >
54 5341 87 462 28559k BRACKET 2
55 5340 87 461 24359 BRUSH 2
56 9716050014 ESY“n 2 M5 PLAIN WASHER M5 8
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v av IV a ET
SECTION SECTION NUMBER
Av—2 ORSREATRBELTEFHAOTG, £y FEBTEXLTLLIL.

When ordering items marked % ,indicate the set number
because they are available only as a set.

NIIU-L [ 53417 860 |

DELIVERY FRAME

No %ngg ggﬁTmN %ﬁ%ﬁ/ PART NAME @&

T} 0 # %S/ COMPONENT PARTS M Qty
58 9642052014 FarazxdN M5X20 SMALL PAN-HEAD SCREW M5X20 4
59 5321 87 426-1 A3YH™ STUD 2
61 5321 87 427-1  7%@Y2 BLOCK 2
62 5321 87 425 V559t BRACKET 4
63 9670041008 YYbESIbE M4X10 HEXAGON SOCKET BOLT M4X10 2
64 5341 87 427 IV359¢b BRACKET 2
65 5321 87 424-1 Fi-Oonh“1(t" CHAIN GUIDE 2
66 5290 87 431-1  PI2%59% OIL RECEIVER 1
67 5310 87 423-1  h“1h™ GUIDE 1
68 5290 87 422-1 RZYLM STUD 3
69 5341 86 211 2b-4 FRAME 1
71 5341 61 251 ATYFINS5YE SWITCH BRACKET 1
72 96519 A1YF AVW4O01-R SWITCH AVW401-R 1
73 96589 ATYF AJ4L534 SWITCH AJ4534 1
74 5341 61 412 IV559¢ BRACKET 1
75 98945009 K- 7°59% DP-1187 HOLE PLUG DP-1187 1

CED3IY FOR CE SPEC.

75 99999 fi-17°59% pP1093 HOLE PLUG DP1093 1
76 5341 87 422 AZYLN STUD 1
77 5290 87 441 PIV594 OIL RECEIVER 1
78 5290 87 423-1 AT GUIDE 1
79 5290 32 117 AbYne - STOPPER 1
80 98945011 =72 520N CM12 CABLE GRAND CM12 2

230V

230V
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IS NS PINCERY)

DRIVE SHAFT.DRIVEN SHAFT

IV avs
SECTION

Av—7 OBSRBETCHBELTEELAOT, €y PESTEIL TS,
When ordering items marked % ,indicate the set number
because they are available only as a set.

VAN

[ 53411 870

|

SECTION NUMBER

No %E;gg g%ﬁTmm %E%%/COMPONENT PARTS ﬁART NAME @g
5300 87 160 1=l ASSY WHEEL ASSY 32
66-68
5310 87 150-1 o-3Y-n“1+™ ASSY ROTARY GUIDE ASSY 1
3,5,25,33-37,50,53
5321 87 210-2 9“19t“90%7 ASSY DRIVE SHAFT ASSY 1
16,57,73,74
5321 87 230-1 A3-k1-lb WHEEL 2
3,5,25,34,35,53,54,64,66-69
5341 87 110-1  2b%927°05YF ASSY DRIVE SPROCKET ASSY 1
17,24,38,39,85
5341 89 210 Y>9 ASSY LINK ASSY 1
45,46
1 9642042514 FANIRIN M4X25 SMALL PAN-HEAD SCREW M&4X25 2
2 9716040014 ES¥Nhv 2 M4 PLAIN WASHER Mé& 2
3 9642051014 FANI23N M5X10 SMALL PAN-HEAD SCREW M5X10 31
4 95115 ATYFhNN = SWITCH COVER 1
5 9710050008 NNRYNAN R M5 SPRING WASHER M5 31
6 5290 89 616 V359t BRACKET 1
7 95111 ATYF 1-15GW228B SWITCH Z-15G6GW228B 1
8 9672061614 aYhak bk M6X16 HEXAGON HEAD BOLT Mé6X16 2
9 5330 61 313 Y359t BRACKET 1
10 97837 FOLYAIYF GXL-N12F PROXIMITY SWITCH GXL-N12F 1
11 9710030008 NN rY“hAvx M3 SPRING WASHER M3 2
12 9642030614 FANIRIN M3X6 SMALL PAN-HEAD SCREW M3X6 2
13 5341 87 170-1_ A1Z3I9%7°L-bt ASSY TIMING PLATE ASSY 1
14 5341 83 040 AZ°L-hs CAM 1
15 90293 fv-WANPYSIN 62041212 BALL BEARING 6204217 1
16 9411503600 7-N°-E°D 5X36 TAPER PIN 5X36 2
17 5340 87 113-1  A7°a4%t (NOPS) SPROCKET (NOPS) 1
18 5341 87 613 V559t BRACKET 1
19 9670051001 YrYbhr bk M5X10 HEXAGON SOCKET BOLT M5X10 5
20 9660120014 TYF M12 HEXAGON NUT M12 2
21 5341 87 610-1 z1P-9¢0-/A"N AIR SHOWER NOZZLE 1
22 5640 48 107 ARYne - STOPPER 1
23 5327 26 232 ¥- KEY 1
24 5341 87 111-1  2¢7+h SHAFT 1
25 9670062008 YHYRENILE M6X20 HEXAGON SOCKET BOLT M6X20 9
26 9716060014 E39“nvzx M6 PLAIN WASHER M6 2
27 5310 87 511 hé CAM 1
28 5341 87 512-1 9I%559¢t BRACKET 1
29 9670063008 Yyy bkt b M6X30 HEXAGON SOCKET BOLT Mé6X30 2
30 5321 87 215 e - COVER 3
31 9684060608 PARIN M6X6 SET _SCREW M6X6 2
32 9684050508 PARIN M5X5 SET SCREW M5X5 2
33 5300 87 161-1  #1b“JL-4L SIDE FRAME 2
34 9660060014 FTYbE M6 HEXAGON NUT Mé 14
35 5300 87 162 HlbIN - HOLDER 6
36 5310 87 154 FAWAS SHAFT 8
37 5522 45 126 h“1bh%o-5- GUIDE ROLLER 24
38 9411603200 F-N°-t°2 6X32 TAPER PIN 6X32 1
39 5340 87 112-1  27°ayYh (OPS) SPROCKET (OPS) 1
40 5300 87 121-1  ¥“7 GEAR 1
41 90207 ANPIYIIN 6203LLB BEARING 6203LLB 1
42 5290 26 124 A“PUDIVNANN - BEARING COVER 1
43 9710060008 Ny hvzr M6 SPRING WASHER M6 3
L4 5327 26 231 P-4 ARM 1
45 5340 52 606 A2 BUSHING 2
46 5341 89 217 Yo7 LINK 1
47 9721070008 E-UoI9% E-7 E-RING E-7 2
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SECTION SECTION NUMBER

AZ—7ORERBETRBELTEFHAOT, vy FEHEBTEXL TSN,
When ordering items marked % ,indicate the set number
because they are available only as a set.

IENHINT [ IN2ONODNT

DRIVE SHAFT.DRIVEN SHAFT

No. %LE?E ggETmN %%%ﬁ/ PART NAME @&

oo 0 #K%8/ COMPONENT PARTS N Q’ty
48 5290 33 143 e PIN 1
49 5290 29 313 PN WASHER 4
50 9670061008 YyYhri“Ibk M6X10 HEXAGON SOCKET BOLT Mé6X10 8
51 5290 23 113 Yhhtz WASHER 1
52 9648051014 #3229 M5X10 SMALL FLUSH HEAD SCREW M5X10 3
53 9686062008 PrzI™ M6X20 SET SCREW M6X20 7
54 9670041008 YyyYbicibh M4X10 HEXAGON SOCKET BOLT M4X10 16
55 90319 fN=pANPYSIN 6203712 BALL BEARING 620372 2
56 5321 87 214 KRN - HOLDER 2
57 5321 87 213 A72°059t SPROCKET 1
58 5321 87 521 V559t BRACKET 1
60 5321 87 522 hb CAM 1
61 5321 87 524 WAL PYA SPRING 1
62 5321 87 525 LA WASHER 1
63 9722280008 c-Yoo9" Cc-28 C-RING C-28 1
64 5321 87 233-1 %7t SHAFT 16
66 5300 87 164 1= WHEEL 32
67 90510 0-Y29" P-6 0-RING P-6 32
68 5300 87 165 ant - COVER 32
69 5321 87 231 Y4hYIb=-4 SIDE FRAME 4
71 5321 87 523 Hlban - HOLDER 1
72 90315 wv=-LANPYI2Y 600322 BALL BEARING 6003712 1
73 5321 87 211-2  9%I¢t SHAFT 1
74 5321 87 212 AZ2°o59ut SPROCKET 1
75 5321 87 219 ¥V 7 GEAR 1
76 9716050014 ES9“hn“zk M5 PLAIN WASHER M5 3
77 5321 87 218 v b GUIDE 1
78 5321 87 217 n3- COLLAR 1
79 5341 87 217 ANC =Y - SPACER 1
80 5290 87 512 ANC -4 - SPACER 1
81 9670061608 YsYbi“ibh M6X16 HEXAGON SOCKET BOLT Mé6X16 3
82 91211 F-ANNOEN 16 HOSE BAND 16 1
83 9670061208 YyYbric bk M6X12 HEXAGON SOCKET BOLT M6X12 4
84 5321 87 216 ANC -4 - SPACER 1
85 9411603600 F-N°-E°> 6X36 TAPER PIN 6X36 1
86 9642051614 FANIRIN M5X16 SMALL PAN-HEAD SCREW M5X16 1
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NAIY A

CHAIN DELIVERY GRIPPER

IV av
SECTION

Av—7 ORFRBATCRBELTEEHAODT, £y FEBSTEXLTLEEW.
¥hen ordering items marked
because they are available only as a set.

S VAEYE 3

| 53211 872

SECTION NUMBER

,indicate the set number

©, V&8 /SET N HE AT PART NAME B
N EuFE/35E™m  Huzn/COMPONENT PARTS M Q’ty
5310 87 302-1 gYyYnNe-3$7+ ASSY GRIPPER SHAFT ASSY 3
4,7,18
5321 87 300-3 FIJ>F“NUI2MIUYN°- ASSY GRIPPER ASSY 3
3-8,10-24
5321 87 301-2 J“UYN°-3“1 ASSY GRIPPER BASE ASSY 3
3-7,12,13,16-18,22-24
5321 87 310-1 7 U9YN°-3%1 ASSY GRIPPER BASE ASSY 3
5,6,22-24
5321 87 410 Fr-J ASSY CHAIN ASSY 2
2,25
9670051001 vEybh“ckr M5X10 HEXAGON SOCKET BOLT M5X10 1
5300 87 412 Fr-2 CHAIN
5290 87 315-1 AN =Y - SPACER

F-N°-t°o 3X22

TAPER PIN 3X22

1
2
3
4 9411302200
5
6
7

24 9410301608

AJ2°YygntEey 3X16

SPRING PIN 3X16

- |

2

6

3

3

9684050508 PARIN M5X5 SET SCREW M5X5 6

* 5290 87 322 IV359¢ BRACKET 3
5310 87 313-1 ¥t SHAFT 3

8 5290 87 321-1  AJ2°4youo“ SPRING 6

10 5321 87 318-2 I“yyne- GRIPPER 15
11 9670061608 VyEybkh bk M6X16 HEXAGON SOCKET BOLT M6X16 15
12 5321 87 311-1_ I2%349¢t BRACKET 3
13 5321 87 312-1  7“3459Y¢t BRACKET 3
14 9721040008 E-Y2I9% E-4 E-RING E-4 3
15 90203 HN=ANPYIIN 625717 BALL BEARING 625717 3
16 9411302000 F-nN°-t°y 3X20 TAPER PIN 3X20 9
17 9411301600 T-N°-E°>y 3X16 TAPER PIN 3X16 3
18 5290 87 316-1 7?-4 ARM 3
19 5290 87 317 AZYbN STUD 3
20 9710050008 N“RY“NHANR M5 SPRING WASHER M5 3
21 9660050014 FTYr M5 HEXAGON NUT M5 3

* 22 5321 87 314-1 %7t SHAFT 3
* 23 5290 87 319-1  I“)YN°-3%1 GRIPPER STUD 5
5

6

25 5321 87 411

PRAYFAIPUDI

ATTACHMENT LINK
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DELIVERY TABLE DOLLY

I ¥vav
SECTION

kv —7 OPRFIIRR[/TRBEL TEFHAOT, ¥y PEBSTEXLTLE T,

¥hen ordering items marked % ,indicate the set number

because they are available only as a set.

VALY S

| 53417 880

SECTION NUMBER

No. 2y} %5 /SET M e PART NAME A%
BE&ES/ PART N &S/ COMPONENT PARTS N Qty
5310 88 140 T LIb 99" 2 ASSY SPROCKET AND GEAR ASSY 1
8,9,14
5310 88 150-2 Fz-o CHAIN 1
11,47,50,51
5340 88 240-1 Nn19F-7%b ASSY DELIVERY TABLE DOLLY ASSY 2
ZUKC N EXCEPT JAPAN
37-40,44
5340 88 240-1 N12T-7“Ib ASSY DELIVERY TABLE DOLLY ASSY 1
ZYh° JAPAN
37-40,44
1 5300 21 424 2°L-+ PLATE 1
2 5310 88 145-1 I7“359Y¢t BRACKET 1
3 9710050014 Nhry¥“pvr M5 SPRING WASHER M5 8
4 9642051014 FANIRIN M5X10 SMALL PAN-HEAD SCREW M5X10 8
5 90644 NYEY“ VR A3 TOOTHED LOCK WASHER A3 2
6 9642032014 FANI2IN M3X20 SMALL PAN-HEAD SCREW M3X20 2
7 5290 89 143 A3 BUSHING 2
8 5290 88 142 AZ°abvt SPROCKET 2
9 9410402508 AZ°0o9%E°y 4X25 SPRING PIN 4X25 2
11 5310 88 148-1  hé CAM 1
12 90836 Fr-2 RS37-1 59°p CHAIN RS37-1 59p 1
13 5290 88 235 911t WEIGHT 2
14 5310 88 141 CARAN SHAFT 1
15 5310 88 147-1 FI-ohA“q1b™ CHAIN GUIDE 1
16 98501 hnt-360010-1 COVER 360010-1 1
17 9414202514 JYECT 2X25 SPLIT PIN 2X25 2
18 5310 88 233 AT - STAY 1
19 97313 A1YF VX-5-1C22 SWITCH VX=-5-1C22 1
20 5341 88 210 b-4 FRAME 1
21 9670081608 Y5YUbRE“ILE M8X16 HEXAGON SOCKET BOLT M8X16 2
22 9648052014 ¥53x9" M5X20 SMALL FLUSH HEAD SCREW M5X20 2
23 5341 88 234 b=l RAIL 2
24 5330 88 236-1  h3- COLLAR 4
25 9660060014 TYb M6 HEXAGON NUT M6 2
26 9710060008 N“RYUHN2R M6 SPRING WASHER M6 4
27 5290 88 231 AZYEN STUD 2
28 5290 31 116 127 LINK 2
29 9721070008 E-Uo2™ E-7 E-RING E-7 2
30 5340 88 233-1  A3Yp™ STUD 4
31 90214 fv-lbANPYSI™ 600022 BALL BEARING 60002z 6
32 9648051614 3339 M5X16 SMALL FLUSH HEAD SCREW M5X16 2
33 9648051014 ¥532k5% M5X10 SMALL FLUSH HEAD SCREW M5X10 2
34 5290 88 250 L=l RAIL 2
35 5330 88 237-1  AZRYE™ STUD 2
36 9670051001 YyYbhht bk M5X10 HEXAGON SOCKET BOLT M5X10 4
37 91350 ¥PA3- 420G6-N-75 CASTER 420G-N-75 8
ZYke AT EXCEPT JAPAN
37 91350 ¥PAR- 420G-N-75 CASTER 420G-N-75 4
ZYike JAPAN
38 9716060014 ES4“h“2 M6 PLAIN WASHER Mé 32
39 90770 223" 4.1X20 WOOD SCREW 4.1X20 32
TYRe ZhN T EXCEPT JAPAN
39 90770 229" 4.1X20 WOOD SCREW 4.1X20 16
N, JAPAN
40 5340 88 241-1 N1IT-2%I DELIVERY TABLE DOLLY 2
Yk Zhv T EXCEPT JAPAN
40 5340 88 241-1  NIF-I% DELIVERY TABLE DOLLY 1
“Yik° JAPAN
42 9710080008 N“x4%pvr M8 SPRING WASHER M8 6
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SECTION SECTION NUMBER

DELIVERY TABLE DOLLY Ar-s omRUMETLIML TR SeL0T, by BT NS
because they are available only as a set.

No gﬁ;‘ffﬁgg IS’EETNaNu %Egg/COMPONENT PARTS &ART NAME {Qﬁig

43 5340 88 232-1  AZYR™ STUD 2

44 5310 44 314 Ay-lb SCALE 2
U e el EXCEPT JAPAN

44 5310 44 314 Ay-lb SCALE 1
Y ) JAPAN

45 9662080014 FTYr M8 HEXAGON NUT M8 8

46 5341 88 220 Jb-4 FRAME 1

47 90856 SZ3{oMYUIRS37-1(1/2" JOINT LINK RS37-1<1/2") 4

48 97381 P2F1-8- VAM22 ACTUATOR VAM22 1

49 5310 88 151 L°o PIN 2

50 90111009 F1-2 RS37-1 7P CHAIN RS37-1 7P 1

51 90111010 ¥1-> RS37-1 51°P CHAIN RS37-1 51°P 1
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DELIVERY LIFTING

IV aVv
SECTION

VAEYS i
SECTION NUMBER

| 534127 890

kv~ OMGRUITRBELTEFIHADT, £y PEFTEXLTLEEV,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

No £y b EFS /SET N R 2T PART NAME L
HmES/ PART N %S/ COMPONENT PARTS Mo Q’ty
5290 88 1122 ARikLAN - ASSY HOUSING ASSY 1
1,16
5290 88 190-2 Y“9ovYJ2%“P ASSY GEAR ASSY 1
62,81,82,84
5290 88 1941 ¥“P ASSY GEAR ASSY 1
77,78
5290 89 130-2 2XYSNSb LI+ ASSY BACK GUIDE KNOB SHAFT ASSY 1
37,38,42,43
5296 88 160-1 nJb“Ib ASSY (PA#“U-) HANDLE ASSY (IVORY) 1
15,70-72
5310 88 160-1 N (IN3YT) ASSY HANDLE (BLACK) ASSY 1
15,70-72
5330 88 11112 2“559YF ASSY BRACKET ASSY 1
1,66
5341 88 110 OF-LFNP-I 55YF ASSY BRACKET ASSY 1
1-4,25,26,63,64,66,74-76
5341 88 130 P-4 ASSY ARM ASSY 1
5,9
5341 88 140 S5FIVYPI2bNOP-LIPIPASSY RACHET DRIVE ARM SHAFT ASSY 1
4,25,26
1 90242 2“Yv1 MB1210DU BUSHING MB1210DU 5
2 5290 88 180 ¥ 7 GEAR 1
3 5290 88 183 ¥- KEY 1
4 5341 88 113-1_ P77t SHAFT 1
5 5341 88 131 A3 BUSHING 1
6 5341 88 132 ASThNhs SLIDE CAM 1
7 9660050014 JYbr M5 HEXAGON NUT M5 1
8 9710050008 NMY¥ VR M5 SPRING WASHER M5 3
9 5341 88 120 7=4 ARM 1
10 5290 51 064 WAL PVA SPRING 1
11 5290 51 070 YA PAWL 1
12 5290 51 063-1 E°D PIN 1
13 9670062508 YYYbrE“IbE M6X25 HEXAGON SOCKET BOLT M6X25 2
14 5341 88 136 2%av2 BLOCK 1
15 9648051014 #3325 M5X10 SMALL FLUSH HEAD SCREW M5X10 5
16 5290 88 112 ARk IAN - HOUSING 1
18 90692 ¥5nh“2 L10 FLUSH SPRING L10 1
19 9684050508 PARIN M5X5 SET SCREW M5X5 3
20 5341 88 133 gv7239vth LOCK NUT 1
21 9710060008 N“rY“Hr M6 SPRING WASHER Mé 5
22 9660060014 TYE M6 HEXAGON NUT Mé 5
23 9410402508 A2°09NE°T 4X25 SPRING PIN 4X25 1
24 5290 88 144 27 GEAR , 1
25 9410402808 A7°UDINECD 4X28 SPRING PIN 4X28 1
26 5290 88 115 SFIVbEEI-1 RATCHET WHEEL 1
27 9721070008 E-U29“ E-7 E-RING E-7 4
28 5341 89 111 j29 L INK 1
29 9670051608 YEYbratIbh M5X16 HEXAGON SOCKET BOLT M5X16 2
30 5300 12 224 2°bL-t PLATE 1
31 5310 89 134-1 YIZ(I“359Y72) KNOB (BLACK) 1
31 5316 89 134 YIZ(PAHN =) KNOB (IVORY) 1
32 9684060608 PARIN M6X6 SET SCREW M6X6 2
33 5310 89 133-2 Yz(2“3%9Y7) KNOB (BLACK) 1
33 5316 89 133-2 YIZ(PA#“U-) KNOB (IVORY) 1
34 5310 89 149 NN - COVER 1
35 5290 89 120 bn*- LEVER 1
36 5290 89 148 h3- COLLAR 1
37 5290 89 129 ANC -4 - SPACER 1
38 5290 89 131-2 %2t SHAFT 1
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SECTION NUMBER

| 534127 890

kv~ OMGRUITRBELTEFIHADT, £y PEFTEXLTLEEV,

¥hen ordering items marked

because they are available only as a set.

% ,indicate the set number

No £y b EFS /SET N R 2T PART NAME L
HmES/ PART N %S/ COMPONENT PARTS Mo Q’ty
5290 88 1122 ARikLAN - ASSY HOUSING ASSY 1
1,16
5290 88 190-2 Y“9ovYJ2%“P ASSY GEAR ASSY 1
62,81,82,84
5290 88 1941 ¥“P ASSY GEAR ASSY 1
77,78
5290 89 130-2 2XYSNSb LI+ ASSY BACK GUIDE KNOB SHAFT ASSY 1
37,38,42,43
5296 88 160-1 nJb“Ib ASSY (PA#“U-) HANDLE ASSY (IVORY) 1
15,70-72
5310 88 160-1 N (IN3YT) ASSY HANDLE (BLACK) ASSY 1
15,70-72
5330 88 11112 2“559YF ASSY BRACKET ASSY 1
1,66
5341 88 110 OF-LFNP-I 55YF ASSY BRACKET ASSY 1
1-4,25,26,63,64,66,74-76
5341 88 130 P-4 ASSY ARM ASSY 1
5,9
5341 88 140 S5FIVYPI2bNOP-LIPIPASSY RACHET DRIVE ARM SHAFT ASSY 1
4,25,26
1 90242 2“Yv1 MB1210DU BUSHING MB1210DU 5
2 5290 88 180 ¥ 7 GEAR 1
3 5290 88 183 ¥- KEY 1
4 5341 88 113-1_ P77t SHAFT 1
5 5341 88 131 A3 BUSHING 1
6 5341 88 132 ASThNhs SLIDE CAM 1
7 9660050014 JYbr M5 HEXAGON NUT M5 1
8 9710050008 NMY¥ VR M5 SPRING WASHER M5 3
9 5341 88 120 7=4 ARM 1
10 5290 51 064 WAL PVA SPRING 1
11 5290 51 070 YA PAWL 1
12 5290 51 063-1 E°D PIN 1
13 9670062508 YYYbrE“IbE M6X25 HEXAGON SOCKET BOLT M6X25 2
14 5341 88 136 2%av2 BLOCK 1
15 9648051014 #3325 M5X10 SMALL FLUSH HEAD SCREW M5X10 5
16 5290 88 112 ARk IAN - HOUSING 1
18 90692 ¥5nh“2 L10 FLUSH SPRING L10 1
19 9684050508 PARIN M5X5 SET SCREW M5X5 3
20 5341 88 133 gv7239vth LOCK NUT 1
21 9710060008 N“rY“Hr M6 SPRING WASHER Mé 5
22 9660060014 TYE M6 HEXAGON NUT Mé 5
23 9410402508 A2°09NE°T 4X25 SPRING PIN 4X25 1
24 5290 88 144 27 GEAR , 1
25 9410402808 A7°UDINECD 4X28 SPRING PIN 4X28 1
26 5290 88 115 SFIVbEEI-1 RATCHET WHEEL 1
27 9721070008 E-U29“ E-7 E-RING E-7 4
28 5341 89 111 j29 L INK 1
29 9670051608 YEYbratIbh M5X16 HEXAGON SOCKET BOLT M5X16 2
30 5300 12 224 2°bL-t PLATE 1
31 5310 89 134-1 YIZ(I“359Y72) KNOB (BLACK) 1
31 5316 89 134 YIZ(PAHN =) KNOB (IVORY) 1
32 9684060608 PARIN M6X6 SET SCREW M6X6 2
33 5310 89 133-2 Yz(2“3%9Y7) KNOB (BLACK) 1
33 5316 89 133-2 YIZ(PA#“U-) KNOB (IVORY) 1
34 5310 89 149 NN - COVER 1
35 5290 89 120 bn*- LEVER 1
36 5290 89 148 h3- COLLAR 1
37 5290 89 129 ANC -4 - SPACER 1
38 5290 89 131-2 %2t SHAFT 1
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SECT10ON SECTION NUMBER|75341Z 890 |

Kv—2 ORGRURTRBELTEFHAOT, £y PESTEXLTLESL.
¥hen ordering items marked % ,indicate the set number

AN(PHNIPNS

DELIVERY LIFTING

because they are available only as a set.

No iﬁ%iﬁ’ffé ISDIEX:ETNQNQ %E%g/COMPONENT PARTS Il\lleRT NAME g@;%
39 90603 CE-Y>I9" CE=-12 CE-RING CE-12 1
40 5290 89 112 INg95 BUSHING 1
41 9642051614 FANIxIN M5X16 SMALL PAN-HEAD SCREW M5X16 2
42 5290 89 135 AZ2°o59Yt SPROCKET 1
43 9410403208 A7°YIVE°D 4X32 SPRING PIN 4X32 1
44 5327 44 210 pn®- LEVER 1
45 5327 44 231 AZYL™ STUD 1
46 9710080008 NV2YNHN 2R M8 SPRING WASHER M3 1
47 9660080014 TYr M8 HEXAGON NUT M8 1
48 9660040014 TYb M4 HEXAGON NUT M4 4
49 9710040008 NVRYNHNR M4 SPRING WASHER M4 4
50 5330 57 151 IN35YL BRACKET 1
51 97630 YU/t AS-05N 115V SOLENOID AS-0O5N AC115V 1
52 9670041008 YyYhENbE M4X10 HEXAGON SOCKET BOLT M4X10 4
53 90628 ATYICECD SSP-4 SNAP PIN SSP-4 1
54 5300 33 561-1 E°D PIN 1
55 91710001 ANG =% - SPACER 2
56 5341 88 270 y>2 LINK 1
57 9670061208 Yhybkt bk M6X12 HEXAGON SOCKET BOLT Mé6X12 2
58 5290 89 422 RN SCREW 1
59 5290 36 351 YALFYAY YVl SPRING STUD 1
60 5300 59 565-1  A7°4yoo% SPRING 1
61 5290 82 162 AR BUSHING 1
62 5290 88 191-2 VY“9YI73“PuP7t GEAR_SHAFT 1
63 5290 37 614 V7 GEAR 1
64 9410302008 A7°yogvtEey 3x20 SPRING PIN 3X20 1
65 5341 88 135 AN =%~ SPACER 1
66 5330 88 111 V359t BRACKET 2
67 9670064508 VEYbE I E M6X45 HEXAGON SOCKET BOLT M6X45 4
68 5290 88 134 7259F CLUTCH 1
69 5290 37 814 WA PV A SPRING 1
70 5296 88 161-1  NIF“WLEIBL(PAHNY=-) HANDLE BODY (IVORY) 1
70 5310 88 161-1_ Nyb“Wko31 (I*597) HANDLE BODY (BLACK) 1
71 5300 37 820 NN (PARNY =) HANDLE (IVORY) 1
71 5310 37 820 NIEMIL(ONSYT) HANDLE (BLACK) 1
72 5300 37 815 2°L=b(PAEN =) PLATE (IVORY) 1
72 5310 37 815 7°L-F(IV3Y7) PLATE (BLACK) 1
73 5290 88 170 A SCREW 1
73 9642061014 FANI2IN M6X10 SMALL PAN-HEAD SCREW Mé6X10 1
74 5290 88 133 EAWAN SHAFT 1
75 5290 37 613 N7 GEAR 1
76 9410302508 A72°yygntEey 3X25 SPRING PIN 3X25 1
77 5290 88 194 47 GEAR 1
78 5290 89 219 bl BUSHING 1
79 5290 88 193 AZYpN STUD 1
80 5341 88 134 292~ WASHER 1
81 5290 88 192-1 VY“9V7%“? GEAR 1
82 9410402208 A72°YINE°Y 4X22 SPRING PIN 4X22 1
83 5290 29 311 YA WASHER 1
84 9410252208 A7°yo9%E°Y 2.5X22 SPRING PIN 2.5X22 1
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IV avyES

A\Y A\Y W > S

RN R :E&C/T%N Spotion NUMBER| 53417 892 |

SIDE GUIDE Ko OHBEARTIERLTR ER40T, ko L EITIALT (AL,

because they are available only as a set.

No ;tz-{abg‘% SET Mo ST e PART NAME ﬂ?’lﬁ
% &ES/ PART M t§x®&S/ COMPONENT PARTS N Q’ty
5341 89 270 g227°k b ASSY CLAMP BOLT ASSY 2

19-21
1 9710050008 ANRYNHNR M5 SPRING WASHER M5 4
2 5341 89 227 2Y559¢b BRACKET 1
3 9670061208 YOUbRRN I M6X12 HEXAGON SOCKET BOLT M6X12 4
L 9670061408 YIYbhtlbE M6X14 HEXAGON SOCKET BOLT M6X14 1
5 5341 89 225 A1 I%aY2 BLOCK 2
6 9670051001 yywbkvibk M5X10 HEXAGON SOCKET BOLT M5X10 4
7 5341 89 240-1 H1Ab“h“1P™ ASSY SIDE GUIDE ASSY 1
8 5341 89 230-1 H1bh“n“1F“ ASSY SIDE GUIDE ASSY 1
9 5341 89 222 PAFEPAN BRACKET 1

11 9716060014 ESY“htar M6 PLAIN WASHER M6 1

12 90214 BN -bANPYLIY 600022 BALL BEARING 600022 1

13 5341 89 224 ANC -9 - SPACER 1

14 5341 89 226 THIntx SPRING 1

15 5341 89 221 A2 BUSHING 1

16 5341 89 223 AbCl SPILL 2

17 9670064008 YEWbhvibE M6X40 HEXAGON SOCKET BOLT Mé6X40 3

18 5341 89 251-2 H“1h“ GUIDE 1

19 5341 89 271 7227° K b BOLT 2

20 9410201608 AJ°)oo%Eey 2X16 SPRING PIN 2X16 2

21 5341 89 272 Y= KNOB 2

22 5300 75 112 E°o PIN 1

23 9684050508 FARIN M5X5 SET SCREW M5X5 3

24 5290 89 422 290 SCREW 1

25 5330 89 411 AT - STAY 1

26 90601 CE-U29“ CE-8 CE-RING CE-8 2

27 5341 89 421-1 AN“- BAR 1

28 9410302508 AJ°UuonEey 3X25 SPRING PIN 3X25 4

30 5341 89 430-1 I7“35Ybk ASSY BRACKET ASSY 1

31 5341 89 450 P-4 ARM 1

32 5341 89 440-1 29 ASSY LINK ASSY 1

33 9716060008 C39%h“ 2 M6 PLAIN WASHER M6 1

34 9721050008 E-22% E=-5 E-RING E-5 1

35 9721040008 E=-Y2I% E-4 E-RING E-4 1

36 9670061201 YEYrENIbE M6X12 HEXAGON SOCKET BOLT Mé6X12 2

37 5341 89 410 APYYN® - ASSY STRIPPER ASSY 1

38 5341 86 214 AT - STAY 1

39 9721100008 E-Y>2" E-10 E~RING E-10 3

40 5290 52 422 t°o PIN 1

41 5290 89 423 A2°No" SPRING 1

42 5300 59 134 FANS- LOCK COLLAR 1

43 5341 89 413 Y2 KNOB 1

44 5310 89 311 ovJOFh SHAFT 1

45 5310 89 320 Phs el el FRONT GUIDE 1

46 5290 89 323-3 #“A BOSS 1

47 5290 33 122 YA PYAY S PN SPRING STUD 1

48 9660060014 TYF M6 HEXAGON NUT M6 4

49 9670062508 Yyybitibhk M6X25 HEXAGON SOCKET BOLT M6X25 1

50 9710060008 NNV HANR M6 SPRING WASHER M6 2

51 5290 89 324 AP YD INRARY LN SPRING STUD 1

52 5290 21 643 A2°Woon SPRING 1

53 9710030008 NN pv2 M3 SPRING WASHER M3 2

54 9660030014 TYh M3 HEXAGON NUT M3 2

55 9642051014 FANI2DY M5X10 SMALL PAN-HEAD SCREW M5X10 4

57 97332 ATYF D2MV-5L111-1C2 MICRO SWITCH D2MV-5L111-1C2 1

58 9648032014 $2229% M3X20 SMALL FLUSH HEAD SCREW M3X20 2

59 5341 89 422 V359t BRACKET 1

60 90644 NYFI“NN2R A3 TOOTHED LOCK WASHER A3 2
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WhW A\ > °
LS AN b JSeE&C/Ts;gN coorion NUMBER[ 53417 892 |
SIDE GUIDE Av—7 ORSIIHMETRBELTEEHAOT, €y FEBTEXLTLLEZTL,
¥hen ordering items marked % ,indicate the set number
because they are available only as a set.
Mo 2uFR/05E ™. B3EE/componenT PaRTS g RT NAME e
61 9642031614 FAv3xH" M3X16 SMALL PAN-HEAD SCREW M3X16 2
62 5341 89 252 R GUIDE 1
63 96613-1 ATYWF E2K=-F7MC1-10 SWITCH E2K-F7MC1-10 1
64 5430 35 314 AN =Y - SPACER 2
65 5340 51 047-1  ARYE™ STUD 1
66 5290 52 423-1 E°J PIN 1
67 9721070008 E-)02Y E-7 E-RING E-~-7 1
69 5341 89 253 hpa™ - HOLDER 1
70 9410400808 A7°UDI%E°D 4X8 SPRING PIN 4X8 2
71 9670061008 yyybatibh M6X10 HEXAGON SOCKET BOLT M6X10 1
72 5341 89 423 IV559b BRACKET 1
73 9670051608 YyUbatlbb M5X16 HEXAGON SOCKET BOLT M5X16 2
74 9715060014 ESgvhvr Mé PLAIN WASHER M6 1
75 9670062008 yyybthibh M6X20 HEXAGON SOCKET BOLT M6X20 1
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Yz VES

NSYIHS b JSeE&C/TaIgN chorion NUMBER| 53417 895 |
BACK GUIDE A7 oEBERRTIEALTEELOT, b LERTAX LT (LS
because they are available only as a set.

No. gzgvnbgg ggﬁTNuN %B:‘ﬁ':@ffi/ PART NAME 1&}&
an 0 &S/ COMPONENT PARTS N Q’'ty

1 9648051014 $5323% M5X10 SMALL FLUSH HEAD SCREW M5X10 4
2 5340 89 146 NNWWInNTp™ BACK GUIDE 2
3 5340 89 147-1  N“WIA“{p™ BACK GUIDE 1
4 90630 ATYI°E®D SSpP-8 SNAP PIN SSP-8 1
5 9670051001 Jyewbwhibhk M5X10 HEXAGON SOCKET BOLT M5X10 2
6 5341 89 138-1 h“q1b“27°L-t GUIDE PLATE 1
7 9684060608 PARDY M6X6 SET SCREW Mé6X6 1
8 5290 29 314 FAHS- LOCK COLLAR 1
9 9684050508 FAzIN M5X5 SET SCREW M5X5 5
10 5290 29 210 A3 BUSHING 2
11 9710050008 N“ Y2 nvzr M5 SPRING WASHER M5 4
12 9642051614 FANIxIN M5X16 SMALL PAN-HEAD SCREW M5X16 4
13 9670081608 YyYbETbE M8X16 HEXAGON SOCKET BOLT M8X16 2
14 5290 89 144-2 399 RACK 1
15 5341 89 139-1 >SYI&KL3A™- RACK HOLDER 1
16 5340 89 145 JV259b BRACKET 1
17 90848 FI-> RS35-1 47P CHAIN RS35-1 47P 1
18 5330 89 141 FYPUP2h GEAR SHAFT 1
19 5310 29 232 AT- STAY 1
20 5290 89 142 AZ°as¥t SPROCKET 1
21 5341 89 154 ANC -4 - SPACER 1
22 90854 %310 bMYIIRS35-1 3/8" JOINT LINK RS35-1 3/8" 1
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w o owm F 5 =
N

PART NUMBER INDEX

wmo8s & 5 |krvaivES N w R ' S |krvavES N

P A R T Na SECTION N P AR T Na SECTION M
NBH -624S 53411 356 9 5290 21 161 53417 210 | 61
5110 10 010-4 (53417 840 5290 21 161 53412 330 | 44
5110 10 100-4 |[53417 840 5290 21 161 53412 520 | 16
5110 10 110 53417 8401 14 5290 21 161 53412 530 | 84
5110 10 121 53417 840 7 5290 21 161 53412 536 | 56
5110 10 122 53417 840 | 26 5290 21 161 53417 540 | 59
5110 10 123 53417 840 | 38 5290 21 161 53417 542 | 96
5110 10 130 53412 840 | 39 5290 21 161 53417 580 | 21
5110 10 141 53417 840 | 12 5290 21 162 534172 511 | 60
5110 10 142-1 53417 840 | 31 5290 21 162 53417 530 | 93
5110 10 143-2 (53417 840 | 23 5290 21 162 53417 560 | 69
5110 10 171 53417 840 | 25 5290 21 162 534172 580 | 80
5110 10 180-1 53417 840 5290 21 164 53417 360 | 62
5110 10 190-1 53417 840 5290 21 164 53412 370 | 61
5110 20 110-1 53411 840 5290 21 212 53417 511 68
5110 20 111 53411 840 4 5290 21 212 53417 562 | 32
5110 20 112 53417 840 6 5290 21 212 53411 562 | 32
5110 20 113-1 |53417 840 | 24 5290 21 316 53412 350|116
5110 20 114-1 534172 840 | 18 5290 21 521 53417 350 | 84
51910 20 115 53417 840 | 17 5290 21 521 53412 380 | 43
5110 20 116-2 |534171 840 | 19 5290 21 521 53412 511 66
5110 20 117 53412 840 | 29 5290 21 521 53412 530 (108
5110 20 118-3 |53417 840 | 20 5290 21 521 53412 560 | 63
5110 20 119 53417 840 5 5290 21 521 53412 5801} 75
5110 20 121 53412 840 3 5290 21 612 523412 210 | 34
5110 20 131-1 53417 840 1 5290 21 612 53412 220 | 12
5110 20 132-1 53417 840 8 5290 21 612 534172 370 10
5110 20 140 5341z 840 | 45 5290 21 641 53412 3301 63
5110 20 150 53412 840 | 41 5290 21 641 53417 355 | 97
5110 20 160 53417 840 | 42 5290 21 641 5341z 370 | 73
5110 20 170 53412 840 | 43 5290 21 643 53417 330 62
5110 20 180 53417 840 | 44 5290 21 643 53411 892 | 52
5110 20 190 53412 840 | 50 5290 22 222 53412 210} 39
5290 14 120 53412 110 34 5290 22 318 53412 210 | 64
5290 16 200-3 (53417 170 5290 22 318 53417 520 1
5290 16 212 53417 170 | 36 5290 22 318 53417 570 8
5290 16 215-1 534172 170 | 29 5290 22 320 53412 210 | 72
5290 16 226 53417 170 ; 61 5290 22 330 53417 210 74
5290 16 311 53412 170 7 5290 23 112 53412 365 | 58
5290 16 312 53412 170 | 27 5290 23 113 534171 250 | 47
5290 16 313 5341z 170 | 22 5290 23 113 53412 260 | 36
5290 16 314 53412 170} 26 5290 23 113 53417 365 | 43
5290 16 315 53417 170 | 21 5290 23 113 534172 870 | 51
5290 16 316 53412 170 | 25 5290 24 127 53417 230 42
5290 16 411 5341z 170 | 32 5290 24 127 53417 240 | 78
5290 16 412-1 53412 170 | 53 5290 24 127 534171 365 | 44
5290 16 413 53412 170 | 57 5290 24 233 53417 240 71
5290 16 414 53412 170 | 56 5290 24 234 53417 240 | 72
5290 16 415-2 |53417 170} 34 5290 24 251 53417 240 12
5290 17 111 534172 170 50 5290 24 251 53412 540 | 71
5290 17 113 5341z 170} 15 5290 24 251 53412 542 | 59
5290 17 113 53412 320 | 25 5290 24 252 53412 240 | 93
5290 17 113 53417 860 | 43 5290 24 253 534171 240 1
5290 17 114 53412 860 | 44 5290 24 275 53417 513 | 23
5290 17 115 53412 170 | 47 5290 25 114 53412 260 | 26
5290 17 115 53412 320 81 5290 25 114 53417 365 | 49
5290 17 115 53412 860 | 38 5290 25 115 53412 260 | 20
5290 17 117 53417 860 | 33 5290 26 112 534172 210 12
5290 17 119 53417 170 | 51 5290 26 112 534172 220 39
5290 17 120 53412 170 5 5290 26 112 534172 370 | 31
5290 21 123 53417 330 39 5290 26 124 53417 870 ;| 42
5290 21 143-1 53417 536 | 57 5290 26 213 53417 260 | 31




w om & 85 # 5
PART NUMBER INDEX

w8 & 5 |vrvavES N o ' 5 |vrvavES N

P AR T N SECTION MNu ) P AR T No SECTION M
5290 26 222 534171 260 | 15 5290 31 116 53417 880 | 28
5290 29 115 53417 210 70 5290 31 122 53407 312 | 12
5290 29 115 53412 355 7 5290 31 122 53417 310 | 26
5290 29 115 5341z 513 | 70 5290 31 151-1 53417 650 4
5290 29 210 53417 330 | 32 5290 31 152-1 534171 650 3
5290 29 210 5341z 370 | 20 5290 31 153-1 53417 650 2
5290 29 210 53417 895 | 10 5290 31 214 53417 355 |107
5290 29 220-1 53417 560 | 31 5290 32 112 5341z 320 | 42
5290 29 220-1 53417 580 | 37 5290 32 113 53417 320 | 51
5290 29 222-1 5341z 5301 32 5290 32 114 5341z 320 | 55
5290 29 222-1 53417 580 | 65 5290 32 115 53417 320 | 43
5290 29 311 53412 230 3 5290 32 117 53412 320 | 50
5290 29 311 53417 360 | 36 5290 32 117 5341z 860 | 79
5290 29 311 53417 365 | 18 5290 32 121 53412 320 | 54
5290 29 311 5341Z 380 | 44 5290 32 122 5341z 320 53
5290 29 311 53412 530 2 5290 32 123-1 534171 320 | 47
5290 29 311 53412 536 | 67 5290 32 125 53412 320 | 46
5290 29 311 53417 580 2 5290 32 126 53412 320 | 45
5290 29 311 53417 584 | 89 5290 32 141 53417 320 | 48
5290 29 311 53417 890 | 83 5290 32 141 53411 356 | 16
5290 29 312 53417 210 | 81 5290 32 211-2 |5341Z 320 | 49
5290 29 312 53417 310 7 5290 32 212-3 |53417 320} 62
5290 29 312 53417 330 | 40 5290 32 213 534171 320 | 66
5290 29 312 53417 355 | 46 5290 32 214 53412 320 | 67
5290 29 312 53412 380 | 21 5290 32 216 53417 320 | 65
5290 29 312 53417 570 | 23 5290 32 217 53417 320 | 89
5290 29 313 53417 220! 35 5290 32 420-3 {5341z 320
5290 29 313 53417 240 13 5290 32 422-1 53412 320 91
5290 29 313 53412 330 | 59 5290 32 426 534121 320 | 92
5290 29 313 53412 370 | 37 5290 32 429-1 53412 320 4
5290 29 313 53412 380 | 15 5290 32 430-3 |534171 320
5290 29 313 53412 513 | 30 5290 32 432-1 53417 320} 93
5290 29 313 5341z 530 5 5290 32 439-1 53417 320 7
5290 29 313 53417 564 8 5290 32 440-2 |53417 320 é
5290 29 313 53412 580 | 10 5290 32 451-1 53417 320 3
5290 29 313 53417 755 7 5290 32 452 53417 350 | 42
5290 29 313 53417 756 | 27 5290 32 452 53412 355 }105
5290 29 313 53412 757 7 5290 32 454 53417 380 1
5290 29 313 53417 758 | 27 5290 33 122 53417 892 | 47
5290 29 313 53412 870 | 49 5290 33 141 53417 330 | 65
5290 29 314 53411 330 | 19 5290 33 142-1 5341z 330 | 12
5290 29 314 53412 360 | 16 5290 33 143 53417 870 | 48
5290 29 314 53417 540 | 84 5290 33 213-1 53417 330 | 28
5290 29 314 53417 570 | 14 5290 33 2132-1 {53412 330
5290 29 314 53417 895 8 5290 33 214 53417 3301} 20
5290 29 315 53417 365 | 13 5290 33 214 53417 511 32
5290 29 315 5341z 512 | 15 5290 33 214 53417 540 | 87
5290 29 315 53417 513 | 77 5290 33 215-1 53412 330 | 31
5290 29 315 53417 530 | 96 5290 33 2152-1 |53417 330
5290 29 315 53412 535 | 23 5290 33 230-2 |53417 330 | 17
5290 29 315 53417 536 1 5290 33 314 53412 330 | 29
5290 29 315 53412 560 | 29 5290 33 431 53417 330 | 13
5290 29 315 53412 562 | 25 5290 33 454 53417 380 | 65
5290 29 315 5341z 580 | 23 5290 33 455 53417 330 8
5290 29 315 53417 584 | 29 5290 33 511 53417 380 | 51
5290 29 316 53417 860 | 22 5290 33 512 53417 380 | 49
5290 29 411 53417 230 | 31 5290 33 514-1 53417 210 | 32
5290 29 411 53417 365 | 26 5290 33 514-1 53417 220 9
5290 29 412 53417 210 9 5290 33 514-1 53412 540 | 58
5290 29 412 5341z 220 | 30 5290 33 514-1 53417 542 | 95
5290 29 412 53412 230 30 5290 33 515 53412 380 | 50
5290 29 412 53417 365 | 27 5290 33 534 53412 370 25
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PART NUMBER INDEX

® R OE 5 |krvavES o ® K B S5 |¥IVasET No

P ART N SECTION N P A R T Na SECTION Ne
5290 34 130 53417 330 | 49 5290 37 515 53412 370 29
5290 34 141-1 |53412 330 | 50 5290 37 610 53417 370
5290 34 142 5341z 330 36 5290 37 611 53412 370 4
5290 34 151 53412 330 | 46 5290 37 612 53412 370 1
5290 34 152-1 |53417 170 3 5290 37 613 53417 370 6
5290 34 152-1 (53417 330 | 67 5290 37 613 5341z 890 | 75
5290 34 153 53412 330 | 48 5290 37 614 53417 370 3
5290 35 113 53417 380 | 38 5290 37 614 53417 890 | 63
5290 35 131-1 |53417 240} 19 5290 37 712 5341z 370 | 50
5290 35 131-1 |53412 540 2 5290 37 713 53417 370 | 74
5290 35 131-1 53417 542 (113 5290 37 721 5341z 370 | 17
5290 35 136-1 |5341Z 330 1 5290 37 722 5341z 370 | 15
5290 36 112-1 (53417 360 33 5290 37 814 53411 370 9
5290 36 212 53417 360 | 47 5290 37 814 53412 890 | 69
5290 36 214 53412 350 83 5290 38 121 53412 320 19
5290 36 214 53417 360 | 41 5290 38 121 53412 380 | 20
5290 36 321 534171 360 8 5290 38 141-1 53417 210 | 24
5290 36 351 53412 890 | 59 5290 38 141-1 53417 220} 34
5290 36 353 53412 360 | 23 5290 38 141-1 (53417 330 | 58
5290 36 354 53417 360 5 5290 38 232 53412 380 | 16
5290 36 355-1 |53417 360 | 26 5290 38 233 534171 380 | 25
5290 37 121 53412 535 | 12 5290 38 235 5341z 240 85
5290 37 123 53417 330 3 5290 38 235 53411 512 | 67
5290 37 123 53412 360 | 34 5290 38 235 53417 536 | 39
5290 37 123 5341z 370 | 65 5290 38 235 534171 540 44
5290 37 123 53417 513 | 43 5290 38 235 53412 542 (108
5290 37 123 5341z 530 | 11 5290 38 236 5341z 380 | 30
5290 37 123 53417 582 | 34 5290 38 238 53412 380 | 24
5290 37 151-1 [5341Z 370 | 43 5290 38 238 53417 582 4
5290 37 211 53412 370 | 59 5290 38 310-1 (53417 380 6
5290 37 231 53412 370 | 58 5290 38 321 53417 380 5
5290 37 232 5341z 370 | 52 5290 38 322-2 |534171 380 18
5290 37 233-1 (53411 370 | 60 5290 38 330 53417 380 9
5290 37 233-1 |53411 580 67 5290 38 341 5341z 380 | 10
5290 37 240-1 |53417 370 55 5290 41 114-1 (53417 580 | 68
5290 37 251-1 |5341% 370 | 56 5290 43 112 53411 360 | 35
5290 37 310-2 |5341z 370 5290 43 11212 53412 360
5290 37 310z-1 |53417 370 5290 51 017 53412 511 | 14
5290 37 311-1 |5341z 370 | 53 5290 51 017 53412 560 | 56
5290 37 312 53417 370 | 54 5290 51 042-2 |5341Z 511 | 44
5290 37 313 53412 370 | 12 5290 51 042-2 53411 560 |101
5290 37 313-1 (53417 370 | 51 5290 51 0422-2 |53417 511
5290 37 314 53417 370 | 27 5290 51 0422-2 {53417 560
5290 37 421-1 (53417 370 62 5290 51 043 53412 511 | 40
5290 37 431 53417 370 | 42 5290 51 043 53412 513 | 16
5290 37 432 5341z 370 | 41 5290 51 043 53411 560 | 96
5290 37 433 53412 360 | 58 5290 51 043 53412 564 5
5290 37 433 53417 370 | 48 5290 51 047 53412 511§ 19
5290 37 433 5341z 511 | 80 5290 51 047 53417 560 | 90
5290 37 433 534171 580 | 33 5290 51 048 5341z 511 21
5290 37 433 5341z 582 | 25 5290 51 048 53417 560 | 89
5290 37 433 53412 755 20 5290 51 049 53412 511 | 22
5290 37 433 53417 756 | 35 5290 51 049 53417 560 | 91
5290 37 433 5341z 757 | 20 5290 51 063-1 |5341Z 511} 35
5290 37 433 53417 758 | 35 5290 51 063-1 53411 560 | 88
5290 37 434-1 |53417 330 | 43 5290 51 063-1 (53417 890 | 12
5290 37 434-1 (53417 370 | 47 5290 51 064 53417 511 33
5290 37 512 53417 370 30 5290 51 064 5341z 890 | 10
5290 37 513-1 |53417 530 | 86 5290 51 070 53417 511 | 34
5290 37 513-1 |5341z 580 6 5290 51 070 53412 890 | 11
5290 37 514 53417 530 | 16 5290 51 081-1 |53417 511 6
5290 37 514 5341z 580 | 66 5290 51 081-1 53417 560 | 46
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5290 51 082 53417 511 25 5290 51 434-1 53417 562 | 48
5290 51 082 534172 560 | 47 5290 51 435 534171 562 | 42
5290 51 083 532721 566 2 5290 51 437-1 53412 512 | 45
5290 51 083 53417 511 24 5290 51 437-1 53412 513 | 39
5290 51 083 534171 514 | 46 5290 51 437-1 53417 562 | 45
5290 51 083 53412 535 59 5290 51 437-1 534172 582 | 28
5290 51 083 53417 540 | 22 5290 51 521 53417 512 | 28
5290 51 083 53412 542 3 5290 51 521 53417 513 1| 12
5290 51 083 53417 560 | 48 5290 51 521 534171 562 | 21
5290 51 083 53417 582 | 44 5290 51 522 53417 562 | 18
5290 51 112-2 {53417 560 | 40 5290 51 622-2 |5341%1 512 | 22
5290 51 120-3 (534172 511 85 5290 51 622-2 |534171 562 6
5290 51 120-3 |5341Z 560 16 5290 51 623 534117 562 2
5290 51 122 53417 511 83 5290 51 632-2 |53417 512 23
5290 51 122 53411 560 | 14 5290 51 632-2 |53417 536 12
5290 51 123-1 53271 566 | 19 5290 51 632-2 |53411 562 9
5290 51 123-1 53417 360 | 10 5290 51 632-2 |534117 584 | 12
5290 51 123-1 53412 511 81 5290 51 640-2 |53417 512
5290 51 123-1 53417 514 | 43 5290 51 640-2 |53417 562
5290 51 123-1 53412 520 17 5290 51 642-2 |5341Z 512 | 17
5290 51 123-1 53412 535 | 52 5290 51 642-2 (53411 536 3
5290 51 123-1 5341z 560 | 35 5290 51 642-2 (534171 562 | 10
5290 51 131-2 |5341z7 560 | 38 5290 51 642-2 (53417 584 3
5290 51 133 534172 511 72 5290 51 722 53412 514 | 12
5290 51 133 534171 560 | 26 5290 51 730-1 53271 566
5290 51 133 53417 580 117 5290 51 730-1 53417 514
5290 51 134 53412 511 79 5290 51 730-1 53417 535
5290 51 134 53417 560 | 36 5290 51 730-1 53412 582
5290 51 134 5341z 580 | 27 5290 51 731-1 534171 514 | 44
5290 51 135 53417 511 71 5290 51 731-1 534171 535 | 57
5290 51 135 5341z 530 {113 5290 51 732 53271 566 | 29
5290 51 135 53417 560 | 27 5290 51 732 53417 514 | 33
5290 51 135 53417 580 | 26 5290 51 732 53417 535 | 47
5290 51 212-2 |5341Z 512 | 32 5290 51 732 53417 536 | 62
5290 51 213-2 (534171 562 | 38 5290 51 733-1 53271 566 1
5290 51 231-1 53417 512 | 31 5290 51 733-1 53417 514 | 47
5290 51 232-1 53412 562 | 33 5290 51 733-1 53412 535 | 60
5290 51 232%2-1 (53417 562 5290 51 733-1 534171 582 | 43
5290 51 312 53417 511 95 5290 51 735 53277 566 | 20
5290 51 312 534171 560 | 13 5290 51 735 53417 514 | 13
5290 51 412 53417 564 | 21 5290 51 735 53411 535 | 56
5290 51 413 53417 564 | 18, 5290 51 735 53417 582 | 42
5290 51 414 53412 513 | 26 5290 51 736 53271 566 | 13
5290 51 414 53412 560 (104 5290 51 736 53412 514 1
5290 51 414 53412 564 | 14 5290 51 736 53412 582 | 12
5290 51 414 53417 582 | 66 5290 51 737 532721 566 | 10
5290 51 423 534172 513 | 18 5290 51 737 534172 514 | 28
5290 51 423 53417 564 4 5290 51 737 53417 535 | 39
5290 51 424-1 53412 513 | 31 5290 51 737 53417 536 | 61
5290 51 424-1 53417 564 2 5290 51 738 532771 566 8
5290 51 425 53417 513 | 80 5290 51 738 534171 514 | 26
5290 51 425 53412 564 | 10 5290 51 740 53417 514 | 30
5290 51 426 53412 513 | 32 5290 51 740 53411 535 | 66
5290 51 426 53412 564 1 5290 51 742 53271 566 | 14
5290 51 427 53417 5134 15 5290 51 742 53412 514 6
5290 51 427 53417 564 | 23 5290 51 742 53412 535 | 71
5290 51 429 53417 513 | 82 5290 51 742 53412 582 | 19
5290 51 429 53417 564 | 49 5290 51 744 53277 566 | 22
5290 51 432 53412 512 | 43 5290 51 744 53417 514 | 34
5290 51 432 53417 562 | 43 5290 51 821-1 53271 566 | 21
5290 51 433 53412 512 | 42 5290 51 821-=1 534172 514 | 14
5290 51 433 53412 562 | 44 5290 51 822 53272 566 | 16
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5290 51 822 5341z 210 | 31 5290 61 135-1 534171 611 1
5290 51 822 534171 220 8 5290 61 135-1 53412 710 | 40
5290 51 822 53417 514 8 15290 61 633 53417 611 25
5290 51 822 53417 535} 51 5290 61 633 53417 614 | 29
5290 51 822 53417 536 | 55 5290 61 916-3 |5340z7 630 5
5290 51 830 53271 566 | 15 5290 61 941 53417 680! 18
5290 51 830 534172 514 7 5290 61 961 53417 680 1
5290 51 922-2 153411 536 9 5290 61 963 53417 680 4
5290 51 922-2 |53411 584 9 5290 61 964 53417 680 2
5290 52 112 53271 566 | 40 5290 61 965 5341z 680 6
5290 52 112 53417 514 | 18 5290 74 074 53412 720 | 18
5290 52 114 53272 566 | 39 5290 74 075 53417 720 | 45
5290 52 115 53271 566 | 38 5290 74 082-1 5341z 750 8
5290 52 115 53411 514 | 17 5290 74 082-1 53417 751 8
5290 52 119-1 53412 514 | 35 5290 74 082-1 53411 756 | 61
5290 52 119-1 53417 570 | 43 5290 74 082-1 534171 758 | 61
5290 52 119-1 |5341Z 756 | 60 5290 74 083-2 (53411 710 | 28
5290 52 119-1 53412 758 | 60 5290 74 084 534172 710 | 42
5290 52 120 53271 566 5290 74 084 53417 720 | 54
5290 52 130 53271 566 5290 74 087-2 |53417 710 27
5290 52 130 53411 514 5290 74 087-2 |53417 720 | 49
5290 52 213-1 53417 520 3 5290 74 091 53417 710, 27
5290 52 213-1 53412 570 | 20 5290 74 091 523412 720 | 49
5290 52 233 53412 860 | 24 5290 74 092 53417 750 8
5290 52 244 53417 360 9 5290 74 092 53417 751 8
5290 52 244 53417 582 | 24 5290 74 092 53412 756 | 61
5290 52 422 53412 220 | 51 5290 74 092 53412 758 61
5290 52 422 53412 511 | 37 5290 74 093 53417 7101 28
5290 52 422 52412 560 | 97 5290 74 094 53412 710 | 42
5290 52 422 5341z 750 10 5290 74 094 53412 720 | 54
5290 52 422 53412 751 10 5290 74 201 53412 720 | 55
5290 52 422 53417 756 | 24 5290 74 202 53417 720 | 56
5290 52 422 53411 758 | 24 5290 74 301 534127 710 | 43
5290 52 422 53417 892 | 40 5290 74 302 53417 710 | 43
5290 52 423-1 53417 511 52 5290 74 312 53412 710 | 43
5290 52 423-1 53417 530 | 39 5290 74 313 53417 710 43
5290 52 423-1 53412 750 5 5290 74 314 53412 7101 43
5290 52 423-1 53411 751 5 5290 75 031 53417 750 2
5290 52 423-1 534171 892 | 66 5290 75 031 53417 751 2
5290 52 535 53417 512 5 5290 75 031 53412 755 | 50
5290 52 535 53417 513 3 5290 75 031 53417 756 | 13
5290 53 121 53417 514 | 51 5290 75 031 53411 757 | 54
5290 53 175 53411 584 | 67 5290 75 031 53417 758 | 13
5290 53 255 53417 530 | 51 5290 76 022 53412 7501} 19
5290 53 255 53417 536 81 5290 76 022 53412 751} 19
5290 53 255 53412 580 |114 5290 76 022 53417 755 | 49
5290 53 255 534121 584 | 79 5290 76 022 53411 756 6
5290 53 336 53417 536 4 5290 76 022 53412 757 | 53
5290 53 336 53412 584 4 5290 76 022 53417 758 6
5290 54 338 534127 355 | 55 5290 82 162 53412 890} 61
5290 54 338 53417 512 | 73 5290 83 351 53412 320 74
5290 54 338 53412 540 | 16 5290 83 357 53417 320 | 77
5290 54 338 53417 542 | 36 5290 84 991 53412 380 | 48
5290 54 338 53411 584 | 36 5290 86 413 534127 860 | 49
5290 54 413 53417 540 7 5290 87 315-1 53211 872 3
5290 54 413 534172 542 (115 5290 87 316-1 53217 872 | 18
5290 54 542-1 53417 355 | 96 5290 87 317 5321z 872 | 19
5290 54 669-1 53417 540 1 5290 87 319-1 53217 872 | 23
5290 54 669-1 53412 542 1112 5290 87 321-1 53217 872 8
5290 55 312 53417 552 | 13 5290 87 322 53212 872 é
5290 55 313-1 53417 552 8 5290 87 422-1 53412 860 | 68
5290 55 314 53412 552 é 5290 87 423-1 53417 860 | 78
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53412 860 | 66 5300 12 220-1 |5341z 320
53412 8601 77 5300 12 223 534127 320
53412 870 | 80 5300 12 224 532727 566
53417 890 | 16 5300 12 224 53412 170
53412 890 5300 12 224 53411 320
53417 890 | 26 5300 12 224 53417 513
53412 890 | 74 5300 12 224 53417 514
53417 890 | 68 5300 12 224 53417 535
53412 880 8 5300 12 224 53417 582
53417 890 | 24 5300 12 224 53417 890
53412 512 3 5300 17 112 53417 170
53417 513 5 5300 17 114 53412 170
53417 890 | 73 5300 17 116 53412 170
53417 890 2 5300 17 116 53417 320
53412 890 3 5300 17 116 53417 860
53417 890 5300 17 117 53271 566
53417 890 | 62 5300 17 117 53412 170
53412 890 | 81 5300 17 117 53412 320
5341z 890 79 5300 17 117 53417 535
53417 890 | 77 5300 17 117 53417 582
53412 890 5300 21 424 53411 240
53412 880 | 27 5300 21 424 53417 250
53417 880 | 13 5300 21 424 53412 520
53417 880 | 34 5300 21 424 53417 880
53411 890 | 40 5300 22 313 53412 210
53412 890 | 35 5300 22 313 53417 365
53412 890 | 37 5300 22 316-1 |5341Z 210
53412 890 5300 22 317 53412 210
53417 890 | 38 5300 22 317 53417 365
53412 890 | 42 5300 25 117 53417 650
53412 895 | 20 5300 32 550 53417 320
53417 8380 7 5300 32 569 53411 320
534171 895 | 14 5300 32 571 53412 320
53412 890 | 36 5300 32 574 53411 320
53417 355 (135 5300 33 538 53417 240
53417 890 | 78 5300 33 538 53417 370
53417 892 | 46 5300 33 538 53417 511
53417 355 95 .5300 33 538 53412 560
53412 892 | 51 5300 33 561-1 |53417 210
53412 513 | 78 5300 33 561-1 (53412 220
53417 890 | 58 5300 33 561-1 (53412 380
53412 892 | 24 5300 33 561-1 (53417 890
53412 892 | 41 5300 36 352 53412 360
53417 750 | 24 5300 37 411 53417 370
53412 751 | 24 5300 37 810 53412 370
53412 860 | 28 5300 37 811 53417 370
53417 870 6 5300 37 815 53417 370
53417 552 | 15 5300 37 815 53417 890
5341z 750 | 29 5300 37 820 53412 370
53412 751 | 29 5300 37 820 53412 890
53412 750 | 22 5300 38 234-1 (53417 380
53412 751 | 22 5300 45 243 53411 230
53412 750 | 12 5300 45 243 53412 330
53412 751 | 12 5300 45 243 53417 365
5341z 750 | 31 5300 45 243 53417 511
53412 751} 31 5300 45 243 53412 530
53412 750 | 23 5300 45 243 53417 560
53412 751 | 23 5300 51 160 534171 511
53412 520 4 5300 51 160 53411 530
53417 570 | 21 5300 51 631-2 |[53417 512
53412 890 5300 51 631-2 (53411 562
53412 890 | 70 5300 51 6312-2 [53417 512
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5300 51 6312-2 |53417 562 5300 57 133 53417 560 | 76
5300 51 633-2 |5341Z 512 | 24 5300 57 133 53412z 580 | 71
5300 51 633-2 |534117 562 7 5300 58 143-1 53417 320 | 11
5300 51 641 53412 512 | 19 5300 58 145 53412 350 | 69
5300 51 641 53411 562 | 13 5300 58 145 53412 355 (117
5300 51 64112 53417 512 5300 58 513 534172 355 | 31
5300 51 6411 53417 562 5300 58 513 53417 584 | 19
5300 51 644 53412 512 | 18 5300 59 132 53417 310 | 47
5300 51 644 53417 562 | 12 5300 59 132 53417 564 | 44
5300 51 731-1 53271 566 | 44 5300 59 133 53412 310 | 48
5300 51 740 53272 566 | 28 5300 59 134 53417 892 | 42
5300 51 841 53272 566 | 31 5300 59 331 534172 310 | 38
5300 51 841 53412 535 | 49 5300 59 565-1 53412 890 | 60
5300 51 841 53412 536 | 59 5300 61 124-1 5341z 110 1
5300 51 842-1 53417 514 9 5300 71 155 53417 710 18
5300 51 842-1 53412 535 | 48 5300 71 155 5341z 720 | 33
5300 51 842-1 53412 536 | 60 5300 71 156 5341z 710} 17
5300 51 842-1 53417 582 | 26 5300 71 156 53417 720 9
5300 52 121 53412 513 | 60 5300 72 013 53417 710 7
5300 52 121 53412 535 | 43 5300 75 016 53412 350 | 59
5300 52 121 53417 582 | 55 5300 75 016 53412 755 | 35
5300 52 122-2 |53271 566 | 42 5300 75 016 53412 757 | 35
5300 52 122-2 |53417 514 | 20 5300 75 017 53412 350 | 60
5300 53 213 53412 530 73 5300 75 017 53412 755 | 36
5300 53 213 53417 580 | 92 5300 75 017 53412 757 | 36
5300 53 213 53412 750 | 58 5300 75 112 53412 513 79
5300 53 213 53417 751 58 5300 75 112 53412 750 | 63
5300 53 213 53417 756 | 59 5300 75 112 53417 751 | 63
5300 53 213 53417 758 | 59 5300 75 112 53411 756 3
5300 53 214-1 53417 530 | 72 5300 75 112 53417 758 3
5300 53 214-1 53412 580 | 93 5300 75 112 53417 892 | 22
5300 53 216 53412 530 | 74 5300 82 221 53412 564 | 43
5300 53 216 53412 580 104 5300 82 255 53412 582 | 23
5300 53 250-4 5341z 530 5300 82 256 53417 582 | 38
5300 53 250-4 |534171 536 5300 82 520-1 53417 530} 45
5300 53 250-4 (53417 580 5300 82 520-1 53417 536 | 73
5300 53 250-4 (53412 584 5300 82 520-1 53417 580 {109
5300 53 252-1 53417 530 | 53 5300 82 520-1 53417 584 | 72
5300 53 252-1 53412 536 | 83 5300 87 121-1 53417 870 | 40
5300 53 252-1 53417 580 {116 5300 87 160 534171 870
5300 53 252-1 53417 584 | 76 5300 87 161-1 53417 870 33
5300 53 253 53417 530 | 52 5300 87 162 53417 870 | 35
5300 53 253 53417 536 | 82 5300 87 164 53417 870 | 66
5300 53 253 53412 580 (115 5300 87 165 53412 870 | 68
5300 53 253 53417 584 | 78 5300 87 412 53217 872 2
5300 53 254-3 |5341z 530 | 50 5310 12 220 53417 320 34
5300 53 254-3 (53417 536 | 80 5310 12 223 53412 320 35
5300 53 254-3 |5341z 580 {113 5310 17 117 53271 566 | 25
5300 53 254-3 |53417 584 | 80 5310 17 117 53412 170 | 45
5300 53 256-2 534172 530 | 48 5310 17 117 53417 320 | 83
5300 53 256-2 |[53411 536 | 78 5310 17 117 53412 535 | 67
5300 53 256-2 |53412 580 111 5310 17 117 5341z 582 70
5300 53 256-2 53411 584 | 81 5310 22 313 534172 210 | 66
5300 54 152 53412 365} 15 5310 22 313 53417 365 76
5300 54 161-1 53412 330 22 5310 24 211 53417 240 3
5300 54 332 53412 360 | 60 5310 29 232 53417 290 4
5300 56 075 53417 582 | 39 5310 29 232 53417 315 6
5300 56 091 53412 512 | 70 5310 29 232 534171 895 19
5300 56 091 53417 584 | 38 5310 31 120-1 53417 310
5300 57 052 53417 330 | 42 5310 31 121-1 53412 310} 24
5300 57 133 53417 511 51 5310 31 154-1 53412 650 1
5300 57 133 53417 530 | 38 5310 31 215 53417 310 | 21
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5310 32 111 53417 320 | 44 5310 88 148-1 |5341Z 880 | 11
5310 32 116 53412 320 | 59 5310 88 150-2 |5341z1 880
5310 32 118 53412 320 | 58 5310 88 151 53417 880 | 49
5310 32 410 53417 315 5 5310 88 160-1 {5341z 890
5310 33 211-1 |[5341Z 330 | 26 5310 88 161-1 |5341Z 890 | 70
5310 33 538 53417 240 17 5310 88 233 53417 880 | 18
5310 33 538 534172 370 | 35 5310 89 133-2 (53412 890 33
5310 33 538 534172 511 | 27 5310 89 134-1 |534172 890§ 31
5310 33 538 5341z 560 | 95 5310 89 149 53417 890 | 34
5310 36 215 53417 360 | 44 5310 89 311 53412 892 | 44
5310 37 510 53417 370 5310 89 320 53417 892 | 45
5310 37 510z 53417 370 5316 89 133-2 1534172 890 | 33
5310 37 511 53412 370 | 32 5316 89 134 53417 890 | 31
5310 37 516 5341z 370 | 28 5320 24 240 53417 240 11
5310 37 710 534172 370 5320 65 211-3 |53417 652 5
5310 37 711 53417 370 | 18 5320 65 212 53411 652 4
5310 37 720 53412 370 5320 87 217-1 |534112 860 42
5310 37 720z 5341z 370 5320 87 218 53417 860} 39
5310 37 723 53417 370 | 11 5320 89 611 5341z 750 | 35
5310 37 724 53412 370 | 14 5320 89 611 53412 751 35
5310 37 730 53417 370 5321 22 121 5341z 210 | 41
5310 37 810 53412 370 5321 22 121 53417 220} 57
5310 37 811 53412 370 | 67 5321 43 116 5341z 250} 34
5310 37 815 53417 370 | 68 5321 43 116 53412 536 | 93
5310 37 815 53417 890 | 72 5321 43 117 53412 355 | 44
5310 37 820 53412 370 | 69 5321 43 117 53417 560 2
5310 37 820 53417 890 | 71 5321 43 118 53412 250 | 32
5310 38 351 53412 380 2 5321 43 118 534171 536 | 92
5310 44 314 53412 380 8 5321 43 118 534172 560 é
5310 44 314 53417 880 | 44 5321 43 118 53417 584 | 93
5310 44 314 53417 880 | 44 5321 51 564 53417 512 | 68
5310 51 090 53417 511 5321 51 564 53417 584 | 34
5310 51 091 53412 511 | 47 5321 51 631 53417 536 | 11
5310 51 211=1 (53412 562 | 40 5321 51 631 53412 584 | 11
5310 51 721 53271 566 | 27 5321 51 641 534171 536 5
5310 52 121 53412 513 | 60 5321 51 641 534171 584 5
5310 52 121 53417 535 | 43 5321 75 523-1 534172 750 53
5310 52 121 53417 582 | 55 5321 75 523-1 |5341Z 751 | 53
5310 52 122-2 |53271 566 | 42 5321 75 524-1 |5341z 750 | 52
5310 52 122-2 (53417 514 | 20 5321 75 524-1 |5341Z 751 | 52
5310 52 212 53412 520 2 5321 86 451 53417 860 | 20
5310 52 214 53412 520 5 5321 86 452 53417 860 | 23
5310 52 214 5341z 570 | 10 5321 86 453 53412 860 | 19
5310 52 250 53417 570 | 41 5321 87 210-2 |5341z2 870
5310 52 523 53417 513 | 58 5321 87 211-2 |53417 870 | 73
5310 52 523 534172 564 | 25 5321 87 212 534172 870 | 74
5310 53 155-1 |5341z 580 | 57 5321 87 213 53417 870 57
5310 55 315 53417 315 9 5321 87 214 53412 870 | 56
5310 55 315 534171 552 1 5321 87 215 53412 870 | 30
5310 57 054 53417 570 | 27 5321 87 216 53417 870 | 84
5310 71 157 5341z 7101 11 5321 87 217 53417 870 | 78
5310 71 157 53412 720 | 27 5321 87 218 53412 870 | 77
5310 87 150-1 53412 870 5321 87 219 53417 870 | 75
5310 87 154 53412 870 | 36 5321 87 230-1 (53412 870
5310 87 302-1 5321z 872 5321 87 231 53412 870 | 69
5310 87 313-1 53211 872 7 5321 87 233-1 53417 870 | 64
5310 87 423-1 |53417 860 | 67 5321 87 300-3 {53211 872
5310 87 511 534171 870 | 27 5321 87 301-2 |53217 872
5310 88 140 53417 880 5321 87 310-1 |5321%1 872
5310 88 141 53417 880 | 14 5321 87 311-1 |53212 872 | 12
5310 88 145-1 5341z 880 2 5321 87 312-1 53217 872 | 13
5310 88 147-1 5341z 880! 15 5321 87 314-1 |532171 872 | 22
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5321 87 318-2 [53217 872 | 10 5322 52 314-1 53417 530 8
5321 87 410 53211 872 5322 52 353-3 [53417 530 |101
5321 87 411 53212 872! 25 15322 52 353-3 |5341Z 580 | 40
5321 87 421-1 |[5341Z 860 | 14 5322 52 355-1 (53417 530 (116
5321 87 424-1 53417 860 | 65 5322 52 355-1 53417 535} 28
5321 87 425 53417 860 | 62 5322 52 355-1 53412 580 | 31
5321 87 426-1 53417 860 | 59 5322 52 357-1 53417 530 | 33
5321 87 427-1 53417 860 | 61 5322 52 357-1 53417 580 22
5321 87 521 53412 870 | 58 5322 53 140 53411 582 | 54
5321 87 522 534172 870 | 60 5322 53 163-1 53417 530 {124
5321 87 523 53417 870 | 71 5322 53 163-1 534117 535 é
5321 87 524 53417 870 | 61 5322 53 163-1 53412 580} 18
5321 87 525 53411 870 | 62 5322 53 170 534171 582 | 46
5321 89 522-1 53417 860 | 45 5322 53 214-1 53412 580 |102
5321 89 523 53412 860 | 45 5322 53 217-1 53417 530 | 46
5321 89 612-1 53412 750 | 39 5322 53 217-1 53417 536 | 74
5321 89 612-1 15341z 751! 39 5322 53 217-1 (53417 580 {107
5322 24 230 53412 240 5322 53 217-1 53417 584 | 73
5322 24 231 5341z 240 | 68 5322 53 331 53417 582 | 18
5322 24 232 53412 240 | 70 5322 53 350-1 53417 535 | 64
5322 24 271 53417 240 | 69 5322 53 350-1 534171 582 9
5322 51 000-3 |5341Z 511 5322 53 350z-1 {53417 535
5322 51 010-3 |5341Z2 511 5322 53 3502-1 153412 582
5322 51 010-3 {53417 560 5322 53 352-1 53417 535 | 62
5322 51 011-3 {5341%Z 511 15 5322 53 352-1 53417 582 | 11
5322 51 011-3 |5341Z 560 | 52 5322 53 4£10-2 (53411 582
5322 51 030-1 53412 511 5322 53 411-2 |53417 582 | 63
5322 51 031-1 53417 511 43 5322 53 412 53417 582 | 65
5322 51 300-1 |5341Z 511 5322 53 432 53417 582 | 33
5322 51 310-1 (53417 511 | 94 5322 53 433-2 (53417 513 | 37
5322 51 400-2 |53411 564 5322 53 433-2 (53417 582 | 27
5322 51 410-2 |[53411 564 | 20 5322 65 111-3 |5341Z 650 | 38
5322 51 510 53417 562 | 22 5322 65 112 53417 650 | 39
5322 51 600-3 |5341Z 562 5322 75 020-1 5341z 7501} 13
5322 51 610-2 |5341Z 512 | 14 5322 75 020-1 53417 751 | 13
5322 51 610-2 [53417 562 1 5323 53 544 53417 584 | 14
5322 51 620-2 (53417 562 5327 22 471 53417 220 | 49
5322 51 621 53417 562 | 15 5327 22 472 53417 220 | 52
5322 51 630-3 (53411 512 5327 22 473 53417 355 2
5322 51 630-3 (53411 562 5327 26 231 53417 870 | 44
5322 51 643 53412 512 | 20 5327 26 232 5341z 870 | 23
5322 51 643 53417 562 | 14 5327 29 210 53411 562 | 37
5322 51 700 53271 566 | 43 5327 33 217 53412 250! 30
5322 51 700 53411 514 4 5327 33 221 53417 250 | 22
5322 51 700z 53271 566 5327 41 113-1 (534172 110 9
5322 51 700z 53417 514 5327 44 210 53417 890 | 44
5322 51 810 53277 566 | 12 5327 44 231 53417 890 | 45
5322 51 810 53411 514 | 49 5327 51 180-1 |53417 511 53
5322 51 810z 53277 566 5327 51 180-1 53417 530 | 88
5322 51 81012 53412 514 5327 51 182 53412 511 67
5322 51 900-3 |53417% 512 5327 51 182 53412 530 (130
5322 51 900-3 [5341Z 562 5327 51 182 53417 560 | 62
5322 51 920-2 5341 512 5327 51 182 53417 580 | 74
5322 51 920-2 |5341%1 562 5327 51 183 53417 511 | 58
5322 51 921 53412 512 ; 21 5327 51 183 53417 530 | 91
5322 51 921 53417 562 | 27 5327 51 183 53417 560 67
5322 51 931 53412 512 | 16 5327 51 183 534172 580 | 78
5322 51 931 53411 562 | 23 5327 51 320 53417 560
5322 52 291 52412 570 | 35 5327 51 321 53417 560 4
5322 52 292 53417 570 | 38 5327 51 323 53417 560 7
5322 52 311 53412 5301 10 5327 52 372 53417 530 | 63
5322 52 3112 5341z 530 5327 52 372 53412 580 | 49

__9._.
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5327 52 375 53417 530 | 62 5327 57 212 53417 570 9
5327 52 376 53412 530 | 57 5327 57 220 53417 570! 12
5327 52 376 53417 580 42 5327 57 232 534171 570 | 24
5327 52 380 5341z 530 5327 57 243 53417 570 | 40
5327 52 381 53412 530 | 20 5327 57 244 53412 570 | 42
5327 52 410-1 (53417 530 5327 57 250-2 |53417 570 | 26
5327 52 410-1 53417 580 5327 57 257 53412 570 1
5327 52 411 5341z 530 | 17 5327 57 260-2 1534171 570 | 36
5327 52 411 53417 580 | 52 5327 57 262 53412 570 28
5327 52 420 53417 530 5327 57 272-1 534171 570 | 34
5327 52 421 53412 530 | 25 5327 57 292 53417 570 | 39
5327 52 422 53417 580 | 70 5327 57 313 53411 562 | 29
5327 52 425 53417 580 5327 57 314 534171 562 | 34
5327 52 426 53417 580 5327 57 320 53412 580
5327 53 009 53417 530 5327 57 330 53417 580 3
5327 53 110 53412 530 15 5327 57 374 53417 580 | 46
5327 53 150-1 [5341Z 580 | 63 5327 57 375 53417 580 | 48
5327 53 154 53417 530 | 28 5327 57 380 53417 580
5327 53 154 53417 580 | 61 5327 57 381 53417 580 | 55
5327 53 181-1 53417 530 | 67 5327 57 420 534121 580
5327 53 181-1 5341z 580 | 90 5327 57 421 53417 580 | 58
5327 53 183 53417 5301 68 5327 57 517 53412 564 | 28
5327 53 183 53417 580 | 89 5327 57 521 53417 564 | 45
5327 53 184-2 (53417 530 | 66 5327 58 110-1 {53417 580
5327 53 184-2 53417 580 | 91 5327 58 120-1 |53411 580 | 51
5327 54 121 53412 542 | 69 5327 58 182 53417 580 | 95
5327 54 135 53417 542 | 62 5327 58 410 53412 530 41
5327 54 554 53417 542 | 91 5327 58 410 534171 536 | 70
5327 54 556-1 53417 542 | 41 5327 61 243 534171 620 | 23
5327 54 558 53412 542 | 33 5327 61 412 53412 290 | 21
5327 54 645 53417 542 | 13 5327 66 114 53412 655 | 11
5327 54 653 53417 540 78 5327 66 115 53417 6551 15
5327 54 653 53417 542 | 55 5327 66 115 53417 656 | 16
5327 54 660-1 53417 542 5327 66 116 53417 656 '
5327 54 711 53411 542 | 65 5327 71 015 534172 710 3
5327 54 712 53412 542 | 73 5327 71 015 5341z 720 17
5327 54 721 534171 542 | 79 5327 71 025 53417 710 | 14
5327 54 722 53412 542 | 66 5327 73 015 53412 710 4
5327 54 723 53417 542 | 78 5327 73 035 53412 710 6
5327 56 D00-2 |53417 560 5327 75 420 534117 756 1
5327 56 030 53417 560 5327 75 420 53417 758 1
5327 56 031 53412 560 |100 5327 75 422 534171 756 | 23
5327 56 050 53411 560 5327 75 422 53417 758 | 23
5327 56 051-1 |5341Z 560 | 93 5327 75 423 534127 756 | 15
5327 56 060 53417 560} 86 5327 75 423 53417 758 | 15
5327 56 06012 53411 560 5327 75 430 53417 756 5
5327 56 080 53417 560 5327 75 430 53417 758 5
5327 56 090 53412 560 | 85 5330 13 111 53417 110 6
5327 56 093 53412 560 | 84 5330 16 112-1 |5341z 170} 18
5327 56 095 53412 560 | 77 5330 17 127 53412 170 | 64
5327 56 097 53417 560 |112 5330 21 662 53417 210 8
5327 56 098 534172 560 {113 5330 21 662 53412 220 | 29
5327 56 111 53412 560 | 43 5330 21 672 53412 210 | 79
5327 56 124 53417 530 34 5330 22 221 53412 210 | 40
5327 56 124 53412 560 | 34 5330 23 113 534171 230 | 43
5327 56 186 53417 560 |115 5330 23 113 53417 240 | 60
5327 56 210 53412 562 5330 23 113 53417 540 | 97
5327 56 212 53412 562 | 30 5330 23 115 53417 230 40
5327 56 421 53417 564 | 11 5330 24 128-2 |5341Z2 240 | 91
5327 56 842 53277 566 | 30 5330 24 311 53417 240 | 42
5327 57 140 53271 566 | 37 5330 24 312 53417 240 | 41
5327 57 211 53412 570 | 16 5330 24 313 53412 240 | 59
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5330 24 314-1 |53417 240 | 52 5330 33 210-1 (53417 330
5330 24 315 53412 240 | 56 5330 33 240-1 |534171 330 | 66
5330 24 316-1 53417 240 | 55 5330 33 410 53412 330 54
5330 24 317 53412 240 | 50 5330 33 4101 53417 330
5330 24 318 53412 240 | 58 5330 33 420-1 |5341Z 330 | 52
5330 24 319-2 (53417 240 | 43 5330 33 430 5341z 330
5330 24 321 534171 240 | 45 5330 33 440-1 (53417 330 6
5330 24 322 53412 240 | 47 5330 33 440z-1 53417 330
5330 24 341 53412 240 31 5330 33 453 53417 330 7
5330 24 341 53417 564 | 41 5330 33 620 53412 380 | 47
5330 24 344 53412 240 | 32 5330 34 110 5341z 330 38
5330 24 349-2 (53411 240 15 5330 35 221 53412 350 | 51
5330 24 349-2 |53417 355 | 71 5330 35 222 53412 350 | 48
5330 24 351 53417 240 | 14 5330 35 223 53412 350 | 50
5330 24 515 53417 365 | 56 5330 35 224 53412 350 | 52
5330 24 522 53412 260 | 28 5330 35 225 53412 350 | 46
5330 24 522 53412 365 | 61 5330 35 231 53412 260 | 11
5330 25 113 53412 260 | 25 5330 35 231 5341z 350 4
5330 25 117-3 (53417 250 1 5330 35 232-1 (53417 260 | 10
5330 25 123-1 |53412 250 | 26 5330 35 232-1 (53417 310 6
5330 26 121 53417 260 | 22 5330 35 232-1 |53417 350 6
5330 26 211 53412 260 | 29 5330 35 233 53417 260 3
5330 26 216 53412 260 | 30 5330 35 234 53417 260 2
5330 26 221 53417 260 | 17 5330 35 235 53412 260 8
5330 26 223-3 |53412 260 | 14 5330 35 235 5341z 350 11
5330 26 224-3 (534171 260 | 16 5330 35 310 53417 350
5330 26 225-2 |53417 260 | 18 5330 35 311 5341z 350 81
5330 29 234 53412 315 4 5330 35 311 53412 355|120
5330 29 314 53412 511 | 87 5330 35 312 5341z 350 | 72
5330 31 111-1 |53417 310 | 23 5330 35 312 53417 355 {119
5330 31 112-1 |53417 310 | 34 5330 35 322 53412 350 | 63
5330 31 113-1 |5341z 310} 37 5330 35 323-2 53417 350} 62
5330 31 116 5341z 310 | 36 5330 35 330-1 |[5341Z 350 | 36
5330 31 118 53412 310 12 5330 35 330z-1 (53412 350
5330 31 130 5341z 310 5330 35 341-1 |53417 350} 34
5330 31 140 5341z 310 | 39 5330 35 351-1 |5341Z 350 | 19
5330 31 150 5341z 310 | 40 5330 35 352 5341z 350 (110
5330 31 160 53417 310 5330 35 354-2 [5341z 350 | 30
5330 31 161 5341z 310 | 45 5330 35 361-1 |[53417 350 | 18
5330 31 170 53417 310 | 46 5330 35 362 53412 350 23
5330 31 180 53412 310 | 42 5330 35 370 53412 350
5330 31 181 53417 310 | 43 5330 35 371 53412 350} 75
5330 31 211-1 |5341z 310} 10 5330 35 410 53412 350 | 74
5330 31 212 53417 310 3 5330 35 421 53412 350} 82
5330 31 216 53412 310 30 5330 35 422 53417 350 71
5330 31 218 53417 310 9 5330 35 424-1 |53417 350 | 79
5330 31 220-1 |534171 310 5330 35 430 53417 350 (117
5330 31 221 53412 310, 13 5330 35 441 53412 350 (121
5330 31 232 5341z 310 | 16 5330 35 460-2 |[53417 350
5330 31 268 5341z 310 20 5330 35 461 53412 350 |111
5330 32 560 53417 320 5330 35 462-1 53417 350 | 89
5330 32 563 53412 320 17 5330 35 463-1 |[53417 350 | 90
5330 32 566 5341z 320 13 5330 35 464 5341z 350 {112
5330 32 570 5341z 320 5330 35 465 5341z 350 | 91
5330 32 575 53417 320 31 5330 35 466 5341z 350 {115
5330 32 576-1 53417 320 | 33 5330 35 467-2 |53417 350 | 92
5330 32 580-1 (53411 320 5330 35 468 53417 350 | 93
5330 33 110-2 |5341z 330 | 55 5330 35 472 53417 350 (123
5330 33 110z-2 {53417 330 5330 35 473 5341z 350 {124
5330 33 121-1 (53417 330 | 57 5330 35 536 53417 355 | 38
5330 33 130-1 (53412 330 64 5330 35 551-2 (53417 350 | 41
5330 33 140 5341z 330 5330 35 551-2 [5341z 355 |104
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5330 35 552 53412 350 | 56 5330 55 522 53417 5601 79
5330 35 552 53412 355 |103 5330 55 523 53417 560 | 87
5330 35 561 53417 355 {100 5330 55 550 53417 560 | 65
5330 35 573-1 53411 356 | 15 5330 55 550 53417 580 77
5330 35 783 534171 355 | 42 5330 55 631 53417 5131 81
5330 35 792 53417 355 | 49 5330 57 151 5341z 380 | 39
5330 35 792 53417 540 | 52 5330 57 151 53417 890 | 50
5330 35 792 53417 542 | 38 5330 61 313 53417 870 9
5330 35 797 53417 355 | 58 5330 61 622 53417 620 | 22
5330 36 211 53417 360 | 39 5330 75 031 53412 750 | 56
5330 36 312 53417 360 | 17 5330 75 031 53412 751 56
5330 36 313 53417 360 | 24 5330 75 120-1 5341z 750 | 59
5330 36 314-1 53417 360 | 12 5330 75 120-1 53412 751 59
5330 36 370 534172 360 | 25 5330 75 491-2 |53417 750 | 60
5330 36 381-1 5341z 360 | 50 5330 75 491-2 153411 751 | 60
5330 36 383 53412 360 | 56 5330 75 492-1 53417 750 | 57
5330 36 384 53417 360 | 61 5330 75 492-1 53417 751 57
5330 36 391 53417 360 | 57 5330 82 673 53417 513 | 74
5330 36 392 53417 360 | 49 5330 88 111 53417 890 | 66
5330 37 110 53417 330 56 5330 88 11112 53411 890
5330 37 110z 53412 330 5330 88 236-1 53417 880 | 24
5330 38 130 53417 330 | 60 5330 88 237-1 53417 880 | 35
5330 38 142 53417 330 | 61 5330 89 141 53417 895 | 18
5330 38 210 5341z 380 | 19 5330 89 411 53417 892 | 25
5330 38 2102z 53417 380 5332 22 451 53417 210 | 45
5330 38 220-1 5341z 3801} 17 5332 53 574 53417 536 {106
5330 38 240 53417 380 | 13 5332 53 574 5341z 580 |104
5330 51 033 53417 511 42 5332 53 574 53417 584 {110
5330 51 033 53417 560 | 99 5332 53 738 5341z 535} 70
5330 51 050-1 53412 511 5332 53 738 53411 536 | 64
5330 51 051-3 (534172 511 38 5332 53 738 53417 584 | 20
5330 51 080 53417 511 5332 53 740 53417 537
5330 51 080 53412 560 5332 53 740 53417 585
5330 51 093-1 534172 511 | 48 5332 53 750 53417 537 1
5330 51 093-1 53417 560 | 75 5332 53 750 53417 585 1
5330 51 111 53417 511 | 86 5332 55 311 5341z 510} 14
5330 51 112-3 (53417 511 89 5332 58 270 53417 536 (109
5330 51 132 53412 511 73 5332 58 270 53417 584 |113
5330 51 132 53412 560 | 37 5332 58 280 53411 536
5330 51 132 53417 580 | 28 5332 58 280 53417 584
5330 51 563 534172 512 | 71 5332 58 290 53417 536
5330 51 563 53417 584 | 33 5332 58 290 534171 584
5330 51 564 53417 512 | 72 5332 61 868 53412 756 | 73
5330 51 566-1 53417 584 1 5332 61 868 53412 758 | 71
5330 51 622 53417 512 | 60 5332 83 010 53417 830 | 40
5330 51 712 5341717 514 5 5332 83 020 53417 830 | 38
5330 51 712 53417 535 | 65 5332 83 030 53417 830
5330 53 175 53417 584 |109 5332 83 031 5341z 830 | 35
5330 53 251-1 53417 530 47 5336 24 349-1 53417 240 ) 15
5330 53 251-1 53412 536 | 77 5336 24 349-1 53412 355 71
5330 53 251-1 53417 580 {110 5336 51 080 53412 511
5330 53 251-1 53411 584 | 82 5336 51 080 53417 560
5330 53 376 53417 530 | 42 5336 54 519-1 53417 542 | 29
5330 53 376 53412 536 | 71 5340 11 113 53417 110 | 29
5330 53 376 53417 580 (105 5340 11 114 5341z 110 | 29
5330 53 376 534172 584 | 71 5340 15 111 53412 110 | 18
5330 54 517 53417 542 | 42 5340 16 113 5341z 170 | 18
5330 54 519-1 53417 542 | 29 5340 16 421 534172 170 | 41
5330 54 521 5341z 355 | 70 5340 16 423 53412 170 | 58
5330 54 521 53417 542 | 24 5340 17 114 5341z 320 | 80
5330 55 121-1 53417 365 | 87 5340 21 130 53417 210
5330 55 521-3 |5341z 560 | 82 5340 21 130 53412 220
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5340 21 132 53412 210 | 35 5340 35 711 5341z 355 (110
5340 21 132 53417 220 | 13 5340 35 720 53412 355 (109
5340 21 147 52412 210} 17 5340 35 72012 53417 355
5340 21 147 53411 220 33 5340 35 722 53417 350 65
5340 21 175 53412 350 95 5340 35 910 53417 356
5340 21 175 53417 365 | 73 5340 35 920 53417 356
5340 21 175 534121 536 | 29 5340 35 921 53412 356 | 21
5340 21 175 53417 584 | 43 5340 36 210-1 534171 360
5340 23 211 53417 230 | 24 5340 36 220-1 53411 360 | 43
5340 23 211 53417 365 | 21 5340 36 340-1 53412 360 | 13
5340 23 212 53412 230 | 32 5340 36 344-1 53417 360} 27
5340 23 212 53417 365 | 28 5340 36 380 53417 360
5340 23 231 534127 230 27 5340 36 382 534171 360 | 52
5340 23 231 53411 365 | 33 5340 36 411-1 53411 360 | 59
5340 23 2311 53412 230 5340 36 414 53417 360 1
5340 23 2311 534171 365 5340 36 510-1 53417 365
5340 23 232 53411 365 | 46 5340 36 5102-1 |53412 365
5340 23 2321 53411 365 5340 36 511-1 53412 365 | 60
5340 23 233 53417 230 | 33 5340 36 512-1 53412 365 | 35
5340 23 233 53412 365 | 47 5340 36 513-1 534171 365 | 42
5340 23 234-1 53417 230 | 16 5340 36 514 53412 365 | 40
5340 23 2342-1 (53412 230 5340 36 515 53417 365 3
5340 23 236 534171 230 | 22 5340 36 517 53412 365 | 37
5340 23 237 5341z 230 4 5340 36 518 53417 365 | 38
5340 23 237 53412 365 | 16 5340 36 521 53411 365 | 52
5340 23 238 53412 230 | 23 5340 36 524 534121 365 | 67
5340 23 240 53417 230 8 5340 36 530 53417 365
5340 24 112-1 53412 240 | 66 5340 36 540 53412 365 | 25
5340 24 122 53411 240 35 5340 36 555-1 53412 365 | 11
5340 24 213 53411 240 2 5340 36 563-1 53412 290 | 11
5340 24 215 53412 240 9 5340 36 571 53411 365 | 62
5340 24 220 534171 240 5340 51 012-2 (53417 511 11
5340 24 221 53412 240 | 79 5340 51 012-2 |5341%1 560 | 53
5340 24 262 53412 240 | 74 5340 51 013-2 |[5341Z 511 16
5340 24 263 53417 240 73 5340 51 013-2 |5341Z 560 | 51
5340 24 266 53412 2401 76 5340 51 017 53417 511 2
5340 24 267 53417 240 | 75 5340 51 017 53412 560 | 58
5340 24 541 53417 240 | 22 5340 51 020 534171 511 3
5340 24 560 53412 2401 16 5340 51 020 534121 560 | 44
5340 25 116-1 53411 650 9 5340 51 040-1 53412 511 20
5340 25 120-1 53411 650 5340 51 040-1 53412 560 | 49
5340 25 121 53412 650 | 34 5340 51 041 53417 511 | 41
5340 25 212 5341z 250 | 50 5340 51 041 53412 560 | 98
5340 25 213 53412 250 | 46 5340 51 0411 53417 511
5340 25 214 53412 250 53 5340 51 04112 53417 560
5340 25 215 53417 250 | 49 5340 51 043-2 |5341Z 511 5
5340 32 713 53417 320 ) 64 5340 51 043-2 (53417 560 | 54
5340 32 714 53412 320 76 5340 51 044-2 {53412 511 | 18
5340 32 716 53412 3201 70 5340 51 044-2 1[53417 560 | 45
5340 33 452 5341z 330 9 5340 51 047-1 53417 892 | 65
5340 35 235 53412 260 | 39 5340 51 052-1 53417 511 | 98
5340 35 310 534112 355 5340 51 052-1 53412 560 (111
5340 35 321 53412 3501 76 5340 51 053-2 |5341Z 511 36
5340 35 353 53412 350 | 43 5340 51 060 53417 511 31
5340 35 381 534171 350 | 37 5340 51 060z 534171 511
5340 35 391 53412 350 32 5340 51 080 5341z 530
5340 35 451-1 53412 350 | 58 5340 51 093-1 5341z 530 | 37
5340 35 454 53412 355 {130 5340 51 094 53417 511 51
5340 35 535 53412 355 1116 5340 51 094 53412 5301} 38
5340 35 555 53412 355 {101 5340 51 094 53412 560 76
5340 35 556 53412 355 |101 5340 51 094 53417 580 | 71
5340 35 557 53412 355 101 5340 51 096 53417 560 | 80
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5340 51 097 53417 560|102 5340 52 111-1 (53277 566 | 45
5340 51 110-1 (53417 511 5340 52 111-1 |5341Z 514 | 32
5340 51 131 53417 511 | 74 5340 52 117 53271 566 | 36
5340 51 136-1 53411 511 | 91 5340 52 117 53412 514 | 41
5340 51 140 53412 511 | 78 5340 52 130 53417 514
5340 51 140 53417 560 | 23 5340 52 131 53271 566 | 33
5340 51 1402 53417 511 5340 52 132 53272 566 | 35
5340 51 14012 53417 560 5340 52 132 53412 514 | 39
5340 51 142 53417 511 | 77 5340 52 161-1 (53417 514 | 23
5340 51 150 53412 511 | 92 5340 52 271-1 |53417 520 20
5340 51 210-1 |53417 512 5340 52 312 5341z 530 | 12
5340 51 211-1 (53417 512 | 33 5340 52 320 53417 530 | 78
5340 51 213 53412 512 | 35 5340 52 320z 53417 530
5340 51 214-1 |53417 512 | 34 5340 52 3